FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0) 4TX EBW
#5690MHz #5775MHz Straddle 5.47-5.725GHz
( Ch Freq [ 157 ( Ch Freq [ 15+
5.65GHz 10- 5.65GHz A
Span 5- Span A
150MHz 0- 150MHz o
RBW 5 RBW =
T e |
-10-| -15-1
VEW VEW
3MHz 157 3MHz =
Sweep Time =il Sweep Time ;:
100ms -25- 100ms =5
Detector Type -30- Detector Type 7d
Peac ||| 35- [somple |1 45
c o I ‘ I I I Lk T s I I ‘ I I !
Portl [/ 5575G  56G 56256 5656 SEI5G 576G 575G 55756 56G 56256 5656 56756 57G 575G
Port2 [~/ | ¢ - : - ’
’ | | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
79.275M 56457256 | 5725G 72639M 56510406 | 5724588G Inf 1
TI625M 56473756 5725G 726390  S651040G  5724583G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz,#5610MHz
[ Ch Freq [ 157 [ Ch Freq
5.61GHz 10+ 5.61GHz
Span 5- Span
200MHz 0 200MHz
REW 5- RBW
1MHz o 1MHz
VEW VEW
IMHz 157 IMHz
Sweep Time = Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample
; oo T I I I I I I - ; s I N I I B I -
Port3 [ 5516 5556 5575G S56G 56256 565G 56756 571G 5516 5556 55756 566G 5625G 5656 56756 ST1G
Portd [ | ¢ - - ’
’ | [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
88.7M 556546 565416 T6.062M | 55T1819G | 56478816 | Inf 3
27.4M 5.5658G 565326 75.062M  S5T1819G  5647781G | Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW

5210MHz,#5690MHz Straddle 5.47-5.725GHz

Ch Freq 13- Ch Freq 10+ OBV, f
565GHz 10- 565GHz o |
Span 5 Span 0- ]

150MHz 0- 150MHz -5

RBW 5 RBW -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20-|
3MHz 15 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 23+ 100ms .35+
Detector Type -30- Detector Type 40-
Peak 35— Sample 45-
: )| s . ‘ . | | | ! ; ; . . | ‘.
Port3 |/ 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 5.65G 56756 576G 5.725G
Portd [ |r - - ’
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
79.125M 56458756 5.725G 72.789M 5.651799G | 5724588G  Inf 3
80175M 5644825G  5.725G 72.789M 5651799G  5724588G  Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5290MHz #5530MHz
( Ch Freq [ 157 ( Ch Freq

5.53GHz 10- 5.53GHz

Span 5- Span

200MHz 0- 200MHz

RBW 5 RBW

1MHz 0. 1MHz

VBW VBW

3MHz l 3IMHz

Sweep Time =il Sweep Time

100ms 25 100ms

Detector Type -30-| Detector Type

Peak -35-] Sample
- o T I I I I I I I I 50 I — I I L I o

Port3 W 543G 545G 5475G 55G 5525G 555G 5575G 566G 563G 543G 545G 54756 55G 5525G 555G 5575G 566G 5.63G
Portd [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
881Mm 5.4856G 5.5737G 76.062M 5.491819G  5.567881G  Inf 3
88.4M 54856G 5.574G 75.962M 5491919G  5.567881G  Inf 4

802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 157 [ Ch Freq
5.61GHz 10-| 5.61GHz

Span 5] Span

200MHz 0- 200MHz

RBW RBW

1MHz = 1MHz

VBW -10-| VBW

3MHz L 3MHz

Sweep Time e Sweep Time

100ms 100ms

Detectar Type -25- Detector Type

Peak -30- Sample N

: S| ase ‘ , , , ‘ , - 55+ — , ‘ ', , -
Port3 W 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Portd [ | ¢ - ’

| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

88.5M 5.5652G 5.6537G 76.162M 5571819G  5647981G  Inf 3

88.7M 55651G 5.6538G 75.762M 5.571819G  5547581G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.47-5.725GHz

PCh Freq [ 57 ’Ch Freg 10+ EIEY

5.65GHz 10- 5.65GHz =
Span 5 Span 0-
150MHz 0- 150MHz -5
RBW = REWY -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20-|
3MHz 15 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 25 100ms -35-
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

: L | -a0-) I ‘ I I I b T s I I . I I |
Port3 W 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 5.65G 56756 576G 5.725G
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

T9.575M 56454256 5.725G 72.864M 5.651799G | 5724663G  Inf 3

80175M 5644825G  5.725G 72.789M 5651874G  5724863G  Inf 4
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz #5690MHz Straddle 5.725-5.85GHz

Ch Freq 0- Ch Freq
5.745GHz -3- 5.745GHz

Span -10-| Span
40MHz 15-| 40MHz
REW e REW
100kHz 25 S50kHz
VBW = VBW
300kHz : 200kHz
Sweep Time =3 Sweep Time
100ms -40- 100ms
Detector Type -45-| Detector Type
[Pk ||| s0- [sample |
[ = | | | | . | | | 65-, Y ' | | | \ | |
Port3 |/ 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd - - - ~ ’
L “| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.24M 5.725G 5.72824G 4.258M 5.725016G 5.720268G 500k 3
3.2M 5.725G 5.72826G 4.278M 5725016 5.729288G 500k 4
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5210MHz,#5775MHz
Ch Freq 3- Ch Freq 20+
5.775GHz 0- 5.775GHz 15+
Span : Span 10|
200MHz 200MHz 5]
RBW -10- RBW 0|
100kHz 15 1MHz 5
VBW VBW ].U
300kHz < 3MHz .
Sweep Time -25- Sweep Time 12
100ms - 100ms =i
Detector Type Detector Type -25-]
[peax ||| 35 [sample | || .30
0 1 40 ' | | ' ' ' | | -35- | ot | o | '
Port3 |/ 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Port 4 - - )
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
To.4M 5.7388G 5.81326G 76.262M 5736719G 58129816 500k 3
Ta.5M 5.7367G 5.8132G 76.462M 5736719G  5813181G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.725-5.85GHz
Ch Freq 0- Ch Freg
5.745GHz 57 5.745GHz
Span -10- Span
40MHz 15-| 40MHz
RBW s RBW
100kHz 25 50kHz
VBW m VBW
300kHz = 200kHz
Sweep Time =5= Sweep Time
100ms 40— 100ms
Detector Type -45- Detector Type
Peak 50— Sample
[ 1 -Ss_l 1 I 1 ] 1 1 | i -ﬁs_l . | ] | I 1 1 1 1
Port3 |/ 5725G 573G 5735G 574G 5.745G 575G 5755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port 4 ; - )
’ : 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
3.22M 5.725G 5.72822G 4.318M 5725016 57293286 500k 3
3.18M 5725G 5.72818G 4.318M 5.72501G 5729328G 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5290MHz,#5775MHz
r(h Freq ( 3- r(h Freg 10+
5.775GHz 0- 5.775GHz =
Span 5 Span o
200MHz -10- 200MHz =
REW -15- REW 414
100kHz -20- 1MHz ; ]
VEW -25- VEW e
300kHz -30- IMHz .
Sweep Time -35-| Sweep Time 35
100ms 40— 100ms 40-
Detector Type 45— Detector Type 45+
Peak 50— Sample 50—

c | sse I ‘ I I I I I Lk 55-| ‘ I I ‘ I I I .
Port3 [ SE75G 57G  5725G 575G 5775G 58G 58256 585G 5875G SE75G 57G  5725G 575G 57I5G 58G 58256 5856 58756
Portd [~/ | ¢ - ~ ’

“| | 6dB(H  FI-6dB{Hz) Fh-6dB(Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.5M 573676 581326 75762M | 57369196 | 5812681G | 500k 3
76.4M 5.7368G 581326 759620 57368196  5812781G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 0- ’Ch Freg 10
5.775GHz -5- 5.775GHz 57
Span -10-| Span 0
200MHz 15 200MHz 54
REW 20~ RBW -10+
100kHz e 1MHz -15-
VEW VEW -20-]
300kHz 307 IMHz -25-
Sweep Time 5= Sweep Time -30-
100ms -40- 100ms 35+
Detector Type -45- Detector Type 40-
Peak -50- Sample 45-

: | sse I ‘ I I I I I Lk -50- ‘ I I ‘ I I I .
Port3 [ SE75G 5JG 57256 575G 5775G 586G 585G 5856 58756 SE756 576 57256 575G S5775G 58G 58756 5856 58756
Portd [ | ¢ - - ’

| [6dB(Hz)  FI6dB{Hz) | Fh-6dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)
76.5M 573676 581326 75.862M | 5737019G | 58128816 | 500k
76.5M 573676 581326 75762M 57369196 5812681G | 500k

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW

5610MHz,#5775MHz

PCh Freq [ 0- s ’Ch Freg 10+

5.775GHz -5+ 5.775GHz 2
Span -10- Span o
200MHz 15+ 200MHz 13 |
REW REW
100kHz = 1MHz el
-25- -20-]
VEW VEW
300kHz 307 3MHz =
Sweep Time =5= Sweep Time jg:
100ms 40- 100ms 7d
Detector Type -45- Detector Type 45|
Peak 50 - Sample 50~

c | s I ‘ I I I I I | T s ‘ I ‘ I I .
Port3 [~/ 56756 57G 5725G 575G 57I5G 58G 5825G 585G 585G S675G 57G 5725G 575G 57I5G 58G 58256 585G 58756
Portd [ |r - S )

“| | 6dB(Hz)  FI6dB(Hz) | FhBdB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.4M 5.7368G 581326 76.062M | 5736919G | 5812981G | 500k 3
76.5M 573676 581326 76.062M | 5736819G 58128816 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0- Ch Freq [
5.745GHz 5 -w 5.745GHz
Span -10-| Span
40MHz 15-| 40MHz
REW e REW
100kHz 25 S50kHz
VBW VBW
300kHz =0 200kHz
Sweep Time =3 Sweep Time
100ms -40- 100ms
Detector Type -45-| Detector Type
Peak -50- Sample
- S| -s5-, I I I I I ! ! | B | I I I I I I .
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - ’
“| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.22M 5.725G 5.72822G 4.338M 5.725016G 5.729348G 500k 3
3.22M 5.725G 5.72822G 4178M 5.72503G 57292086 500k 4

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0- Ch Freq
5.86GHz = 586Hz
Span -10- Span
150MHz 154 150MHz
RBW -20- RBW
100kHz -25- 1MHz
vBw -30- VBW
300kHz -35-| 3MHz
Sweep Time -40- Sweep Time
100ms -45-| 100ms
Detector Type -50- Detector Type
Peak -55-] Sample
- S -60-, ! ! ! ! I |k T 60- ! [ A I .
Port1 W 5725G 575G 5.775G 58G 58256 5.85G 5875G 5725G 575G 5775G 586G 5.825G 585G 5.875G
Port2 [~ | ¢ - '
Port 3 W 6dB(Hz) FI-6dB(Hz)  Fh-6dB(Hz)  OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd ’7 315M 5.725G 5.72815G 56.822M 5725037G  5.781859G | 500k 1
L J| | 3.225M 5.725G 5.728225G  58.546M 5.725037G  5783583G 500k 2
76.5M 5.7367G 5.8132G 75.862M 5737031G  5.812894G 500k 3
85.275M 57279256 5.8132G 76.08TM 5.736957G  5.813043G 500k 4
SPORTON INTERNATIONAL INC. Page No. : 414 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

For set 3 antenna / 4T2S
<For non-beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (H2) (H2) (H2)
802.11ac VHT80+80_Nss1,(MCS0)_4TX
5.15-5.25GHz 86.2M 75.962M 76MOD1D 85.3M 75.762M
5.25-5.35GHz 86.2M 75.962M 76MOD1D 85.1M 75.662M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 86.1M 75.962M 76MOD1D 85.8M 75.862M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 85.7M 75.862M 75M9D1D 77.625M 72.414M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 85.8M 75.862M 75M9D1D 78M 72.489M

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 86.25M 75.862M 75M9D1D 77.55M 72.264M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 75.4M 75.962M 76M0D1D 3.1M 6.177M

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 75.75M 75.862M 75M9D1D 3.15M 8.021M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;

Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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FCC Test Report Report No. : FR760624AB

Result
. Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
#5210MHz,5530MHz Pass Inf 86M 75.862M 85.4M 75.862M
#5210MHz,5610MHz Pass Inf 85.5M 75.762M 86.1M 75.762M
#5210MHz,5690MHz Pass Inf 85.3M 75.762M 86M 75.962M
#5210MHz,5775MHz Pass Inf 85.5M 75.962M 86.2M 75.762M
#5210MHz,5290MHz Pass Inf 85.5M 75.762M 85.5M 75.762M
#5290MHz,5530MHz Pass Inf 85.3M 75.662M 85.5M 75.962M
#5290MHz,5610MHz Pass Inf 85.6M 75.962M 86.1M 75.962M
#5290MHz,5690MHz Pass Inf 85.7M 75.662M 85.5M 75.962M
#5290MHz,5775MHz Pass Inf 85.1M 75.762M 86.2M 75.862M
5210MHz,#5290MHz Pass Inf 85.8M 75.862M 86.1M 75.962M
#5530MHz,5775MHz Pass Inf 85.7M 75.762M 85.6M 75.862M
#5610MHz,5775MHz Pass Inf 85.5M 75.862M 85.4M 75.862M
#5690MHz #5775MHz
Straddle Pass Inf 77.625M 72.414M 77.85M 72.564M
5.47-5.725GHz
5210MHz #5530MHz Pass Inf 85.2M 75.762M 85.6M 75.862M
5210MHz #5610MHz Pass Inf 85.6M 75.762M 85.7M 75.762M
5210MHz,#5690MHz
Straddle Pass Inf 78.225M 72.489M 78M 72.639M
5.47-5.725GHz
5290MHz,#5530MHz Pass Inf 85.6M 75.862M 85.8M 75.762M
5290MHz, #5610MHz Pass Inf 85.6M 75.862M 85.6M 75.862M
5290MHz, #5690MHz
Straddle Pass Inf 78.3M 72.639M 78.15M 72.864M
5.47-5.725GHz
#5530MHz #5610MHz Pass Inf 85.35M 75.712M 85.8M 75.712M 85.05M 75.562M 85.05M 75.712M
#5530MHz #5690MHz
Straddle Pass Inf 85.65M 75.862M 86.25M 75.862M 77.85M 72.864M 77.55M 72.264M
5.47-5.725GHz
#5610MHz,#5690MHz
Straddle Pass Inf 85.65M 75.862M 85.35M 75.862M 78.6M 72.714M 77.55M 72.564M
5.47-5.725GHz
5210MHz,#5690MHz
Straddle Pass 500k 3.18M 6.817M 3.14M 6.557M
5.725-5.85GHz
5210MHz, #5775MHz Pass 500k 75.1IM 75.862M 75M 75.662M
5290MHz #5690MHz
Straddle Pass 500k 3.22M 6.857M 3.16M 6.597M
5.725-5.85GHz
5290MHz #5775MHz Pass 500k 75.1M 75.962M 72.5M 75.662M
5530MHz, #5775MHz Pass 500k 75.4M 75.962M 75.3M 75.662M
5610MHz,#5775MHz Pass 500k 75.1IM 75.862M 75.1IM 75.862M
#5530MHz #5690MHz
Straddle Pass 500k 3.18M 6.537M 3.14M 6.177M
5.725-5.85GHz
#5610MHz #5690MHz
Straddle Pass 500k 3.22M 6.737TM 3.1IM 6.237TM
5.725-5.85GHz
#5690MHz, #5775MHz
Straddle Pass 500k 3.15M 8.021M 3.15M 45.427TM 75.75M 75.787TM 74.175M 75.862M
5.725-5.85GHz

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
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FCC Test Report

Report No. : FR760624AB

Port X-OBW = Port X 99% occupied bandwidth;

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

3MHz

#5210MHz,5530MHz
( Ch Freq [ 157 ( Ch Freq 10+
5.21GHz 10+ 5.21GHz =
Span 5- Span 0
200MHz 0- 200MHz 54
REW 5 REW -10-
1MHz 104 1MHz 15
VBW VBW -20 |
3MHz l 3IMHz 25
Sweep Time =il Sweep Time -30-]
100ms -25- 100ms 35+
Detector Type -30- Detector Type _a0-]
Peak -35- Sample 45-

- ST it I I I I I I 50-5 I I I I i I -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - ’

; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

g6M 51673G 5.2533G 75.862M 5172219G  5.248081G  Inf 1
85.4M 51674G 5.2528G 75.862M 5172119G  5.247981G Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
#5210MHz,5610MHz
[ Ch Freq [ 157 [ Ch Freq
5.21GHz 10- 5.21GHz
Span 5- Span
200MHz 0- 200MHz
REW 5 REW
1MHz e 1MHz
VBW VBW
-15-]

3MHz

Sweep Time = Sweep Time

100ms 257 100ms

Detector Type -30- Detector Type

Peak -35- Sample -

0 R | ' ' ' | ' " S0- | ' ' | | ' L
Portl |/ 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [/ | - )

; : 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

85.5M 51674G 5.2529G 75.762M 5172219G  5.247981G  Inf 1
86.1M 51673G 5.2534G 75.762M 5172119G  5.247881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5690MHz
Ch Freq 13- Ch Freg 10+
5.21GHz 10- 5.21GHz =
Span 5 Span 0-
200MHz 0- 200MHz -5
RBW 5 RBW -10-
1MHz 10~ 1MHz -15-]
VBW o VBW -20-|
3MHz 7 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 25 100ms -35-
Detector Type -30- Detector Type 40-
Peak 35— Sample 45-

[ 1 -m_l 1 I ] ] ] I ] 1 I 50_I 1 1 ] ] I 1 ] I 1
Portl |/ 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G 5156 51756 52G 5.225G 5.25G 5.275G 5316
Pot2 [/ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.3M 51676G 5.2529G 75.762M 5172219G  5.247981G  Inf 1

8aM 51672G 5.25326G 75.962M 5172119G  5.248081G  Inf 2
SPORTON INTERNATIONAL INC. Page No. . 417 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5210MHz,5775MHz

( Ch Freq [ 157 ( Ch Freq [ 15+ H H
5.21GHz 10- 5.21GHz ot B o-h
Span 5- Span A
200MHz 0- 200MHz o
RBW 5 RBW 12 : E
1MHz s 1MHz el !
VEW VBW H
3MHz 157 3MHz =
Sweep Time =il Sweep Time ;: E
100ms 5= 100ms =5 i
Detector Type -30- Detector Type 7d
Peak -35- Sample 45— E

- o T I I I I I I - ; 50 I I I I -:I I -
Portl [/ 511G 5156 51756 526G 52256 525G 52756 531G 5116 515G 51756 526G 5.225G 525G 52756 531G
Port2 [~/ | ¢ - - ~ ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.5M 51672G 5.2527G 75.062M | 5172019G | 5247981G | Inf 1
86.2M 51672G 5.2534G 757620 5172119G  5247881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5290MHz
[ Ch Freq [ 157 [ Ch Freq [ 107
5.21GHz 10- 5.21GHz o
Span 5- Span 0
200MHz 0- 200MHz 54
REW 5- RBW -10+
1MHz o 1MHz -15-]
VEW VEW -20-]
3MHz 157 3MHz -25-
Sweep Time = Sweep Time -30-
100ms -25- 100ms 35+
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

; TR, | I I I ‘ I - -50-| I I I ‘ I I -
Portl [/ 5116 5156 51756 526G 52256 525G 52756 531G 5116 5156 51756 526 52256 5256 52756 5316
Port2 [~ | ¢ - - - ’

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.5M 516746 525296 757620 | 5172719G | 5.247981G | Inf 1
25.5M 516736 525286 75762M  5172719G  5247981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5530MHz
[ Ch Freq [ 57 [ Ch Freg [ 10+
5.20GHz 10- 5.29GHz 9
Span 5 Span 0-
200MHz 0- 200MHz -5
REW 5 REW -10+
1MHz e 1MHz -15-]
VEW VEW -20-]
IMHz 157 IMH:z -25-
Sweep Time -20- Sweep Time -30-]
100ms 23 100ms 35+
Detector Type -30- Detector Type 40-
Peak 35— Sample 45-

- | -0 i I I I ‘ . e R ER ‘ ! I ‘ I I -l
Portl [~/ 519G 5225G 525G 52756 53G 5325G 535G 539G 519G 52256 525G 52736 53G 53256 535G 5.39G
Port2 [~/ | ¢ - S )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.3M 5.2474G 533276 75.662M | 5.252219G | 5327881G | Inf 1
85.5M 524736 533286 75.962M | 5.252019G 53279816 Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz

( Ch Freq [ 157 ( Ch Freq [ 107 o I-,

5.29GHz 10- 5.29GHz = !
Span 5- Span o

200MHz 0- 200MHz =9

RBW 5 RBW 12: ,
1MHz s 1MHz e .
VEW VEW '
3MHz 157 3MHz = i
Sweep Time =il Sweep Time ;g: E
100ms -25- 100ms e !
Detector Type -30- Detector Type 5 :
Peak -35- Sample _50] §

c ST e, i I I I ‘ I e | S5-h ‘ K I ‘ I I -
Portl [/ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Port2 [~/ | ¢ - - ~ ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.6M 5.2471G 533286 75.0962M | 5.252119G | 5328081G | Inf 1
86.1M 5.2473G 533346 750620  5.252019G  5327981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5690MHz
[ Ch Freq [ 157 [ Ch Freq [ 107 P
5.29GHz 10- 5.29GHz 57
Span 5- Span 0
200MHz 0- 200MHz 54
REW 5- RBW -10+
1MHz o 1MHz -15-]
VEW VEW -20-]
IMHz 157 IMHz -25-
Sweep Time = Sweep Time -30-
100ms -25- 100ms 35+
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

; S T it I I I I I Il ; 50\, I I I I ¥ I I
Portl [/ 5196 52256 5256 52756 536G 5325G 535G 5396 5196 52256 525G 52756 536 53256 535G 5396
Port2 [~ | ¢ - - - ’

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.7M 5.2471G 533286 75.662M | 5.252719G | 53278816 | Inf 1
25.5M 5.2473G 533286 75.062M  5.252019G  5327981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5775MHz
PCh Freq 1 = | ’Ch Freq ][ 10+ ! UBYV- ]
5.29GHz 10- 5.29GHz B 8 L
Span 5 Span 0-
200MHz 0- 200MHz -5
REW 5 REW -10-] ;
1MHz e 1MHz 15+ E
VEW a5 VEW -20-] ;
3MHz 3MHz -25- ;
Sweep Time == Sweep Time -30 -1 E
100ms “25- 100ms .35- E
Detector Type -30- Detector Type -40- E

\ Peak . 35— | Sample | _45- E

r ~ -40—| i i i i i . i i | -50—| i . I'- i . s i . i
Portl [~/ 519G 5225G 525G 52756 53G 5325G 535G 539G 519G 52256 525G 52736 53G 53256 535G 5.39G
Port2 [~/ | ¢ - S )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
851M 5.2477G 533286 757620 | 5.252219G | 5327981G | Inf 1
86.2M 524716 533336 75862M | 5.252019G 53278816 | Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5210MHz #5290MHz
( Ch Freq [ 10+ ( Ch Freq [

5.29GHz 5 5.29GHz
Span 0 Span

200MHz 5 200MHz
RBW REW

1MHz =iF 1MHz

VBW 15| VBW

3MHz - 3MHz

Sweep Time = Sweep Time
100ms 100ms
Detector Type 30 Detector Type
Peak -35+ Sample

\, - 40, | | | | I | ; ] b . 50, I |: | I | i | I i
Port3 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5225G 525G 5.275G 53G 53256 535G 5.39G
Portd [~/ | ¢ - ’

i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.8M 5.2471G 5.3329G 75.862M 5.252019G  5.327881G  Inf 3
86.1M 5.2466G 533276 75.962M 5.251819G  5327781G  Inf 4
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
#5530MHZz,5775MHz
[ Ch Freq [ 157 [ Ch Freq [ 107
5.53GHz 10+ 5.53GHz =
Span 5- Span 0
200MHz 0- 200MHz 54
RBW o RBWY -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20 |
3MHz 157 3IMHz -25-
Sweep Time = Sweep Time -30-
100ms -25- 100ms 35+
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

: S| a0 ‘ , , , , , ol S0+, , , ‘ ‘ , , L
Portl W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Port2 [~ | ¢ - ’

: 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.7M 54873G 5.573G 75.762M 5492119G 55673816 Inf 1
85.6M 5.4872G 5.5728G 75.862M 5.492019G | 5.567881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5610MHz,5775MHz
[ Ch Freq [ 57 [ Ch Freg [ 10+ 8Eif‘ “’D\:.:-.:”
561GHz 10- 561GHz o |
Span 5 Span 0-
200MHz 0- 200MHz -5
RBW = REWY -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20-|
3MHz 15 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 25 100ms -35-
Detector Type -30- Detector Type 40-
Peak 35— Sample 45-

: 1 -0 ‘ I I I ‘ I il T I I I ‘ i I -
Port1 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Port2 [~/ | ¢ - )

: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
85.5M 55676G 5.6531G 75.862M 5572119G  5647981G  Inf 1
85.4M 5.5673G 5.6521G 75.862M 5572119G 56479816 Inf 2
SPORTON INTERNATIONAL INC. Page No. : 420 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date  Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX EBW
#5690MHz, #5775MHz Straddle 5.47-5.725GHz
Ch Freq 10+ Ch Freq 10- BT OB
5.65GHz 5- 5.65GHz 57 "
Span 0 Span 0
150MHz 150MHz 5]
5-
RBW REW 10+
1MHz U= 1MHz -15-
VBW -15- VBW -20-|
3MHz 204 3MHz -25-|
Sweep Time = Sweep Time -30-]
100ms 100ms -35-
Detector Type -30- Detector Type 40 -
Peak -35+ Sample 45-

r )| s | ‘ | . . | -50-, . | / | | ‘.
Portl [ 5575G 56G 56256 565G 5675G 57G 57256 5575G 556G 56156 565G 56756 576G 57256
Port2 [~/ |r - - : ’

’ | | 26dB(Hz)  FI-26dB{Hz} Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port

77625M 56473756 | 5.725G 72414M  5652174G 57245886 | Inf 1
77.85M 564715G  5.725G 72564M  5.652099G  5724663G | Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5530MHz
Ch Freq 13- Ch Freq 10
5.53GHz 10- 5.53GHz 57
Span 5- Span 0
200MHz 0- 200MHz 54
RBW 5o RBW -10-
1MHz - 1MHz -15-]
VBW 15 VBW -20-|
3IMHz ) 3IMHz -25-
Sweep Time = Sweep Time -30-
100ms -25- 100ms 35
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

[ V| 40+ | | | ! ! | | ' -50-, | ot | | L | I
Port3 [/ 543G 545G 54756 556G 55256 555G 55756 56G 563G 543G 545G 54756 S55G 55256 555G 55756 556G 563G
Portd ; - )

’ | | 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port

85.2M 5.487G 5.57226G 75.762M  5491919G  5.567681G | Inf 3
85.6M 5.487G 5.57266G 75.862M  5.401919G 55677816 | Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5610MHz
Ch Freq 13- Ch Freg 10+
5.61GHz 10- 5.61GHz 57
Span 5 Span 0-
200MHz 0- 200MHz -5
RBW 5 RBW -10-]
1MHz e 1MHz -15-]
VBW 5 VBW -20-|
IMHz = IMHz 25+
Sweep Time -20- Sweep Time -30-]
100ms “25- 100ms .35-
Detector Type -30- Detector Type 40-
Peak 35— Sample 45-

r 1 -40 T 1 I 1 1 1 I 1 1 I -50 T 1 1 ! 1 1 I : 1 1 I 1
Port3 [/ 551G 555G 5575G 56G 5625G 565G 5675G 571G 551G 555G 5575G 56G 5625G 565G 5.675G 5716
Portd r = J

’ | | 26dB(Hz)  FI-26dB{Hz] Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port

85.6M 5.5669G 5.6525G 75762M  5.571919G | 5.647681G | Inf 3

85.7M 5.5669G 5.65266G 75762M  5.571919G 56476816 | Inf 4
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FCC Test Report Report No

.. FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
5210MHz #5690MHz Straddle 5.47-5.725GHz

EBW

(lch Freq U= Ch Freq 10- oy
565GHz 5- 565GHz = :
Span 0 Span 0
150MHz 150MHz 5+
REW 5] RBW -10-
1MHz =iF 1MHz 15-

VBW 15| VBW -20 |
3MHz 20- 3MHz 25
Sweep Time = Sweep Time -30-]
100ms 100ms -35-

Detector Type -30- Detector Type 40 -
Peak -35+ Sample 45-

c S ! ‘ I I I ‘ 50-| I I . I I |
Port3 W 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Portd [~/ | ¢ - ’

; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

78.225M 56467756 | 5.725G 72.489M 5.651949G  5724438G  Inf 3
Tam 5.647G 5.725G 72.639M 5.651874G  5724513G Inf 4

802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5290MHz,#5530MHz

[ Ch Freq [ 10+ [ Ch Freq 10
5.53GHz 5- 5.53GHz =
Span 0 Span 0
200MHz 200MHz -5+
RBW S RBW -10+
1MHz 0= 1MHz -15-

VBW -15-| VBW -20 |
3MHz 20~ 3MHz -25-|
Sweep Time e Sweep Time -30-
100ms 100ms -35-]

Detectar Type -30- Detector Type 40 -

Peak -35- Sample 45-

- S| 40—, it I I I I I ! i 50} I A I I L I I
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - ’

| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.6M 54869G 557256 75.862M 5491919G  5567781G  Inf 3
85.8M 5.4868G 5.57266G 75.762M 5.491919G  5.567681G  Inf 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 10 [ Ch Freg 10+
561GHz 5- 561GHz =
Span 0 Span 0-
200MHz 200MHz 57
RBW S REW -10+
1MHz <= 1MHz 5-

VBW -15-| VBW -20-|
3MHz _20- 3MHz -25-|
Sweep Time 254 Sweep Time -30-]
100ms 100ms -35-]

Detector Type -30- Detector Type 40 -

Peak -35- Sample 45-

- ST, I I I I I I iy ; | soo I Y I I Y I -
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.6M 5.5669G 5.6525G 75.862M 5571919G  5647781G  Inf 3

85.6M 5.567G 5.65266G 75.862M 5571919G 56477816 Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX EBW
5290MHz #5690MHz Straddle 5.47-5.725GHz
Ch Freq 10~ Ch Freq
5.65GHz 54 5.65GHz
Span 0 Span I
150MHz : 150MHz |
RBW RBW 3
1MHz -10- 1MHz !
VBW 15+ VEW
3MHz 204 3MHz y
Sweep Time = Sweep Time i
100ms 100ms i
Detector Type -30- Detector Type !
Peak -35- Sample
[ 1 40 | | ' ' ' | . | ' , , ' i
Port3 |/ 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 566G 56256 565G 5675G 57G 57256
Portd : - ’
“| [26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
T3.3M 56467G 5.725G 72.633M 56018746 5724513G | Inf E]
T815M 5646856 5.725G T2.864M 5.651799G  5.724663G | Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq 10+ Ch Freq
5.575GHz 57 5.5756GHz
Span 0- Span
300MHz 5| 300MHz
REW e RBW
1MHz . 1MHz
VBW VBW
3MHz 27 3MHz
Sweep Time =59 Sweep Time
100ms == 100ms
Detector Type -35- Detector Type
Peak _40-| Sample X
r [ B ; \ ‘ ; - g = b i ! .
Portl | 5425G 55G 555G 5.6G 565G 5.7G5.725G 5425G 5.5G 535G 56G 5.65G 5.7G5.725G
Port2 [~ | ¢ - )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.35M 5.4874G 5.57275G 75.712M 54920916  5.567804G | Inf 1
L 4| | 85.8M 5.48725G 5.57305G 75.712M 549209165 | 5567804G  Inf 2
85.05M 5.56765G 5.6527G 75.562M 5.572151G | 5647714G  Inf 3
85.05M 5.5675G 5.65255G 75.712M 55721516 | 5647864G  Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 10+ Ch Freg 10+
5.575GHz 54 5.5156Hz = oslu
Span 0- Span 0
300MHz 5| 300MHz -5
REW o REW -10-|
1MHz 154 1MHz 15
VEW VBW -20-
3MHz 2 3MHz -25-
Sweep Time N Sweep Time =30
100ms =4 100ms -35- it
Detector Type -35- Detector Type -40- f
Peak -40 - Sample 45—
: V| s \ , | . — s " . ' : o
Portl |/ 5425G 55G 5.55G 5.6G 565G 5.7G5.725G6 5425G 5.5G 5356 566G 5.65G 5.7G5.725G
Pat2 [ | ¢ - ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.65M 5.4871G 5.57275G 75.862M 5492091G | 5567954G  Inf 1
L J | | 86.25M 5.4871G 5.57335G 75.862M 54920916 | 5567954G  Inf 2
77.85M 5.64715G 5.725G 72.864M 56519126 | 5724775G  Inf 3
77.55M 5.64745G 5.725G 72.264M 5.652211G  5.724475G  Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5610MHz,#5690MHz Straddle 5.47-5.725GHz
( Ch Freq [ 10- ( Ch Freg 10+ | B
5575GHz 5+ 5.5756Hz =
Span 0- Span S
300MHz 5- 300MHz =9
REW 10 REW ig:
1MHz . 1MHz =y
VBW VBW
IMHz 207 IMHz =
Sweep Time == Sweep Time jg:
100ms -30- 100ms i
Detector Type -35- Detector Type =
Peak -40- Sample 50—
: S TR I ‘ ‘ I - | s I o — I o
Portl [/ 5425G 556G 5556 566G 565G 57657256 5425G 55G 5556 566 565G 51657256
Port2 [~/ | r - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 85.65M 5.5675G 5.65315G 75.862M 5.572001G | 5647864G  Inf 1
L J | | 85.35M 5.56735G 5.6527G 75.862M 5.572151G | 5648013G  Inf 2
78.6M 5.6464G 5.725G 72.714M 5.652061G  5.724775G  Inf 3
77.55M 5.64745G 5.725G 72.564M 56519126 | 5724475G  Inf 4
802.11ac VHT80+80_Nss1,{MCS50)_4TX EBW
5210MHz, #5690MHz Straddle 5.725-5.85GHz
Ch Freg 3] Ch Freg
5.745GHz Ly 5.745GHz
Span -5 ! Span
A0MHz -10-| A0kAHz
RBYY 5 REWY
100kHz 20 100kHz
WE R
0kHz ] 300kHz
Swieep Time == Swreep Time
100rms -35- 100ms
Detector Type -40- Detector Type
Peak -45- Sample
: o [0 S s — . L < R R N— ———
Part3 W 5.7259G 573G 5.735G 574G 5.745G 573G 5.755G 576G 5.765G 57256 573G 5.735G 574G 5.745G 575G 5.755G 576G 5.965G
Portd [ | ¢ - ’
“| [6dBHs)  FI-6dBfHZ | Fh-6dB(Hz OBWAHZ | FI-OBW{Hz) Fh-OBM(HZ) LimittHz)  Port
3.18M 5.725G 5.72818G 68178 5725016 5.731827G 500k 3
3.14M 5.725G 5.72814G 55570 5.72501G 5.731567G 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5775MHz
Ch Freq 5- Ch Freg
5.775GHz 0- 5.775GHz
Span -5 Span
200MHz -10- 200MHz
RBW -15- REW
100kHz -20- 1MHz
VBW -25-| VBW
300kHz -30-| 3MHz
Sweep Time -35- Sweep Time
100ms -40- 100ms
Detector Type _45-| Detector Type
Peak 50 Sample
[ 1 -Ss_l ] I 1 ] ] 1 1 I -so_l I 1 ! 1 I ] : ] 1 ]
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - )
: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
75.1M 5.7374G 5.8125G 75.862M 5736019G  5812781G 500k 3
75M 57375G 5.8125G 75.662M 5736819G 58124816 500k 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

5290MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

rChFreq 0+ Ch Freg [
5,743GHz -S*M 5.743GHz
Span 10- Span
A0hHz 5 A0kAHz
REN REMY
1ikHz & 100kHz
WEYY 25 WEYY
300kHz 30 300kHz
Sweep Time 5 Swveep Time
100rms 100ms
Detector Type 40— Detector Type
Peak -45- Sample

; Y| 504 , ‘ , , , , , Lk -55-4 . - , ‘ , , , \
Port3 W 5.715G 573G 573G 574G 57456 573G 5.755G 576G 5.745G 57236 573G 57356 574G 57456 575G 5.735G 5766 5.7655
Partd [ ¢ - ~ ’

T | 6dB(HD) Fl-idB{Hz} Fh-fdB(Hz OBW(Hz)  FI-OBW{Hz) Fh-OBW(Hz) Limit{Hz)  Port
1IIM 5.715G 5.71822G 5.8537M 5723013 5.731867G 500k 3
3160 5.725G 5.72816G 5.5078 5,72301G 57316076 500k 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5775MHz

PChFreq [ 3- ’ChFreq [ 107
5.775GHz 0- 5.775GHz =
Span -5+ Span 0
200MHz -10- 200MHz -5+
RBW 15+ REBW -10+
100kHz -20- 1MHz -15-

VBW -25-] VBW -20-
300kHz -30- 3MHz -25-

Sweep Time -35- Sweep Time 230
100ms 40— 100ms -35-

Detector Type 45~ Detector Type 40
Peak -50 - Sample 45-

: V| 55 , ‘ , , , , , b -50-| ‘ R ‘ R , ,
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - ’

" | 6dB(Hz) Fl-6dB(Hz) Fh-8dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
751M 57374G 5.8125G 75.962M 5736919G 58128816 500k 3
72.5M 57375G 5.81G 75.662M 5736019G  5812581G 500k 4

802.11ac VHT80+80_Nss1,(MCS0)_4TX EBW

5530MHz,#5775MHz

PChFreq [ 5- ’ChFreq [
5.775GHz 0- 5.775GHz
Span -5 Span
200MHz -10- 200MHz
RBW 15+ REW
100kHz -20- 1MHz
VBW -25-] VBW
300kHz -30- 3MHz
Sweep Time -35- Sweep Time
100ms -40- 100ms
Detector Type _45-| Detector Type
Peak 50 Sample

: SIS I ‘ I I I I I | T ‘ I ‘ A — I ,
Port 3 W 56756 5JG 5725G 575G 5775G 58G 585G 585G 5.875G 56756 576G 57256 575G 5J75G 58G 58256 585G 5875G
Portd [ |r - )

" | 6dB(Hz) Fl-6dB(Hz) Fh-8dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
T54M 5.7372G 5.81266G 75.962M 5736019G  5812881G 500k 3
75.3M 57372G 5.8125G 75.662M 5737119G  5812781G 500k 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5675G 57G 5725G 575G 5775G 58G 58256 585G 5875G

5610MHz #5775MHz
r(h Freq ( 3- r(h Freg
5.775GHz 0- 5.775GHz
Span 5 Span
200MHz -10- 200MHz
RBW -15- REW
100kHz -20- 1MHz
VBW -25-| VBW
300kHz -30- 3MHz
Sweep Time -35-| Sweep Time
100ms 40— 100ms
Detector Type 45— Detector Type
Peak 50 Sample
c 1 85 I ‘ I I I I I ‘
Port3 W 56756 5JG 57256 575G 57756 58G 585G 585G S5.875G
Portd [~/ | ¢ -
’ " | 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
751M 57374G 5.8125G 75.862M 5737019G  5812381G 500k 3
751M 5.7374G 5.8125G 75.862M 5736919G  5812781G 500k 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX

Ch Freq 0-

#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

Ch Freq

5.745GHz S 5.745GHz
Span -10 -M Span
40MHz 15| 40MHz
RBW e RBWY
100kHz 25 100kHz
VBW VBW
300kHz =0 300kHz
Sweep Time 5= Sweep Time
100ms -40- 100ms
Detector Type -45- Detector Type
Peak -50- Sample

: V|55 , ‘ , , , , , ‘ -60-4 S , ‘ , , , ,
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [ | ¢ - ’

| “| [6dB(Hz) | FI-6dB(Hz) | Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

3.18M 5725G 5.72818G 6.537M 5.72501G 5731547G 500k 3
3.14M 5.725G 5.72814G 6177M 5.725016G 57311876 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5610MHz,#5690MHz Straddle 5.725-5.85GHz
PCh Freq [ 0- ’Ch Freg 54
5.745GHz 5 -M 5.745GHz -10-
Span -10- Span -15-
40MHz 15+ 40MHz 20-
RBW e REWY =
100kHz = 100kHz .
VBW VBW
300kHz =0 300kHz =
Sweep Time =5= Sweep Time =
100ms 40— 100ms 457
Detector Type -45- Detector Type -50-
Peak 50— Sample 55—

: S E I ‘ I I I I I | T e - I ‘ I I I .
Port3 W 5725G 573G 5735G 574G 5.745G 575G 5755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [ |r - )

’ : 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

3.22M 5.725G 5.72822G 6.737TM 5725016 57317476 500k 3
31M 5725G 5.7281G 6.237M 5.72501G 5731247G 500k 4
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802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5690MHz,#5775MHz Straddle 5.725-5.85GHz
( Ch Freq I 57 1 Ch Freg
5.86GHz 0- 586Hz
Span -5 Span
150MHz -10- 150MHz
REW -15- RBW
100kHz -20- 1MHz
VBW -25- VBW
300kHz -30-] 3MHz
Sweep Time -35-| Sweep Time
100ms 40~ 100ms el el o,
Detector Type _45-] Detector Type | ey
Peak 50— Sample m“'“m*%‘ w{"‘

[ por1 [~ | -555.?77'_55 5756 57756 586 I 5756 5:77‘56 586G ‘ 58256 5856 58756
Pot2 |~/ | i
Portd [ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)
Porta [ 315M 5.725G 5.728156G 500k 1
L ARESLY 5.725G 5728156 500k 2
75.75M 5737156 | 5.8129G 500k 3
74175M 57387256 5.8129G 500k 4
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FCC Test Report Report No. : FR760624AB
<For beamforming mode>
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (H2) (H2)

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 88.2M 76.162M 76M2D1D 84.9M 75.862M

5.25-5.35GHz 88.3M 76.062M 76M1D1D 81.9M 75.762M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.25-5.35GHz 89M 76.062M 76M1D1D 87.9M 75.862M

5.47-5.725GHz 89.9M 76.162M 76M2D1D 79.125M 72.789M
802.11ac VHT80+80-BF Nss1,(MCS0) 4TX

5.47-5.725GHz 88.9M 76.062M 76M1D1D 77.625M 72.639M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.47-5.725GHz 91.5M 76.012M 76M0D1D 78M 72.414M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 88.9M 76.062M 76M1D1D 77.625M 72.639M
802.11ac VHT80+80-BF Nss1,(MCS0) 4TX

5.47-5.725GHz 89.9M 76.162M 76M2D1D 79.125M 72.789M

5.725-5.85GHz 76.5M 76.462M 76M5D1D 3.18M 4.178M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.725-5.85GHz 85.275M 76.087M 76M1D1D 3.15M 56.822M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band,;
Min-OBW = Minimum 99% occupied bandwidth;
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FCC Test Report Report No. : FR760624AB

Result
. Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
#5210MHz,5530MHz Pass Inf 87.4M 75.862M 87.8M 75.862M
#5210MHz,5610MHz Pass Inf 88.1M 75.962M 85.5M 75.962M
#5210MHz,5690MHz Pass Inf 87M 75.862M 85.6M 76.162M
#5210MHz,5775MHz Pass Inf 84.9M 76.162M 88M 76.062M
#5210MHz,5290MHz Pass Inf 87.9M 76.162M 88.2M 76.062M
#5290MHz,5530MHz Pass Inf 85.7M 75.862M 84.6M 75.862M
#5290MHz,5610MHz Pass Inf 81.9M 75.762M 87.7M 75.862M
#5290MHz,5690MHz Pass Inf 85.8M 75.862M 86M 75.862M
#5290MHz,5775MHz Pass Inf 88.3M 76.062M 85.3M 75.962M
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
5210MHz,#5290MHz Pass Inf 89M 76.062M 87.9M 75.862M
5210MHz,#5530MHz Pass Inf 89.9M 75.962M 89.5M 75.862M
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
#5530MHz,5775MHz Pass Inf 84.6M 75.962M 86.2M 76.062M
#5610MHz,5775MHz Pass Inf 88.8M 75.962M 88.9M 76.062M
802.11ac
VHT80+80-BF_Nss2,(
MCS0)_4TX
#5530MHz,#5610MHz Pass Inf 84.6M 75.412M 85.65M 75.712M 91.5M 75.562M 90.75M 76.012M
#5530MHz,#5690MHz
Straddle Pass Inf 88.05M 75.862M 89.1M 76.012M 78.3M 72.414M 78M 72.564M
5.47-5.725GHz
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
#5690MHz,#5775MHz
Straddle Pass Inf 79.275M 72.639M 77.625M 72.639M
5.47-5.725GHz
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
5210MHz,#5610MHz Pass Inf 88.7M 76.062M 87.4M 75.962M
5210MHz,#5690MHz
Straddle Pass Inf 79.125M 72.789M 80.175M 72.789M
5.47-5.725GHz
5290MHz,#5530MHz Pass Inf 88.1M 76.062M 88.4M 75.962M
5290MHz,#5610MHz Pass Inf 88.5M 76.162M 88.7M 75.762M
5290MHz #5690MHz
Straddle Pass Inf 79.575M 72.864M 80.175M 72.789M
5.47-5.725GHz
5210MHz,#5690MHz
Straddle Pass 500k 3.24M 4.258M 3.2M 4.278M
5.725-5.85GHz
5210MHz,#5775MHz Pass 500k 76.4M 76.262M 76.5M 76.462M
5290MHz#5690MHz Pass 500k 3.22M 4318M 3.18M 4318M
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FCC Test Report Report No. : FR760624AB

- Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.725-5.85GHz
5290MHz #5775MHz Pass 500k 76.5M 75.762M 76.4M 75.962M
5530MHz,#5775MHz Pass 500k 76.5M 75.862M 76.5M 75.762M
5610MHz,#5775MHz Pass 500k 76.4M 76.062M 76.5M 76.062M
#5530MHz,#5690MHz
Straddle Pass 500k 3.22M 4.338M 3.22M 4.178M
5.725-5.85GHz
802.11ac
VHT80+80-BF_Nss2,(
MCS0)_4TX
#5690MHz #5775MHz
Straddle Pass 500k 3.15M 56.822M 3.225M 58.546M 76.5M 75.862M 85.275M 76.087M
5.725-5.85GHz

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

' ' ' | { ' o
5156 517G 52G 5.225G 525G 5.275G 5316

#5210MHz,5530MHz
( Ch Freq [ 157 ( Ch Freq
5.21GHz iF 5.21GHz
Span 5 Span
200MHz 0- 200MHz
RBW 5+ REW
1MHz -10- 1MHz
VBW -15-] VBW
3MHz -20- 3MHz
Sweep Time -25-] Sweep Time
100ms -30- 100ms
Detector Type 35| Detector Type
Peak 40! Sample
c 1| a5 ‘ I I I ‘ I -
Portl W 5116 5156 51756 52G 52256 525G 5.275G 531G
Port2 [~/ | ¢ -
©| | #6dB(Hz)  FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz)
874M 5.1669G 5.2543G 75.862M 5172119G  5.247981G  Inf
878M 516655 5.2543G 75.862M 5172019G  5.247881G  Inf

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5210MHz,5610MHz
[ Ch Freq [ 157 [ Ch Freq [
5.21GHz 1= 5.21GHz
Span 5+ Span
200MHz 0- 200MHz
RBW -5+ REBW
1MHz -10- 1MHz
VBW 15 VBW
3MHz -20- 3MHz
Sweep Time -25- Sweep Time
100ms -30- 100ms
Detector Type _35-| Detector Type
Peak 40! Sample
. )| s P ———— | 55-) Y N S N ———
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - - - ’
"1 | 2%6dB(Hz) | FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz)  Port
881M 5167G 5.2551G 75.962M 5172019G  5.247981G  Inf 1
85.5M 51679G 5.2534G 75.962M 5172019G  5.247981G  Inf 2

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5690MHz
[ Ch Freq [ 57 [ Ch Freg [
5.21GHz 1= 5.21GHz
Span 3 Span
200MHz 0- 200MHz
RBW -5+ RBW
1MHz -10- 1MHz
VBW -15- VEW
3MHz -20- 3MHz
Sweep Time -25- Sweep Time
100ms -30- 100ms
Detector Type -35-| Detector Type
Peak -40-] Sample
; ‘ -45_I I ] ] ] I ] 1 I ) ) -SS_I 1 1 ] I 1 ] I 1
Port1 W 511G 5156 51756 52G 5.225G 525G 5.275G 531G 511G 5156 51756 52G 5.225G 5.25G 5.275G 5316
Port2 [~/ | ¢ - S )
’ 26dB(Hz) FI-26dB{Hz] Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
&7M 51671G 5.2541G 75.862M 5172119G  5.247981G | Inf 1
85.6M 51675G 5.2531G 76.162M 5171919G  5.248081G  Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5775MHz
( Ch Freq [ 2+ ( Ch Freq
5.21GHz 13- 5.21GHz
Span 10-| Span
200MHz 5- 200MHz
REW 0- REW
1MHz - IMHz
VBW VBW
3MHz 10 3IMHz
Sweep Time <3 Sweep Time
100ms -20- 100ms
Detector Type -25-| Detector Type
Peak -30-] Sample
: - - ‘ , , , ‘ , - -45-| — , ‘ ! , -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
84.9M 51679G 5.2528G 76.162M 5171919G  5.248081G  Inf 1
gam 51662G 5.2542G 76.062M 5172019G  5.248081G  Inf 2

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5210MHz,5290MHz
[ Ch Freq [ 157 [ Ch Freq
5.21GHz 1= 5.21GHz
Span 5+ Span
200MHz 0- 200MHz
RBW -5+ RBW
1MHz -10- 1MHz
VBW -15- VEW
3MHz -20- 3MHz
Sweep Time -25- Sweep Time
100ms -30- 100ms
Detector Type _35-| Detector Type
Peak 40-! Sample =
: S| s ‘ , , , ‘ , - -50-| , , , ‘ , , -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - ’
’ i 26dB(Hz) Fl-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
87.9M 51669G 5.254386 76.162M 5171919G  5.248081G  Inf 1
83.2M 51662G 5.2544G 76.062M 5171919G  5.247981G Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5530MHz
[ Ch Freq [ 57 [ Ch Freg 20+
5.29GHz 10- 5.29GHz i
Span 3 Span
200MHz 0- 200MHz 0-
RBW 5 RBW o
1MHz -10- 1MHz
VBW -15- VEW -20-
3MHz -20- 3MHz
Sweep Time -25- Sweep Time =
100ms -30- 100ms -40 -]
Detector Type -35-] Detector Type
Peak 40— Sample <19
: S B I I I I ‘ I - - B ‘ ; I ‘ i I -
Port1 W 519G 52256 525G 5275G 53G  5325G 535G 539G 519G 52256 525G 5275G 53G 5325G 535G 539G
Port2 [~/ | ¢ - )
’ ’ 26dB(Hz) FI-26dB{Hz] Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.7M 5.2473G 5.333G 75.862M 5.252019G  5.327881G | Inf 1
84.6M 5.2479G 533256 75.862M 5251919G  5327781G  Inf 2
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Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

Ch Freq

5.29GHz

Span

200MHz

RBW

1MHz

VEW

3MHz

Sweep Time
100ms
Detector Type

Sample

EBW

| | ' | ! ! !
52256 525G 5275G 53G 5325G 535G 539G

Inf
Inf

#5290MHz,5610MHz
( Ch Freq [ 157
5.29GHz 1=
Span 5
200MHz 0-
RBW 5+
1MHz -10-
VBW -15-]
3MHz -20-
Sweep Time -25-]
100ms 30—
Detector Type 35|
Peak 401
; o I . I I I I I I |
Portl W 519G 5225G 525G 52756 536G 5325G 535G 539G
Port2 [~/ | ¢ -
©| | #6dB(Hz)  FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz)
a19M 5.2401G 5.331G 75.762M 5.252119G 53278816
&7.7M 5.2461G 533386 75.862M 5.252019G 53278816

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5290MHz,5690MHz

[ Ch Freq [ 157 [ Ch Freq [

5.29GHz 1= 5.29GHz
Span 5+ Span
200MHz 0- 200MHz
RBW -5+ RBW

1MHz -10- 1MHz

VBW -15- VEW

3MHz -20- 3MHz
Sweep Time -25- Sweep Time
100ms -30- 100ms
Detector Type _35-| Detector Type
Peak 40 Sample

: o R , , , , ‘ , - 55, ‘ , , ‘ R -
Portl W 519G 5225G 525G 52756 536G 5325G 535G 539G 519G 5225G 525G 52756 536G 5325G 535G 539G
Port2 [~ | ¢ - - - ’

i 26dB(Hz) Fl-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.8M 5.2473G 533316 75.862M 5252019G  5327381G  Inf 1
86M 5.2474G 5.3334G 75.862M 5.252019G  5327881G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5775MHz
[ Ch Freq [ 57 [ Ch Freg [ 10+
5.29GHz 1= 5.29GHz =
Span 3 Span 0-
200MHz 0- 200MHz 57
RBW -5+ RBW -10+
1MHz -10- 1MHz -15-|
VBW -15- VEW -20-
3MHz -20- 3MHz -25-
Sweep Time -25- Sweep Time -30-]
100ms -30- 100ms -35-]
Detector Type -35-| Detector Type 40
Peak -40-! Sample 45-

: S B I I I I ‘ I - I R ‘ | I ‘ I I -
Port1 W 519G 52256 525G 5275G 53G  5325G 535G 539G 519G 52256 525G 5275G 53G 5325G 535G 539G
Port2 [~/ | ¢ - S )

’ 26dB(Hz) FI-26dB{Hz] Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
83.3M 5.2458G 5.3342G 76.062M 5.251919G  5327981G | Inf 1
85.3M 5.2474G 533216 75.962M 5251919G  5327381G  Inf 2
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Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5210MHz #5290MHz

( Ch Freq [ 157 ( Ch Freq 10+
5.29GHz 10- 5.29GHz o
Span 5- Span 0
200MHz 0- 200MHz 54
RBW 5 REW -10-
1MHz s 1MHz 15+
VBW VBW -20 |
3MHz 157 3MHz -25-
Sweep Time =il Sweep Time -30-]
100ms -25- 100ms 35+
Detector Type -30 Detector Type 40
Peak -35- Sample 45-

; oo T T I I I I I I i 50-\ I } I I it I -
Port3 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5225G 525G 5.275G 53G 53256 535G 5.39G
Portd [~/ | ¢ - ’

; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)

2am 5.2452G 5.33426G 76.062M 5.251919G  5.327981G  Inf
87.9M 5.2462G 533416 75.862M 5.252019G  5327881G  Inf

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

5210MHz,#5530MHz

[ Ch Freq [ 157 [ Ch Freq

5.53GHz 10- 553GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5 RBW

1MHz N 1MHz
VBW VBW

3MHz 157 3IMHz
Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample

- S| 40—, I I I I I I I il | so- I I I I - I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - ’

L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)

89.9M 54853G 557526 75.962M 5491919G  5.567381G  Inf 3
89.5M 5.485G 5.5745G 75.862M 5.491919G  5.567781G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5530MHz,5775MHz
[ Ch Freq [ 57 [ Ch Freg 10+ :
5.53GHz 10- 5.53GHz =
Span 5 Span 0-
200MHz 0- 200MHz -5
REW & REW -10-]
1MHz e 1MHz 15+ .
VBW VBW -20- |
IMHz 157 IMH:z -25- '
Sweep Time -20- Sweep Time -30-] i
100ms = 100ms -35- i
Detector Type -30- Detector Type -40- i
Peak -35-] Sample 45- i :

- S -d0-, I I I I I I I I ; | soo I I : I I I : I I o
Port1 W 543G 545G 54756 55G 5525G 555G 55756 5.6G 563G 543G 545G 5475G 55G 55256 555G 5575G 566G 5.63G
Port2 [~/ | ¢ - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

84.6M 54879G 5.5725G 75.962M 5.491919G | 5.567881G  Inf 1

86.2M 54871G 557336 76.062M 5491919G  5567981G  Inf 2
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Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5610MHz,5775MHz
Ch Freq 15- Ch Freq
5.61GHz 10- 5.61GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5- REW
1MHz 10 1MHz
VBW VBW
-15-
3MHz 3MHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30- Detector Type
Peak -35- Sample
[ 1 A , ' | . , ' " - ' ' | | \ ] L
Portl | 551G 555G 5575G 566G 56256 5.65G 56756 571G 551G 5556 55756 56G 5625G 565G 5675G 5716
Port2 [~/ | ¢ - ’
©| | #6dB(Hz) | FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz) | Port
83.8M 5.5661G 5.6549G 75.962M 5572019G  5647981G  Inf 1
83.9M 5.5661G 5.655G 76.062M 5571919G  5647981G  Inf 2
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq 13 Ch Freq 10+
5.575GHz e 5.5756Hz .
Span 5 Span
300MHz 0- 300MHz 10
RBW -5+ RBW
2MHz -10- 1MHz -20-]
VBW -15- VBW
10MHz -20- 3MHz -30-
Sweep Time -25- Sweep Time
100ms 0 100ms <
Detector Type -35- Detector Type 50~
Peak -40-| Sample i
r [ 5 ; ; ‘ ; o 60} o i ;i e
Portl | 5425G 55G 555G 5.6G 565G 5.7G5.725G 5425G 5.5G 535G 56G 5.65G 5.7G5.725G
Port2 [~ ¢ - ’
Port3 |/~ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 84.6M 5.48785G 5.57245G 75.412M 54922416 5.567654G  Inf 1
L J | | 85.65M 5.4874G 5.57305G 75.712M 549823916 | 5568103G  Inf 2
91.5M 5.56435G 5.65585G 75.562M 5.572001G | 5647564G  Inf 3
90.75M 5.5648G 5.65555G 76.012M 55717026 | 5647714G  Inf 4
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 10+ Ch Freg 10+
5.575GHz - 5.575GHz
Span 0| Span
300MHz -5 300MHz
RBW e RBW
1MHz . 1MHz
VEW VBW
20~
T [3mH: |
Sweep Time 257 Sweep Time
100ms =4 100ms
Detector Type 325 Detector Type
Peak -40- Sample
‘ [ Al . ) ) ; o | ‘ —— . o
Portl |/ 5425G 55G 5.55G 5.6G 565G 5.7G5.725G6 5356 566G 5.65G 5.7G5.725G
Port2 [ | ¢ - ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 88.05M 5.4862G 5.57425G 75.862M 5491942G | 5567804G  Inf 1
S| | 891M 5.4862G 5.5753G 76.012M 54919426 | 5567954G  Inf 2
78.3M 5.6467G 5.725G 72.414M 56522116 | 5724625G  Inf 3
78M 5.647G 5.725G 72.564M 56522116 5.724775G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0) 4TX EBW
#5690MHz #5775MHz Straddle 5.47-5.725GHz
( Ch Freq [ 157 ( Ch Freq [ 15+
5.65GHz 10- 5.65GHz A
Span 5- Span A
150MHz 0- 150MHz o
RBW 5 RBW =
T e |
-10-| -15-1
VEW VEW
3MHz 157 3MHz =
Sweep Time =il Sweep Time ;:
100ms -25- 100ms =5
Detector Type -30- Detector Type 7d
Peac ||| 35- [somple |1 45
c o I ‘ I I I Lk T s I I ‘ I I !
Portl [/ 5575G  56G 56256 5656 SEI5G 576G 575G 55756 56G 56256 5656 56756 57G 575G
Port2 [~/ | ¢ - : - ’
’ | | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
79.275M 56457256 | 5725G 72639M 56510406 | 5724588G Inf 1
TI625M 56473756 5725G 726390  S651040G  5724583G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz,#5610MHz
[ Ch Freq [ 157 [ Ch Freq
5.61GHz 10+ 5.61GHz
Span 5- Span
200MHz 0 200MHz
REW 5- RBW
1MHz o 1MHz
VEW VEW
IMHz 157 IMHz
Sweep Time = Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample
; oo T I I I I I I - ; s I N I I B I -
Port3 [ 5516 5556 5575G S56G 56256 565G 56756 571G 5516 5556 55756 566G 5625G 5656 56756 ST1G
Portd [ | ¢ - - ’
’ | [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
88.7M 556546 565416 T6.062M | 55T1819G | 56478816 | Inf 3
27.4M 5.5658G 565326 75.062M  S5T1819G  5647781G | Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW

5210MHz,#5690MHz Straddle 5.47-5.725GHz

Ch Freq 13- Ch Freq 10+ OBV, f
565GHz 10- 565GHz o |
Span 5 Span 0- ]

150MHz 0- 150MHz -5

RBW 5 RBW -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20-|
3MHz 15 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 23+ 100ms .35+
Detector Type -30- Detector Type 40-
Peak 35— Sample 45-
: )| s . ‘ . | | | ! ; ; . . | ‘.
Port3 |/ 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 5.65G 56756 576G 5.725G
Portd [ |r - - ’
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
79.125M 56458756 5.725G 72.789M 5.651799G | 5724588G  Inf 3
80175M 5644825G  5.725G 72.789M 5651799G  5724588G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5290MHz #5530MHz
( Ch Freq [ 157 ( Ch Freq

5.53GHz 10- 5.53GHz

Span 5- Span

200MHz 0- 200MHz

RBW 5 RBW

1MHz 0. 1MHz

VBW VBW

3MHz l 3IMHz

Sweep Time =il Sweep Time

100ms 25 100ms

Detector Type -30-| Detector Type

Peak -35-] Sample
- o T I I I I I I I I 50 I — I I L I o

Port3 W 543G 545G 5475G 55G 5525G 555G 5575G 566G 563G 543G 545G 54756 55G 5525G 555G 5575G 566G 5.63G
Portd [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
881Mm 5.4856G 5.5737G 76.062M 5.491819G  5.567881G  Inf 3
88.4M 54856G 5.574G 75.962M 5491919G  5.567881G  Inf 4

802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 157 [ Ch Freq
5.61GHz 10-| 5.61GHz

Span 5] Span

200MHz 0- 200MHz

RBW RBW

1MHz = 1MHz

VBW -10-| VBW

3MHz L 3MHz

Sweep Time e Sweep Time

100ms 100ms

Detectar Type -25- Detector Type

Peak -30- Sample N

: S| ase ‘ , , , ‘ , - 55+ — , ‘ ', , -
Port3 W 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Portd [ | ¢ - ’

| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

88.5M 5.5652G 5.6537G 76.162M 5571819G  5647981G  Inf 3

88.7M 55651G 5.6538G 75.762M 5.571819G  5547581G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.47-5.725GHz

PCh Freq [ 57 ’Ch Freg 10+ EIEY

5.65GHz 10- 5.65GHz =
Span 5 Span 0-
150MHz 0- 150MHz -5
RBW = REWY -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20-|
3MHz 15 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 25 100ms -35-
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

: L | -a0-) I ‘ I I I b T s I I . I I |
Port3 W 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 5.65G 56756 576G 5.725G
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

T9.575M 56454256 5.725G 72.864M 5.651799G | 5724663G  Inf 3

80175M 5644825G  5.725G 72.789M 5651874G  5724863G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz #5690MHz Straddle 5.725-5.85GHz

Ch Freq 0- Ch Freq
5.745GHz -3- 5.745GHz

Span -10-| Span
40MHz 15-| 40MHz
REW e REW
100kHz 25 S50kHz
VBW = VBW
300kHz : 200kHz
Sweep Time =3 Sweep Time
100ms -40- 100ms
Detector Type -45-| Detector Type
[Pk ||| s0- [sample |
[ = | | | | . | | | 65-, Y ' | | | \ | |
Port3 |/ 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd - - - ~ ’
L “| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.24M 5.725G 5.72824G 4.258M 5.725016G 5.720268G 500k 3
3.2M 5.725G 5.72826G 4.278M 5725016 5.729288G 500k 4
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5210MHz,#5775MHz
Ch Freq 3- Ch Freq 20+
5.775GHz 0- 5.775GHz 15+
Span : Span 10|
200MHz 200MHz 5]
RBW -10- RBW 0|
100kHz 15 1MHz 5
VBW VBW ].U
300kHz < 3MHz .
Sweep Time -25- Sweep Time 12
100ms - 100ms =i
Detector Type Detector Type -25-]
[peax ||| 35 [sample | || .30
0 1 40 ' | | ' ' ' | | -35- | ot | o | '
Port3 |/ 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Port 4 - - )
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
To.4M 5.7388G 5.81326G 76.262M 5736719G 58129816 500k 3
Ta.5M 5.7367G 5.8132G 76.462M 5736719G  5813181G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.725-5.85GHz
Ch Freq 0- Ch Freg
5.745GHz 57 5.745GHz
Span -10- Span
40MHz 15-| 40MHz
RBW s RBW
100kHz 25 50kHz
VBW m VBW
300kHz = 200kHz
Sweep Time =5= Sweep Time
100ms 40— 100ms
Detector Type -45- Detector Type
Peak 50— Sample
[ 1 -Ss_l 1 I 1 ] 1 1 | i -ﬁs_l . | ] | I 1 1 1 1
Port3 |/ 5725G 573G 5735G 574G 5.745G 575G 5755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port 4 ; - )
’ : 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
3.22M 5.725G 5.72822G 4.318M 5725016 57293286 500k 3
3.18M 5725G 5.72818G 4.318M 5.72501G 5729328G 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5290MHz,#5775MHz
r(h Freq ( 3- r(h Freg 10+
5.775GHz 0- 5.775GHz =
Span 5 Span o
200MHz -10- 200MHz =
REW -15- REW 414
100kHz -20- 1MHz ; ]
VEW -25- VEW e
300kHz -30- IMHz .
Sweep Time -35-| Sweep Time 35
100ms 40— 100ms 40-
Detector Type 45— Detector Type 45+
Peak 50— Sample 50—

c | sse I ‘ I I I I I Lk 55-| ‘ I I ‘ I I I .
Port3 [ SE75G 57G  5725G 575G 5775G 58G 58256 585G 5875G SE75G 57G  5725G 575G 57I5G 58G 58256 5856 58756
Portd [~/ | ¢ - ~ ’

“| | 6dB(H  FI-6dB{Hz) Fh-6dB(Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.5M 573676 581326 75762M | 57369196 | 5812681G | 500k 3
76.4M 5.7368G 581326 759620 57368196  5812781G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 0- ’Ch Freg 10
5.775GHz -5- 5.775GHz 57
Span -10-| Span 0
200MHz 15 200MHz 54
REW 20~ RBW -10+
100kHz e 1MHz -15-
VEW VEW -20-]
300kHz 307 IMHz -25-
Sweep Time 5= Sweep Time -30-
100ms -40- 100ms 35+
Detector Type -45- Detector Type 40-
Peak -50- Sample 45-

: | sse I ‘ I I I I I Lk -50- ‘ I I ‘ I I I .
Port3 [ SE75G 5JG 57256 575G 5775G 586G 585G 5856 58756 SE756 576 57256 575G S5775G 58G 58756 5856 58756
Portd [ | ¢ - - ’

| [6dB(Hz)  FI6dB{Hz) | Fh-6dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)
76.5M 573676 581326 75.862M | 5737019G | 58128816 | 500k
76.5M 573676 581326 75762M 57369196 5812681G | 500k

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW

5610MHz,#5775MHz

PCh Freq [ 0- s ’Ch Freg 10+

5.775GHz -5+ 5.775GHz 2
Span -10- Span o
200MHz 15+ 200MHz 13 |
REW REW
100kHz = 1MHz el
-25- -20-]
VEW VEW
300kHz 307 3MHz =
Sweep Time =5= Sweep Time jg:
100ms 40- 100ms 7d
Detector Type -45- Detector Type 45|
Peak 50 - Sample 50~

c | s I ‘ I I I I I | T s ‘ I ‘ I I .
Port3 [~/ 56756 57G 5725G 575G 57I5G 58G 5825G 585G 585G S675G 57G 5725G 575G 57I5G 58G 58256 585G 58756
Portd [ |r - S )

“| | 6dB(Hz)  FI6dB(Hz) | FhBdB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.4M 5.7368G 581326 76.062M | 5736919G | 5812981G | 500k 3
76.5M 573676 581326 76.062M | 5736819G 58128816 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0- Ch Freq [
5.745GHz 5 -w 5.745GHz
Span -10-| Span
40MHz 15-| 40MHz
REW e REW
100kHz 25 S50kHz
VBW VBW
300kHz =0 200kHz
Sweep Time =3 Sweep Time
100ms -40- 100ms
Detector Type -45-| Detector Type
Peak -50- Sample
- S| -s5-, I I I I I ! ! | B | I I I I I I .
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - ’
“| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.22M 5.725G 5.72822G 4.338M 5.725016G 5.729348G 500k 3
3.22M 5.725G 5.72822G 4178M 5.72503G 57292086 500k 4

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0- Ch Freq
5.86GHz = 586Hz
Span -10- Span
150MHz 154 150MHz
RBW -20- RBW
100kHz -25- 1MHz
vBw -30- VBW
300kHz -35-| 3MHz
Sweep Time -40- Sweep Time
100ms -45-| 100ms
Detector Type -50- Detector Type
Peak -55-] Sample
- S -60-, ! ! ! ! I |k T 60- ! [ A I .
Port1 W 5725G 575G 5.775G 58G 58256 5.85G 5875G 5725G 575G 5775G 586G 5.825G 585G 5.875G
Port2 [~ | ¢ - '
Port 3 W 6dB(Hz) FI-6dB(Hz)  Fh-6dB(Hz)  OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd ’7 315M 5.725G 5.72815G 56.822M 5725037G  5.781859G | 500k 1
L J| | 3.225M 5.725G 5.728225G  58.546M 5.725037G  5783583G 500k 2
76.5M 5.7367G 5.8132G 75.862M 5737031G  5.812894G 500k 3
85.275M 57279256 5.8132G 76.08TM 5.736957G  5.813043G 500k 4
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FCC Test Report Report No. : FR760624AB

For set 4 antenna / 4T2S
<For non-beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (H2) (H2) (H2)
5.15-5.25GHz 86.2M 75.962M 76MOD1D 85.5M 75.662M
5.25-5.35GHz 85.9M 75.962M 76MOD1D 85.4M 75.762M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 85.8M 75.862M 75M9D1D 85.4M 75.762M
802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 86.1M 75.962M 76MOD1D 77.85M 72.489M
802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 85.9M 76.062M 76M1D1D 77.85M 72.489M
802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 86.55M 76.162M 76M2D1D 78M 72.414M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 75.3M 75.962M 76MOD1D 2.92M 6.437TM

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 75.075M 76.087M 76M1D1D 3.15M 8.396M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;

Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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FCC Test Report Report No. : FR760624AB

Result
. Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
#5210MHz,5530MHz Pass Inf 86M 75.762M 85.7M 75.762M
#5210MHz,5610MHz Pass Inf 86.2M 75.862M 85.8M 75.762M
#5210MHz,5690MHz Pass Inf 86.1M 75.862M 85.5M 75.962M
#5210MHz,5775MHz Pass Inf 85.8M 75.762M 85.7M 75.862M
#5210MHz,5290MHz Pass Inf 85.5M 75.762M 86.2M 75.662M
#5290MHz,5530MHz Pass Inf 85.7M 75.762M 85.4M 75.862M
#5290MHz,5610MHz Pass Inf 85.7M 75.862M 85.9M 75.762M
#5290MHz,5690MHz Pass Inf 85.9M 75.962M 85.7M 75.862M
#5290MHz,5775MHz Pass Inf 85.6M 75.762M 85.8M 75.762M
5210MHz,#5290MHz Pass Inf 85.8M 75.762M 85.4M 75.862M
#5530MHz,5775MHz Pass Inf 86.1M 75.962M 85.6M 75.762M
#5610MHz,5775MHz Pass Inf 85.7M 75.862M 85.5M 75.662M
#5690MHz,#5775MHz
Straddle Pass Inf 77.85M 72.489M 77.925M 72.489M
5.47-5.725GHz
5210MHz #5530MHz Pass Inf 85.1M 75.762M 85.9M 75.962M
5210MHz #5610MHz Pass Inf 85.9M 75.862M 85.3M 76.062M
5210MHz #5690MHz
Straddle Pass Inf 78.15M 72.639M 78.15M 72.489M
5.47-5.725GHz
5290MHz #5530MHz Pass Inf 85.3M 75.762M 85.4M 75.962M
5290MHz #5610MHz Pass Inf 85.7M 75.962M 85.6M 75.962M
5290MHz #5690MHz
Straddle Pass Inf 78.375M 72.714M 77.85M 72.639M
5.47-5.725GHz
#5530MHz,#5610MHz Pass Inf 85.65M 75.862M 85.35M 76.012M 86.55M 76.162M 85.8M 76.012M
#5530MHz#5690MHz
Straddle Pass Inf 85.65M 75.862M 85.35M 75.862M 78M 72.864M 78M 72.564M
5.47-5.725GHz
#5610MHz,#5690MHz
Straddle Pass Inf 85.65M 76.012M 86.4M 75.712M 78M 72.414M 78M 72.564M
5.47-5.725GHz
5210MHz #5690MHz
Straddle Pass 500k 3.18M 6.817M 3.14M 6.557M
5.725-5.85GHz
5210MHz,#5775MHz Pass 500k 75.1M 75.762M 75M 75.762M
5290MHz #5690MHz
Straddle Pass 500k 3.22m 6.857M 3.16M 6.597M
5.725-5.85GHz
5290MHz #5775MHz Pass 500k 75.1M 75.862M 75.3M 75.862M
5530MHz #5775MHz Pass 500k 75.3M 75.862M 75.1M 75.662M
5610MHz #5775MHz Pass 500k 75.3M 75.962M 75.3M 75.962M
#5530MHz,#5690MHz
Straddle Pass 500k 3.2M 6.537M 2.92M 6.437TM
5.725-5.85GHz
#5610MHz,#5690MHz
Straddle Pass 500k 3.18M 6.477M 2.92M 6.477M
5.725-5.85GHz
#5690“’5”;:;’?;;75’\"“2 Pass 500k 3.15M 8.396M 3.15M 41304M | T75.075M | 75.787M 75M 76.087M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5210MHz,5530MHz
Ch Freq 13- Ch Freq 13 i i h
- A -1 e
5.21GHz 10- 5.21GHz L OBV
Span 5- Span A
200MHz 0- 200MHz o
RBW - RBW =
1MH ) 1MH bl
: -10- : 15-
VBW VBW
-15-] -20-
3MHz 3MHz g
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30- Detector Type
Peak -35- Sample

[ V| 40 | i i i | i " i i i i | | i I
Portl |/ 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - - ~ ’

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
g6M 51672G 5.2532G 75.762M 5172119G  5.247881G  Inf 1
85.IM 51671G  5.2528G 75762M 51721196 5.247881G | Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
#5210MHz,5610MHz
Ch Freq 13- Ch Freq
5.21GHz 10-| 5.21GHz
Span 5] Span
200MHz T 200MHz
RBW RBW
1MHz = 1MHz
VBW -10-| VBW
3MHz L 3MHz
Sweep Time @ Sweep Time
100ms 100ms
Detectar Type -25- Detector Type
Peak -30- Sample

[ V| 38 i i i i | i - -45- 1 i i i | i "
Portl |/ 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - 7 )

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
86.2M 51672G 5.2534G 75.862M 5172219G  5.248081G  Inf 1
85.8M 51671G 5.2529G 75.762M 5172019G  5.247781G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5690MHz
Ch Freq 15- Ch Freq 15+ OBV n
5.21GHz 10- 5.21GHz o i I
Span 5] Span z :
200MHz 0 200MHz
REW REW =7 i
-5- -10- i
1MHz 1MHz = H
VBW -10- VBW H
20 ;
3MHz s 3MHz Py ;
Sweep Time 2204 Sweep Time 30~ E
[100ms ] 100ms i
- -35- !
Detector Type b Detector Type 40~ ;
Peak -30- Sampl i

\ ea . | ample || :

r 1 -35 T I 1 1 1 I 1 1 I -50 T 1 . 1 1 I 1 1 I 1
Portl |/ 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G 5156 5175G 526G 5.225G 525G 5.275G 5316
Pot2 [/ |r - ~ )

: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
ga.1M 51672G 5.25336 75.862M 5172119G  5.247981G  Inf 1
85.5M 51672G 5.2521G 75.962M 5171919G  5.247381G  Inf 2
SPORTON INTERNATIONAL INC. Page No. : 443 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80 Nss1,(MCS0) 4TX EBW
#5210MHz,5775MHz
[lch Fee 1 = 1[cneee 1 = ]

5.11(3:; 10- S.HG:z 10+

an - an 5]

S;JOMHZ Z_ S;]OMHZ 0-

RBW REW 5-

1MHz =5 1MHz -10-

VBW 10~ VEW 15-

IMHz <z IMHz -20-

Sweep Time Sweep Time -25-]

100ms 207 100ms 30—

Detector Type 25 Detector Type 35-

Peak -30- Sample 40 - .

c S ‘ I I I ‘ I - Yo I I I ‘ B I -
Portl [/ 511G 5156 51756 526G 52256 525G 52756 531G 5116 515G 51756 526G 5.225G 525G 52756 531G
Port2 [~/ | ¢ - - ~ ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.8M 516716 525296 75762M | 5172719G | 5.247981G | Inf 1
85.7M 516716 5.2528G 758620  5172019G  5247881G  Inf 2

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW

#5210MHz,5290MHz

[ Ch Freq [ 157 [ Ch Freq [ 157 i !

5.21GHz 10- 5.21GHz LA ]
Span 5- Span &
200MHz 0 200MHz 24
REW 5 REW =
.10_
1MHz o 1MHz e
VEW VEW
3MHz 157 3MHz i:
Sweep Time = Sweep Time :Sﬂf
100ms 25 100ms .
Detector Type -30- Detector Type _an-]

lPeak || 35- [somple ||| 45

; oo T T I I I I I I - ; s I I I I il I -
Portl [/ 5116 5156 51756 526G 52256 525G 52756 531G 5116 5156 51756 526 52256 5256 52756 5316
Port2 [~ | ¢ - - ’

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.5M 516756 5.253G 757620 | 5172719G | 5.247981G | Inf 1
26.2M 516716 525336 75.662M | 5172719G  5247881G  Inf 2

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW

#5290MHz,5530MHz

[ Ch Freq 1 = 1 Ch Freg 1 o B \:.r_ ]

5.20GHz 10- 5.20GHz i g8 8§§'J'h

Span 5 Span =

200MHz 0- 200MHz o

REW 5 REW =7

T — e ||
-10-] 15

VEW VEW

3MH: 13 3MH: i:

Sweep Time == Sweep Time i30—

100ms 23+ 100ms = :

Detector Type -30- Detector Type _a0-]

Peak 35 Sample 45+

- o B I I I I ‘ I — R ‘ . I ‘ I I -
Portl [~/ 519G 5225G 525G 52756 53G 5325G 535G 539G 519G 52256 525G 52736 53G 53256 535G 5.39G
Port2 [~/ | ¢ - - )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.7M 5.2472G 533296 757620 | 5.252119G | 5327881G | Inf 1
85.4M 524736 533276 75.862M | 5.252119G 53279816 Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz

( Ch Freq [ 157 ( Ch Freq [ 155 . :
5.29GHz 10- 5.29GHz A 0By h
Span 5- Span A
200MHz 0- 200MHz o ]
RBW 5 REW = i

10+ . 1

1MHz s 1MHz el : §
VEW VEW : :
3MHz 137 3MHz i: i
Sweep Time =il Sweep Time :30_ I §
100ms -25- 100ms 25 ; §
Detector Type -30- Detector Type 7d i
Peak -35- Sample 45— E

. J L : i

- T/ . I I I I I I — S04, I . I I it I —
Portl [/ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Port2 [~/ | ¢ - - ~ ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.7M 5.2471G 533286 75.862M | 5.252119G | 5327981G | Inf 1
8500 5.2469G 533286 757620  5.252119G  5327881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5690MHz

[ Ch Freq [ 157 [ Ch Freq [

5.29GHz 10— 5.29GHz
Span 5- Span
200MHz 0 200MHz
REW 5- RBW

1MHz o 1MHz
VEW VEW

3MHz 157 3MHz
Sweep Time = Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample

; Y| 0 I I I I ‘ I e S 50, ‘ ! I ‘ I I -
Portl [/ 5196 52256 5256 52756 536G 5325G 535G 5396 5196 52256 525G 52756 536 53256 535G 5396
Port2 [~ | ¢ - - - ’

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.9M 5.247G 533296 75.962M | 5.252019G | 53279816 | Inf 1
25.7M 5.247G 533276 75.862M  5.252019G  5327881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5775MHz
[ Ch Freq [ 57 [ Ch Freg [ 15 i 1
5.29GHz 10- 5.29GHz A QB §
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
IMHz IMHz bl
-10-] 15
VEW VEW
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30—
100ms 23 100ms =
Detector Type -30- Detector Type _a0-]
Peak 35— Sample 45-

- | a0 I I I I ‘ I | B . ‘ I I ‘ I I -
Portl [~/ 519G 5225G 525G 52756 53G 5325G 535G 539G 519G 52256 525G 52736 53G 53256 535G 5.39G
Port2 [~/ | ¢ - S )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.6M 5.247G 533266 757620 | 5.252119G | 5327881G | Inf 1
85.8M 5.247G 533286 75762M | 5.252119G | 53278816 Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5210MHz,#5290MHz

( Ch Freq [ 157 ( Ch Freq [

5.29GHz 10- 5.29GHz
Span 5- Span

200MHz - 200MHz
REW 5 REW

1MHz s 1MHz

VEW VEW

IMHz 157 IMHz

Sweep Time =il Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- 'W‘

8 . 40, | | | | I | | ] b . 50, I |: | I | | | I i
Port3 [ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Portd [~/ | ¢ - ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.8M 5.2471G 533206 75762M | 5.252119G | 5327881G | Inf 3
85.4M 5.2471G 533266 75.862M  5.251919G  5327781G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5530MHZz,5775MHz
[ Ch Freq [ 157 [ Ch Freq [ 157 H
5.53GHz 10- 5.53GHz 10+ |
Span 5- Span 5
200MHz 0- 200MHz 0
REW 5- RBW -5-
1MHz o 1MHz -10-]
VEW VEW -15-]
IMHz 157 IMHz -20-
Sweep Time = Sweep Time -25-
100ms -25- 100ms 30|
Detector Type -30- Detector Type 35~
Peak -35- Sample 40-

: o T ‘ I I I I I I 454 I I ‘ S I I
Portl [/ 5436 545G 54756 55G 55256 555G 55756 566 563G 543G 545G 54756 55G  5.525G 555G 55756 568G 5636
Port2 [~ | ¢ - )

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
86.1M 548696 5.573G 75.962M | 5.491919G | 55678816 | Inf 1
25.6M 548716 557276 75762M  5.402119G  5567881G  Inf 2

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW

#5610MHz,5775MHz

[ Ch Freq [ 57 [ Ch Freg [ 15

5.61GHz 10- 5.61GHz i
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
1MHz 1MHz ol
-10-| -15-]
VEW VEW
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30—
100ms 23 100ms =
Detector Type -30- Detector Type _a0-]
Peak -35-! Sample 45 :

c | -0 ‘ I I I ‘ I - T 0 I I I ‘ H I )
Portl [~/ 551G 555G 5575G 56G 56256 565G 56756 5T1G 5516 555G 55756 566G 5625G 565G 56156 571G
Port2 [~/ | ¢ - )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.7M 5.5672G 5.6529G 75.862M | 5.572119G | 5647981G | Inf 1
85.5M 556736 565286 756620 | 5572119G | 56477816 | Inf 2
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Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.47-5.725GHz

EBW

( Ch Freq 13- Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
REW e REW
1MHz 10- IMHz
VBW VBW
3MHz l 3IMHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30-| Detector Type
Peak -35- Sample
- o T I I I I I | | I I I I I !
Portl W 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Port2 [~/ | ¢ - ’
L “| [26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
77.85M 5.64715G 5.725G 72.489M 5.652174G  5724663G  Inf 1
77925M  5647075G  5.725G 72489M 56510406 5724438G  Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5210MHz,#5530MHz
[ Ch Freq [ 157 [ Ch Freq
5.53GHz 10- 553GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5 RBW
1MHz N 1MHz
VBW VBW
3MHz 157 3IMHz
Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample
- o T I I I I I I I N 50} I A I I - I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - )
L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
851M 54876 557216 75.762M 5491919G  5.567681G  Inf 3
85.9M 5.4868G 5.5727G 75.962M 5.491919G  5.567881G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5610MHz
[ Ch Freq [ 57 [ Ch Freg
5.61GHz 10- 5.61GHz
Span 5 Span
200MHz 0- 200MHz
RBW 5 RBW
1MHz . IMHz
VBW VBW
3MHz 15 3MHz
Sweep Time == Sweep Time
100ms 254 100ms
Detector Type -30- Detector Type
Peak 35— Sample
: o0 ‘ I I I ‘ I - T s A— I ‘ i I .|
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
85.9M 5.5667G 5.65266G 75.862M 5572019G  5647881G  Inf 3
85.3M 5.567G 565236 76.062M 5571819G 56473816 Inf 4
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Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
5210MHz #5690MHz Straddle 5.47-5.725GHz

Ch Freq

5.65GHz

Span

150MHz

RBW

1MHz

VEW

3MHz

Sweep Time
100ms
Detector Type

Sample

! | ' ' |
586G 5.625G 565G 5675G 571G 5.725G6

EBW

OEI“,-"."-| OBy

. ' 5 . . i
566G 56256 565G 5675G 57G 57256

( Ch Freq 13-
5.65GHz 10-
Span 5-
150MHz -
REW 5
1MHz 104
VBW
IMHz 157
Sweep Time =il
100ms -25-
Detector Type -30-
Peak -35-
Port3 [~ 4505}56
Portd [~/ | ¢
’ || 26dB(Hz)
7815M
7815M

FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)
564685G | 5725G 72.630M
564685G | 5.725G 72.480M

FI-OBW{Hz)  Fh-OBW(Hz) Limit(Hz)
5652024G | 57246636 | Inf
5651040G 57244386 | Inf

Port
E]
4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX

EBW

5290MHz,#5530MHz

[ Ch Freq [ 157 [ Ch Freq

5.53GHz 10- 553GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5 RBW

1MHz N 1MHz
VBW VBW

3MHz 157 3IMHz
Sweep Time = Sweep Time
100ms 25 100ms
Detector Type -30- Detector Type
Peak -35- Sample

- o T I I I I I I I I 50} I — I I L I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - ’

L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.3M 54871G 557246 75.762M 5491919G  5.567681G  Inf 3

854M 5487G 5.5724G 75.962M 5.491919G  5.567881G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 15 [ Ch Freq =9 OE'ﬂi‘-‘-h

5.61GHz 10+ 5.61GHz S
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
1MHz 1MHz bl
-10-| -15-]
VBW VBW
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30—
100ms 23 100ms =
Detector Type -30- Detector Type _a0-]
Peak 35— Sample 45-

- = (R - ‘ I I I ‘ I - T 0 I L I ‘ i I )
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.7M 5.5669G 5.65266G 75.962M 5571919G  5647881G  Inf 3

85.6M 55671G 5.6521G 75.962M 5571819G 56477816 Inf 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX EBW
5290MHz #5690MHz Straddle 5.47-5.725GHz
Ch Freq 137 Ch Freg 13 T
565GHz 10- i || [585GHz o
Span 5- Span A
150MHz 0- 150MHz o
REW _ REW =9 i
1MH > 1MH bl ‘
= -10- = 15- !
VBW VBW |
-15- -0 !
3MHz 3MHz = |
Sweep Time =il Sweep Time 30~
100ms -25- 100ms e |
Detector Type -30- Detector Type a0- i
Peak -35- Sample -45-] :
Port3 [/ 5575G 56G 56256 565G 5675G 57G 57256 5575G 556G 56256 5656 S675G 576 57256
Port4 ; - : - ’
| | 26dB(Hz)  FI-26dB{Hz} Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
78375M  5.646625G | 5.725G 72714M  5651874G 57245886 | Inf 3
77.85M 564715G  5.725G 72639M  5.651874G  5724513G | Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq 13 Ch Freq 10+
5.575GHz 10- 5.5756Hz 5]
Span 5 Span 0+
300MHz 0- 300MHz -5-
REW 5 REW 10+
1MHz 10- 1MHz 15+
VBW -15- VBW -20-|
3MHz 20- 3MHz -25- 1
Sweep Time -25-] Sweep Time -30-1 3 ¥
i \ g
100ms 30- 100ms -35- “'“’-”mm Ih
Detector Type -35- Detector Type -40- |
[Peak ||| - [sample ||| 45
r A | | | | o 50 | P | | "
Portl [ 5425G 556G 555G 556 565G 57657256 54256 55G 555G 566G 565G 57G5.725G
Port2 [/ | r - - Y ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porth [ 85.65M 5487256 | 5.5729G 75862M | 54920016 | 5567954G | Inf 1
\ J | | 8535M 548725G | 5.5726G 76.012M  5491942G  5567954G | Inf 2
86.55M 5.5663G 5652856 | 76162M  5.571852G  5648013G | Inf 3
85.8M 5.5659G 5.6527G 76.012M 55718526 5647864G | Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 15 Ch Freg 10+
5.575GHz By 5.5756Hz
Span 5 Span
300MHz 0- 300MHz
RBW -5- RBW
1MHz 10~ 1MHz
VBW -15- vBW
3MHz -20- 3MHz
Sweep Time -25-| Sweep Time
100ms -30-| 100ms
Detector Type 35— Detector Type
Peak 40 Sample i
' 1| BB | | | ' " 2 ! P | ; .
Portl [~/ 5425G 556G 555G 556 565G 57657256 555G 566G 565G 57G5.725G
Port2 [~/ | ¢ - : ’
Port3 [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 85.65M 548725G | 5.5729G 75.862M | 5492001G | 5567954G | Inf 1
\ J| | 8535M 5487256  5.5726G 75.862M 54920016  5567954G | Inf 2
78M 5.647G 5.725G 72.864M  5.651762G  5724625G | Inf 3
78M 5.647G 5.725G 72564M 56519126  5724475G | Inf 4
SPORTON INTERNATIONAL INC. Page No. : 449 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5610MHz,#5690MHz Straddle 5.47-5.725GHz
( Ch Freq [ 157 1 Ch Freg 10+
5575GHz 10+ 5.5756Hz =
Span 5 Span S
300MHz 0+ 300MHz =
RBW -5- RBW i
1MHz -10- 1MHz ;:
VBW -15- VBW 25|
3MHz -20- 3MHz 304
Sweep Time -25- Sweep Time 35+
100ms -30-| 100ms 40|
Detector Type 35+ Detector Type = 1
Peak _40 - Sample _50-] 1
: S TR I ‘ ‘ I - | s I I b -
Portl [/ 5425G 556G 5556 566G 565G 57657256 5425G 55G 5556 566 565G 51657256
Port2 [~/ | r - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 85.65M 5.5672G 5.65285G 76.012M 5.572001G | 5648013G  Inf 1
L J| | 86.4M 5.5672G 5.6536G 75.712M 5.572151G | 5647864G  Inf 2
78M 5.647G 5.725G 72.414M 5.652061G  5.724475G  Inf 3
78M 5.647G 5.725G 72.564M 5.652061G | 5724625G  Inf 4
802.11ac VHT80+80_Nss1,{MCS50)_4TX EBW
5210MHz, #5690MHz Straddle 5.725-5.85GHz
Ch Freg 3] Ch Freg
5.745GHz Ly 5.745GHz
Span -5 ! Span
A0MHz -10-| A0kAHz
RBYY 5 REWY
100kHz 20 100kHz
WE R
0kHz ] 300kHz
Swieep Time == Swreep Time
100rms -35- 100ms
Detector Type -40- Detector Type
Peak -45- Sample

: o [0 S s — . L < R R N— ———
Part3 W 5.7259G 573G 5.735G 574G 5.745G 573G 5.755G 576G 5.765G 57256 573G 5.735G 574G 5.745G 575G 5.755G 576G 5.965G
Portd [ | ¢ - ’

“| [6dBHs)  FI-6dBfHZ | Fh-6dB(Hz OBWAHZ | FI-OBW{Hz) Fh-OBM(HZ) LimittHz)  Port

3.18M 5.725G 5.72818G 68178 5725016 5.731827G 500k 3

3.14M 5.725G 5.72814G 55570 5.72501G 5.731567G 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5775MHz
Ch Freq 10~ Ch Freg 15
5.775GHz 3 5.775GHz 1A
Span 0- i Span 3
200MHz -5- 200MHz 0-
RBW -10- REW -5+
100kHz -15+ 1MHz -10-|
VBW -20-| VBW -15-]
300kHz -25-| 3MHz -20-|
Sweep Time -30- Sweep Time -25-]
100ms -35- 100ms -30-]
Detector Type 40~ Detector Type .35
Peak 45 Sample 40-

[ 1 -so_l ] I 1 ] ] 1 1 I -45_I I 1 ! 1 I ] ' ] 1 ]
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - )

: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
75.1M 5.7374G 5.8125G 75.762M 5.736019G  5812681G 500k 3
75M 57374G 5.8124G 75.762M 5736919G 58126816 500k 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX
5290MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

rChFreq 0+ Ch Freg [
5.745GHz -S*M 5.743GHz
Span 10- Span
40hiHz 5 40rHz
REM/ REW
1ikHz & 100kHz
VB 25— WENY
00kHz 204 300kHz
Sweep Time 5 Swveep Time
100rms 100ms
Detector Type 40— Detector Type
Peak -45- Sample

: Y| 504 , ‘ , , , , , Lk -55-4 . - , ‘ , , , \
Port3 W 57256 573G 5.735G 574G 57456 570G 57506 576G 5.765G 5.725G 573G 5.735G 574G 57436 570G 57356 576G 5.763G
Partd [ ¢ - ~ ’

“| [6dBH FI6dBfHD | Fh-tdB(HD  OBWAHZ | FI-OBWAH) Fh-OBMYHZD) LimitgHz) | Port
321 5.725G 5.72822G 68570 5.72501G 57318676 500k 3
3168 5.725G 5728166 6,597k 5.72501G 57316076 500k 4

802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5290MHz,#5775MHz

PChFreq [ 3- . ’ChFreq [
5.775GHz 0- 5.775GHz
Span -5+ Span
200MHz -10- 200MHz
RBW 15+ RBW
100kHz -20- 1MHz
VBW -25- VEW
300kHz -30- 3MHz
Sweep Time -35- Sweep Time
100ms -40- 100ms
Detector Type 45~ Detector Type
Peak 50— Sample

: V| 55 , ‘ , , , , , b -50-| ‘ I ‘ I , ,
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - )

“| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
751M 57374G 5.8125G 75.862M 5736919G 58127816 500k 3
75.3M 5.7372G 5.8125G 75.862M 57368196  5812681G 500k 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5530MHz,#5775MHz

PChFreq [ 10 ’ChFreq [ 15
5.775GHz 5 5.775GHz o
Span 0- ? Span =
200MHz -5 200MHz =
RBW -10- REBW =
100kHz -15- 1MHz Ei
VBW -20- VEW =
300kHz -25- 3MHz 35—

Sweep Time -30- Sweep Time 30~
100ms -35- 100ms 35+
Detector Type 40~ Detector Type _a0-]

Peak 45 Sample 45-

- 1 =50~ I I I I I I I ! ; | soo I I i I I | I .
Port 3 W 5675G  57G 57256 575G 5775G 58G 5.825G 5.85G 5.875G 56756 537G 5725G 575G 5775G 58G  5.825G 585G 5.875G
Portd [ |r - )

’ 6dB(Hz) Fl-6dB(Hz)  Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
T53M 5.7372G 5.E125G 75.862M 5736019G 58127816 500k 3
751M 57374G 5.8125G 75.662M 5737019G 58126816 500k 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5610MHz #5775MHz
r(h Freq ( 3- r(h Freg
5.775GHz 0- 5.775GHz
Span -5 Span
200MHz -10-| 200MHz
REW e REW
100kHz 20 1MHz
VBW VBW
300kHz 2 3IMHz
Sweep Time =14 Sweep Time
100ms 357 100ms
Detector Type -40- Detector Type
Peak -45- Sample
r | o S M ———— 1D T ——G
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5.875G
Portd [~/ | ¢ - - S ’
L “| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
75.3M 5.7372G 5.8125G 75.962M 5.736019G  5812881G 500k 3
75.3M 5.7372G 5.8125G 75.962M 5736819G | 5.812781G 500k 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

Ch Freq 0- Ch Freq
5.745GHz -3 5.745GHz

Span -10-| Span
40MHz 15| 40MHz
RBW 20- REBW
100kHz 25 100kHz

VBW VEW

300kHz 307 300kHz

Sweep Time Sweep Time

100ms -40- 100ms

] ! ! | ! | 1 !
G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G

Detector Type -45- Detector Type
Peak -50- Sample
: V|55 , ‘ , , , , , b Y 0
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5.725(
Portd [ | ¢ - -
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.2M 5725G 572826 6.537M 5.72501G 5731547G 500k 3
292M 5.725G 5.72792G 6.437M 5.72503G 57314676 500k 4

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5610MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

Ch Freq 5- Ch Freg
5.745GHz 0- 5.745GHz

Span -5 Span
40MHz -10- 40MHz
RBW 15+ REW
100kHz -20- 100kHz
VBW -25-] VBW
300kHz -30- 300kHz
Sweep Time -35- Sweep Time
100ms -40- 100ms
Detector Type _45-| Detector Type
Peak 50— Sample
; ‘ -55 T 1 I 1 ] 1 1 | i ) ) -60 T | : ] | I 1 1 1 1
Port 3 W 5725G 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5765G
Portd [ |r - - ’
’ " | 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Part
318Mm 5.725G 5.72818G GATIM 5725016 57314876 500k 3
292M 5725G 5.72792G B6.477M 5.72501G 5731487G 500k 4
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802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5690MHz,#5775MHz Straddle 5.725-5.85GHz
( Ch Freq 1[0 1 Ch Freg 11 2 o : !
58GHz 54 58GHz 10 B : OB-h
Span 19 Span o b-I: s
150MHz =57 150MHz e
REW ig: REW -0 i
100kHz :zn— 1MHz ol W
VBW 5 VBW o
SBOOkH-zr o :MH:T = “y M
weep lime 35- i .‘ ; ‘ . weep lime -40 - wm
100ms 0 it by 100ms . MU b
Detector Type o Detector Type |
Peak 50 Sample -60-
r 1| s : : : . ‘ Ml (5 AR ——— . .
Portl [~ 57256 5756 57756 586 58256 5856 58156 57256 5756 57756 58G 5856 5856 58756
Pot2 |~/ | - - 7 i
Pot3 |~ || |GdB(HA | F-GdB(He) |Fh-GoB(Hd | OBW(H  FI-0BW(Hz) Fh-OBW(H) LimitiHa | Port
z 315M 5.725G 5728156 | 8396M | 57250376 | 5.733433G | 500k 1
ortd ’_
L )] 315M 5.725G 5728156 | 41304M  5725037G  5766342G | 500k 2
75075M | 5.J3745G 58125256 75.J87M | 57370316 | 5812819G 500k 3
75M 57375256 | 58125256  76.087TM 57363826  5812069G 500k 4
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<For beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 88M 76.162M 76M2D1D 83.4M 75.6M
5.25-5.35GHz 87.7M 76M 76MOD1D 81.9M 75.762M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.25-5.35GHz 85.9M 76M 76MOD1D 85.5M 75.8M
5.47-5.725GHz 88.7M 76.162M 76M2D1D 78.15M 72.525M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 128.775M 75.8M 75M8D1D 82.7TM 73.05M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
5.47-5.725GHz 87.75M 156.45M 156MD1D 77.4M 72.75M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 128.775M 75.8M 75M8D1D 82.7TM 73.05M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 88.7M 76.162M 76M2D1D 78.15M 72.525M
5.725-5.85GHz 76.5M 76.462M 76M5D1D 2.78M 4.178M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
5.725-5.85GHz 75.75M 95.325M 95M3D1D 3.15M 58.5M
Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band,;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
. Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
#5210MHz,5530MHz Pass Inf 84.2M 75.8M 84.7M 76M
#5210MHz,5610MHz Pass Inf 83.5M 75.8M 83.4M 76.1M
#5210MHz,5690MHz Pass Inf 84.8M 75.9M 85.8M 75.8M
#5210MHz,5775MHz Pass Inf 84.9M 76.162M 88M 76.062M
#5210MHz,5290MHz Pass Inf 85.5M 75.8M 85.3M 75.6M
#5290MHz,5530MHz Pass Inf 85.7M 75.862M 84.6M 75.862M
#5290MHz,5610MHz Pass Inf 81.9M 75.762M 87.7M 75.862M
#5290MHz,5690MHz Pass Inf 85.8M 75.862M 86M 75.862M
#5290MHz,5775MHz Pass Inf 84.4M 75.9M 84.2M 76M
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
5210MHz,#5290MHz Pass Inf 85.9M 76M 85.5M 75.8M
5210MHz,#5530MHz Pass Inf 85.1M 76M 85.2M 76.1M
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
#5530MHz,5775MHz Pass Inf 84.1M 75.8M 84.3M 75.8M
#5610MHz,5775MHz Pass Inf 82.7M 75.8M 82.7M 75.7M
802.11ac
VHT80+80-BF_Nss2,(
MCS0)_4TX
#5530MHz,#5610MHz Pass Inf 85.5M 75.9M 85.05M 76.05M 85.2M 156.45M 87.75M 75.75M
#5530MHz,#5690MHz
Straddle Pass Inf 85.65M 76.05M 85.65M 76.05M 77.4M 72.75M 77.55M 73.05M
5.47-5.725GHz
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
#5690MHz,#5775MHz
Straddle Pass Inf 97.05M 73.05M 128.775M 73.2M
5.47-5.725GHz
802.11ac
VHT80+80-BF_Nss1,(
MCS0)_4TX
5210MHz,#5610MHz Pass Inf 84.8M 75.9M 85.8M 75.9M
5210MHz,#5690MHz
Straddle Pass Inf 78.15M 72.525M 78.225M 72.825M
5.47-5.725GHz
5290MHz,#5530MHz Pass Inf 88.1M 76.062M 88.4M 75.962M
5290MHz,#5610MHz Pass Inf 88.5M 76.162M 88.7M 75.762M
5290MHz #5690MHz
Straddle Pass Inf 79.575M 72.864M 80.175M 72.789M
5.47-5.725GHz
5210MHz,#5690MHz
Straddle Pass 500k 3.16M 6.48M 2.78M 6.76M
5.725-5.85GHz
5210MHz,#5775MHz Pass 500k 76.4M 76.262M 76.5M 76.462M
5290MHz#5690MHz Pass 500k 3.22M 4318M 3.18M 4318M
SPORTON INTERNATIONAL INC. Page No. . 455 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date . Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

- Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.725-5.85GHz
5290MHz #5775MHz Pass 500k 74.5M 75.5M 75.4M 75.6M
5530MHz,#5775MHz Pass 500k 74.5M 76M 74.TM 76M
5610MHz,#5775MHz Pass 500k 73.8M 75.9M 74.TM 75.8M
#5530MHz,#5690MHz
Straddle Pass 500k 3.22M 4.338M 3.22M 4.178M
5.725-5.85GHz
802.11ac
VHT80+80-BF_Nss2,(
MCS0)_4TX
#5690MHz #5775MHz
Straddle Pass 500k 3.225M 58.5M 3.15M 61.875M 73.65M 95.325M 75.75M 94.725M
5.725-5.85GHz

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5530MHz
( Ch Freq [ 157 ( Ch Freq 13
5.21GHz 10- 5.21GHz ot o
Span 5- Span A i
200MHz 0- 200MHz o
RBW 5 RBW =
1MHz 1MHz <
-10-| -15-1
VBW VBW
15— -20-
EVTI EVTINN N [
Sweep Time =4l Sweep Time 30~
100ms -25- 100ms =5
Detector Type -30-| Detector Type o
Peak -35- Sample 45—
Portl [/ 511G 5156 51756 526G 52356 525G 52756 531G 511G 5156 51756 526 52256 5256 52756 531G
Port2 [~/ | ¢ - ’
’ | [ 26dB(Hz)  Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OEW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
34.2M 51681G 525236 758M 51721G | 5.2479G Inf 1
34.7M 51678G 5.2525G 76M 51719G  5.2479G Inf 2

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5210MHz,5610MHz

[ Ch Freq [ 20+ [ Ch Freq

5.21GHz = 5.21GHz
Span 10+ Span

200MHz 3- 200MHz
RBW 0- RBW

1MHz -5+ 1MHz

VBW -10-| VBW

3MHz -15-| 3MHz

Sweep Time -20- Sweep Time
100ms -25- 100ms
Detector Type -30-| Detector Type
Peak 35| Sample _

: o T R - ‘ , , , ‘ , - -50-| , , , ‘ | , -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - ’

; : 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

83.5M 51683G 5.2518G 75.8M 51721G 5.2479G Inf 1
834M 51686G 5.252G 76.1M 5172G 5.2481G Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5210MHz,5690MHz
[ Ch Freq [ 57 [ Ch Freg 15
5.21GHz 10- 5.21GHz o
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
1MHz 1MHz bl
-10-| -15-]
VBW VBW
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30—
100ms 23 100ms =
Detector Type -30- Detector Type _a0-]
Peak -35-] Sample 45-

; = (R - ‘ I I I ‘ I - T 0 I I I ‘ il I )
Port1 W 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G 5156 5175G 526G 5.225G 525G 5.275G 5316
Port2 [~/ | ¢ - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

84.8M 51676G 525246 75.9M 5172G 5.2479G Inf 1

85.8M 51672G 5.253G 75.8M 51719G 5.2477G Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5775MHz
( Ch Freq [ 2+ ( Ch Freq
5.21GHz 13- 5.21GHz
Span 10-| Span
200MHz 5- 200MHz
REW 0- REW
1MHz - IMHz
VBW VBW
3MHz 10 3IMHz
Sweep Time <3 Sweep Time
100ms -20- 100ms
Detector Type -25-| Detector Type
Peak -30-] Sample
: - - ‘ , , , ‘ , - -45-| — , ‘ ! , -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
84.9M 51679G 5.2528G 76.162M 5171919G  5.248081G  Inf 1
gam 51662G 5.2542G 76.062M 5172019G  5.248081G  Inf 2

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5210MHz,5290MHz
[ Ch Freq [ 157 [ Ch Freq
5.21GHz 10- 5.21GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5 RBW
1MHz N 1MHz
VBW VBW
3MHz 157 3IMHz
Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample
- oo T I I I I I I - 504, I I I I B I -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - ’
; : 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.5M 51672G 5.2521G 75.8M 51721G 5.2479G Inf 1
85.3M 51675G 5.2528G 75.6M 51722G 5.2473G Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5530MHz
[ Ch Freq [ 57 [ Ch Freg 20+
5.29GHz 10- 5.29GHz i
Span 3 Span
200MHz 0- 200MHz 0-
RBW 5 RBW o
1MHz -10- 1MHz
VBW -15-| VBW -20-|
3MHz -20-| 3MHz
Sweep Time -25- Sweep Time =
100ms -30- 100ms -40 -]
Detector Type -35-] Detector Type
Peak 40— Sample <19
: S B I I I I ‘ I - - B ‘ ; I ‘ i I -
Port1 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
85.7M 5.2473G 5.333G 75.862M 5.2520019G  5327881G  Inf 1
84.6M 5.2479G 533256 75.862M 5251919G  5327781G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz
( Ch Freq [ 157 ( Ch Freq [
5.29GHz 1= 5.29GHz
Span 5 Span
200MHz 0- 200MHz
RBW -5+ REW
1MHz -10- 1MHz
VBW 15| VBW
3MHz -20-| 3MHz
Sweep Time -25-] Sweep Time
100ms -30- 100ms
Detector Type 35| Detector Type
Peak 401 Sample
: | R , , , , ‘ , - 60|, ‘ , , ‘ R -
Portl W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5225G 525G 5.275G 53G 53256 535G 5.39G
Port2 [~/ | ¢ - ’
“| [26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
g1.9m 5.24091G 5.331G 75.762M 5.252119G  5327881G  Inf 1
F7.IM 5.2461G 533385 75.862M 52520196 5327881G Inf 2
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
#5290MHz,5690MHz
PCh Freq [ 157 ’Ch Freg [ 107
5.20GHz 10- 5.29GHz =
Span 5+ Span a i
200MHz 0- 200MHz = i
RBW -5+ RBW =1 '
1MHz -10- 1MHz ;: i
VBW -15-| VBW =4 i
3MHz -20-| 3MHz 30— i
Sweep Time -25- Sweep Time 35 E
100ms 30- 100ms i
Detector Type _35-| Detector Type 45+ E
Peak 40 Sample -50-] i
: o R , , , , ‘ , - 55, ‘ , , ‘ [ -
Portl W 519G 5225G 525G 52756 536G 5325G 535G 539G 519G 5225G 525G 52756 536G 5325G 535G 539G
Port2 [~ | ¢ - ’
: 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.8M 5.2473G 533316 75.862M 5252019G  5327381G  Inf 1
g6M 5.2474G 5.3334G 75.862M 5.252019G  5.327881G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5775MHz
[ Ch Freq [ 57 [ Ch Freg [
5.29GHz 10-| 5.29GHz
Span 5] Span
200MHz 200MHz
RBW A REW
1MHz =7 1MHz
VBW -10-| VBW
3MHz 154 3MHz
Sweep Time 2204 Sweep Time
100ms 100ms
Detector Type -25- Detector Type
Peak -30- Sample
; S| -5 . I I I ‘ v i B ‘ L I ‘ S I -
Port1 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - )
: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
84.4M 5.2479G 533236 75.9M 5.2521G 5328G Inf 1
84.2M 5.2478G 5332G 76M 5.2519G 5.3279G Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5210MHz #5290MHz
( Ch Freq [ 157 ( Ch Freq
5.29GHz 10- 5.29GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5 RBW
1MHz 0. 1MHz
VBW VBW
3MHz l 3IMHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type 30 Detector Type
Peak -35- Sample
- oo T T I I I I I I - - I it I I o I -
Port3 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5225G 525G 5.275G 53G 53256 535G 5.39G
Portd [~/ | ¢ - ’
| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
85.9M 5.2469G 5.3328G T6M 5.2519G 53279G Inf 3
85.5M 5.247G 53325G 75.8M 52519G  53277G Inf 4
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5210MHz,#5530MHz
[ Ch Freq [ 157 [ Ch Freq 15
553GHz 10- 553GHz S
Span 5] Span &
200MHz o- 200MHz g ]
RBW RBW
1MHz = 1MHz bl
VBW -10- VEW ; L
3MHz L 3MHz o
Sweep Time Sweep Time
100 r:s 207 lﬂﬂr:s jg ]
Detectar Type -25- Detector Type 40~
Peak -30- Sample 45
: S| s ‘ , , , , , i S0+, - ‘ — , L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - ’
| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
851M 54872G 557236 76M 5.4919G 5.5679G Inf 3
85.2M 54873G 5.5725G 76.1M 5.4918G 5.5679G Inf 4

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5530MHz,5775MHz
PCh Freq ES | ’Ch Freg
5.53GHz 15- 553GHz
Span 10- Span
200MHz 5- 200MHz
RBW 0- REW
1MHz 5 IMHz
VBW VBW
3MHz 109 3MHz
Sweep Time == Sweep Time
100ms -20- 100ms
Detector Type -25- Detector Type
Peak -30- Sample
; ‘ -35_I 1 I 1 ] 1 ] 1 [ ) ) -so_l 1 ] ! ] I I ] ] [
Portl |/ 543G 545G 54756 55G 5525G 555G 55756 5.6G 563G 543G 545G 5475G 55G 55256 555G 5575G 566G 5636
Port2 [~/ | ¢ - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
84.1M 54881G 5.5722G 75.8M 5.4921G 5.5679G Inf 1
84.3M 54881G 557246 75.8M 54921G 5.5679G Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5610MHz,5775MHz
Ch Freq 20 Ch Freq 13 i ;
5.61GHz = 561GHz : ::
Span 10+ Span "
200MHz 3- 200MHz
RBW 0- RBW
1MHz -5-| 1MHz
VBW -10- VEW
3MHz -15+ 3MHz
Sweep Time -20-| Sweep Time
100ms -25-| 100ms
Detector Type 30| Detector Type
Peak -35-] Sample
[ 1 A , ' | . , ' " i ' ' | | \ ] L
Portl |/ 551G 555G 5575G 566G 5.625G 565G 5675G 516G 551G 555G 557G 56G 5625G 565G 5.675G 571G
Port2 [~/ | ¢ - ’
: 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
82.7M 5.5686G 5.6513G 75.8M 5.5722G 5648G Inf 1
82.7M 5.5686G 5.6513G 75.7M 5.5722G 5.6479G Inf 2
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq 13 Ch Freq 13
5.575GHz 10- 5.575GHz 0 o8
Span 5 Span o
300MHz 0- 300MHz o
REW | REW =
5 -10-
3MHz 1MHz
-10-| -15-]
VBW VBW
-15-] -20 i
10MHz 3MHz 35— |
Sweep Time =i Sweep Time 30- i
= |
100ms 25+ 100ms = i
Detector Type =30 Detector Type _40-] i
Peak 35| Sample -45-] i
L J L J | ;
1 A | \ | . I -50-) | . 1 i "
Portl | 5425G 55G 555G 5.6G 565G 5.7G5.725G 5425G 5.5G 535G 56G 5.65G 5.7G5.725G
Port2 [~ ¢ - ’
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.5M 5.4874G 5.5729G 759M 54922G 5.5681G Inf 1
L J | | 85.05M 5.4874G 5.57245G 76.05M 5.4919G 5.56795G Inf 2
85.2M 5.5675G 5.6527G 156.45M 5491756 56482G Inf 3
87.75M 5.56585G 5.6536G 75.75M 5.57215G 5.6479G Inf 4
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 15 Ch Freg 10+
5.575GHz 10- 5.575GHz
Span 5- Span
300MHz 0- 300MHz
RBW 5- RBW
1MHz 104 1MHz
VEW VBW
3MHz 157 3MHz
Sweep Time -20- Sweep Time
100ms =59 100ms
Detector Type -30- Detector Type
Peak -35-] Sample
Portl |/ 5425G 55G 5.55G 5.6G 565G 5.7G5.725G6 5.5G 5356 566G 5.65G 5.7G5.725G
Port2 [ | ¢ - ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.65M 5.48725G 5.5729G 76.05M 5.4919G 5.56795G Inf 1
J | | 85.65M 5.48725G 5.5729G 76.05M 5.49205G 5.5681G Inf 2
T7.4M 5.6476G 5.725G 72.75M 5.65195G 5.7247G Inf 3
77.55M 5.64745G 5.725G 73.05M 5.6518G 5.72485G Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW

#5690MHz,#5775MHz Straddle 5.47-5.725GHz

Ch Freq 30~ Ch Freq
5.65GHz 25- 5.65GHz
Span 5
P o pan
150MHz 150MHz
RBW 15+ RBW
IMHz i 1MHz
VBW VEW
10MHz 3 3MHz
Sweep Time 0- Sweep Time
100ms 5 100ms
Detector Type Detector Type
Peak -10- Sample
[ 1 5 | | ' ' ' | . | ' , , ' i
Portl |/ 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 566G 56256 565G 5675G 57G 57256
Port2 [~/ | ¢ - ’
L “| [26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
97.05M 5627956 5.725G 73.05M 5.65165G 57247G Inf 1
128.775M 55962256 | 5.725G 73.2M 5.6515G 5.7247G Inf 2
802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX EBW
5210MHz,#5610MHz
Ch Freq 13- Ch Freq
5.61GHz 10+ 5.61GHz
Span 5] Span
200MHz T 200MHz
RBW RBW
1MHz = 1MHz
VBW -10- VEW
3MHz 154 3MHz
Sweep Time @ Sweep Time
100ms 100ms
Detectar Type -25- Detector Type
Peak -30- Sample ~
0 VB | ' | ' | ' L -30-, ' " | | N ' o
Port3 |/ 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Port4 r - J
L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
84.8M 5.5672G 5.652G 75.9M 5.5718G 56477G Inf 3
85.8M 5.5666G 5.6524G 75.9M 5.5719G 56478G Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 13- Ch Freq 15+ OBy
5.65GHz 1= 5.65GHz 12' ‘
Span 3 Span 0-
150MHz 0 150MHz 5o
RBW -5- REW 10-
1MHz 10~ IMHz 45—
VBW -15- VEW -20-
3MHz -20- 3MHz -25-
Sweep Time -25- Sweep Time -30-
100ms 30 100ms i; ]
Detector Type -35-| Detector Type -45_
Peak -40-! Sample 5o
: | . ‘ — . ‘ 55+, . . H— —
Port3 | 55756 56G 5.625G 565G 56756 57G 5.725G 5.575G 566G 56256 565G 5675G 57G 5.725G
Port 4 ; - )
’ ’ 26dB(Hz) FI-26dB{Hz] Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
T8.15M 5646856 5.725G 72.525M 56518756 5.7244G Inf 3
78.225M 5646775G  5.725G 72.825M 5.6518G 5724625G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5290MHz #5530MHz
( Ch Freq [ 157 ( Ch Freq

5.53GHz 10- 5.53GHz

Span 5- Span

200MHz 0- 200MHz

RBW 5 RBW

1MHz 0. 1MHz

VBW VBW

3MHz l 3IMHz

Sweep Time =il Sweep Time

100ms 25 100ms

Detector Type -30-| Detector Type

Peak -35-] Sample
- o T I I I I I I I I 50 I — I I L I o

Port3 W 543G 545G 5475G 55G 5525G 555G 5575G 566G 563G 543G 545G 54756 55G 5525G 555G 5575G 566G 5.63G
Portd [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
881Mm 5.4856G 5.5737G 76.062M 5.491819G  5.567881G  Inf 3
88.4M 54856G 5.574G 75.962M 5491919G  5.567881G  Inf 4

802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 157 [ Ch Freq
5.61GHz 10-| 5.61GHz

Span 5] Span

200MHz 0- 200MHz

RBW RBW

1MHz = 1MHz

VBW -10-| VBW

3MHz L 3MHz

Sweep Time e Sweep Time

100ms 100ms

Detectar Type -25- Detector Type

Peak -30- Sample N

: S| ase ‘ , , , ‘ , - 55+ — , ‘ ', , -
Port3 W 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Portd [ | ¢ - ’

| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

88.5M 5.5652G 5.6537G 76.162M 5571819G  5647981G  Inf 3

88.7M 55651G 5.6538G 75.762M 5.571819G  5547581G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.47-5.725GHz

PCh Freq [ 57 ’Ch Freg 10+ EIEY

5.65GHz 10- 5.65GHz =
Span 5 Span 0-
150MHz 0- 150MHz -5
RBW = REWY -10-
1MHz 10~ 1MHz -15-]
VBW VBW -20-|
3MHz 15 3MHz -25-
Sweep Time -20- Sweep Time -30-]
100ms 25 100ms -35-
Detector Type -30- Detector Type 40-
Peak -35- Sample 45-

: L | -a0-) I ‘ I I I b T s I I . I I |
Port3 W 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 5.65G 56756 576G 5.725G
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

T9.575M 56454256 5.725G 72.864M 5.651799G | 5724663G  Inf 3

80175M 5644825G  5.725G 72.789M 5651874G  5724863G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz,#5690MHz Straddle 5.725-5.85GHz

r(h Freq ( 3- r(h Freg
5.745GHz 0- 5.745GHz

Span 5 Span
40MHz -10- 40MHz
RBW -15- REW
100kHz -20- 100kHz
VBW -25-| VBW
300kHz -30- 300kHz
Sweep Time -35-| Sweep Time
100ms 40— 100ms
Detector Type 45— Detector Type
’r‘ 50— Sample

: V| s , ‘ , , , , , Lk 60~ I , ‘ , , , \
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - - ~ ’

L “| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

3.16M 5.725G 5.72816G 6.48M 5.725G 5.73148G 500k 3

278M 5725G 572778G  6.76M 5725026 5731786 500k 1
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5210MHz,#5775MHz

PCh Freq [ 3- ’Ch Freg [ 2

5.775GHz 0- 5.775GHz 15+
Span Span 10|
200MHz =7 200MHz =
RBW -10- RBW 0|
100kHz 15 1MHz 5
VBW VBW

300kHz < 3MHz dl
Sweep Time -25- Sweep Time 12
100ms .~ 100ms =i
Detector Type Detector Type -25-]

- o T I I I I I I I | R I A - I I I .
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - - )

L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

To.4M 5.7388G 5.81326G 76.262M 5736719G 58129816 500k 3

Ta.5M 5.7367G 5.8132G 76.462M 5736719G  5813181G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.725-5.85GHz

PCh Freq [ 0- ’Ch Freg

5.745GHz 5 -w 5.745GHz
Span -10- Span
40MHz 15-| 40MHz
RBW s RBW
100kHz 25 50kHz
VBW VBW
300kHz =0 200kHz
Sweep Time =5= Sweep Time
100ms 40— 100ms
Detector Type -45- Detector Type
Peak 50— Sample

: S E I ‘ I I I I I | Toes I I ‘ I I I .
Port3 W 5725G 573G 5735G 574G 5.745G 575G 5755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [ |r - - )

’ : 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

3.22M 5.725G 5.72822G 4.318M 5725016 57293286 500k 3

3.18M 5725G 5.72818G 4.318M 5.72501G 5729328G 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

5290MHz #5775MHz
r(h Freq ( 3- r(h Freg [
5.775GHz 0- 5.775GHz
Span 5 Span
200MHz -10- 200MHz
RBW -15- REW
100kHz -20- 1MHz
VBW -25-| VBW
300kHz -30- 3MHz
Sweep Time -35-| Sweep Time
100ms 40— 100ms
Detector Type 45~ Detector Type
Peak 50 Sample
: V| S5 , ‘ , , , , , Lk 55+ ‘ I ‘ R , ,
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5.875G
Portd [~/ | ¢ - ’
“| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
T4.5M 5.7373G 5.8118G 75.5M 5.7368G 58123G 500k 3
75.4M 5737G 581245 75.6M 573716 58127G 500k 1
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 3- ’Ch Freg [ 157
5.775GHz 0- 5.775GHz 1A
Span -5- Span 5
200MHz 10 200MHz 0
RBW = RBW = }
100kHz e IMHz -10- '
VBW VBW -15-] i
300kHz B 3MHz -20- :
Sweep Time == Sweep Time -25- :
100ms -35- 100ms 30| :
Detector Type -40- Detector Type 35
Peak -45- Sample 40- . |
- S I I I I I I I | 45 I I : I I A It .
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - ’
“| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
74.5M 57376 5.8115G 76M 5.7367G 58127G 500k 3
T4.7M 5.7377G 5.8124G T6M 5.7368G 5.81328G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5610MHz,#5775MHz
PCh Freq [ 5- ’Ch Freg [
5.775GHz 0- 5.775GHz
Span -5 Span
200MHz 10-| 200MHz 1
REW 15 REW i
100kHz 20 1MHz
VBW VEW :
300kHz 2] IMHz !
Sweep Time == Sweep Time |
100ms -35- 100ms :
Detector Type -40- Detector Type
Peak -45-] Sample
: 1| 50, I ‘ I I I I I | T ‘ I ‘ - I ,
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - )
: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
T3.EM 5.7375G 5.81136 75.9M 5.7369G 5.8128G 500k 3
T4IM 57376 5.8117G 75.8M 5.7368G 58126G 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G

Ch Freq 0- Ch Freq
5.745GHz 5 -w 5.745GHz
Span -10-| Span
40MHz 15-| 40MHz
REW e REW
100kHz 25 S50kHz
VBW VBW
300kHz =0 200kHz
Sweep Time =3 Sweep Time
100ms -40- 100ms
Detector Type -45-| Detector Type
Peak -50- Sample
c SR I ‘ I I ! . ! |
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ -
i 6dB(Hz) FI-6dB(Hz) | Fh-6dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
3.22M 5.725G 5.72822G 4.338M 5.725016G 5.729348G 500k 3
3.22M 5.725G 5.72822G 4178M 5.72503G 57292086 500k 4

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

10

Ch Freq

EBW

'
586

|
5.775G

1 : 1
58256 585G

Ch Freg
5.86GHz 5 586Hz
Span 0- Span
150MHz 5 150MHz
RBW -10- RBW
100kHz -15- 1MHz
vBw -20- VBW
300kHz -25-| 3MHz
Sweep Time -30- Sweep Time
100ms -35-| 100ms
Detector Type -40- Detector Type
Peak _45- Sample
Pe - -50-, . . . . T .
Port1 W 5725G 575G 5.775G 58G 58256 5.85G 5875G
Port2 [~ | ¢ -
Port 2 W 6dB(Hz) FI-6dB(Hz)  Fh-6dB(Hz)  OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd ’7 3.225M 5.725G 57282256 58.5M 5.725G 5.7835G 500k 1
L 4| | 315M 5.725G 5.72815G 61.875M 5.725G 5786875G 500k 2
73.65M 5.738875G  5.812525G  95.325M 5.736473G  5.8318G 500k 3
75.75M 57367756 58125256  94.725M 5736256 5.830975G 500k 4
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For set 5 antenna / 4T2S
<For non-beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (H2) (H2) (H2)
802.11ac VHT80+80_Nss1,(MCS0)_4TX
5.15-5.25GHz 86M 75.962M 76MOD1D 85.2M 75.562M
5.25-5.35GHz 86.3M 75.962M 76MOD1D 85.3M 75.662M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 86.1M 76.062M 76M1D1D 85.9M 75.962M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 86M 75.962M 76M0D1D 71.7M 72.564M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 86M 75.962M 76M0D1D 77.925M 72.489M

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 86.25M 75.862M 75M9D1D 77.M 72.564M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 75.4M 76.062M 76M1D1D 2.88M 6.377M

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 75.15M 75.787M 75M8D1D 2.475M 30.21M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;

Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
. Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
#5210MHz,5530MHz Pass Inf 85.6M 75.562M 85.4M 75.762M
#5210MHz,5610MHz Pass Inf 85.4M 75.762M 85.7M 75.762M
#5210MHz,5690MHz Pass Inf 85.8M 75.862M 85.6M 75.962M
#5210MHz,5775MHz Pass Inf 86M 75.862M 85.2M 75.762M
#5210MHz,5290MHz Pass Inf 85.6M 75.862M 85.7M 75.962M
#5290MHz,5530MHz Pass Inf 85.8M 75.662M 85.7M 75.962M
#5290MHz,5610MHz Pass Inf 85.6M 75.762M 85.3M 75.862M
#5290MHz,5690MHz Pass Inf 85.9M 75.762M 85.4M 75.962M
#5290MHz,5775MHz Pass Inf 85.9M 75.962M 86.3M 75.662M
5210MHz,#5290MHz Pass Inf 85.9M 75.962M 86.1M 76.062M
#5530MHz,5775MHz Pass Inf 86M 75.962M 85.4M 75.962M
#5610MHz,5775MHz Pass Inf 85.8M 75.962M 85.6M 75.662M
#5690MHz #5775MHz
Straddle Pass Inf 77.925M 72.639M 77.7M 72.564M
5.47-5.725GHz
5210MHz #5530MHz Pass Inf 85.8M 75.762M 86M 75.962M
5210MHz #5610MHz Pass Inf 85.2M 75.762M 85.8M 75.962M
5210MHz,#5690MHz
Straddle Pass Inf 78.225M 72.639M 78.15M 72.489M
5.47-5.725GHz
5290MHz,#5530MHz Pass Inf 85.3M 75.762M 85.8M 75.862M
5290MHz, #5610MHz Pass Inf 85.5M 75.662M 85.5M 75.862M
5290MHz, #5690MHz
Straddle Pass Inf 78.3M 72.789M 77.925M 72.714M
5.47-5.725GHz
#5530MHz #5610MHz Pass Inf 85.35M 75.862M 85.65M 75.862M 85.65M 75.712M 85.65M 75.862M
#5530MHz #5690MHz
Straddle Pass Inf 85.8M 75.862M 85.65M 75.862M 78.15M 72.714M 77.7M 72.714M
5.47-5.725GHz
#5610MHz,#5690MHz
Straddle Pass Inf 85.2M 75.862M 86.25M 75.712M 78M 72.714M 78M 72.564M
5.47-5.725GHz
5210MHz,#5690MHz
Straddle Pass 500k 3.18M 6.557M 2.88M 6.517M
5.725-5.85GHz
5210MHz, #5775MHz Pass 500k 75.1IM 75.862M 75.1M 75.962M
5290MHz #5690MHz
Straddle Pass 500k 3.18M 6.697M 2.9M 6.557M
5.725-5.85GHz
5290MHz #5775MHz Pass 500k 75.1M 76.062M 75M 75.962M
5530MHz, #5775MHz Pass 500k 75.4M 75.662M 75.1M 75.662M
5610MHz,#5775MHz Pass 500k 75.3M 75.962M 75M 75.762M
#5530MHz #5690MHz
Straddle Pass 500k 3.16M 6.537M 3.16M 6.377M
5.725-5.85GHz
#5610MHz #5690MHz
Straddle Pass 500k 3.18M 6.537M 3.08M 6.717M
5.725-5.85GHz
#5690MHz, #5775MHz
Straddle Pass 500k 3.15M 30.21M 2.475M 63.268M 75.15M 75.712M 73.725M 75.787M
5.725-5.85GHz

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
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Port X-OBW = Port X 99% occupied bandwidth;

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5210MHz,5530MHz

( Ch Freq [ 157 ( Ch Freq [ 15+

5.21GHz 10- 5.21GHz A oBR
Span 5- Span A
200MHz 0- 200MHz o
RBW 5 RBW =
T e |

-10-| -15-1
VBW VBW

-15-] -20-
3IMHz 3IMHz ey
Sweep Time =il Sweep Time 30~
100ms -25- 100ms =5
Detector Type -30-| Detector Type o
Peak -35- Sample 45—

c o T . ‘ I I I ‘ I - 50-| I I I ‘ I I -
Portl [/ 511G 5156 51756 526G 52356 525G 52756 531G 511G 5156 51756 526 52256 5256 52756 531G
Port2 [~/ | ¢ - ’

’ | [ 26dB(Hz)  Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OEW(Hz) Fh-OBW(Hz) Limit(Hz)  Port

85.6M 51673G 525296 75562M | 5172319G | 5.247831G | Inf 1

85.4M 51672G 5.2526G 75762M 51721196 5.247881G | Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5610MHz

[ Ch Freq [ 157 [ Ch Freq [

5.21GHz 10+ 5.21GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5 RBW
1MHz e 1MHz
VBW VBW

3MHz 157 3IMHz

Sweep Time = Sweep Time

100ms 257 100ms

Detector Type -30- Detector Type

Peak -35- Sample -

: o T R - ‘ , , , ‘ , - -50-| , , , ‘ , , -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - )

| | [6dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.4M 51675G 5.2529G 75.762M 5172119G  5.247381G  Inf 1
85.7M 51671G 5.2528G 75.762M 5172019G  5.247781G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5690MHz
[ Ch Freq [ 57 [ Ch Freg [ 15 OBY-| H
5.21GHz 10- 5.21GHz o B “h
Span 5 Span =
200MHz 0- 200MHz o
REW & RBW = }
MHz MHz bl {
-10+ -15] !
VBW VBW H
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30— E
100ms -25- 100ms el
Detector Type -30- Detector Type 40 :
Peak -35-] Sample _45- E

; = (R - ‘ I I I ‘ I - T 0 I B I ‘ b I )
Port1 W 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G 5156 5175G 526G 5.225G 525G 5.275G 5316
Port2 [~/ | ¢ - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.8M 51672G 5.253G 75.862M 5172119G  5.247981G  Inf 1

85.6M 51672G 525286 75.962M 5171919G  5.247381G  Inf 2
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5210MHz,5775MHz
Ch Freq 13- Ch Freq 13
5.21GHz 10- 5.21GHz o
3 5 =
pan 5- pan N
200MHz T 200MHz
RBW RBW =
5o 10-
1MHz 1MHz -
VBW -10-| VBW 20
3MHz <z 3MHz g
Sweep Time e Sweep Time 30~
100ms 100ms
35
Detector Type 25 Detector Type 40~
Peak -30-] Sample 45—

[ 1 \ ' . . | ' " 30 . ' . | | ] L
Portl |/ 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5316
Port2 [~/ | ¢ - - ~ ’

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
g6M 51671G 5.2531G 75.862M 5172219G  5.248081G  Inf 1
85.2M 51674G 5.2526G 75.762M 5172119G  5.247881G  Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
#5210MHz,5290MHz
Ch Freq 13- Ch Freq
5.21GHz 10- 5.21GHz
Span 5- Span
200MHz 0- 200MHz
RBW o RBWY
1MHz 10- 1MHz
VBW o VBW
3MHz : 3MHz
Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample
Portl |/ 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - 7 )
| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
85.6M 51672G 525286 75.862M 5172119G  5.247981G  Inf 1
85.7M 51672G 5.2529G 75.962M 5172019G  5.247981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5530MHz
Ch Freq 13- Ch Freg 15
5.206GHz 10- 5.20GHz o -h
Span 5 Span =
[200mbz ] 0- [200mHz | =
RBW 5 REW = j
10| B
1MHz 1MHz H
10| -15- H
VEW VEW i
15— -20- i
3MHz 3MHz g !
Sweep Time == Sweep Time 30~ E
100ms -25- 100ms el !
Detector Type -30- Detector Type 40 ;
Peak -35-] Sample 45 §
; 3| -40- ; “ sp- : i
(I 1 | i 1 i | T 1 i | 1 i 1 | o
Portl |/ 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - 7 )
: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
85.8M 5.247G 533286 75.662M 5.252219G  5327881G  Inf 1
85.7M 5.247G 533216 75.962M 5252019G  5327981G  Inf 2
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz
Ch Freq 15- Ch Freq 15- B OFV/-h
5.29GHz 10- 5.29GHz 10- i-h
Span 5- Span A
200MHz 0- 200MHz o
RBW _ RBW = i
-5 -10-| i
1MHz 1MHz :
-10-| -15-] H
VEW VEW i
-15-] -20-| i
IMHz IMHz 5 i
Sweep Time =il Sweep Time 30~ E
100ms -25- 100ms e !
Detector Type -30- Detector Type a0- :
Peak -35- Sample 45— §
| J ! H
[ v A ] | ' ] | | - S0- | ! ] | ' ' L
(el
Portl [/ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Port2 [~/ | ¢ - - : ’
| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.6M 5.2473G 533206 75762M | 5.252119G | 5327881G | Inf 1
85.3M 5.2473G 533266 75.862M  5.252019G  5327881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5690MHz
Ch Freq 15+ Ch Freg 15+ OBi -l OB‘E-J—h
5.29GHz 10- 5.29GHz LA oB u-h
Span 5- Span &
200MHz 0 200MHz 24
REW 5 REW = 1
BLE i
1MHz 1MHz I
-10- 15+ i
VEW VEW H
-15- 20+ §
IMHz IMHz 5 §
Sweep Time = Sweep Time 0 E
30+ H
100ms = 100ms . i
'
Detector Type -30- Detector Type _an-] E
Peak -35- Sample 45 §

0 v A0 ] ! ] ] | ! " S0- | | ] | r ' L
Portl [ 5196 52256 5256 52756 536G 5325G 535G 5396 5196 52256 525G 52756 536 53256 535G 5396
Port2 [ | ¢ - Y )

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.9M 5.2471G 53336 75762M | 5.252019G | 53277816 | Inf 1
25.4M 5.2473G 533276 75.062M  5.252019G  5327981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5775MHz
Ch Freq 13- Ch Freg 15 H E
5.20GHz 10- 5.20GHz i BE h
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
T — e || j
2 U= z -15- ;
VEW VEW §
-15- -20 H
IMHz 3IMHz - :
- -25-] §
Sweep Time . Sweep Time 30— E
100ms 23 100ms = ;
;
Detector Type -30- Detector Type _a0-] E
Peak -35-] Sample 45 E

¢ J L J §

r 1 -40 T 1 1 1 1 1 I 1 1 I -50 T 1 I 1 1 I 1 i 1 I 1
Portl [ 519G 5225G 525G 52756 53G 5325G 535G 539G 519G 52256 525G 52736 53G 53256 535G 5.39G
Port2 [~/ | ¢ - ~ )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.9M 5.2469G 533286 750620 | 5.252019G | 5327981G | Inf 1
86.3M 5.247G 533336 75.662M | 5.252019G 53276816 | Inf 2
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5210MHz,#5290MHz

( Ch Freq [ 157 ( Ch Freq [

5.29GHz 10- 5.29GHz
Span 5- Span
200MHz - 200MHz
REW 5 REW

1MHz s 1MHz
VEW VEW

IMHz 157 IMHz
Sweep Time =il Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample

- oo T T I I I I I I - ; 50\, I | I I it I -
Port3 [ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Portd [~/ | ¢ - ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.0M 5.2469G 533286 75.062M | 5.251919G | 5327881G | Inf 3
86.1M 5.24666G 533276 76.062M | 5.251819G  5327881G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5530MHZz,5775MHz
[ Ch Freq [ 157 [ Ch Freq [ 157
5.53GHz 10- 5.53GHz LA
Span 5- Span &
200MHz 0 200MHz 24 |
RBW o RBWY 12:
1MHz o 1MHz e ;
VEW VEW :
3MHz 157 3MHz =
Sweep Time = Sweep Time :fmi :
100ms -25- 100ms e
Detector Type -30- Detector Type _an-]
Peak -35- Sample -45- :

; o T I I I I I I I I ; 50} I I I I I : I I L
Portl [/ 5436 545G 54756 55G 55256 555G 55756 566 563G 543G 545G 54756 55G  5.525G 555G 55756 568G 5636
Port2 [~ | ¢ - ’

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
86M 5.487G 5.573G 75.962M | 5.491919G | 55678816 | Inf 1
25.4M 5.4872G 557266 75.062M  5.401919G  5567881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5610MHz,5775MHz

[ Ch Freq [ 57 [ Ch Freg [ 15 OBE-" i

561GHz 10- 561GHz 10- Oy ek
Span 5 Span 3

200MHz 0- 200MHz 0-

REW 5 REW -5- 4
1MHz 10- 1MHz -10-
VEW VEW -15-] ;
IMHz il IMHz 20 !
Sweep Time == Sweep Time -25-1 §
100ms 23+ 100ms 30 !
Detector Type -30- Detector Type 35 §
Peak -35-! Sample 40- E

c | -0 ‘ I I I ‘ I - Y s ! L I ‘ I I -
Portl [~/ 551G 555G 5575G 56G 56256 565G 56756 5T1G 5516 555G 55756 566G 5625G 565G 56156 571G
Port2 [~/ | ¢ -

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.8M 5.567G 565286 750620 | 5.571919G | 5647881G | Inf 1
85.6M 5.567G 565266 756620 | 5572119G | 56477816 | Inf 2
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802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.47-5.725GHz

( Ch Freq 13- Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
RBW 5 RBW
1MHz 0. 1MHz
VBW VBW
3MHz l 3IMHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30-| Detector Type
Peak -35-] Sample
: o T I I I I I | - I I I I I .
Portl W 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Port2 [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
77.925M 56470756 | 5.725G 72.639M 5.652024G | 5724663G  Inf 1
T1.7M 5.6473G 5.725G 72.564M 5.652099G | 5724663G  Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5210MHz,#5530MHz

[ Ch Freq [ 157 [ Ch Freq
5.53GHz 10- 553GHz

Span 5- Span

200MHz 0- 200MHz
RBW o RBWY

1MHz 10- 1MHz
VBW VBW

3MHz 157 3IMHz

Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample

: o T S ‘ , , , , , . S0+, - ‘ —— , L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - ’

| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.8M 5.4866G 557246 75.762M 5491919G  5.567681G  Inf 3

g6M 5.4866G 5.57266G 75.962M 5.491819G  5567781G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5610MHz

[ Ch Freq [ 57 s [ Ch Freg 15

561GHz 10- 561GHz o
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
1MHz 1MHz bl
-10-| -15-]

VBW VBW
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30—
100ms 23 100ms =
Detector Type -30- Detector Type _a0-]
Peak -35-] Sample 45-

; = (R - ‘ I I I ‘ I - T 0 I | I ‘ i I )
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.2M 5.5669G 5.65216G 75.762M 5571919G  5647681G  Inf 3

85.8M 5.5667G 5.65256G 75.962M 5571819G 56477816 Inf 4
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802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz #5690MHz Straddle 5.47-5.725GHz

( Ch Freq [ 157 ( Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
REW e REW
1MHz 10- IMHz

VBW VBW
3MHz 157 3MHz
Sweep Time =il Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample

c 1 -0 I ‘ I I I | -50-| I I L I I /
Port3 W 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Portd [~/ | ¢ - - ~ ’

; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

78.225M 56467756 | 5.725G 72.639M 5.651874G  5724513G Inf 3

78.15M 5646856 5.725G 72.489M 5.651949G | 5724438G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5530MHz

[ Ch Freq [ 157 . [ Ch Freq [ 15
5.53GHz 10- 553GHz 4

Span 5- Span &
200MHz 0 200MHz 24
REW 5 REW 12 ]
1MHz N 1MHz ped
VBW VBW

3MHz 157 3MHz <
Sweep Time = Sweep Time :fmi
100ms 25 100ms .
Detector Type -30- Detector Type _an-]
Peak -35- Sample 45

- o T I I I I I I I .k | so- I — I I - I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - - )

L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.3M 54869G 557226 75.762M 5491919G  5.567681G  Inf 3

85.8M 5.4867G 5.5725G 75.862M 5.491919G  5.567781G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 57 [ Ch Freg [ 15

5.61GHz 10- 5.61GHz i
Span 5 Span 3
200MHz 0- 200MHz 0-
RBW 5 RBW 5+
1MHz 10~ 1MHz -10-|
VBW VBW -15-]
IMHz 157 IMH:z -20-
Sweep Time == Sweep Time -25-1
100ms 23 100ms 20~
Detector Type -30- Detector Type 35-
Peak -35-! Sample 40-

- = (R - ‘ I I I ‘ I - oo I L I ‘ i I .
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.5M 5.567G 5.6525G 75.662M 5572019G | 5647681G  Inf 3

85.5M 5.5669G 5.6524G 75.862M 5571819G 56476816 Inf 4
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802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz #5690MHz Straddle 5.47-5.725GHz
Ch Freq 15- Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
REW e REW
1MHz 10- IMHz
VBW VBW
-15-
3MHz 3MHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30-| Detector Type
Peak -35- Sample 45— ‘
Port3 |/ 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Portd [~/ | ¢ - ’
i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
78.3M 5.6467G 5.725G 72.789M 5.651874G  5724663G  Inf 3
77.925M 56470756 | 5.725G T2.714M 5.651874G | 5724588G  Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq 13 Ch Freq
5.575GHz 10- 5.575GHz
Span 5 Span
300MHz 0- 300MHz
REW 5 REW
1MHz . 1MHz
VBW VBW
3MHz 157 3MHz
Sweep Time =i Sweep Time
100ms 25+ 100ms
Detector Type =30 Detector Type
Peak 35- [sample ||| .
r [ = ; \ ‘ : faay | |0l ; i ;i .
Portl | 5425G 55G 555G 5.6G 565G 5.7G5.725G 5425G 5.5G 535G 56G 5.65G 5.7G5.725G
Port2 [/ | r - J
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.35M 5.48725G 5.5726G 75.862M 54919426 5.567804G  Inf 1
L J | | 85.65M 5.4871G 5.57275G 75.862M 5492091G | 5567954G  Inf 2
85.65M 5.56705G 5.6527G 75.712M 5.572001G | 5647714G  Inf 3
85.65M 5.56705G 5.6527G 75.862M 5.571852G | 5.647714G  Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 15 Ch Freg 10+
5.575GHz 1= 5.575GHz o
Span 5 Span A
300MHz 0- 300MHz =
RBW -5- RBW ig |
1MHz -10- 1MHz -zo—
VEW -15+ VBW ==
3MHz -20- 3MHz 30-
Sweep Time -25-| Sweep Time 35+
100ms -30-| 100ms 40+
Detector Type 35— Detector Type _45-] !
Peak 40 Sample = |
r [ 25 ' : : y p— =5 i — i —
Portl |/ 5425G 55G 5.55G 5.6G 565G 5.7G5.725G6 5425G 5.5G 5356 566G 5.65G 5.7G5.725G
Port2 [ | ¢ - ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.8M 5.48695G 5.57275G 75.862M 5492091G | 5567954G  Inf 1
L J | | 85.65M 5.4871G 5.57275G 75.862M 54920916 | 5567954G  Inf 2
78.15M 5.64685G 5.725G 72.714M 56519126 | 5724625G  Inf 3
TIIM 5.6473G 5.725G 72.714M 5.651762G  5.724475G  Inf 4
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802.11ac VHT80+80_Nss2,(MCS0)_4TX
#5610MHz,#5690MHz Straddle 5.47-5.725GHz

[ch Freg 15+ Ch Freq 10+ el
5.575GHz 45 5.5756Hz
Span 5 Span ™
300MHz 0~ 300MHz 10-
RBW -5 RBW
1MHz -10- 1MHz -20-1
VBW -15- VBW i
IMHz -20- IMHz 30+ |
Sweep Time -25- Sweep Time i
100ms 30- 100ms = il
Detector Type 35+ Detector Type = | i
Peak 40! Sample i i
- e I I I I - " 0 I A — i -
Port1 W 5425G 5.5G 535G 56G 565G 5.7G5.725G 5425G 5.5G 5356 56G 565G 5.7G5.725G
Port2 [~/ | r - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 85.2M 5.5675G 5.6527G 75.862M 5.572001G | 5647864G  Inf 1
L J | | 86.25M 5.5672G 5.65345G 75.712M 5.572151G | 5647864G  Inf 2
78M 5.647G 5.725G 72.714M 5.651912G  5.724625G  Inf 3
78M 5.647G 5.725G 72.564M 5.652061G | 5724625G  Inf 4
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5210MHz,#5690MHz Straddle 5.725-5.85GHz
Ch Freq 3- Ch Freq
5.745GHz Oy 5.745GHz
Span -5- Span
40MHz -10-| 40MHz
RBW = RBW
100kHz 20 100kHz
VBW VBW
300kHz ] 300kHz
Sweep Time == Sweep Time
100ms 357 100ms
Detector Type -40- Detector Type
Peak -45- Sample
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [ | ¢ - ’
“| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.18M 5725G 5.72818G 6.557M 5.72501G 5731567G 500k 3
2.88M 5.725G 5.72788G 6.517M 5.725016G 57315276 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5775MHz
Ch Freq 10~ Ch Freg 15
5.775GHz 5- . 5.775GHz 10-
Span 0- Span 3
200MHz -5- 200MHz 0-
RBW -10- REW -5+
100kHz -15+ 1MHz -10-|
VBW -20-| VBW -15-]
300kHz -25-| 3MHz -20-|
Sweep Time -30- Sweep Time -25-]
100ms -35- 100ms -30-] 1
Detector Type A0~ Detector Type -35-]
Peak 451 Sample 40- .

[ 1 -so_l ] I 1 ] ] 1 1 I -45_I I 1 : 1 I ] : ] 1 ]
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - ’

: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
75.1M 5.7374G 5.8125G 75.862M 5736019G  5812781G 500k 3
751M 57374G 5.8125G 75.962M 5736819G 58127816 500k 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX
5290MHz #5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 3- Ch Freq [
5.745GHz U-W 5.745GHz
Span -5 Span
40MHz -10-| 40MHz
REW e REW
100kHz 20 100kHz
VBW VBW
300kHz 2 300kHz
Sweep Time =14 Sweep Time
100ms 357 100ms
Detector Type -40- Detector Type
Peak -45- Sample
: Y| S04 , ‘ , , , , , Lk 554 o , ‘ , , , \
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - ~ ’
i 6dB(Hz) FI-6dB(Hz) | Fh-6dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
3.18M 5.725G 5.72818G 6.607M 5.72503G 57317276 500k 3
2.8M 5.725G 5.7279G 6.557M 5725016 57315676 500k 4
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5290MHz,#5775MHz
[ Ch Freq [ 10+ [ Ch Freq [
5.775GHz 3 5.775GHz
Span 0~ . Span
200MHz -5- 200MHz
RBW -10- RBW
100kHz -15+ 1MHz
VBW -20-| VBW
300kHz -25-| 3MHz
Sweep Time -30- Sweep Time
100ms -35- 100ms
Detector Type 40~ Detector Type
Peak 45-] Sample
- S ! I I I I I I | 50} I A I I I .
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - - ’
“| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
751M 57374G 5.8125G 76.062M 5736819G 58128816 500k 3
75M 57374G 5.8124G 75.962M 5.736019G  5812881G 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 10 ’Ch Freg [ 15
5.775GHz 5 5.775GHz o
Span 0- Span =
200MHz -5 200MHz =
RBW -10- REBW =
100kHz -15- 1MHz E ]
VBW -20-| VBW =
300kHz -25-| 3MHz 35—
Sweep Time -30- Sweep Time 30~
100ms -35- 100ms 35+
Detector Type 40~ Detector Type _a0-]
Peak 45 Sample 45 |
: Y| 50, ! ‘ I I I I I | T ‘ et ‘ - I ,
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - - )
: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
T5.4M 5.7371G 5.8125G 75.662M 5737019G  5812681G 500k 3
751M 57374G 5.8125G 75.662M 5737019G 58126816 500k 4
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802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5610MHz #5775MHz
( Ch Freq [ 10+ ( Ch Freq
5.775GHz 3 5.775GHz
Span 0- 1 Span
200MHz 57 200MHz
RBW -10- REW
100kHz 15 1MHz
VBW -20- VBW
300kHz -25-| 3MHz
Sweep Time -30-| Sweep Time
100ms -35- 100ms
Detector Type 40~ Detector Type
Peak 45| Sample
- S -s0-, ! I I I I I I [ 50 I A I ey I .
Port3 W 56756 5JG 57256 575G 57756 58G 585G 585G S5.875G 56756 576G 57256 575G 5775G 58G 585G 585G 5875G
Portd [~/ | ¢ - - ~ ’
’ " | 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
75.2M 57372G 5.8125G 75.962M 5736019G  5812381G 500k 3
75M 5.7375G 5.8125G 75.762M 5737019G  5813781G 500k 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

Ch Freq 0- Ch Freq
5.745GHz -3 5.745GHz

Span -10-| Span
40MHz 15| 40MHz
RBW 20- REBW
100kHz 25 100kHz

VBW VEW

300kHz 307 300kHz

Sweep Time Sweep Time

100ms -40- 100ms

| ! ! | ! | 1 !
G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G

Detector Type -45- Detector Type
Peak -50- Sample
: V|55 , ‘ , , , , , b R
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5.725(
Portd [ | ¢ - -
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.16M 5725G 5.72816G 6.537M 5.72501G 5731547G 500k 3
3.16M 5.725G 5.72816G 6.377TM 5.725016G 57313876 500k 4

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5610MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

[ Ch Freq 5- Ch Freg
5.745GHz 0= 5.745GHz
Span -5 Span
40MHz -10- 40MHz
RBW 15+ REW
100kHz -20- 100kHz
VBW -25-] VBW
300kHz -30- 300kHz
Sweep Time -35- Sweep Time
100ms -40- 100ms
Detector Type _45-| Detector Type
Peak 50— Sample
; ‘ -Ss_l 1 I 1 ] 1 1 | i ) ) -ﬁo_l | : ] | I 1 1 1 1
Port 3 W 5725G 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5765G
Portd [ |r - - ’
’ " | 6dB(Hz) Fl-6dB(Hz) Fh-8dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
318Mm 5.725G 5.72818G 6.537M 572501G  5731547G 500k 3
3.08M 5725G 5.72808G B8.717M 5.72501G 573172iG 500k 4
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Report No

.. FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

il

Ch Freq

5.8GHz

Span

150MHz

RBW

1MHz

VBW

3MHz

Sweep Time

100ms

Detector Type

Sample

EBW

( Ch Freq 10+

58GHz 54
Span =
150MHz =
RBW <M
100kHz ;:
VBW 251
300kHz 204
Sweep Time _35-| "M"“H‘
100ms 40-
Detectar Type .
Peak 50—

- L -E5e I
Portl [/ 57256 5756
Port2 [~/ | r
Portd [ 6dB(Hz)  FI-GdB(Hz)
Portd [ 315M 57256

2475M 5.725G
75.15M 57373756
73.725M 5.738725G

FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)

500k
500k
500k
500k

PR

1 I ' 1
575G 57156 586G

RTIg i g g
WO g

| '
583G 3.875G
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FCC Test Report

Report No. : FR760624AB

<For beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 191.7M 76.362M 76M4D1D 85M 75.862M
5.25-5.35GHz 93.2M 76.062M 76M1D1D 84.5M 75.762M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.25-5.35GHz 90.6M 76.162M 76M2D1D 89.4M 76.062M
5.47-5.725GHz 142.1M 76.162M 76M2D1D 68.5M 57.771M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 90.1M 75.962M 76MOD1D 78.9M 72.714M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
5.47-5.725GHz 91.8M 76.462M 76M5D1D 81.45M 72.864M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 90.1M 75.962M 76MOD1D 78.9M 72.714M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 142.1M 76.162M 76M2D1D 68.5M 57.771M
5.725-5.85GHz 76.5M 76.362M 76M4D1D 3.22M 4.558M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
5.725-5.85GHz 76.5M 76.162M 76M2D1D 3.225M 44.078M
Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band,;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
SPORTON INTERNATIONAL INC. Page No. : 480 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report Report No. : FR760624AB

Result

Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port

Mode Result | Limit | ““ga " | 10w | d8 | 20BW | dB | 30BW | dB | 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
#5210MHz,5530MHz Pass Inf 86.8M 75.962M 86.9M 76.062M
#5210MHz,5610MHz Pass Inf 85.7M 75.862M 85M 75.962M
#5210MHz,5690MHz Pass Inf 85.5M 75.962M 89.2M 76.162M
#5210MHz,5775MHz Pass Inf 191.7M 76.062M 187.1M 76.362M
#5210MHz,5290MHz Pass Inf 89.2M 76.062M 90M 75.862M
#5290MHz,5530MHz Pass Inf 84.5M 76.062M 86.2M 75.962M
#5290MHz,5610MHz Pass Inf 84.8M 75.962M 93.2M 75.762M
#5290MHz,5690MHz Pass Inf 90.6M 75.862M 91M 75.862M
#5290MHz,5775MHz Pass Inf 88.3M 75.962M 85.5M 75.862M

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5210MHz #5290MHz Pass Inf 90.6M 76.162M 89.4M 76.062M

5210MHz,#5530MHz Pass Inf 89.1M 76.062M 89.5M 76.062M

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

#5530MHz,5775MHz Pass Inf 90.1M 75.962M 89.9M 75.862M

#5610MHz,5775MHz Pass Inf 87.5M 75.962M 89.2M 75.962M

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

#5530MHz,#5610MHz Pass Inf 8415M | 76.012M | 894M | 76162 | 909M | 75712M | 918M | 76.462M
#5530“";if_g‘??gé’gﬁzs"add'e Pass | nf | 8835M | 76162M | 8895M | 76162M | 825M | 72864M | 8L45M | 72.864M
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
#5690Mgi;‘_?;gé"gézs"add'e Pass Inf 79.125M | 72.939M 78.9M 72.714M
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
5210MHz,#5610MHz Pass Inf 804M | 57771 | 685M | 57.87IM
5210MHz #5690MHz Straddle 5.47-5.725GHz | Pass Inf 79875M | 72630M | 80.625M | 72.714M
5200MHz,#5530MHz Pass Inf 923M | 76062M | 914M | 76.162M
5290MHz,#5610MHz Pass Inf 142IM | 76062M | 1273M | 76.062M
5290MHz #5690MHz Straddle 5.47-5.725GHz |  Pass Inf 80.25M | 72639M | 825M | 72.639M
5210MHz #5690MHz Straddle 5.725-5.85GHz | Pass | 500k 3.22M 5.737M 3.24M 5.937M
5210MHz#5775MHz Pass | 500k 765M | 76362M | 765M | 76.162M
5200MHz,#5690MHz Straddle 5.725-5.85GHz | Pass | 500k 3.22M 9.055M 3.2M 8.376M
5200MHz,#5775MHz Pass | 500k 763M | 75762M | 763M | 75.962M
5530MHz,#5775MHz Pass | 500k 765M | 76062M | 765M | 76.162M
5610MHzZ,#5775MHz Pass | 500k 765M | 76.062M | 765M | 76.262M
#5530MHz #5690MHz Straddle Pass | 500k 3.22M 4.558M 3.22M 4.638M

5.725-5.85GHz

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

#5690MHz,#5775MHz Straddle

5.725-5.85GHz Pass 500k 3.225M 47.976M 3.225M 44.078M 76.5M 76.162M 76.5M 76.087M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5530MHz
( Ch Freq [ 2+ ( Ch Freq
5.21GHz 13- 5.21GHz
Span 10-| Span
200MHz 5- 200MHz
REW 0- REW
1MHz - IMHz
VBW VBW
3MHz 10 3IMHz
Sweep Time <3 Sweep Time
100ms -20- 100ms
Detector Type -25- Detector Type
Peak -30- Sample
c o I - ‘ I I I ‘ I - a5
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G
Port2 [~/ | ¢ - -
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
86.8M 51668G 5.25366G 75.962M 5172019G  5.247981G  Inf 1
86.9M 51671G 5.254G 76.062M 5171919G  5.247981G  Inf 2

' ' ' | ! ' o
5156 517G 52G 5.225G 525G 5.275G 5316

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5210MHz,5610MHz

[ Ch Freq [ 20+ [ Ch Freq

5.21GHz 15- 5.21GHz
Span 10-| Span

200MHz 5 200MHz
RBW 0- RBW

1MHz 5 1MHz

VBW VBW

3MHz 109 3IMHz

Sweep Time B Sweep Time
100ms -20- 100ms
Detector Type -25-] Detector Type
Peak -30- Sample _

. | R — — —————— S0,
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G
Port2 [~ | ¢ - -

; : 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

85.7M 51677G 5.2534G 75.862M 5171919G  5.247781G  Inf 1
a5Mm 51673G 5.2523G 75.962M 5172119G  5.248081G  Inf 2

1 ! ! i I ! (.
5156 51756 526G 52256 525G 5.275G 5316

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5690MHz

[ Ch Freq [ 2+ [ Ch Freg [ 15
5.21GHz 15- 5.21GHz 1A
Span 10- Span 3
200MHz 5- 200MHz 0-
RBW 0- REW -5+
1MHz 5- 1MHz -10-
VBW VBW -15-]
3MHz 109 3MHz -20-
Sweep Time == Sweep Time -25-1
100ms -20- 100ms -30-
Detector Type -25- Detector Type 35-
Peak -30-! Sample 40-

: Vs ‘ I I I ‘ I - Coasd
Port1 W 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G
Port2 [~/ | ¢ - -

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.5M 51675G 5.253G 75.962M 5172019G  5.247981G  Inf 1
89.2M 51658G 5.255G 76.162M 5171919G  5.248081G  Inf 2

' 1 ' | { ' L
5156 51756 52G 5.225G 5.25G 5.275G 5316
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5775MHz

( Ch Freq [ 2+ ( Ch Freq [
5.21GHz 5.21GHz
Span 137 Span
200MHz 10 200MHz
RBW REW
2MHz 5-| 1MHz

VBW VBW
10MHz 0 3MHz

Sweep Time Sweep Time
100ms = 100ms
Detector Type 10 Detector Type
Peak Sample

: ST ‘ , , , ‘ , - 25+ , , , ‘ L , -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - - ~ ’

i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
191.7M 51165G 5.30826G 76.062M 5172119G  5.248181G  Inf 1
187.1M 51207G 5.3078G 76.362M 5171919G  5.248281G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
#5210MHz,5290MHz

[ Ch Freq [ 157 [ Ch Freq [

5.21GHz 10-| 5.21GHz
Span 5] Span
200MHz 200MHz
RBW 5 RBW

1MHz = 1MHz
VBW -10-| VBW

3MHz L 3MHz
Sweep Time e Sweep Time
100ms 100ms
Detectar Type -25- Detector Type
Peak -30- Sample

: V| 35+ ‘ , , , ‘ , - 45+ , , , ‘ , , -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - - - ’

: 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
89.2M 51661G 5.2553G 76.062M 5172019G  5.248081G  Inf 1
a0mM 51653G 5.2553G 75.862M 5172019G  5.247881G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5530MHz
PCh Freq [ 2+ ’Ch Freg [ 15
5.29GHz 15- 5.29GHz 1A
Span 10- Span 3
200MHz 5- 200MHz 0-
RBW 0- REW -5+
1MHz 5- 1MHz -10-
VBW VBW -15-]
3MHz 109 3MHz -20-
Sweep Time == Sweep Time -25-1
100ms -20- 100ms -30-
Detector Type -25- Detector Type 35-
Peak -30-! Sample 40-

: S B I I I I ‘ I - Toase ‘ I I ‘ I I -
Port1 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - S )

: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
84.5M 5.2477G 533226 76.062M 5.251919G  5327981G  Inf 1
86.2M 5.2473G 533356 75.962M 5252019G  5327981G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz
Ch Freq 20 T 15- o
5.29GHz 15- 5.29GHz A i
Span 10-| Span A
200MHz 5- 200MHz o i
RBW _ RBW = |
0 -10-] i
1MHz 1MHz I
5- 15+ i
VEW VEW !
-10- 20 !
IMHz IMHz 5 !
Sweep Time <3 Sweep Time 30~ i
100ms == 100ms =5 !
Detector Type 25— Detector Type o !
- 1
Peak -30-! Sample 45— i
L J H |
[ 1 e ] | ' ] | | - 50- | ; ] | v ' L
Portl [/ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Port2 [~/ |r - ’
’ | | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
24.8M 5.2479G 533276 75.062M | 5.251819G | 5327781G | Inf 1
93.2M 5.2421G 533536 757620  5.252119G  5327881G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5690MHz
Ch Freq 20~ Ch Freq 15 H OE“I-.'-I
5.20GHz 15- 5.29GHz LA n
Span 10-| Span &
200MHz 5- 200MHz 24 |
RBW _ RBW = !
0 -10- i
1MHz 1MHz |
5- 15+ |
VEW VEW !
-10- -20-| =
IMHz IMHz - !
- -25-] !
Sweep Time = Sweep Time 30- E
100ms -20- 100ms . i
Detector Type -25-] Detector Type _an-] E
Peak -30- Sample 45 i
| J |
Portl [ 5196 52256 5256 52756 536G 5325G 535G 5396 5196 52256 525G 52756 536 53256 535G 5396
Port2 [ | ¢ - )
’ | [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
90.6M 5.2467G 533736 75.862M | 5.252019G | 53278816 | Inf 1
a1M 524216 533316 75.862M  5.252019G  5327881G  Inf 2

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5290MHz,5775MHz
PCh Freq ES | ’Ch Freg
5.29GHz 15- 5.20GHz
Span 10- Span
200MHz 5- 200MHz
RBW 0- REW
1MHz 5 IMHz
VBW VBW
3MHz 109 3MHz
Sweep Time == Sweep Time
100ms -20- 100ms
Detector Type -25- Detector Type
Peak -30-! Sample
; ‘ -35_I 1 ] 1 ] ] I 1 1 I ) ) -so_l 1 I I ] I 1 1 I 1
Portl |/ 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
88.3M 5.2459G 533426 75.962M 5.2520019G  5327981G  Inf 1
85.5M 5.2468G 533236 75.862M 5252019G  5327381G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz #5290MHz

r(h Freq [ 157 r(h Freq [ 155 R :

5.29GHz 10- 5.29GHz 10+ i-h
Span Span 5

200MHz 5 200MHz 0-

RBW 0- REW 5- :

1MHz 5 1MHz 10- ;
VBW VBW -15- : :
3MHz 107 . 3MHz -20- :
Sweep Time -15-] Sweep Time 25— ' -
100ms . 100ms 30-
Detector Type Detector Type 35| : :
Peak -25- Sample 40 - ' :

- 30, I I I I I I -, | asd I ; I I it I -
Port3 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5225G 525G 5.275G 53G 53256 535G 5.39G
Portd [~/ | ¢ - - ~ ’

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
90.6M 5.2443G 5.3354G 76.162M 5.251919G  5.328081G  Inf 3
89.4M 5.2459G 53353G 76062M | 5251819G  5.327881G | Inf 4
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5210MHz,#5530MHz
[ Ch Freq [ 157 [ Ch Freq [ 157
5.53GHz 10- 5.53GHz 1A
Span Span 5
200MHz > 200MHz 0-|
RBW 0- RBW 5
1MHz 5] 1MHz -10-
VBW VBW -15-]
3MHz <05 3MHz -20-
Sweep Time 215 Sweep Time -25-
100ms 20~ 100ms -30-]
Detector Type Detector Type 35

- S =30+ I I I I I I I Nk | as4 I I I I I I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - - - ’

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
891M 54856 55741G 76.062M 5491819G 55673816  Inf 3
89.5M 54847G 5.5742G 76.062M 5.491919G  5.567981G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5530MHz,5775MHz

[ Ch Freq [ 57 [ Ch Freg [

5.53GHz 10- 553GHz
Span Span
200MHz > 200MHz
RBW 0 REW

1MHz - 1IMHz
VBW VBW

3MHz 5 3MHz
Sweep Time -15- Sweep Time
100ms 0= 100ms
Detector Type Detector Type
Peak -25+ Sample

: S B ‘ I I I I I Bl Cloase c ‘ I I i
Port1 W 543G 545G 54756 55G 5525G 555G 55756 5.6G 563G 543G 545G 5475G 55G 55256 555G 5575G 566G 5.63G
Port2 [~/ | ¢ - - S )

: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
90.1M 54851G 5.5752G 75.962M 5.491919G | 5.567881G  Inf 1
89.9M 54858G 557516 75.862M 5492119G  5567981G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5610MHz,5775MHz

Ch Freq 10~ Ch Freq 10+
5.61GHz 5- 561GHz o
Span 0 Span 0
200MHz 200MHz 5=

5]

RBW REW -10-|
1MHz 1= 1MHz -15-
VBW 15| VBW -20 |
3MHz 20- 3MHz 25
Sweep Time = Sweep Time -30-]
100ms 100ms -35-
Detector Type -30- Detector Type 40 -
Peak =2 Sample 45-

[ VAT | i | | | i " 50- ! '. | | | | "
Portl [/ 551G 555G 5575G 566G 5.625G 565G 5675G 516G 551G 555G 5575G 56G 5.625G 565G 5.675G 516G
Port2 [~/ |r - ’

i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

87.5M 5.5664G 5.6539G 75.962M 5.571919G  5547881G  Inf 1

89.2M 5.5653G 5.6545G 75.962M 5572019G  5647981G  Inf 2
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq =4 Ch Freg 9 B :

- n

5.575GHz 10- 5.5756Hz 12 E" h
Span 5 Span o
300MHz 0- 300MHz 5
REW 5 REW 10+
2MHz -10- 2MHz 15-]
VBW -15- VBW -20-]
10MHz -20- 10MHz -25-]
Sweep Time -25- Sweep Time -30+
100ms 30~ 100ms jé' ‘
Detector Type -35- Detector Type i-lS | i 8
Peak _40- Sample 50 :

[ [ B | | | ! T 55+ Ly o | ' T
Portl |/ 54256 55G 555G 556G 565G 5.7G5.7256 54256 556G 555G 566G 565G 57G5.725G
Port2 [/ | r - ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 24.15M 5488156 | 5.5723G 76.012M | 5491942G  5.567954G | Inf 1

L s| | a9am 5.4853G 5.5747G 76162M 54917926 5.567954G  Inf 2

90.9M 5564056  5.65495G | 75.J12M  5572001G  5647714G | Inf 3
91.8M 556366 5.6554G 76.462M  5.571552G  5.648013G | Inf 4
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 20- Ch Freq 20+ i ] 3 |
15- i ! : |
5.575GHz 5.575GHz 10- ! Bh=h Bt {
Span 10- Span ] |
300MHz 54 300MHz 0- | 1
RBW 0- RBW ] | |
3MHz -5- 1MHz |
VBW -10- VBW 20 | !
10MHz -15- 3MHz 20 [ |
Sweep Time -20-| Sweep Time : 1
100ms -25- 100ms -40- |
Detector Type -30- Detector Type
50|
Peak 35— Sample
Portl |/ 54256 55G 555G 556G 565G 57G5.725G 5.425G 556G 555G 566G 565G 57G5.725G
Port2 [~/ | ¢ - ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 83.35M 5.4862G 5574556 | 76162M 54919426 5.568103G | Inf 1
J| | es.05m 5485456 | 5.5744G 76.162M  5.491042G  5568103G | Inf 2
82.5M 5.6425G 5.725G 72864M  5.651762G  5724625G  Inf 3
81.45M 5643556 | 5.725G 72864M  5651762G | 5.724625G | Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.47-5.725GHz

!
586G

|
5.625G

Ch Freq

5.65GHz

Span

150MHz

RBW

1MHz

VEW

3MHz

Sweep Time
100ms
Detector Type
Sample

' ' |
565G 5675G 571G 5.725G6

EBW

| ! | ' ' !
566G 56256 565G 5675G 57G 57256

( Ch Freq 20~
5.65GHz 13-
Span 10+
150MHz 5o
REW 0-
1MHz -
VBW
IMHz 107
Sweep Time <3
100ms -20-
Detector Type 25
Peak -30-
Portl [~/ 3555:'!56
Port2 [~/ | ¢
’ || 26dB(Hz)
79125M
789M

FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)
56458756

56461G

5.725G
5.725G

FI-OBW{Hz)  Fh-OBW(Hz) Limit(Hz)
5651709G | 57247386 | Inf
5651040G 57246636 | Inf

72.933M
T2.T14M

1

Port
2

3MHz

Sweep Time
100ms
Detector Type
Peak

[ ponz [~/ |
Portd [ | ¢

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

5210MHz,#5610MHz

PCh Freq 1 = | ’Ch Freg
561GHz 10— 561GHz
Span 5- Span
200MHz 0- 200MHz
REW 5 REW
1MHz e 1MHz
VBW VBW

-15-]

3MHz

EBW

= Sweep Time

257 100ms

-30-| Detector Type

35— Sample -

-40- | ' | ' | ' " -30-3 ot | | ' ' o
551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G

26dB(Hz)  FI-26dB{Hz) Fh-26dB{Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port

80.4M 551G 5.5804G 57.771M 5.51025G 5568021G Inf 3

68.5M 5.51G 5.5785G 57.871M 5510356 5.568221G  Inf 4

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5210MHz,#5690MHz Straddle 5.47-5.725GHz

EBW

[ Ch Freq 13- Ch Freg
5.65GHz 10-| 5.65GHz
Span 5] Span
150MHz 0- 150MHz
RBW REW
1MHz =7 1MHz
VBW -10-| VBW
3MHz s 3MHz
Sweep Time 204 Sweep Time
100ms 100ms
Detector Type -25- Detector Type
Peak -30- Sample .
r 7| 355 | | . . . | | =0n . ' | . . i
Port3 |/ 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 5.65G 5675G 57G 5.725G
Port4 : - ’
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
T9.E75M 56451256 5.725G 72.639M 5.651874G 57245136 Inf 3
80.625M 5644375G  5.725G 72.714M 5651874G  5724588G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

-40-, . o | [ | I
543G 545G 5475G 55G  5.525G 555G 5575G  5.6G 5636

5290MHz #5530MHz
( Ch Freq [ 157 ( Ch Freq
5.53GHz 10- 5.53GHz
Span Span
200MHz H 200MHz
RBW 0- REW
1MHz 5- 1MHz
VBW VBW
3MHz 207 3MHz
Sweep Time -15-] Sweep Time
100ms 20~ 100ms
Detector Type Detector Type
Peak -25- Sample
: | S O N A —
Port3 W 543G 545G 5475G 55G 55I5G 555G 5575G 566G 563G
Portd [~/ | ¢ -
’ ©| | #6dB(Hz) | FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz) | Port
92.3M 5483G 5.5753G 76.062M 5491819G  5567381G  Inf 3
a1.4M 548453 5.5759G 76.162M 5491719G  5.567881G  Inf 4

10MHz

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

5290MHz,#5610MHz
[ Ch Freq ES

5.61GHz 15-

SZTOHMHZ 10-

RBW 5

2MHz

VBW 0-

Ch Freq

5.61GHz

Span

200MHz

RBW

1MHz

VEW

3MHz

EBW

5]
Sweep Time Sweep Time
100ms -10- 100ms
Detector Type Detector Type
Peak <54 Sample
0 R T | ' | ' | ' " -40-, ' " | | Y ' o
Port3 |/ 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Port 4 ; - )
L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
1421M 5.5561G 5.69826G 76.062M 5571819G 56473816 Inf 3
127.3M 55615G 5.6888G 76.062M 5.571819G  5547881G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 13- Ch Freg 15
5.65GHz 10- J 5.65GHz 1A
Span 5] Span 3
150MHz - 150MHz 0-
RBW REW -5+
1MHz =7 1MHz -10-
VBW -10-| VBW -15-]
3MHz 154 3MHz -20-]
Sweep Time 204 Sweep Time -25-1
100ms 100ms -30-]
Detector Type -25- Detector Type 35
Peak -30- Sample 40-
[ I | | . . . | -45-) . ' . . . i
Port3 |/ 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 565G 5675G 57G 5.725G
Port 4 ; - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
80.25M 5644756 5.725G 72.639M 5.651874G 57245136 Inf 3
82.5M 56425G 5.725G 72.639M 5651874G  5724513G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5210MHz #5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 3- Ch Freq
5.745GHz 0 5.745GHz
Span 5 _W Span
40MHz e 40MHz
RBW RBW
100kHz =5 100kHz
VBW -20- VEW
300kHz _25- 300kHz
Sweep Time e Sweep Time
100ms 100ms
Detector Type 35 Detector Type
Peak -40- Sample
: V| a5 , ‘ , , , , , Lk 554 R , ‘ , , , \
Port3 W 5725G 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - ~ ’
L “| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.22M 5.725G 5.72822G 5.737TM 5.72501G 5.730747G | 500k E]
3.24M 5725G 572824G  593TM 5725016 5730947G 500k 1
802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX EBW
5210MHz,#5775MHz
PCh Freq [ 3- ’Ch Freg
5.775GHz 0- 5.775GHz
Span Span
200MHz -5- 200MHz
RBW 0. RBW
100kHz 1MHz
VBW -15- VEW
300kHz 3MHz
Sweep Time 20 Sweep Time
100ms -25- 100ms
Detector Type Detector Type
Peak =09 Sample
: V| 354 , ‘ , , , , , b 225+ ‘ I ‘ R , ,
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - - ’
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
TB.5M 57387G 5.81326G 76.362M 5736719G 58130816 500k 3
T6.5M 5.7367G 5.8132G T6.162M 5736719G  5812881G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.725-5.85GHz
PCh Freq [ 5- ’Ch Freg
5.745GHz 0 —M 5.745GHz
Span Span
40MHz =7 20MHz
REW -10+ REW
100kHz 15 100kHz
VBW VEW
300kHz K 300kHz
Sweep Time -25- Sweep Time
100ms 30- 100ms
Detector Type Detector Type
Peak -35- Sample
: 1 -0 I ‘ I I I I I | T s — I ‘ I I I .
Port 3 W 5725G 573G 57356 574G 5745G 575G 5.755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G
Portd [ |r - )

6dB(Hz) Fl-6dB(Hz)
3.22M 5.725G
3.22M 5.725G

Fh-6dB(Hz) OBW(Hz]  FH-OBW{Hz) Fh-OBW(Hz) Lirnit(Hz) Port
5.72822G 9.055M 5.72501G 57340656 | 500k 3
5.72822G 8.376M 5.72501G 5.733386G | 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5775MHz

r(h Freq ( 3- r(h Freg [
5.775GHz 0- 5.775GHz

Span -5 Span

200MHz -10-| 200MHz
REW 154 REW

100kHz s 1MHz

VEW VEW

300kHz 57 IMHz

Sweep Time =14 Sweep Time
100ms -35- 100ms
Detector Type -40- Detector Type
Peak -45- Sample

c | so- I ‘ I I I I I Lk -50- ‘ I I ‘ I I I .
Port3 [ SE75G 57G  5725G 575G 5775G 58G 58256 585G 5875G SE75G 57G  5725G 575G 57I5G 58G 58256 5856 58756
Portd [~/ | ¢ - - ~ ’

“| | 6dB(H  FI-6dB{Hz) Fh-6dB(Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.3M 57368G 581316 75762M | 57369196 | 5812681G | 500k 3
76.3M 5.7368G 581316 759620 57368196  5812781G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 3- ’Ch Freg [ 157 1 .
5.775GHz 0- 5.775GHz 10+
Span -5- Span 5
200MHz 10 200MHz 0
REW 45— RBW -5-
100kHz e 1MHz -10-
VEW VEW -15-]
300kHz 7 IMHz -20-
Sweep Time == Sweep Time -25-
100ms -35- 100ms 30|
Detector Type -40- Detector Type 35~
Peak -45-| Sample 40-

: | so- I ‘ I I I I I Lk -45-| ‘ I I ‘ I I I .
Port3 [ SE75G 5JG 57256 575G 5775G 586G 585G 5856 58756 SE756 576 57256 575G S5775G 58G 58756 5856 58756
Portd [ | ¢ - - - ’

| [6dB(Hz)  FI6dB{Hz) | Fh-6dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.5M 573676 581326 J6.062M | S736719G | 58127816 | 500k 3
76.5M 573676 581326 761620 57368196  5812981G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5610MHz,#5775MHz

PCh Freq [ 0- ’Ch Freg [ 10+

5.775GHz -5- 5.775GHz 57

Span -10- Span 0- 3
200MHz 45- 200MHz =4
REW 20— REW -10+ !
100kHz e 1MHz -15-
VEW VEW -20-] :
300kHz < IMHz -25- !
Sweep Time -35- Sweep Time -30-] .
100ms 40~ 100ms .35+ ;
Detector Type -45- Detector Type -40- ;
Peak 50 - Sample 45- -

c | s I ‘ I I I I I | T 0 ‘ I ‘ I I .
Port3 [~/ 56756 57G 5725G 575G 57I5G 58G 5825G 585G 585G S675G 57G 5725G 575G 57I5G 58G 58256 585G 58756
Portd [ |r - S )

“| | 6dB(Hz)  FI6dB(Hz) | FhBdB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.5M 573676 581326 76.062M | 5736819G | 5812881G | 500k 3
76.5M 573676 581326 762620 | 5736819G 58130816 | 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0- Ch Freq [
5.745GHz = *M 5.745GHz
Span -10- Span
40MHz 40MHz
REW Sl REW
100kHz == S0kHz
VBW -25-| VBW
300kHz 30 200kHz
Sweep Time e Sweep Time
100ms 100ms
Detector Type 40- Detector Type
Peak -45- Sample
Port3 W 57256 573G 5735G 574G 5745G 575G 5755G 576G S5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5765G
Portd [~/ | ¢ - ~ ’
" | 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
322Mm 5725G 5.72822G 4.558M 5725016 5729568G 500k 3
3.22m 5.725G 5.72822G 4.638M 5.72503G 5.729668G 500k 4
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5690MHz, #5775MHz Straddle 5.725-5.85GHz
( Ch Freq [ by 1f Ch Freq 20-
Span 5 Span
ov ||| 10 v ]| o-
REW 15 REW d
100kHz -20- 1MHz
VBW -25- VBW -20-
300kHz -30- 3MHz
Sweep Time -35- Sweep Time =
100ms -40-| 100ms 40
Detector Type -45- Detector Type
Peak _50- Sample =4
- | s I I I I I |k B L R L A I .
Port1 W 5725G 5.756 5.775G 58G 58256 5.85G 58756 5.725G 575G 5.775G 58G 5.825G 5856 5.875G
Port2 [~ | ¢ - '
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.225M 5.725G 57282256 47.976M 57250376 5773013G | 500k 1
L J | | 3.225M 5.725G 5.728225G  44.078M 57250376 5769115G 500k 2
76.5M 5.7367G 5.8132G 76.162M 5736807G  5812969G 500k 3
76.5M 5.7367G 5.8132G 76.087M 57368826 5812963G 500k 4
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For set 6 antenna / 4T2S
<For non-beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (H2) (H2) (H2)
802.11ac VHT80+80_Nss1,(MCS0)_4TX
5.15-5.25GHz 86.4M 75.962M 76MOD1D 85.4M 75.562M
5.25-5.35GHz 86.3M 75.962M 76MOD1D 85.3M 75.662M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 86.1M 76.062M 76M1D1D 85.9M 75.962M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 86M 75.962M 76M0D1D 71.7M 72.564M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 86M 75.962M 76M0D1D 77.925M 72.489M

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 86.25M 75.862M 75M9D1D 77.M 72.564M

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 75.4M 76.062M 76M1D1D 2.88M 6.377M

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 75.15M 75.787M 75M8D1D 2.475M 30.21M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;

Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
. Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
Mode Result Limit dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
#5210MHz,5530MHz Pass Inf 85.6M 75.562M 85.4M 75.762M
#5210MHz,5610MHz Pass Inf 85.4M 75.762M 85.7M 75.762M
#5210MHz,5690MHz Pass Inf 85.8M 75.862M 85.6M 75.962M
#5210MHz,5775MHz Pass Inf 86.4M 75.862M 86M 75.862M
#5210MHz,5290MHz Pass Inf 85.6M 75.862M 85.7M 75.962M
#5290MHz,5530MHz Pass Inf 85.8M 75.662M 85.7M 75.962M
#5290MHz,5610MHz Pass Inf 85.6M 75.762M 85.3M 75.862M
#5290MHz,5690MHz Pass Inf 85.9M 75.762M 85.4M 75.962M
#5290MHz,5775MHz Pass Inf 85.9M 75.962M 86.3M 75.662M
5210MHz,#5290MHz Pass Inf 85.9M 75.962M 86.1M 76.062M
#5530MHz,5775MHz Pass Inf 86M 75.962M 85.4M 75.962M
#5610MHz,5775MHz Pass Inf 85.8M 75.962M 85.6M 75.662M
#5690MHz #5775MHz
Straddle Pass Inf 77.925M 72.639M 77.7M 72.564M
5.47-5.725GHz
5210MHz #5530MHz Pass Inf 85.8M 75.762M 86M 75.962M
5210MHz #5610MHz Pass Inf 85.2M 75.762M 85.8M 75.962M
5210MHz,#5690MHz
Straddle Pass Inf 78.225M 72.639M 78.15M 72.489M
5.47-5.725GHz
5290MHz,#5530MHz Pass Inf 85.3M 75.762M 85.8M 75.862M
5290MHz, #5610MHz Pass Inf 85.5M 75.662M 85.5M 75.862M
5290MHz, #5690MHz
Straddle Pass Inf 78.3M 72.789M 77.925M 72.714M
5.47-5.725GHz
#5530MHz #5610MHz Pass Inf 85.35M 75.862M 85.65M 75.862M 85.65M 75.712M 85.65M 75.862M
#5530MHz #5690MHz
Straddle Pass Inf 85.8M 75.862M 85.65M 75.862M 78.15M 72.714M 77.7M 72.714M
5.47-5.725GHz
#5610MHz,#5690MHz
Straddle Pass Inf 85.2M 75.862M 86.25M 75.712M 78M 72.714M 78M 72.564M
5.47-5.725GHz
5210MHz,#5690MHz
Straddle Pass 500k 3.18M 6.557M 2.88M 6.517M
5.725-5.85GHz
5210MHz, #5775MHz Pass 500k 72.6M 75.962M 75.4M 75.762M
5290MHz #5690MHz
Straddle Pass 500k 3.18M 6.697M 2.9M 6.557M
5.725-5.85GHz
5290MHz #5775MHz Pass 500k 75.1M 76.062M 75M 75.962M
5530MHz, #5775MHz Pass 500k 75.4M 75.662M 75.1M 75.662M
5610MHz,#5775MHz Pass 500k 75.3M 75.962M 75M 75.762M
#5530MHz #5690MHz
Straddle Pass 500k 3.16M 6.537M 3.16M 6.377M
5.725-5.85GHz
#5610MHz #5690MHz
Straddle Pass 500k 3.18M 6.537M 3.08M 6.717M
5.725-5.85GHz
#5690MHz, #5775MHz
Straddle Pass 500k 3.15M 30.21M 2.475M 63.268M 75.15M 75.712M 73.725M 75.787M
5.725-5.85GHz

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
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Port X-OBW = Port X 99% occupied bandwidth;

802.11ac VHT80+80_Nss1,(MCS0)_4TX EBW
#5210MHz,5530MHz
( Ch Freq [ 157 ( Ch Freq 13
5.21GHz 10- 5.21GHz ot
Span 5- Span A
200MHz 0- 200MHz o
RBW 5 RBW =
T e |
-10-| 15
VBW VBW
3MHz 137 3MHz i:
Sweep Time =il Sweep Time :30_
100ms -25- 100ms =5
Detector Type -30- Detector Type a0
Peak -35- Sample 45—

c o T - ‘ I I I ‘ I - 50-| I I I ‘ I I -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - ’

L “| [26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)

85.6M 51673G 5.2529G 75.562M 5172319G  5.247881G  Inf

85.4M 516726 525260 75762M 51721196 5.247881G  Inf
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5610MHz

[ Ch Freq [ 57 [ Ch Freq h

5.21GHz 10- 5.21GHz
Span 5 Span

200MHz 0- 200MHz

RBW 5 RBW

1MHz . IMHz

VBW VBW

IMHz 157 IMH:z

Sweep Time == Sweep Time

100ms 23 100ms

Detector Type -30- Detector Type

Peak -35-] Sample ~

- = (R - ‘ I I I ‘ I - T 0 I I I ‘ I I )
Port1 W 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G 5156 5175G 526G 5.225G 525G 5.275G 5316
Port2 [~/ | ¢ - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)

85.4M 51675G 5.2529G 75.762M 5172119G  5.247881G  Inf 1
85.7M 51671G 5.25286 75762M | 5172019G  5.247781G  Inf 2

802.11ac VHT80+80_Nss1,(MCS0)_4TX EBW

#5210MHz,5690MHz

[ Ch Freq [ 157 [ Ch Freg 15 CB-1 ¥

5.21GHz 10- 5.21GHz A OBy
Span 5 Span =
200MHz 0- 200MHz 4
RBW 5 RBW =
1MHz 1MHz b

-10-] 15-
VBW VBW

15— -20-
3MHz 3MHz ey
Sweep Time == Sweep Time 30~
100ms -25- 100ms =
Detector Type -30- Detector Type a0
Peak -35-] Sample 45-

- oo T - I I I I I I - | o I B I I I I -
Port1 W 511G 515G 5175G 52G 5.235G 525G 5.275G 531G 511G 515G 5175G 526G 5.225G 525G 5.275G 5316
Port2 [~/ | ¢ - ’

; : 26dB(Hz) FI-26dB{Hz)  Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

85.8M 51672G 5.253G 75.862M 5172119G  5.247981G Inf 1

85.6M 51672G 5.25286G 75.962M 5171919G | 5.247881G  Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5210MHz,5775MHz
( Ch Freq [ 2+ ( Ch Freq [
5.21GHz 13- 5.21GHz
Span 10-| Span
200MHz 5- 200MHz
RBW o RBW
1MHz 5 1MHz
VBW VBW
3MHz 10 3IMHz
Sweep Time <3 Sweep Time
100ms -20- 100ms
Detector Type -25] Detector Type
Peak -30- Sample
: V| 35+ ‘ , , , ‘ , - -45-| I , ‘ , , -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - - ~ ’
i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
86.4M 51671G 5.2535G 75.862M 5172119G  5.247981G  Inf 1
aam 51669G 5.2529G 75.862M 5172119G  5.247981G Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
#5210MHz,5290MHz
[ Ch Freq [ 157 [ Ch Freq [
5.21GHz 10- 5.21GHz
Span 5- Span
200MHz 0- 200MHz
RBW o RBWY
1MHz 10- 1MHz
VBW VBW
3MHz 157 3IMHz
Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample
: V| a0+ ‘ , , , ‘ , - -50-| , , , ‘ | , -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - - - ’
: 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
85.6M 51672G 525286 75.862M 5172119G  5.247981G  Inf 1
85.7M 51672G 5.2529G 75.962M 5172019G  5.247981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5530MHz
PCh Freq 1 = | ’Ch Freg 1 o ]
5.206GHz 10- 5.20GHz o -h
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW 1; ] |
1MHz 10- 1MHz e :
VEW VEW i
3MHz 13 3MHz i: !
Sweep Time == Sweep Time i30— §
100ms -25- 100ms el !
Detector Type -30- Detector Type 40 §
Peak -35-] Sample 45 E
; o T I I I I ‘ I _— R E ‘ i I ‘ A I -
Port1 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - S )
: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
85.8M 5.247G 533286 75.662M 5.252219G  5327881G  Inf 1
85.7M 5.247G 533216 75.962M 5252019G  5327981G  Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz
Ch Freq 15- Ch Freq 15- B OFV/-h
5.29GHz 10- 5.29GHz 10- i-h
Span 5- Span A
200MHz 0- 200MHz o
RBW _ RBW = i
-5 -10-| i
1MHz 1MHz :
-10-| -15-] H
VEW VEW i
-15-] -20-| i
IMHz IMHz 5 i
Sweep Time =il Sweep Time 30~ E
100ms -25- 100ms e !
Detector Type -30- Detector Type a0- :
Peak -35- Sample 45— §
| J ! H
[ v A ] | ' ] | | - S0- | ! ] | ' ' L
(el
Portl [/ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Port2 [~/ | ¢ - - : ’
| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.6M 5.2473G 533206 75762M | 5.252119G | 5327881G | Inf 1
85.3M 5.2473G 533266 75.862M  5.252019G  5327881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5690MHz
Ch Freq 15+ Ch Freg 15+ OBi -l OB‘E-J—h
5.29GHz 10- 5.29GHz LA oB u-h
Span 5- Span &
200MHz 0 200MHz 24
REW 5 REW = 1
BLE i
1MHz 1MHz I
-10- 15+ i
VEW VEW H
-15- 20+ §
IMHz IMHz 5 §
Sweep Time = Sweep Time 0 E
30+ H
100ms = 100ms . i
'
Detector Type -30- Detector Type _an-] E
Peak -35- Sample 45 §

0 v A0 ] ! ] ] | ! " S0- | | ] | r ' L
Portl [ 5196 52256 5256 52756 536G 5325G 535G 5396 5196 52256 525G 52756 536 53256 535G 5396
Port2 [ | ¢ - Y )

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.9M 5.2471G 53336 75762M | 5.252019G | 53277816 | Inf 1
25.4M 5.2473G 533276 75.062M  5.252019G  5327981G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5290MHz,5775MHz
Ch Freq 13- Ch Freg 15 H E
5.20GHz 10- 5.20GHz i BE h
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
T — e || j
2 U= z -15- ;
VEW VEW §
-15- -20 H
IMHz 3IMHz - :
- -25-] §
Sweep Time . Sweep Time 30— E
100ms 23 100ms = ;
;
Detector Type -30- Detector Type _a0-] E
Peak -35-] Sample 45 E

¢ J L J §

r 1 -40 T 1 1 1 1 1 I 1 1 I -50 T 1 I 1 1 I 1 i 1 I 1
Portl [ 519G 5225G 525G 52756 53G 5325G 535G 539G 519G 52256 525G 52736 53G 53256 535G 5.39G
Port2 [~/ | ¢ - ~ )

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.9M 5.2469G 533286 750620 | 5.252019G | 5327981G | Inf 1
86.3M 5.247G 533336 75.662M | 5.252019G 53276816 | Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5210MHz,#5290MHz

( Ch Freq [ 157 ( Ch Freq [

5.29GHz 10- 5.29GHz
Span 5- Span
200MHz - 200MHz
REW 5 REW

1MHz s 1MHz
VEW VEW

IMHz 157 IMHz
Sweep Time =il Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample

- oo T T I I I I I I - ; 50\, I | I I it I -
Port3 [ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Portd [~/ | ¢ - ’

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
25.0M 5.2469G 533286 75.062M | 5.251919G | 5327881G | Inf 3
86.1M 5.24666G 533276 76.062M | 5.251819G  5327881G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5530MHZz,5775MHz
[ Ch Freq [ 157 [ Ch Freq [ 157
5.53GHz 10- 5.53GHz LA
Span 5- Span &
200MHz 0 200MHz 24 |
RBW o RBWY 12:
1MHz o 1MHz e ;
VEW VEW :
3MHz 157 3MHz =
Sweep Time = Sweep Time :fmi :
100ms -25- 100ms e
Detector Type -30- Detector Type _an-]
Peak -35- Sample -45- :

; o T I I I I I I I I ; 50} I I I I I : I I L
Portl [/ 5436 545G 54756 55G 55256 555G 55756 566 563G 543G 545G 54756 55G  5.525G 555G 55756 568G 5636
Port2 [~ | ¢ - ’

| [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
86M 5.487G 5.573G 75.962M | 5.491919G | 55678816 | Inf 1
25.4M 5.4872G 557266 75.062M  5.401919G  5567881G  Inf 2
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
#5610MHz,5775MHz

[ Ch Freq [ 57 [ Ch Freg [ 15 OBE-" i

561GHz 10- 561GHz 10- Oy ek
Span 5 Span 3

200MHz 0- 200MHz 0-

REW 5 REW -5- 4
1MHz 10- 1MHz -10-
VEW VEW -15-] ;
IMHz il IMHz 20 !
Sweep Time == Sweep Time -25-1 §
100ms 23+ 100ms 30 !
Detector Type -30- Detector Type 35 §
Peak -35-! Sample 40- E

c | -0 ‘ I I I ‘ I - Y s ! L I ‘ I I -
Portl [~/ 551G 555G 5575G 56G 56256 565G 56756 5T1G 5516 555G 55756 566G 5625G 565G 56156 571G
Port2 [~/ | ¢ -

| | 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz] | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
85.8M 5.567G 565286 750620 | 5.571919G | 5647881G | Inf 1
85.6M 5.567G 565266 756620 | 5572119G | 56477816 | Inf 2
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.47-5.725GHz

( Ch Freq 13- Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
RBW 5 RBW
1MHz 0. 1MHz
VBW VBW
3MHz l 3IMHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30-| Detector Type
Peak -35-] Sample
: o T I I I I I | - I I I I I .
Portl W 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Port2 [~/ | ¢ - ’
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
77.925M 56470756 | 5.725G 72.639M 5.652024G | 5724663G  Inf 1
T1.7M 5.6473G 5.725G 72.564M 5.652099G | 5724663G  Inf 2
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5210MHz,#5530MHz

[ Ch Freq [ 157 [ Ch Freq
5.53GHz 10- 553GHz

Span 5- Span

200MHz 0- 200MHz
RBW o RBWY

1MHz 10- 1MHz
VBW VBW

3MHz 157 3IMHz

Sweep Time = Sweep Time
100ms 257 100ms
Detector Type -30- Detector Type
Peak -35- Sample

: o T S ‘ , , , , , . S0+, - ‘ —— , L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - ’

| | [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.8M 5.4866G 557246 75.762M 5491919G  5.567681G  Inf 3

g6M 5.4866G 5.57266G 75.962M 5.491819G  5567781G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5610MHz

[ Ch Freq [ 57 s [ Ch Freg 15

561GHz 10- 561GHz o
Span 5 Span =
200MHz 0- 200MHz o
REW 5 REW =7
1MHz 1MHz bl
-10-| -15-]

VBW VBW
3MH: 13 3MH: i:
Sweep Time == Sweep Time i30—
100ms 23 100ms =
Detector Type -30- Detector Type _a0-]
Peak -35-] Sample 45-

; = (R - ‘ I I I ‘ I - T 0 I | I ‘ i I )
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.2M 5.5669G 5.65216G 75.762M 5571919G  5647681G  Inf 3

85.8M 5.5667G 5.65256G 75.962M 5571819G 56477816 Inf 4
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz #5690MHz Straddle 5.47-5.725GHz

( Ch Freq [ 157 ( Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
REW e REW
1MHz 10- IMHz

VBW VBW
3MHz 157 3MHz
Sweep Time =il Sweep Time
100ms -25- 100ms
Detector Type -30- Detector Type
Peak -35- Sample

c 1 -0 I ‘ I I I | -50-| I I L I I /
Port3 W 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Portd [~/ | ¢ - - ~ ’

; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

78.225M 56467756 | 5.725G 72.639M 5.651874G  5724513G Inf 3

78.15M 5646856 5.725G 72.489M 5.651949G | 5724438G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5530MHz

[ Ch Freq [ 157 . [ Ch Freq [ 15
5.53GHz 10- 553GHz 4

Span 5- Span &
200MHz 0 200MHz 24
REW 5 REW 12 ]
1MHz N 1MHz ped
VBW VBW

3MHz 157 3MHz <
Sweep Time = Sweep Time :fmi
100ms 25 100ms .
Detector Type -30- Detector Type _an-]
Peak -35- Sample 45

- o T I I I I I I I .k | so- I — I I - I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - - )

L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port

85.3M 54869G 557226 75.762M 5491919G  5.567681G  Inf 3

85.8M 5.4867G 5.5725G 75.862M 5.491919G  5.567781G  Inf 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz,#5610MHz

[ Ch Freq [ 57 [ Ch Freg [ 15

5.61GHz 10- 5.61GHz i
Span 5 Span 3
200MHz 0- 200MHz 0-
RBW 5 RBW 5+
1MHz 10~ 1MHz -10-|
VBW VBW -15-]
IMHz 157 IMH:z -20-
Sweep Time == Sweep Time -25-1
100ms 23 100ms 20~
Detector Type -30- Detector Type 35-
Peak -35-! Sample 40-

- = (R - ‘ I I I ‘ I - oo I L I ‘ i I .
Port3 W 551G 555G 5575G 5.6G 5.625G 565G 56756 571G 551G 555G 5575G 566G 5.625G 565G 5675G 5716
Portd [ |r - - )

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.5M 5.567G 5.6525G 75.662M 5572019G | 5647681G  Inf 3

85.5M 5.5669G 5.6524G 75.862M 5571819G 56476816 Inf 4
SPORTON INTERNATIONAL INC. Page No. : 499 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010
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Report No. : FR760624AB

802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5290MHz #5690MHz Straddle 5.47-5.725GHz
Ch Freq 15- Ch Freq
5.65GHz 10- 5.65GHz
Span 5- Span
150MHz 0- 150MHz
REW e REW
1MHz 10- IMHz
VBW VBW
-15-
3MHz 3MHz
Sweep Time =il Sweep Time
100ms 25 100ms
Detector Type -30-| Detector Type
Peak -35- Sample 45— ‘
Port3 |/ 5575G 566G 5.625G 565G 5675G 57G 5.725G 5575G 5.6G 5625G 5.65G 56756 576G 5725G
Portd [~/ | ¢ - ’
i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
78.3M 5.6467G 5.725G 72.789M 5.651874G  5724663G  Inf 3
77.925M 56470756 | 5.725G T2.714M 5.651874G | 5724588G  Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq 13 Ch Freq
5.575GHz 10- 5.575GHz
Span 5 Span
300MHz 0- 300MHz
REW 5 REW
1MHz . 1MHz
VBW VBW
3MHz 157 3MHz
Sweep Time =i Sweep Time
100ms 25+ 100ms
Detector Type =30 Detector Type
Peak 35- [sample ||| .
r [ = ; \ ‘ : faay | |0l ; i ;i .
Portl | 5425G 55G 555G 5.6G 565G 5.7G5.725G 5425G 5.5G 535G 56G 5.65G 5.7G5.725G
Port2 [/ | r - J
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.35M 5.48725G 5.5726G 75.862M 54919426 5.567804G  Inf 1
L J | | 85.65M 5.4871G 5.57275G 75.862M 5492091G | 5567954G  Inf 2
85.65M 5.56705G 5.6527G 75.712M 5.572001G | 5647714G  Inf 3
85.65M 5.56705G 5.6527G 75.862M 5.571852G | 5.647714G  Inf 4
802.11ac VHT80+80_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 15 Ch Freg 10+
5.575GHz 1= 5.575GHz o
Span 5 Span A
300MHz 0- 300MHz =
RBW -5- RBW ig |
1MHz -10- 1MHz -zo—
VEW -15+ VBW ==
3MHz -20- 3MHz 30-
Sweep Time -25-| Sweep Time 35+
100ms -30-| 100ms 40+
Detector Type 35— Detector Type _45-] !
Peak 40 Sample = |
r [ 25 ' : : y p— =5 i — i —
Portl |/ 5425G 55G 5.55G 5.6G 565G 5.7G5.725G6 5425G 5.5G 5356 566G 5.65G 5.7G5.725G
Port2 [ | ¢ - ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.8M 5.48695G 5.57275G 75.862M 5492091G | 5567954G  Inf 1
L J | | 85.65M 5.4871G 5.57275G 75.862M 54920916 | 5567954G  Inf 2
78.15M 5.64685G 5.725G 72.714M 56519126 | 5724625G  Inf 3
TIIM 5.6473G 5.725G 72.714M 5.651762G  5.724475G  Inf 4
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802.11ac VHT80+80_Nss2,(MCS0)_4TX
#5610MHz,#5690MHz Straddle 5.47-5.725GHz

[ch Freg 15+ Ch Freq 10+ el
5.575GHz 45 5.5756Hz
Span 5 Span ™
300MHz 0~ 300MHz 10-
RBW -5 RBW
1MHz -10- 1MHz -20-1
VBW -15- VBW i
IMHz -20- IMHz 30+ |
Sweep Time -25- Sweep Time i
100ms 30- 100ms = il
Detector Type 35+ Detector Type = | i
Peak 40! Sample i i
- e I I I I - " 0 I A — i -
Port1 W 5425G 5.5G 535G 56G 565G 5.7G5.725G 5425G 5.5G 5356 56G 565G 5.7G5.725G
Port2 [~/ | r - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 85.2M 5.5675G 5.6527G 75.862M 5.572001G | 5647864G  Inf 1
L J | | 86.25M 5.5672G 5.65345G 75.712M 5.572151G | 5647864G  Inf 2
78M 5.647G 5.725G 72.714M 5.651912G  5.724625G  Inf 3
78M 5.647G 5.725G 72.564M 5.652061G | 5724625G  Inf 4
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5210MHz,#5690MHz Straddle 5.725-5.85GHz
Ch Freq 3- Ch Freq
5.745GHz Oy 5.745GHz
Span -5- Span
40MHz -10-| 40MHz
RBW = RBW
100kHz 20 100kHz
VBW VBW
300kHz ] 300kHz
Sweep Time == Sweep Time
100ms 357 100ms
Detector Type -40- Detector Type
Peak -45- Sample
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [ | ¢ - ’
“| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.18M 5725G 5.72818G 6.557M 5.72501G 5731567G 500k 3
2.88M 5.725G 5.72788G 6.517M 5.725016G 57315276 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5210MHz,#5775MHz
Ch Freq 10~ Ch Freg
5.775GHz 3 5.775GHz
Span 0- Span
200MHz -5- 200MHz
RBW -10- REW
100kHz -15+ 1MHz
VBW -20-| VBW
300kHz -25-| 3MHz
Sweep Time -30- Sweep Time
100ms -35- 100ms :
Detector Type 40~ Detector Type -
Peak 451 Sample -40- : I
[ 1 -so_l ] I 1 ] ] 1 1 I -45_I I 1 : 1 I ] : ] 1 ]
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - ’
: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
T2.6M 5.7374G 5.81G 75.962M 5.736019G  5.812881G 500k 3
75.4M 57371G 5.8125G 75.762M 5736919G 58126816 500k 4
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
5290MHz #5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 3- Ch Freq [
5.745GHz U-W 5.745GHz
Span -5 Span
40MHz -10-| 40MHz
REW e REW
100kHz 20 100kHz
VBW VBW
300kHz 2 300kHz
Sweep Time =14 Sweep Time
100ms 357 100ms
Detector Type -40- Detector Type
Peak -45- Sample
: Y| S04 , ‘ , , , , , Lk 554 o , ‘ , , , \
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - ~ ’
i 6dB(Hz) FI-6dB(Hz) | Fh-6dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
3.18M 5.725G 5.72818G 6.607M 5.72503G 57317276 500k 3
2.8M 5.725G 5.7279G 6.557M 5725016 57315676 500k 4
802.11ac VHT80+80_Nssl,(MCS0)_4TX EBW
5290MHz,#5775MHz
[ Ch Freq [ 10+ [ Ch Freq [
5.775GHz 3 5.775GHz
Span 0~ . Span
200MHz -5- 200MHz
RBW -10- RBW
100kHz -15+ 1MHz
VBW -20-| VBW
300kHz -25-| 3MHz
Sweep Time -30- Sweep Time
100ms -35- 100ms
Detector Type 40~ Detector Type
Peak 45-] Sample
- S ! I I I I I I | 50} I A I I I .
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - - ’
“| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
751M 57374G 5.8125G 76.062M 5736819G 58128816 500k 3
75M 57374G 5.8124G 75.962M 5.736019G  5812881G 500k 4
802.11ac VHT80+80_Nssl1,(MCS0)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 10 ’Ch Freg [ 15
5.775GHz 5 5.775GHz o
Span 0- Span =
200MHz -5 200MHz =
RBW -10- REBW =
100kHz -15- 1MHz E ]
VBW -20-| VBW =
300kHz -25-| 3MHz 35—
Sweep Time -30- Sweep Time 30~
100ms -35- 100ms 35+
Detector Type 40~ Detector Type _a0-]
Peak 45 Sample 45 |
: Y| 50, ! ‘ I I I I I | T ‘ et ‘ - I ,
Port3 W 5675G 57G 57256 575G 5.775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5775G 58G 58256 585G 5875G
Portd [ |r - - )
: 6dB(Hz) Fl-6dB(Hz) | Fh-G6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
T5.4M 5.7371G 5.8125G 75.662M 5737019G  5812681G 500k 3
751M 57374G 5.8125G 75.662M 5737019G 58126816 500k 4
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Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX

EBW

5610MHz #5775MHz
( Ch Freq [ 10+ ( Ch Freq
5.775GHz 3 5.775GHz
Span 0- 1 Span
200MHz 57 200MHz
RBW -10- REW
100kHz 15 1MHz
VBW -20- VBW
300kHz -25-| 3MHz
Sweep Time -30-| Sweep Time
100ms -35- 100ms
Detector Type 40~ Detector Type
Peak 45| Sample
- S -s0-, ! I I I I I I [ 50 I A I ey I .
Port3 W 56756 5JG 57256 575G 57756 58G 585G 585G S5.875G 56756 576G 57256 575G 5775G 58G 585G 585G 5875G
Portd [~/ | ¢ - - ~ ’
’ " | 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
75.2M 57372G 5.8125G 75.962M 5736019G  5812381G 500k 3
75M 5.7375G 5.8125G 75.762M 5737019G  5813781G 500k 4

802.11ac VHT80+80_Nssl1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

Ch Freq 0- Ch Freq
5.745GHz -3 5.745GHz

Span -10-| Span
40MHz 15| 40MHz
RBW 20- REBW
100kHz 25 100kHz

VBW VEW

300kHz 307 300kHz

Sweep Time Sweep Time

100ms -40- 100ms

| ! ! | ! | 1 !
G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G

Detector Type -45- Detector Type
Peak -50- Sample
: V|55 , ‘ , , , , , b R
Port3 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5.725(
Portd [ | ¢ - -
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.16M 5725G 5.72816G 6.537M 5.72501G 5731547G 500k 3
3.16M 5.725G 5.72816G 6.377TM 5.725016G 57313876 500k 4

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5610MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

[ Ch Freq 5- Ch Freg
5.745GHz 0= 5.745GHz
Span -5 Span
40MHz -10- 40MHz
RBW 15+ REW
100kHz -20- 100kHz
VBW -25-] VBW
300kHz -30- 300kHz
Sweep Time -35- Sweep Time
100ms -40- 100ms
Detector Type _45-| Detector Type
Peak 50— Sample
; ‘ -Ss_l 1 I 1 ] 1 1 | i ) ) -ﬁo_l | : ] | I 1 1 1 1
Port 3 W 5725G 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5765G
Portd [ |r - - ’
’ " | 6dB(Hz) Fl-6dB(Hz) Fh-8dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
318Mm 5.725G 5.72818G 6.537M 572501G  5731547G 500k 3
3.08M 5725G 5.72808G B8.717M 5.72501G 573172iG 500k 4
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Report No

.. FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

il

Ch Freq

5.8GHz

Span

150MHz

RBW

1MHz

VBW

3MHz

Sweep Time

100ms

Detector Type

Sample

EBW

( Ch Freq 10+

58GHz 54
Span =
150MHz =
RBW <M
100kHz ;:
VBW 251
300kHz 204
Sweep Time _35-| "M"“H‘
100ms 40-
Detectar Type .
Peak 50—

- L -E5e I
Portl [/ 57256 5756
Port2 [~/ | r
Portd [ 6dB(Hz)  FI-GdB(Hz)
Portd [ 315M 57256

2475M 5.725G
75.15M 57373756
73.725M 5.738725G

FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)

500k
500k
500k
500k

PR

1 I ' 1
575G 57156 586G

RTIg i g g
WO g

| '
583G 3.875G
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FCC Test Report

Report No. : FR760624AB

<For beamforming mode>

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 191.7M 76.362M 76M4D1D 85M 75.862M
5.25-5.35GHz 93.2M 76.062M 76M1D1D 84.5M 75.762M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.25-5.35GHz 90.6M 76.162M 76M2D1D 89.4M 76.062M
5.47-5.725GHz 142.1M 76.162M 76M2D1D 68.5M 57.771M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 90.1M 75.962M 76MOD1D 78.9M 72.714M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
5.47-5.725GHz 91.8M 76.462M 76M5D1D 81.45M 72.864M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 90.1M 75.962M 76MOD1D 78.9M 72.714M
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5.47-5.725GHz 142.1M 76.162M 76M2D1D 68.5M 57.771M
5.725-5.85GHz 76.5M 76.362M 76M4D1D 3.22M 4.558M
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
5.725-5.85GHz 76.5M 76.162M 76M2D1D 3.225M 44.078M
Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band,;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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FCC Test Report

Report No. : FR760624AB

Result
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
#5210MHz,5530MHz Pass Inf 86.8M | 75.962M | 869M | 76.062M
#5210MHz,5610MHz Pass In 85.7M | 75.862M 85M 75.962M
#5210MHz,5690MHz Pass Inf 855M | 75962M | 892M | 76.62M
#5210MHzZ,5775MHz Pass Inf 19L7M | 76.062M | 187.IM | 76.362M
#5210MHzZ,5290MHz Pass Inf 892M | 76.062M 90M 75.862M
#5290MHz,5530MHz Pass Inf 845M | 76062M | 862M | 75.962M
#5290MHz,5610MHz Pass Inf 848M | 75.962M | 932M | 75.762M
#5290MHz,5690MHz Pass Inf 90.6M | 75.862M 91M 75.862M
#5290MHz,5775MHz Pass In 883V | 75.962M | 855M | 75.862M
5210MHz,#5290MHz Pass In 906M | 76162M | 894M | 76.062M
5210MHz,#5530MHz Pass Inf 89.IM | 76.062M | 895M | 76.062M
#5530MHz,5775MHz Pass In 90.IM | 75.962M | 89.9M | 75.862M
#5610MHz,5775MHz Pass Inf 875M | 75962M | 892M | 75.962M
#5530MHz,#5610MHz Pass Inf 84.15M | 76012M | 894M | 76.162M | 909M | 75712M | 918M | 76.462M
#9530NHz #S690MH: Saddle Pass | Inf | 8835V | 76162M | 8895M | 76.162M | 825M | 72864M | BLASM | 72.864M
#5690'\"gi'f_zgggﬂgjzs"add'e Pass Inf 79125M | 72930M | 789M | 72.714M
5210MHz, #5610MHz Pass Inf 804M | 57.77IM | 685M | 57.87IM
5210MHz,#5690MHz Straddle 5.47-5.725GHz |  Pass Inf 79.875M | 72630M | 80.625M | 72.714M
5290MHz,#5530MHz Pass Inf 923M | 76062M | 9L4M | 76.162M
5290MHz,#5610MHz Pass In 142IM | 76062M | 127.3M | 76.062M
5290MHz, #5690MHz Straddle 5.47-5.725GHz |  Pass Inf 80.25M | 72639M | 825M | 72.639M
5210MHz,#5690MHz Straddle 5.725-5.85GHz | Pass | 500k 3.20M 5.737M 3.24M 5.937M
5210MHzZ#5775MHz Pass | 500k 765M | 76362M | 765M | 76.162M
5290MHz,#5690MHz Straddle 5.725-5.85GHz | Pass | 500k 3.20M 9.055M 3.20M 8.376M
5290MHz #5775MHz Pass | 500k 763M | 75.762M | 763M | 75.962M
5530MHz,#5775MHz Pass | 500k 765M | 76062M | 765M | 76.162M
5610MHz #5775MHz Pass | 500k 765M | 76.062M | 765M | 76.262M
#5530Mgéfg_?gg"g;zs"add'e Pass | 500k 32oM | 455M | 32oM | 4638M
#5690Mg?;g_ggg"gﬁzs"add'e Pass | 500k | 3225M | 47.976M | 3225M | 44078M | 765M | 76162M | 765M | 76.087M
Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5530MHz
( Ch Freq [ 2+ ( Ch Freq
5.21GHz 13- 5.21GHz
Span 10-| Span
200MHz 5- 200MHz
REW 0- REW
1MHz - IMHz
VBW VBW
3MHz 10 3IMHz
Sweep Time <3 Sweep Time
100ms -20- 100ms
Detector Type -25- Detector Type
Peak -30- Sample
c o I - ‘ I I I ‘ I - a5
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G
Port2 [~/ | ¢ - -
; i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
86.8M 51668G 5.25366G 75.962M 5172019G  5.247981G  Inf 1
86.9M 51671G 5.254G 76.062M 5171919G  5.247981G  Inf 2

' ' ' | ! ' o
5156 517G 52G 5.225G 525G 5.275G 5316

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

EBW

#5210MHz,5610MHz

[ Ch Freq [ 20+ [ Ch Freq

5.21GHz 15- 5.21GHz
Span 10-| Span

200MHz 5 200MHz
RBW 0- RBW

1MHz 5 1MHz

VBW VBW

3MHz 109 3IMHz

Sweep Time B Sweep Time
100ms -20- 100ms
Detector Type -25-] Detector Type
Peak -30- Sample _

. | R — — —————— S0,
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G
Port2 [~ | ¢ - -

; : 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

85.7M 51677G 5.2534G 75.862M 5171919G  5.247781G  Inf 1
a5Mm 51673G 5.2523G 75.962M 5172119G  5.248081G  Inf 2

1 ! ! i I ! (.
5156 51756 526G 52256 525G 5.275G 5316

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5690MHz

[ Ch Freq [ 2+ [ Ch Freg [ 15
5.21GHz 15- 5.21GHz 1A
Span 10- Span 3
200MHz 5- 200MHz 0-
RBW 0- REW -5+
1MHz 5- 1MHz -10-
VBW VBW -15-]
3MHz 109 3MHz -20-
Sweep Time == Sweep Time -25-1
100ms -20- 100ms -30-
Detector Type -25- Detector Type 35-
Peak -30-! Sample 40-

: Vs ‘ I I I ‘ I - Coasd
Port1 W 511G 515G 5175G 526G 5.225G 525G 5.275G 5316 511G
Port2 [~/ | ¢ - -

’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port

85.5M 51675G 5.253G 75.962M 5172019G  5.247981G  Inf 1
89.2M 51658G 5.255G 76.162M 5171919G  5.248081G  Inf 2

' 1 ' | { ' L
5156 51756 52G 5.225G 5.25G 5.275G 5316
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5210MHz,5775MHz

( Ch Freq [ 2+ ( Ch Freq [
5.21GHz 5.21GHz
Span 137 Span
200MHz 10 200MHz
RBW REW
2MHz 5-| 1MHz

VBW VBW
10MHz 0 3MHz

Sweep Time Sweep Time
100ms = 100ms
Detector Type 10 Detector Type
Peak Sample

: ST ‘ , , , ‘ , - 25+ , , , ‘ L , -
Portl W 511G 515G 5175G 52G 5.225G 525G 5.275G 531G 511G 515G 5175G 52G 5.225G 535G 5.275G 5.31G6
Port2 [~/ | ¢ - - ~ ’

i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
191.7M 51165G 5.30826G 76.062M 5172119G  5.248181G  Inf 1
187.1M 51207G 5.3078G 76.362M 5171919G  5.248281G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
#5210MHz,5290MHz

[ Ch Freq [ 157 [ Ch Freq [

5.21GHz 10-| 5.21GHz
Span 5] Span
200MHz 200MHz
RBW 5 RBW

1MHz = 1MHz
VBW -10-| VBW

3MHz L 3MHz
Sweep Time e Sweep Time
100ms 100ms
Detectar Type -25- Detector Type
Peak -30- Sample

: V| 35+ ‘ , , , ‘ , - 45+ , , , ‘ , , -
Portl W 5116 515G 5175G 5.2G 5225G 525G 5.275G 531G 511G 5156 5175G 52G 5.225G 525G 5.275G 531G
Port2 [~ | ¢ - - - ’

: 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
89.2M 51661G 5.2553G 76.062M 5172019G  5.248081G  Inf 1
a0mM 51653G 5.2553G 75.862M 5172019G  5.247881G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5530MHz
PCh Freq [ 2+ ’Ch Freg [ 15
5.29GHz 15- 5.29GHz 1A
Span 10- Span 3
200MHz 5- 200MHz 0-
RBW 0- REW -5+
1MHz 5- 1MHz -10-
VBW VBW -15-]
3MHz 109 3MHz -20-
Sweep Time == Sweep Time -25-1
100ms -20- 100ms -30-
Detector Type -25- Detector Type 35-
Peak -30-! Sample 40-

: S B I I I I ‘ I - Toase ‘ I I ‘ I I -
Port1 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - S )

: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
84.5M 5.2477G 533226 76.062M 5.251919G  5327981G  Inf 1
86.2M 5.2473G 533356 75.962M 5252019G  5327981G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5290MHz,5610MHz
Ch Freq 20 T 15- o
5.29GHz 15- 5.29GHz A i
Span 10-| Span A
200MHz 5- 200MHz o i
RBW _ RBW = |
0 -10-] i
1MHz 1MHz I
5- 15+ i
VEW VEW !
-10- 20 !
IMHz IMHz 5 !
Sweep Time <3 Sweep Time 30~ i
100ms == 100ms =5 !
Detector Type 25— Detector Type o !
- 1
Peak -30-! Sample 45— i
L J H |
[ 1 e ] | ' ] | | - 50- | ; ] | v ' L
Portl [/ 519G 5.235G 525G 52756 53G 5325G 535G 539G 518G 522156 525G 52756 53G 53156 535G 530G
Port2 [~/ |r - ’
’ | | 26dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
24.8M 5.2479G 533276 75.062M | 5.251819G | 5327781G | Inf 1
93.2M 5.2421G 533536 757620  5.252119G  5327881G  Inf 2
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5290MHz,5690MHz
Ch Freq 20~ Ch Freq 15 H OE“I-.'-I
5.20GHz 15- 5.29GHz LA n
Span 10-| Span &
200MHz 5- 200MHz 24 |
RBW _ RBW = !
0 -10- i
1MHz 1MHz |
5- 15+ |
VEW VEW !
-10- -20-| =
IMHz IMHz - !
- -25-] !
Sweep Time = Sweep Time 30- E
100ms -20- 100ms . i
Detector Type -25-] Detector Type _an-] E
Peak -30- Sample 45 i
| J |
Portl [ 5196 52256 5256 52756 536G 5325G 535G 5396 5196 52256 525G 52756 536 53256 535G 5396
Port2 [ | ¢ - )
’ | [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
90.6M 5.2467G 533736 75.862M | 5.252019G | 53278816 | Inf 1
a1M 524216 533316 75.862M  5.252019G  5327881G  Inf 2

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

#5290MHz,5775MHz
PCh Freq ES | ’Ch Freg
5.29GHz 15- 5.20GHz
Span 10- Span
200MHz 5- 200MHz
RBW 0- REW
1MHz 5 IMHz
VBW VBW
3MHz 109 3MHz
Sweep Time == Sweep Time
100ms -20- 100ms
Detector Type -25- Detector Type
Peak -30-! Sample
; ‘ -35_I 1 ] 1 ] ] I 1 1 I ) ) -so_l 1 I I ] I 1 1 I 1
Portl |/ 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5.225G 525G 5275G 53G 53256 535G 539G
Port2 [~/ | ¢ - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
88.3M 5.2459G 533426 75.962M 5.2520019G  5327981G  Inf 1
85.5M 5.2468G 533236 75.862M 5252019G  5327381G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz #5290MHz

r(h Freq [ 157 r(h Freq [ 155 R :

5.29GHz 10- 5.29GHz 10+ i-h
Span Span 5

200MHz 5 200MHz 0-

RBW 0- REW 5- :

1MHz 5 1MHz 10- ;
VBW VBW -15- : :
3MHz 107 . 3MHz -20- :
Sweep Time -15-] Sweep Time 25— ' -
100ms . 100ms 30-
Detector Type Detector Type 35| : :
Peak -25- Sample 40 - ' :

- 30, I I I I I I -, | asd I ; I I it I -
Port3 W 519G 5.225G 525G 5275G 53G 53256 535G 539G 519G 5225G 525G 5.275G 53G 53256 535G 5.39G
Portd [~/ | ¢ - - ~ ’

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
90.6M 5.2443G 5.3354G 76.162M 5.251919G  5.328081G  Inf 3
89.4M 5.2459G 53353G 76062M | 5251819G  5.327881G | Inf 4
802.11ac VHT80+80-BF_Nss1,(MC50)_4TX EBW
5210MHz,#5530MHz
[ Ch Freq [ 157 [ Ch Freq [ 157
5.53GHz 10- 5.53GHz 1A
Span Span 5
200MHz > 200MHz 0-|
RBW 0- RBW 5
1MHz 5] 1MHz -10-
VBW VBW -15-]
3MHz <05 3MHz -20-
Sweep Time 215 Sweep Time -25-
100ms 20~ 100ms -30-]
Detector Type Detector Type 35

- S =30+ I I I I I I I Nk | as4 I I I I I I L
Port3 W 543G 545G 5475G 55G 55256 555G 5575G 566G 563G 543G 545G 5475G 55G  5.525G 555G 5575G 566G 563G
Portd [ | ¢ - - - ’

| [26dB(Hz) | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
891M 54856 55741G 76.062M 5491819G 55673816  Inf 3
89.5M 54847G 5.5742G 76.062M 5.491919G  5.567981G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5530MHz,5775MHz

[ Ch Freq [ 57 [ Ch Freg [

5.53GHz 10- 553GHz
Span Span
200MHz > 200MHz
RBW 0 REW

1MHz - 1IMHz
VBW VBW

3MHz 5 3MHz
Sweep Time -15- Sweep Time
100ms 0= 100ms
Detector Type Detector Type
Peak -25+ Sample

: S B ‘ I I I I I Bl Cloase c ‘ I I i
Port1 W 543G 545G 54756 55G 5525G 555G 55756 5.6G 563G 543G 545G 5475G 55G 55256 555G 5575G 566G 5.63G
Port2 [~/ | ¢ - - S )

: 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
90.1M 54851G 5.5752G 75.962M 5.491919G | 5.567881G  Inf 1
89.9M 54858G 557516 75.862M 5492119G  5567981G  Inf 2
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
#5610MHz,5775MHz

Ch Freq 10~ Ch Freq 10+
5.61GHz 5- 561GHz o
Span 0 Span 0
200MHz 200MHz 5=

5]

RBW REW -10-|
1MHz 1= 1MHz -15-
VBW 15| VBW -20 |
3MHz 20- 3MHz 25
Sweep Time = Sweep Time -30-]
100ms 100ms -35-
Detector Type -30- Detector Type 40 -
Peak =2 Sample 45-

[ VAT | i | | | i " 50- ! '. | | | | "
Portl [/ 551G 555G 5575G 566G 5.625G 565G 5675G 516G 551G 555G 5575G 56G 5.625G 565G 5.675G 516G
Port2 [~/ |r - ’

i 26dB(Hz) FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

87.5M 5.5664G 5.6539G 75.962M 5.571919G  5547881G  Inf 1

89.2M 5.5653G 5.6545G 75.962M 5572019G  5647981G  Inf 2
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5610MHz
Ch Freq =4 Ch Freg 9 B :

- n

5.575GHz 10- 5.5756Hz 12 E" h
Span 5 Span o
300MHz 0- 300MHz 5
REW 5 REW 10+
2MHz -10- 2MHz 15-]
VBW -15- VBW -20-]
10MHz -20- 10MHz -25-]
Sweep Time -25- Sweep Time -30+
100ms 30~ 100ms jé' ‘
Detector Type -35- Detector Type i-lS | i 8
Peak _40- Sample 50 :

[ [ B | | | ! T 55+ Ly o | ' T
Portl |/ 54256 55G 555G 556G 565G 5.7G5.7256 54256 556G 555G 566G 565G 57G5.725G
Port2 [/ | r - ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 24.15M 5488156 | 5.5723G 76.012M | 5491942G  5.567954G | Inf 1

L s| | a9am 5.4853G 5.5747G 76162M 54917926 5.567954G  Inf 2

90.9M 5564056  5.65495G | 75.J12M  5572001G  5647714G | Inf 3
91.8M 556366 5.6554G 76.462M  5.571552G  5.648013G | Inf 4
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 20- Ch Freq 20+ i ] 3 |
15- i ! : |
5.575GHz 5.575GHz 10- ! Bh=h Bt {
Span 10- Span ] |
300MHz 54 300MHz 0- | 1
RBW 0- RBW ] | |
3MHz -5- 1MHz |
VBW -10- VBW 20 | !
10MHz -15- 3MHz 20 [ |
Sweep Time -20-| Sweep Time : 1
100ms -25- 100ms -40- |
Detector Type -30- Detector Type
50|
Peak 35— Sample
Portl |/ 54256 55G 555G 556G 565G 57G5.725G 5.425G 556G 555G 566G 565G 57G5.725G
Port2 [~/ | ¢ - ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 83.35M 5.4862G 5574556 | 76162M 54919426 5.568103G | Inf 1
J| | es.05m 5485456 | 5.5744G 76.162M  5.491042G  5568103G | Inf 2
82.5M 5.6425G 5.725G 72864M  5.651762G  5724625G  Inf 3
81.45M 5643556 | 5.725G 72864M  5651762G | 5.724625G | Inf 4
SPORTON INTERNATIONAL INC. Page No. : 511 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

#5690MHz,#5775MHz Straddle 5.47-5.725GHz

EBW

[ Ch Freg 20+ Ch Freg
5.65GHz 15- 5.65GHz
Span 10— Span
150MHz 5- 150MHz
RBW 0- RBW
1MHz = 1MHz
VBW VBW
IMHz o 3MHz
Sweep Time e Sweep Time
100ms -20- 100ms
Detector Type -25- Detector Type
Peak -30- Sample
; LR} I I I I I L) s ‘ I i ‘ ‘ '
Portl W 5.575G 5.6G 5625G 565G 5.675G 576G 5725G 5.575G 566G 5.625G 565G 5.675G 51G 5.725G
Part2 [~ |c - i
. “| | 28dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
79.125M 5.645875G | 57256 72939M 5651799G  5.724738G  Inf 1
78.9M 5.6461G 5.725G 72.714M 5651949G  5.724663G  Inf 2 ‘
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5210MHz,#5610MHz
lchFreq [ 157 [ich Freq L5-pr 5
561GHz 10- 561GHz 4 Bl-h
Span 5- Span &
200MHz 0 200MHz 24 H
RBW 5 RBWY = |
.10 -
1MHz N 1MHz ped
VBW VBW
3MHz 157 3MHz i:
Sweep Time = Sweep Time :Sﬂf
100ms 25 100ms .
Detector Type -30- Detector Type _an-]
Peak -35- Sample 45
- oo T I I I I I I - I I L I I I I -
Port3 W 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Portd [ | ¢ - ’
; : 26dB(Hz) FI-26dB{Hz) | Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
80.4M 551G 5.5804G 57.771M 5.51025G 5568021G Inf 3
68.5M 551G 5.5785G 57.871M 5.51035G 5568221G  Inf 4

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

Ch Freq 13-

5210MHz,#5690MHz Straddle 5.47-5.725GHz

EBW

Ch Freq
5.65GHz 10-| 5.65GHz
Span 5] Span
150MHz 0- 150MHz
RBW REW
1MHz =7 1MHz
VBW -10-| VBW
3MHz 154 3MHz
Sweep Time 204 Sweep Time
100ms 100ms
Detector Type -25- Detector Type
Peak -30- Sample
- 8 35— h . | | i
Port3 |/ 5.5'."56 5.66 S.Eiiﬁ 5.6‘56 5.6'."56 5.'."6 S.Tiiﬁ 5.57‘56 S.éG 5.6;"_56 5.6‘56 5.67‘56 S.FI‘G 5.7;“56
Port4 : - ’
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
T9.E75M 56451256 5.725G 72.639M 5.651874G 57245136 Inf 3
80.625M 5644375G  5.725G 72.714M 5651874G  5724588G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

EBW

-40-, . o | [ | I
543G 545G 5475G 55G  5.525G 555G 5575G  5.6G 5636

5290MHz #5530MHz
( Ch Freq [ 157 ( Ch Freq
5.53GHz 10- 5.53GHz
Span Span
200MHz H 200MHz
RBW 0- REW
1MHz 5- 1MHz
VBW VBW
3MHz 207 3MHz
Sweep Time -15-] Sweep Time
100ms 20~ 100ms
Detector Type Detector Type
Peak -25- Sample
: | S O N A —
Port3 W 543G 545G 5475G 55G 55I5G 555G 5575G 566G 563G
Portd [~/ | ¢ -
’ ©| | #6dB(Hz) | FI-26dB{Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit{Hz) | Port
92.3M 5483G 5.5753G 76.062M 5491819G  5567381G  Inf 3
a1.4M 548453 5.5759G 76.162M 5491719G  5.567881G  Inf 4

10MHz

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX

5290MHz,#5610MHz
[ Ch Freq ES

5.61GHz 15-

SZTOHMHZ 10-

RBW 5

2MHz

VBW 0-

Ch Freq

5.61GHz

Span

200MHz

RBW

1MHz

VEW

3MHz

EBW

5]
Sweep Time Sweep Time
100ms -10- 100ms
Detector Type Detector Type
Peak <54 Sample
0 R T | ' | ' | ' " -40-, ' " | | Y ' o
Port3 |/ 551G 555G 5575G 568G 5625G 565G 5675G 571G 551G 555G 5575G 566G 5625G 565G 5.675G 571G
Port 4 ; - )
L “| [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB{Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
1421M 5.5561G 5.69826G 76.062M 5571819G 56473816 Inf 3
127.3M 55615G 5.6888G 76.062M 5.571819G  5547881G  Inf 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.47-5.725GHz
Ch Freq 13- Ch Freg 15
5.65GHz 10- J 5.65GHz 1A
Span 5] Span 3
150MHz - 150MHz 0-
RBW REW -5+
1MHz =7 1MHz -10-
VBW -10-| VBW -15-]
3MHz 154 3MHz -20-]
Sweep Time 204 Sweep Time -25-1
100ms 100ms -30-]
Detector Type -25- Detector Type 35
Peak -30- Sample 40-
[ I | | . . . | -45-) . ' . . . i
Port3 |/ 55756 56G 5.625G 565G 56756 57G 5.725G 55756 5.6G 56256 565G 5675G 57G 5.725G
Port 4 ; - )
’ : 26dB(Hz) FI-26dBi{Hz) Fh-26dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
80.25M 5644756 5.725G 72.639M 5.651874G 57245136 Inf 3
82.5M 56425G 5.725G 72.639M 5651874G  5724513G  Inf 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5210MHz #5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 3- Ch Freq
5.745GHz 0 5.745GHz
Span 5 _W Span
40MHz e 40MHz
RBW RBW
100kHz =5 100kHz
VBW -20- VEW
300kHz _25- 300kHz
Sweep Time e Sweep Time
100ms 100ms
Detector Type 35 Detector Type
Peak -40- Sample
: V| a5 , ‘ , , , , , Lk 554 R , ‘ , , , \
Port3 W 5725G 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Portd [~/ | ¢ - ~ ’
L “| [6dB(Hy  FI6dB{Hz)  Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
3.22M 5.725G 5.72822G 5.737TM 5.72501G 5.730747G | 500k E]
3.24M 5725G 572824G  593TM 5725016 5730947G 500k 1
802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX EBW
5210MHz,#5775MHz
PCh Freq [ 3- ’Ch Freg
5.775GHz 0- 5.775GHz
Span Span
200MHz -5- 200MHz
RBW 0. RBW
100kHz 1MHz
VBW -15- VEW
300kHz 3MHz
Sweep Time 20 Sweep Time
100ms -25- 100ms
Detector Type Detector Type
Peak =09 Sample
: V| 354 , ‘ , , , , , b 225+ ‘ I ‘ R , ,
Port3 W 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 565G 517G 575G 575G 57756 58G 58256 585G 5875G
Portd [ | ¢ - - ’
L “| [6dB(Hz) | FI6dB{Hz} | Fh-6dB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
TB.5M 57387G 5.81326G 76.362M 5736719G 58130816 500k 3
T6.5M 5.7367G 5.8132G T6.162M 5736719G  5812881G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5690MHz Straddle 5.725-5.85GHz
PCh Freq [ 5- ’Ch Freg
5.745GHz 0 —M 5.745GHz
Span Span
40MHz =7 20MHz
REW -10+ REW
100kHz 15 100kHz
VBW VEW
300kHz K 300kHz
Sweep Time -25- Sweep Time
100ms 30- 100ms
Detector Type Detector Type
Peak -35- Sample
: 1 -0 I ‘ I I I I I | T s — I ‘ I I I .
Port 3 W 5725G 573G 57356 574G 5745G 575G 5.755G 576G 5.765G 57256 573G 5735G 574G 5745G 575G 5.755G 576G 5.765G
Portd [ |r - )

6dB(Hz) Fl-6dB(Hz)
3.22M 5.725G
3.22M 5.725G

Fh-6dB(Hz) OBW(Hz]  FH-OBW{Hz) Fh-OBW(Hz) Lirnit(Hz) Port
5.72822G 9.055M 5.72501G 57340656 | 500k 3
5.72822G 8.376M 5.72501G 5.733386G | 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5290MHz,#5775MHz

r(h Freq ( 3- r(h Freg [
5.775GHz 0- 5.775GHz

Span -5 Span

200MHz -10-| 200MHz
REW 154 REW

100kHz s 1MHz

VEW VEW

300kHz 57 IMHz

Sweep Time =14 Sweep Time
100ms -35- 100ms
Detector Type -40- Detector Type
Peak -45- Sample

c | so- I ‘ I I I I I Lk -50- ‘ I I ‘ I I I .
Port3 [ SE75G 57G  5725G 575G 5775G 58G 58256 585G 5875G SE75G 57G  5725G 575G 57I5G 58G 58256 5856 58756
Portd [~/ | ¢ - - ~ ’

“| | 6dB(H  FI-6dB{Hz) Fh-6dB(Hz) OBW(Hz  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.3M 57368G 581316 75762M | 57369196 | 5812681G | 500k 3
76.3M 5.7368G 581316 759620 57368196  5812781G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5530MHz,#5775MHz
PCh Freq [ 3- ’Ch Freg [ 157 1 .
5.775GHz 0- 5.775GHz 10+
Span -5- Span 5
200MHz 10 200MHz 0
REW 45— RBW -5-
100kHz e 1MHz -10-
VEW VEW -15-]
300kHz 7 IMHz -20-
Sweep Time == Sweep Time -25-
100ms -35- 100ms 30|
Detector Type -40- Detector Type 35~
Peak -45-| Sample 40-

: | so- I ‘ I I I I I Lk -45-| ‘ I I ‘ I I I .
Port3 [ SE75G 5JG 57256 575G 5775G 586G 585G 5856 58756 SE756 576 57256 575G S5775G 58G 58756 5856 58756
Portd [ | ¢ - - - ’

| [6dB(Hz)  FI6dB{Hz) | Fh-6dB(Hz) OBW(Hz} | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.5M 573676 581326 J6.062M | S736719G | 58127816 | 500k 3
76.5M 573676 581326 761620 57368196  5812981G 500k 4
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX EBW
5610MHz,#5775MHz

PCh Freq [ 0- ’Ch Freg [ 10+

5.775GHz -5- 5.775GHz 57

Span -10- Span 0- 3
200MHz 45- 200MHz =4
REW 20— REW -10+ !
100kHz e 1MHz -15-
VEW VEW -20-] :
300kHz < IMHz -25- !
Sweep Time -35- Sweep Time -30-] .
100ms 40~ 100ms .35+ ;
Detector Type -45- Detector Type -40- ;
Peak 50 - Sample 45- -

c | s I ‘ I I I I I | T 0 ‘ I ‘ I I .
Port3 [~/ 56756 57G 5725G 575G 57I5G 58G 5825G 585G 585G S675G 57G 5725G 575G 57I5G 58G 58256 585G 58756
Portd [ |r - S )

“| | 6dB(Hz)  FI6dB(Hz) | FhBdB(Hz) OBW(Hz | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
76.5M 573676 581326 76.062M | 5736819G | 5812881G | 500k 3
76.5M 573676 581326 762620 | 5736819G 58130816 | 500k 4
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0- Ch Freq [
5.745GHz = *M 5.745GHz
Span -10- Span
40MHz 40MHz
REW Sl REW
100kHz == S0kHz
VBW -25-| VBW
300kHz 30 200kHz
Sweep Time e Sweep Time
100ms 100ms
Detector Type 40- Detector Type
Peak -45- Sample
Port3 W 57256 573G 5735G 574G 5745G 575G 5755G 576G S5.765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5765G
Portd [~/ | ¢ - ~ ’
" | 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz]  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
322Mm 5725G 5.72822G 4.558M 5725016 5729568G 500k 3
3.22m 5.725G 5.72822G 4.638M 5.72503G 5.729668G 500k 4
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX EBW
#5690MHz, #5775MHz Straddle 5.725-5.85GHz
( Ch Freq [ by 1f Ch Freq 20-
Span 5 Span
ov ||| 10 v ]| o-
REW 15 REW d
100kHz -20- 1MHz
VBW -25- VBW -20-
300kHz -30- 3MHz
Sweep Time -35- Sweep Time =
100ms -40-| 100ms 40
Detector Type -45- Detector Type
Peak _50- Sample =4
- | s I I I I I |k B L R L A I .
Port1 W 5725G 5.756 5.775G 58G 58256 5.85G 58756 5.725G 575G 5.775G 58G 5.825G 5856 5.875G
Port2 [~ | ¢ - '
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.225M 5.725G 57282256 47.976M 57250376 5773013G | 500k 1
L J | | 3.225M 5.725G 5.728225G  44.078M 57250376 5769115G 500k 2
76.5M 5.7367G 5.8132G 76.162M 5736807G  5812969G 500k 3
76.5M 5.7367G 5.8132G 76.087M 57368826 5812963G 500k 4
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3.3

Maximum Conducted Output Power

3.3.1 Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

UNII Devices

Xl For the 5.15-5.25 GHz band:

= Qutdoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If Gyx
> 6 dBi, then Py, = 30 — (Grx — 6). e.i.r.p. at any elevation angle above 30 degrees < 125mW
[21dBm]

= |ndoor AP: the maximum conducted output power (Po,;) shall not exceed the lesser of 1 W. If Gy >
6 dBi, then Pgy = 30 — (Gx — 6)

= Point-to-point AP: the maximum conducted output power (Po.) shall not exceed the lesser of 1 W
If Gyx > 23 dBi, then Pouw=30- (GTX - 23)

= Mobile or Portable Client: the maximum conducted output power (Poy) shall not exceed the lesser
of 250 mW. If G1x > 6 dBi, then Pgy; = 24 — (G1x — 6).

X For the 5.25-5.35 GHz band, the maximum conducted output power (Po.) shall not exceed the lesser of
250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Grx > 6 dBi, then
Pout = 24 — (Grx — 6).

X For the 5.47-5.725 GHz band, the maximum conducted output power (Po.,) shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If G1x > 6 dBi, then
Pout = 24 — (Grx — 6).

Xl For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Po,) shall not exceed
the lesser of 1 W. If Grx > 6 dBi, then Pgy = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

LE-LAN Devices

[

For the 5.15-5.25 GHz band, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz.

For the 5.25-5.35 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz

For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or
17 + 10 log B, dBm, whichever power is less. B is the 99% emission bandwidth in MHz

[
H
[

For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Po,) shall not exceed
the lesser of 1 W. If Gyx > 6 dBi, then Pgy = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

Pout = maximum conducted output power in dBm,
G1x = the maximum transmitting antenna directional gain in dBi.
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3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

=  Maximum Conducted Output Power

Average over on/off periods with duty factor

X Refer as FCC KDB 789033, clause E Method SA-2 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

Wideband RF power meter and average over on/off periods with duty factor

X] Refer as FCC KDB 789033, clause E Method PM-G (using an RF average power meter).

= For conducted measurement.

= If the EUT supports multiple transmit chains using options given below:

of all ports for each individual sample and save them.

Refer as FCC KDB 662911, In-band power measurements. Using the measure-and-sum
approach, measured all transmit ports individually. Sum the power (in linear power units e.g., mW)

* |f multiple transmit chains, EIRP calculation could be following as methods:
Piota = P1 + P2 +... + Py
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPta = Protal + DG

3.3.4 Test Setup

For straddle channel

RF Output Power (Spectrum Analyzer)

(=

Spectrum
Analyzer

For other channel

RF Output Power (Power Meter)
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3.3.5 Test Result of Maximum Conducted Output Power

For Radio 2
For set 2 antenna / 4T1S
Summary
Mode Total Power Total Power EIRP EIRP
(dBm) (W) (dBm) (W)
802.11a_(6Mbps)_4TX
5.15-5.25GHz 23.30 0.21380 29.03 0.79983
5.25-5.35GHz 17.06 0.05082 22.79 0.19011
5.47-5.725GHz 16.99 0.05000 22.72 0.18707
5.725-5.85GHz 29.64 0.92045 35.37 3.44350
802.11ac VHT20_Nss1,(MCS0)_4TX
5.15-5.25GHz 23.46 0.22182 29.19 0.82985
5.25-5.35GHz 17.20 0.05248 22.93 0.19634
5.47-5.725GHz 17.26 0.05321 22.99 0.19907
5.725-5.85GHz 29.79 0.95280 35.52 3.56451
802.11ac VHT40_Nss1,(MCS0)_4TX
5.15-5.25GHz 26.13 0.41020 31.86 1.53462
5.25-5.35GHz 20.21 0.10495 25.94 0.39264
5.47-5.725GHz 20.70 0.11749 26.43 0.43954
5.725-5.85GHz 29.08 0.80910 34.81 3.02691
802.11ac VHT80_Nss1,(MCS0)_4TX
5.15-5.25GHz 26.37 0.43351 32.10 1.62181
5.25-5.35GHz 23.42 0.21979 29.15 0.82224
5.47-5.725GHz 2341 0.21928 29.14 0.82035
5.725-5.85GHz 25.67 0.36898 31.40 1.38038
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 23.83 0.24155 35.47 3.52371
5.25-5.35GHz 18.09 0.06442 29.73 0.93972
5.47-5.725GHz 18.21 0.06622 29.85 0.96605
5.725-5.85GHz 24.32 0.27040 35.95 3.93550
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 23.99 0.25061 35.63 3.65595
5.25-5.35GHz 18.19 0.06592 29.83 0.96161
5.47-5.725GHz 17.96 0.06252 29.60 0.91201
5.725-5.85GHz 24.19 0.26242 35.83 3.82825
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 23.88 0.24434 35.52 3.56451
5.25-5.35GHz 17.91 0.06180 29.55 0.90157
5.47-5.725GHz 17.92 0.06194 29.56 0.90365
5.725-5.85GHz 2391 0.24604 35.55 3.58922
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 F,Tg’vtvi'r 'T_‘I’mr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_4TX
5180MHz Pass 573 16.54 16.41 16.25 16.28 22.39 30.00
5200MHz Pass 573 17.33 17.05 17.03 16.95 23.11 30.00
5240MHz Pass 573 17.38 17.29 17.41 17.02 23.30 30.00
5260MHz Pass 573 11.05 10.53 10.59 10.81 16.77 23.85
5300MHz Pass 573 11.34 11.01 10.65 11.02 17.03 2391
5320MHz Pass 573 11.39 10.93 10.85 10.98 17.06 23.88
5500MHz Pass 573 10.36 10.13 10.13 10.40 16.28 23.84
5580MHz Pass 573 10.54 10.31 10.23 10.59 16.44 23.80
5700MHz Pass 573 10.99 10.98 11.12 10.77 16.99 23.83
5720MHz Straddle 5.47-5.725GHz Pass 573 10.91 11.02 11.01 10.92 16.99 22.66
5720MHz Straddle 5.725-5.85GHz Pass 573 473 465 5.08 450 10.77 30.00
5745MHz Pass 573 23.77 23.40 23.67 23.64 29.64 30.00
5785MHz Pass 573 2384 23.29 23.46 23.63 29.58 30.00
5825MHz Pass 573 2342 22.96 23.23 23.36 29.27 30.00
802.11ac VHT20_Nss1,(MCS0)_4TX
5180MHz Pass 573 17.05 16.70 16.59 16.66 2.77 30.00
5200MHz Pass 573 17.66 17.36 17.31 17.31 2343 30.00
5240MHz Pass 573 17.46 17.64 17.48 17.18 2346 30.00
5260MHz Pass 573 10.70 11.04 11.05 10.66 16.89 23.98
5300MHz Pass 573 10.82 11.18 11.31 10.87 17.07 23.98
5320MHz Pass 573 1151 11.03 11.13 11.03 17.20 23.98
5500MHz Pass 573 10.57 10.59 10.58 10.79 16.65 23.98
5580MHz Pass 573 10.71 10.69 1059 10.79 16.72 23.98
5700MHz Pass 573 11.40 10.97 11.33 10.95 17.19 23.98
5720MHz Straddle 5.47-5.725GHz Pass 573 1.41 1.17 11.33 11.04 17.26 22.77
5720MHz Straddle 5.725-5.85GHz Pass 573 578 5.24 5.83 5.17 11.54 30.00
5745MHz Pass 573 2381 2341 23.79 23.87 29.74 30.00
5785MHz Pass 573 24.06 23.39 23.71 23.87 29.79 30.00
5825MHz Pass 573 23.76 2341 23.44 23.65 29.59 30.00
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 573 19.51 19.13 19.04 19.11 25.22 30.00
5230MHz Pass 573 20.21 20.16 20.14 19.94 26.13 30.00
5270MHz Pass 573 14.13 14.20 14.24 13.80 20.12 23.98
5310MHz Pass 573 14.15 14.29 1431 14.02 20.21 23.98
5510MHz Pass 573 13.28 13.05 13.01 1342 19.21 23.98
5550MHz Pass 573 13.97 14.09 13.38 13.98 19.88 23.98
5670MHz Pass 573 14.23 14.43 14.48 13.88 20.28 23.98
5710MHz Straddle 5.47-5.725GHz Pass 573 14.61 14.69 14.92 14.50 20.70 23.98
5710MHz Straddle 5.725-5.85GHz Pass 573 377 3.89 3.84 373 9.83 30.00
5755MHz Pass 573 23.16 22.87 23.13 23.06 29.08 30.00
5795MHz Pass 573 23.01 22.67 22.96 23.04 28.94 30.00
802.11ac VHT80_Nss1,(MCS0)_4TX
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Mode Result DG Port 1 Port 2 Port 3 Port 4 F’T;\:/aelr PL‘I"’mvftr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5210MHz Pass 573 20.60 2021 20.40 20.18 26.37 30.00
5290MHz Pass 573 17.51 17.36 17.40 17.33 23.42 23.98
5530MHz Pass 573 17.62 17.10 17.25 17.41 23.37 23.98
5610MHz Pass 5.73 17.57 17.45 17.34 17.20 23.41 23.98
5690MHz Straddle 5.47-5.725GHz Pass 5.73 17.18 17.21 17.45 16.83 23.19 23.98
5690MHz Straddle 5.725-5.85GHz Pass 573 3.87 3.87 359 3.32 9.69 30.00
5775MHz Pass 573 19.86 19.54 19.80 19.37 25.67 30.00
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5180MHz Pass 11.64 17.70 17.35 17.17 17.87 23.70 24.36
5200MHz Pass 11.64 17.75 17.79 17.71 17.60 2373 24.36
5240MHz Pass 11.64 18.21 17.87 17.78 17.33 23.83 24.36
5260MHz Pass 11.64 12.14 11.86 11.89 12.24 18.06 18.34
5300MHz Pass 11.64 12.27 11.98 11.85 12.16 18.09 18.34
5320MHz Pass 11.64 12.25 11.22 11.69 12.79 18.05 18.34
5500MHz Pass 11.64 11.97 11.62 12.90 11.20 17.99 18.34
5580MHz Pass 11.64 11.85 11.93 11.79 11.92 17.89 18.34
5700MHz Pass 11.64 12.33 12.42 11.46 12.49 18.21 18.34
5720MHz Straddle 5.47-5.725GHz Pass 11.64 10.98 10.94 10.90 11.39 17.08 17.30
5720MHz Straddle 5.725-5.85GHz Pass 11.64 5.64 5.46 5.40 5.82 11.61 24.36
5745MHz Pass 11.64 17.94 17.78 17.94 17.78 23.88 24.36
5785MHz Pass 11.64 17.68 18.52 18.16 18.63 24.28 24.36
5825MHz Pass 11.64 18.24 18.54 18.20 18.19 24.32 24.36
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5190MHz Pass 11.64 17.97 17.96 17.97 17.61 23.90 24.36
5230MHz Pass 11.64 18.34 17.84 18.01 17.65 23.99 24.36
5270MHz Pass 11.64 11.66 11.80 12.28 12.29 18.04 18.34
5310MHz Pass 11.64 12.15 12.09 11.96 12.45 18.19 18.34
5510MHz Pass 11.64 12.30 11.83 11.34 12.15 17.94 18.34
5550MHz Pass 11.64 12.32 11.52 11.65 12.17 17.95 18.34
5670MHz Pass 11.64 12.06 11.63 1173 12.08 17.90 18.34
5710MHz Straddle 5.47-5.725GHz Pass 11.64 12.65 10.73 10.88 13.01 17.96 18.34
5710MHz Straddle 5.725-5.85GHz Pass 11.64 0.60 0.75 0.38 0.80 6.66 24.36
5755MHz Pass 11.64 18.33 17.62 17.72 18.16 23.99 24.36
5795MHz Pass 11.64 18.26 18.13 18.07 18.21 24.19 24.36
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5210MHz Pass 11.64 17.77 17.75 17.86 18.04 23.88 24.36
5290MHz Pass 11.64 11.99 11.89 11.70 11.98 17.91 18.34
5530MHz Pass 11.64 12.20 11.94 11.49 11.91 17.91 18.34
5610MHz Pass 11.64 11.93 11.81 11.70 12.14 17.92 18.34
5690MHz Straddle 5.47-5.725GHz Pass 11.64 11.95 1153 12.09 1.71 17.85 18.34
5690MHz Straddle 5.725-5.85GHz Pass 11.64 -1.80 -2.00 -2.01 -2.02 4.06 24.36
5775MHz Pass 11.64 17.44 17.96 18.14 17.98 2391 24.36
DG = Directional Gain; Port X = Port X output power
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802.11a (6Mbps)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ chFreq (s ! ! | P17
5.TLGH - T
= = g
S0MHz °
REW -1 - Port 4 l_
MHz =N
WBWY 30-
AMH
SweepZTime i
201rms =
Detector Type -35-
RIS -a0- :
CP BW 5
30MHz :Z: . :_4 oy .
560G 56856 5806 56056 57G 57056 5716 57156 5726 57356 573G 57356 5746
Sum=Total Power [
PY=Part X Sum(dBm) P1(dBrm) | P2(dBm)  P3(dBm)  P4(dEm)
16.99 10.91 1102 1101 10,92
802.11a (6Mbps)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
e [ ! ! [ po1 7]
5.735GHz -y auyrioonsoBimmorns : Partl [
Span 5- s 5
4MHz i ! Portd [
REW -1 i 5 Portd [/
||| i i
VB 30-
IMH i
SweepZTlme &
201 ==
Detector Type -35-
RS -40- i !
CPEW 5 ” 5
WMHz 457 ; srdpettandiy v 4
5.715G 571756 5.72G 5.72256 57256 572756 5.73G 573156 5.7356 5.7375G 574G 574250 5.745G 574756 5756 5.75I5G 5.755G
Sum=Total Power [
P=Port X Surn(dBrm) P1(dBrm)  P2(dBm) P3(dBm) P4{dBm)
10.77 473 4,65 5.0 450
802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freg |l Ey I I | Portl W ]
5.71GHz 0 : Port2 [~
span -3 Port3 [~
50MHz 10+ o
REWY . Portd [
1MHz
VB ==
IMHz i
Sweep Tirne -30-
2.01ms -35-
Detector Type 40—
RIS _
CP B <
30MHz =&l i o
\ JEh | | i ] ' | ! | i | | |
5686 56856 569G 56956 576G 57056 5716 57156 5726 57356 573G 57356 574G
Sum=Total Power [
P=Port X Sum(dBrm) PL(dBrm)  P2(dBm) P3(dBm) P4(dBm)
17.26 1141 1117 1133 1104
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802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
( Ch Freq |l 3 i i | Port1 W ]
SS.TBSGH: ' : Port2 [
pan
Port3 [~
40hAHz
RE/ Portd [
1MiHz
B
ItdHz
Swreep Time
2.01ms
Detector Type
Rhis H H
CP B ) : - :
20MHz . " Wy ¥
\ - | | | i | ! | ] | ] | I | | | |
5.715G 571756 5.72G 5.7220G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 574G 574250 5.745G 5.7475G 575G 5.7525G 5.755G
Surm=Tatal Power [
PX=Port X SurnidBrny PL(dBrm) | P2idBrn)  P3(dBr) P4dBrm)
11.54 5.78 5.24 5.83 517
802.11ac VHT40_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
[ Ch Freq |l 5 : : | Port1 W ]
SSP.S:GHZ :: : Portd [~/
L40MHz 104 Port3d [
RBWY G- | Paré [ |
1MH:
vaw 4
IMHz =
Sweeep Time 30—
2.01rms -35-
Detector Type 40—
RMS . H
CP B¢ 4 : .
T0MHz 0 il T
L < -SS_I 1 1 1 ' 1 1 ] 1 ] | I ' 1 1 [l 1
G626 563G 564G 565G GE6G 567G 568G 560G 576 5716 572G 573G 574G 575G 576G
Surm=Total Power [
Px=Part X Surm(dBrm) P1{dBrr)  P2(dBm] P3{dBm) P4{dBm)
20,70 14.61 14,69 14.92 14,50
802.11ac VHT40_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
[ Ch Freg |l Ey . I I | Portl W ]
5.7356Hz L e e ; : Port2 [~/
span -3 Port3 [~
40MHz 10—
REWY . | Portd [~ J
1MHz
VBW 23
3MHz i
Sweep Tirne -30-
2.01ms -35-
Detector Type 40—
RMS |
CPBW =5
20MHz -0
\ S5 | | | i ! | | | | | | i | . } |
5.715G 571756 5.72G 5.72206G 5.725G 572756 5.73G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G
Surm=Tatal Power [
PX=Part X SumidBrmy PLdBr)  P2(dBm)  P3(dBrm) | P4{dBm)
9.93 3.0 189 3.84 ERE]
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802.11ac VHT80_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ' ' | P17
[5.5GHz 0- ; y ; Part2 [
2 5= Port3 [~
3N0MHz
REM/ i Portd [
MHz =N )
R a0+
IMHz
Swreep Time i
201rms =
Detector Type -35-
RRAS -4l -
CR B 4”
150MHz S m
\ S A | | ] " | | ] ] | ] ! ] ] | '
556G 552G 554G 556G 558G S6G SEIG GA4G SE6G 568G 576 STIG ST4G 5766 STEG 586G
Surn=Total Power [
PY=Part X SumidBrmy PUdBry | P2{dBm)  Pi(dBrm)  P4idBm)
73,19 17.18 1711 17.45 16,83
802.11ac VHT80 Nss1,(MCS0) _4TX AV Power
5690MHz Straddle 5.725-5.85GHz
e [ ! ! [ po1 7]
Ss.TaseHz . y : Port [~/
pan
Portd [~
40MH
RBYY : Portd [
1MHz
WEY
IMHz
Saeep Time
2.01ms
Detector Type
RRAS
P B
20MHz
E J| -8 | | | i ! | | | i | | i | | | |
5.715G 571753 572G 5.7225G 5.7I5G 571756 573G 5.73I5G 5.735G 5.7375G 574G 574236 5.743G 574756 575G 5.7525G 5.753G
Surn=Total Power [
P=Part X SumidBrn) PL{dBrm)  P2{dBrm) P3{dBrm) P4(dBm)
9.69 387 387 3.59 331
802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
Ees W 5 : : | fort [~ )
5.71GHz 0- : ' Portl [~/
,—|Span 5= Partd [
,;f;\.'?;HZ =il Portd [
1MHz 13- )
VB 30+
3MH;
SweepZTime =
20ms =S
Detector Type -35-]
RRAS -4l -
CP B @
[z || #0
L J o | ' i ' ' | ' | i | i |
SA9G S.6R5G G696 56956 SG S705G  STI6 STISG 573 57356 573G 57396 574G
Surn=Total Power [
P=Port X SumidBm) PL(dBr)  P2{dBm) P3(dBr) P4dEm)
17.08 10.98 10,94 10,90 1131
SPORTON INTERNATIONAL INC. Page No. : 524 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
[ chFreq (s ! ! | P17
[5.7356Hz ; : Port2 [~
pan
Port3 [~
40MHz
REWY Portd [
IMHz )
YBW
3MHz
Swreep Time
20ms
Detector Type
RIS
CP B
20MHz T
\ J| 80 | | | i | | | i | | | i | | | |
5.715G 571756 572G 5.7225G 5.725G 57275G 5.73G 573256 5.735G 5.7375G 574G 5.7425G 5743G 574756 575G 5.7525G 5.755G
Surn=Total Power [
PY=Part X Sumn(dBrmy P1(dBrm) | P2(dBm)  P3(dBm) P4{dBm)
1161 5.64 5.46 5.40 5.82
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
s 1M e : _ T, [ Pt [~ ]
SSp.l:EIGHz 5+ : S i Port2 [/
<15 Portd [~
140MH
e = 15- Portd [
1MHz -20-
VBW 25+
IMH
Sweeplerne <5
201ms =2
Detector Type -40-
RMS -45-
CPBW N
70MHz = :
¥ < -SS_I 1 1 1 . 1 1 1 1 1 1 I . 1 1 1 1
562G 563G 564G 565G 566G 567G 568G 569G 57G 571G 572G 573G 574G 575G 5766
Sum=Total Power [
PX=Port X Sum(dBrm) P1(dBm) P2(dBm} P3(dBm) P4{dBm)
17.95 12,65 10.73 10.88 1301
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
(TchFreq 1 ©- : 5 | por1 [~ ]
Ss.?ascHz -5- X : Port2 [~
pan
10- Porta [/
40MHz
REW 15- | B (] |
1MHz 20+
VBW
3MHz ==
Sweep Time 30—
2.01lms
Detector Type =27
RMS -40-
CPBW oz
20MHz : :
\ J S0 | | | i | | | 1 | | | i | | | |
57156 571756 572G 57225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
665 0.60 075 0.38 0.80
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[ Ch Freq I e ; [ port1 W‘
Ss.sscHz -5- ' Port2 [
pan
10- Port3 [~
300MHz
RBW 45~ | Portd [ ]
1MHz 20-
VBW
3MH: 257
Sweep Time 30-
2.01ms
Detector Type =i
-40- '
o Bl s
150MH: L "
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 57G 572G 574G 576G 578G 58G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)]
17.85 1185 11.53 12.09 1171
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
[ Ch Freq | (S ; e W‘
Ss.BscHz ' Port2 [
pan
o | Portd [~
;SmHZ Portd [
1MHz
VBW
IMHz
Sweep Time
201ms
Detector Type
P B
20MHz
\ S0 | | | i | | | 1 | | | i | | | |
5715G 57175G 572G 572256 5.725G 57275G 573G 5.J315G 5735G 5.7375G 574G 574155 5745G 57475G 575G 5.7525G 5.755G
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
4.06 -1.30 -200 -2.01 -202
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FCC Test Report Report No. : FR760624AB

For set 2 antenna/ 4T2S
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 26.90 0.48978 35.53 3.57273
5.25-5.35GHz 20.94 0.12417 29.57 0.90573
5.47-5.725GHz 21.33 0.13583 29.96 0.99083
5.725-5.85GHz 27.01 0.50234 35.64 3.66438

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 27.35 0.54325 35.98 3.96278
5.25-5.35GHz 20.75 0.11885 29.38 0.86696
5.47-5.725GHz 20.64 0.11588 29.27 0.84528
5.725-5.85GHz 26.85 0.48417 35.48 3.53183

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 26.64 0.46132 35.27 3.36512
5.25-5.35GHz 2091 0.12331 29.54 0.89950
5.47-5.725GHz 21.00 0.12589 29.63 0.91833
5.725-5.85GHz 27.30 0.53703 35.93 3.91742
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5180MHz Pass 8.63 21.09 20.57 21.05 20.78 26.90 271.37
5200MHz Pass 8.63 20.79 20.95 20.89 20.88 26.90 27.37
5240MHz Pass 8.63 20.78 2111 20.80 20.72 26.88 27.37
5260MHz Pass 8.63 14.75 14.88 14.78 14.76 20.81 21.35
5300MHz Pass 8.63 14.73 15.20 14.98 14.77 20.94 21.35
5320MHz Pass 8.63 14.75 14.97 14.67 14.84 20.83 21.35
5500MHz Pass 8.63 14.87 14.94 14.84 14.78 20.88 21.35
5580MHz Pass 8.63 14.69 14.95 14.96 14.88 20.89 21.35
5700MHz Pass 8.63 15.10 15.33 15.61 15.20 21.33 21.35
5720MHz Straddle 5.47-5.725GHz Pass 8.63 14.33 12.59 11.49 14.27 19.35 20.08
5720MHz Straddle 5.725-5.85GHz Pass 8.63 9.02 9.00 7.99 8.61 14.70 271.37
5745MHz Pass 8.63 21.08 20.80 20.88 20.89 26.93 27.37
5785MHz Pass 8.63 21.27 20.89 21.00 20.78 27.01 27.37
5825MHz Pass 8.63 20.97 20.80 20.86 20.95 26.92 21.37
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5190MHz Pass 8.63 20.80 21.49 21.36 2161 27.35 27.37
5230MHz Pass 8.63 20.60 20.78 20.52 20.51 26.62 21.37
5270MHz Pass 8.63 14.65 14.74 14.67 14.43 20.64 21.35
5310MHz Pass 8.63 15.09 14.82 14.44 14.53 20.75 21.35
5510MHz Pass 8.63 14.87 14.62 14.43 14.56 20.64 21.35
5550MHz Pass 8.63 14.71 14.58 14.60 14.54 20.63 21.35
5670MHz Pass 8.63 14.82 14.87 14.39 14.37 20.64 21.35
5710MHz Straddle 5.47-5.725GHz Pass 8.63 13.89 14.66 14.71 14.12 20.38 21.35
5710MHz Straddle 5.725-5.85GHz Pass 8.63 2.93 2.75 3.19 3.27 9.06 21.37
5755MHz Pass 8.63 20.87 20.70 20.71 20.87 26.81 27.37
5795MHz Pass 8.63 20.94 21.14 20.27 20.92 26.85 27.37
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5210MHz Pass 8.63 20.81 20.95 20.13 20.53 26.64 271.37
5290MHz Pass 8.63 14.75 15.20 14.84 14.76 20.91 21.35
5530MHz Pass 8.63 14.96 15.23 14.42 14.80 20.88 21.35
5610MHz Pass 8.63 14.60 15.33 15.10 14.72 20.97 21.35
5690MHz Straddle 5.47-5.725GHz Pass 8.63 14.66 15.71 14.83 14.62 21.00 21.35
5690MHz Straddle 5.725-5.85GHz Pass 8.63 0.90 0.77 0.96 0.56 6.82 27.37
5775MHz Pass 8.63 21.70 21.73 21.38 20.14 27.30 21.37
DG = Directional Gain; Port X = Port X output power
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
( Ch Freq [ 10+ ! ! | Portl W ]
[s716H: ;' I Port2 [/
pan b
Port3 [~
60MHz -5
RBW 10- Lo
1MHz -15-
VBW 20—
3MHz 25—
Sweep Time j; _
201ms 25
Detector Type -40_
RMS
CPBW <55
30MHz 50 b
\ S ' | i ' ' | ' | i | | |
568G 5.685G 569G 5.605G 576G 5.705G 571G 5.715G 572G 5.725G 573G 5.735G 5.74G
Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2{dBm} P3{dBm) P4(dBm)]
19.35 1433 12.59 1149 14.27
802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s I : (a1 [
Ss.BscHz Port2 [
pan
Portd [~
40MH;
RBW : Portd [
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type
RMS
CP BW L
20MHz ! \ L e s W
) ) S.TJI.SG 5.?1ITSG 5.?‘215 5.?2‘56 5.?‘1‘36 572‘?56 5.?‘315 5.?3‘7_56 5.?3‘5!3 5.?3‘?56 5.?‘415 574‘}‘.5!3 5.?&56 5.?4‘756 S‘TISG S.TS‘Z‘SG S‘TSISG
Sums=Total Power [
PX=Port X Sum(dBrm) P1(dBm)  P2(dBm) P3(dBm) P4{dBm)
14.69 9.02 9.00 7.99 861
802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
[ Ch Freg |l 50 ' ' | Port1 W ]
569GHz = : ; e Vaal o, Port2 [/
Span 5
140MHz 10- Port3 [
RBW 5 | Portd [~ J
1MHz 20
VBW -
3MHz =
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS |
CPBW =
T0MHz 50wt
L . -SS_I 1 1 1 ' 1 ] 1 1 ] 1 I ' 1 1 1 1
562G 563G 564G 5656 566G 567G 568G 569G 517G 5716 572G 573G 574G 575G 576G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm) P4(dBm)
20.38 13.89 14.66 1471 1412
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
( Ch Freq |l 57 i i | Portl W ]
[57356Hz L o r— : Port2 [/
pan
Port3 [~
40MHz
REW Port4 l_
1MHz )
VBW
3MHz
Sweep Time
201ms
Detector Type
RMS
CPBW
20MHz : :
\ ) 5.7]‘.56 5.71‘756 5.?‘26 5.?2‘5(5 5.?‘1‘36 S‘TZI?SG 5.?‘36 5.?3‘7_5(5 S.HISG 5.?3‘?56 5.?‘4(5 574‘)‘_56 5.745(5 5.?4‘75(5 S‘TISG 5.75‘1‘36 S‘TSISG
Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) | P2(dBm]  P3(dBm) P4(dBm)
9.06 293 215 319 3.27
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
s 1 °- : i i [ Pt [~ ]
5.656H: 5+ i PR Port2 [/
,—|Sp“ <15 Portd [~
FESSVMHZ =54 Portd [
1MHz ==
VBW 25
3MH
Sweeplerne <5
201ms £
Detector Type -40-
RMS -45-
CP BW N
150MHz =5 : :
L < -SS_I I I 1 | 1 1 1 1 | I ] 1 | | 1 1 ]
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 5726 574G 576G 578G 5EG
Sums=Total Power [
PX=Port X Sum(dBm) P1{dBrm) P2(dBm} P3(dBm) P4(dBm)
21.00 14.66 1571 1483 1462
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
(TchFreq I = : 5 | por1 [~ ]
5.735GHz -5 : : Port2 [~
Span 10- ' I Port3 W
b 157 Portd [
1MHz == i
VBW 25
3MH.
Swee:Tirne =07
201ms <89
Detector Type -40-
RMS -45-
CPBW N
20MHz =4 ! !
) ) -S.TIISG 5.71‘75(3 5.?‘2!3 5.?2‘1‘56 5.?‘1‘36 S‘TZI?SG 5.?‘3!3 5.?3‘7_‘5(3 5.?3‘5!3 5.?3‘?56 5.?‘4!3 5]‘4‘7_5(3 5.74‘5(3 5.?4‘75(3 S‘TISG S.TS‘Z‘SG S‘TSISG
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm) P4(dBm)
6.82 0.90 077 0.96 0.56
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For set 3 antenna/ 4T1S

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_4TX

5.15-5.25GHz 24.04 0.25351 3351 2.24388
5.25-5.35GHz 18.01 0.06324 27.48 0.55976
5.47-5.725GHz 18.88 0.07727 28.35 0.68391
5.725-5.85GHz 26.07 0.40458 35.54 3.58096

802.11ac VHT20_Nss1,(MCS0)_4TX

5.15-5.25GHz 24.33 0.27102 33.80 2.39883
5.25-5.35GHz 18.18 0.06577 27.65 0.58210
5.47-5.725GHz 19.12 0.08166 28.59 0.72277
5.725-5.85GHz 26.33 0.42954 35.80 3.80189

802.11ac VHT40_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.45 0.44157 35.92 3.90841
5.25-5.35GHz 20.49 0.11194 29.96 0.99083
5.47-5.725GHz 20.51 0.11246 29.98 0.99541
5.725-5.85GHz 26.31 0.42756 35.78 3.78443

802.11ac VHT80_Nss1,(MCS0)_4TX

5.15-5.25GHz 24.61 0.28907 34.08 255859
5.25-5.35GHz 20.36 0.10864 29.83 0.96161
5.47-5.725GHz 20.32 0.10765 29.79 0.95280
5.725-5.85GHz 25,99 0.39719 35.46 3.51560

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 25.71 0.37239 35.98 3.96278
5.25-5.35GHz 19.53 0.08974 29.93 0.98401
5.47-5.725GHz 19.29 0.08492 29.01 0.79616
5.725-5.85GHz 24.32 0.27040 35.42 3.48337

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 25.59 0.36224 35.86 3.85478
5.25-5.35GHz 19.23 0.08375 29.63 0.91833
5.47-5.725GHz 20.19 0.10447 29.91 0.97949
5.725-5.85GHz 2419 0.26242 35.29 3.38065

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 24.89 0.30832 35.16 3.28095
5.25-5.35GHz 19.27 0.08453 29.67 0.92683
5.47-5.725GHz 19.88 0.09727 29.60 0.91201
5.725-5.85GHz 23.91 0.24604 35.01 3.16957
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Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_4TX
5180MHz Pass 9.47 18.02 18.03 17.75 17.66 23.89 26.53
5200MHz Pass 9.47 18.15 18.07 17.88 17.72 23.98 26.53
5240MHz Pass 9.47 17.90 18.24 18.10 17.84 24.04 26.53
5260MHz Pass 9.47 11.56 11.75 11.86 11.37 17.66 20.42
5300MHz Pass 9.47 11.55 11.74 11.66 11.38 17.61 20.37
5320MHz Pass 9.47 12.61 12.02 11.45 11.78 18.01 20.36
5500MHz Pass 9.47 12.13 12.12 11.95 12.15 18.11 20.36
5580MHz Pass 9.47 12.04 12.39 12.03 12.14 18.17 20.36
5700MHz Pass 9.47 12.22 1221 12.39 12.06 18.24 20.37
5720MHz Straddle 5.47-5.725GHz Pass 9.47 12.75 12.95 13.03 12.71 18.88 19.24
5720MHz Straddle 5.725-5.85GHz Pass 9.47 6.88 6.54 7.14 6.40 12.77 26.53
5745MHz Pass 9.47 20.09 19.87 20.19 20.06 26.07 26.53
5785MHz Pass 9.47 20.18 19.63 19.86 19.84 25.90 26.53
5825MHz Pass 9.47 20.08 19.84 20.05 19.91 25.99 26.53
802.11ac VHT20 Nss1,(MCS0) 4TX
5180MHz Pass 9.47 18.44 18.30 18.18 18.13 24.28 26.53
5200MHz Pass 9.47 18.42 18.19 18.27 18.02 24.25 26.53
5240MHz Pass 9.47 18.29 18.46 18.32 18.15 24.33 26.53
5260MHz Pass 9.47 11.84 12.12 12.14 11.60 17.95 20.51
5300MHz Pass 9.47 11.76 12.19 11.86 11.77 17.92 20.51
5320MHz Pass 9.47 12.15 12.32 12.07 12.09 18.18 20.51
5500MHz Pass 9.47 12.33 12.36 12.28 12.19 18.31 20.51
5580MHz Pass 9.47 12.30 12.58 12.04 12.41 18.36 20.51
5700MHz Pass 9.47 12.46 12.48 12.89 12.38 18.58 20.51
5720MHz Straddle 5.47-5.725GHz Pass 9.47 12.94 1321 13.30 12.93 19.12 19.32
5720MHz Straddle 5.725-5.85GHz Pass 9.47 741 7.27 7.78 6.96 13.39 26.53
5745MHz Pass 9.47 20.44 20.20 20.20 20.41 26.33 26.53
5785MHz Pass 9.47 20.53 19.79 20.21 20.16 26.20 26.53
5825MHz Pass 9.47 20.38 20.06 20.40 20.30 26.31 26.53
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 9.47 20.03 19.84 19.77 19.46 25.80 26.53
5230MHz Pass 9.47 20.60 20.72 20.15 20.21 26.45 26.53
5270MHz Pass 9.47 14.61 14.41 14.61 14.22 20.49 20.51
5310MHz Pass 9.47 14.42 14.62 14.52 14.30 20.49 20.51
5510MHz Pass 9.47 14.41 14.46 14.28 14.41 2041 20.51
5550MHz Pass 9.47 14.47 14.70 14.39 14.38 20.51 20.51
5670MHz Pass 9.47 14.23 14.43 14.48 13.88 20.28 20.51
5710MHz Straddle 5.47-5.725GHz Pass 9.47 14.28 14.39 14.53 14.15 20.36 20.51
5710MHz Straddle 5.725-5.85GHz Pass 9.47 2.95 3.45 3.10 313 9.18 26.53
5755MHz Pass 9.47 20.52 20.27 20.32 20.04 26.31 26.53
5795MHz Pass 9.47 2041 20.03 20.22 20.13 26.22 26.53
802.11ac VHT80_Nss1,(MCS0) 4TX
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Mode Result DG Port 1 Port 2 Port 3 Port 4 Jg\:/aelr F;_ci)rv;ﬁr
5210MHz Pass 9.47 18.83 18.65 18.50 18.38 24.61 26.53
5290MHz Pass 9.47 14.50 14.34 14.37 14.16 20.36 20.51
5530MHz Pass 9.47 14.13 14.31 14.01 14.07 20.15 20.51
5610MHz Pass 9.47 14.41 14.51 14.32 13.93 20.32 20.51
5690MHz Straddle 5.47-5.725GHz Pass 9.47 14.14 14.34 14.40 13.72 20.18 20.51
5690MHz Straddle 5.725-5.85GHz Pass 9.47 1.25 1.67 1.19 0.92 7.29 26.53
5775MHz Pass 9.47 20.05 19.88 20.14 19.79 25.99 26.53
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5180MHz Pass 10.27 18.99 18.92 18.87 18.89 24.94 25.73
5200MHz Pass 10.27 19.88 19.22 19.60 20.01 25.71 25.73
5240MHz Pass 10.27 18.65 18.98 19.66 19.76 2531 25.73
5260MHz Pass 10.40 12.96 13.67 13.70 13.65 19.53 19.58
5300MHz Pass 10.40 13.08 13.10 13.02 13.11 19.10 19.58
5320MHz Pass 10.40 13.15 13.07 13.11 13.10 19.13 19.58
5500MHz Pass 9.72 13.23 13.40 13.25 13.19 19.29 20.26
5580MHz Pass 9.72 12.80 13.22 12.52 12.39 18.76 20.26
5700MHz Pass 9.72 12.33 12.42 11.46 12.49 18.21 20.26
5720MHz Straddle 5.47-5.725GHz Pass 9.72 12.40 12.63 12.42 12.55 18.52 19.18
5720MHz Straddle 5.725-5.85GHz Pass 11.10 6.13 6.54 6.28 6.44 12.37 24.90
5745MHz Pass 11.10 17.94 17.78 17.94 17.78 23.88 24.90
5785MHz Pass 11.10 17.68 18.52 18.16 18.63 24.28 24.90
5825MHz Pass 11.10 18.24 18.54 18.20 18.19 24.32 24.90
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5190MHz Pass 10.27 19.42 19.14 20.07 19.18 25.49 25.73
5230MHz Pass 10.27 19.69 19.28 19.69 19.60 25.59 25.73
5270MHz Pass 10.40 13.21 13.16 13.06 13.27 19.20 19.58
5310MHz Pass 10.40 13.29 13.45 12.63 13.42 19.23 19.58
5510MHz Pass 9.72 14.16 14.11 14.14 14.05 20.14 20.26
5550MHz Pass 9.72 14.17 14.19 14.25 14.08 20.19 20.26
5670MHz Pass 9.72 14.14 14.21 14.05 14.16 20.16 20.26
5710MHz Straddle 5.47-5.725GHz Pass 9.72 14.06 13.90 13.99 13.97 20.00 20.26
5710MHz Straddle 5.725-5.85GHz Pass 11.10 2.06 2.06 2.00 1.65 7.97 24.90
5755MHz Pass 11.10 18.33 17.62 17.72 18.16 23.99 24.90
5795MHz Pass 11.10 18.26 18.13 18.07 18.21 24.19 24.90
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5210MHz Pass 10.27 18.98 18.83 18.85 18.80 24.89 25.73
5290MHz Pass 10.40 13.04 13.49 13.14 13.33 19.27 19.58
5530MHz Pass 9.72 13.76 13.79 13.87 13.94 19.86 20.26
5610MHz Pass 9.72 13.76 13.86 13.74 13.59 19.76 20.26
5690MHz Straddle 5.47-5.725GHz Pass 9.72 13.89 13.82 13.82 13.92 19.88 20.26
5690MHz Straddle 5.725-5.85GHz Pass 11.10 1.04 0.80 0.82 0.75 6.87 24.90
5775MHz Pass 11.10 17.44 17.96 18.14 17.98 2391 24.90
DG = Directional Gain; Port X = Port X output power
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802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freq I 3 ! -~ == 1 port1 [~ ]
[s7amz | 0- ; i : Port2 [/
Sr:]oan:H N Port3 [~
RBW <= Portd [
[tvez ] 250 i ! ] )
VBW 20-

Si:‘::‘;Time 24

201ms =07

Detector Type -35-

e 5

30MHz 5 i R .

-50-) ' ' i ' ' ! 1 ! i | | '
568G 5.685G 569G 5.605G 576G 5.705G 571G 5.715G 572G 5.725G 573G 5.735G 5.74G

Sums=Total Power [

PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
18.88 12.75 1295 1303 1271
802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s 1 > ! | [ Pt [~ ]
[s7356Hz | o : : Port2 [/
Span 5 Port3 W
40MH
RBW z -10- | Portd ,7 J
1MH <=
VBW : 30—
3MH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS 40~ ! :
CPBW 0
20MHz <57 5 z o 2 .
E J =50 i | | i | | | i | | | i | | i |
5715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5J325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
;;T;J;?IPUWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
1277 6.88 654 714 640
802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freg |l 50 I . : . | Port1 W ]
Ssp.Ta]r;GHz 2: : - Port2 [~/
60MHz 10- :mj [~
RBW 5. —
Vlgf,rl -20-
3MH:z =
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS i
CPBW <5
|20MHz 12
\ 55 | | i ' | | | | i | | |
568G 56856 569G 56056 576 57056 571G 57156 5726 57256 573G 57356 574G
;;T;DTSIPOWH Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
19.12 1294 13.21 12.30 1293
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] | | | i | | | ] | | | i | |
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 5.7475G 575G

Sums=Total Power [
PX=Port X

Sum(dBm) P1(dBm) | P2(dBm)
13.39 741 727

P3(dBm) | P4(dBm)
7.8 6.96

| !
5.7525G 5.755G

802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
(renees 1 37 I ” [ pon1 [~ |
5.735GHz 07 Port2 [
s:oah:Hz 5- Port3 [~
RBW 12: Lo
Ltz 20~

3MHz ==

Sweep Time -30-

[20tms || 3s-

Detector Type 40—

B || | -

o |1 7 : il

802.11ac VHT40 Nss1,(MCS0) 4TX AV Power
5710MHz Straddle 5.47-5.725GHz
s 1 > ; (a1 [
5.69GHz 04 Port2 [~
Span 5|
L40MHz 10+ Port3 [
RBW 5 | Portd [ |
‘}g’x‘z 20-
3MHz =i
Sweep Time =30
2.01ms -35-
Detector Type 40—
S| . .
[70MHz [ = i
¥ -SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 565G 566G 567G 568G 560G 57G 571G 572G 573G 574G 575G 576G
Sum=Total Power [ ]
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
20.26 14.18 14.29 1443 14.05
802.11ac VHT40_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
(TchFreq I 3 . [ Pon1 [~ |
5.735GHz 0~ wapinstrondi Port2 [~/
,T;;‘Tl 5o Port3 [
RBW 107 Portd [
1MHz 15- )
VBW 30—
3MH
Swee:Tirne =
201ms ==
Detector Type 35
a5,
20MHz 5 ! P TV VRPN N
\ | 50 | | | i | | | ! | | | i | , | |
57156 571756 572G 572256 5.725G 5.7275G 573G 573256 5.735G 5.7375G 5746 5.7425G 5745G 5.7475G 575G 575256 57556
;;T;Jrft;wower Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
918 295 345 310 313
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802.11ac VHT80_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
(Ten Freq I e i ; | por1 [~ ]
5.65GHz - : : Port2 [~/
= -10- Port3 [~
300MHz
RBW d | pots [
1MHz ~20-
VBW 25—
IMH:z
Sweep Time £
201ms =2
Detector Type -40-
RMS -45- :
CPBW ® v ; "
150MHz =0 . .
\ J| 554 | | | L | | | | | ! .' | | | |
556 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 5726 574G 576G 578G 586G
;;TEOTSIPOWH Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
20.68 14.64 14.84 14.90 1422
802.11ac VHT80 Nss1,(MCS0) 4TX AV Power
5690MHz Straddle 5.725-5.85GHz
[Tcn Freq | (S . ; 1 port1 [~ ]
5.735GHz 5-Moushompmieinds i Port2 [
Span | |
-10- | i Port3 W
40MHz | |
RBWY 15~ | Pomd [
‘}é\crz 20 | |
3MHz =i
Sweep Time 30
2.01ms
Detector Type =2
RMS -40- : :
CPEW 5
20MHz : o i
\ S0 | | | i | | | 1 | | | i | | | |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556
E?CTE;??'PM' Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
7.29 1.25 167 119 092
802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freg |l 50 o - ‘.' | Port1 W ]
5716Hz 0- : o : Port2 [~/
S:Ga;ﬂHz 1;_ Port3 [
REW :15— | Portd [~ J
Vlﬁ z -20- ! !
3MH:z =
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS _
CPEW 4 )
Eaml o
\ J 55 | | i ] ] | | | i | | |
5686 56856 569G 56956 576 57056 5716 57156 5726 57256 573G 57356 574G
g;’;ﬂ;ﬁt}?power Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
18.52 1240 1263 1242 1255
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
( Ch Freg |l 57 1 ' | Portl W ]
siiTaiSGHz ' : Port2 [~/
Port3 [~
40MHz
REW | Port4 l_ |
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type
RMS - : :
CPBW ! - !
20MHz : ! Ty et o
L J| S0 ' ' ' i ' ' ' ' i ' ' i ' ' i |
5715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5.J325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
;;TEOTSIPUWH Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
12.37 613 654 6.28 6.44
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
[ Ch Freq |l 57 ; ; | Port1 W ]
5.69GHz 04 : Port2 [~
Span 5|
L40MHz 10+ Port3 [
RBW 5 | Portd [ |
1MHz -
VBW -
3MHz =i
Sweep Time =30
2.01ms -35-
Detector Type 40—
RMS i !
CPBW 45 H
T0MHz = v :
¥ < -SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 565G 566G 567G 568G 560G 57G 571G 572G 573G 574G 575G 576G
g;’;ﬂ;ﬁ?lpower Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
20.00 14.06 13.90 1399 1397
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
(TchFreq 1 © . ; 5 | por1 [~ ]
5.735GHz 5 : : Port2 [~
,—lsmn 10- Port3 [
;SxHZ <3 Portd [
1MHz -20- [ i
VBW 25—
3MH
Swee:Tirne =07
201ms =27
Detector Type -40-
RMS 45~ | !
CPBW - : "
20MHz 507 iy
‘ " 5756 571156 5726 572256 57356 572756 575G 573256 57356 573756 574G 574256 57456 574756 575G 575256 57556
g;’;ﬂ;ﬁ?wower Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
797 206 206 200 165
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
(Ten Freq I e ; ; 1 port1 [~ ]
[5.65H: 5- i ; Port2 [~/
pan
10- Port3 [~
300MHz
RBW 45~ | ports [
1MHz 20
VBW
3MH: 257
Sweep Time 30-
2.01ms
Detector Type =i
-40- :
5 |
150MHz —_ oy ; '
\ J| 50 | | ! " | ! ] ] | ! | | | | |
556 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 5726 574G 576G 578G 586G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
19.88 1389 1382 1382 1392
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
[Tcn Freq | (S . ; ; 1 port1 [~ ]
Ss.BscHz 5 ¥ Port2 [
pan | |
-10- | i Port3 W
40MH | |
REW 15~ | Pomd [
1MHz 20— | |
VBW
3MHz =i
Sweep Time 30
201ms
Detector Type =2
40 -
i || | -
20MHz : : i
\ S0 | | | i | | | 1 | | | i | | | |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
6.87 1.04 0.0 082 075
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For set 3 antenna/4T2S
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 28.19 0.65917 35.52 3.56451
5.25-5.35GHz 22.06 0.16069 29.45 0.88105
5.47-5.725GHz 23.07 0.20277 29.78 0.95060
5.725-5.85GHz 27.01 0.50234 35.39 3.45939

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 28.23 0.66527 35.56 3.59749
5.25-5.35GHz 22.38 0.17298 29.77 0.94842
5.47-5.725GHz 22.93 0.19634 29.64 0.92045
5.725-5.85GHz 26.85 0.48417 35.23 3.33426

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 25.56 0.35975 32.89 1.94536
5.25-5.35GHz 2219 0.16558 29.58 0.90782
5.47-5.725GHz 22.71 0.18923 29.48 0.88716
5.725-5.85GHz 27.30 0.53703 35.68 3.69828
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5180MHz Pass 7.33 21.98 21.97 21.97 22.02 28.01 28.67
5200MHz Pass 7.33 22.56 21.98 22.10 22,01 28.19 28.67
5240MHz Pass 7.33 21.83 21.81 22.24 21.95 27.98 28.67
5260MHz Pass 7.39 15.97 15.87 15.80 15.83 21.89 22.59
5300MHz Pass 7.39 15.89 16.05 16.08 15.99 22.02 22.59
5320MHz Pass 7.39 15.98 16.15 15.98 16.06 22.06 22.59
5500MHz Pass 6.71 16.94 17.03 16.91 17.04 23.00 23.27
5580MHz Pass 6.71 16.84 17.04 17.17 17.15 23.07 23.27
5700MHz Pass 6.71 16.70 16.58 16.74 16.76 22.72 23.27
5720MHz Straddle 5.47-5.725GHz Pass 6.71 15.66 13.57 16.16 16.15 21.53 22.25
5720MHz Straddle 5.725-5.85GHz Pass 8.38 10.49 10.63 10.45 10.25 16.48 27.62
5745MHz Pass 8.38 21.08 20.80 20.88 20.89 26.93 27.62
5785MHz Pass 8.38 21.27 20.89 21.00 20.78 27.01 27.62
5825MHz Pass 8.38 20.97 20.80 20.86 20.95 26.92 217.62
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5190MHz Pass 7.33 20.92 20.53 20.91 20.10 26.65 28.67
5230MHz Pass 7.33 2211 22.21 22.35 22.16 28.23 28.67
5270MHz Pass 7.39 16.25 15.95 16.57 16.31 22.30 22.59
5310MHz Pass 7.39 16.42 16.11 16.33 16.55 22.38 2259
5510MHz Pass 6.71 16.92 16.73 16.55 16.37 22.67 23.27
5550MHz Pass 6.71 16.78 16.55 16.42 16.55 22.60 23.27
5670MHz Pass 6.71 16.94 16.71 17.00 16.98 22.93 23.27
5710MHz Straddle 5.47-5.725GHz Pass 6.71 16.69 16.68 16.69 16.83 22.74 23.27
5710MHz Straddle 5.725-5.85GHz Pass 8.38 4.96 5.55 5.66 5.45 11.43 217.62
5755MHz Pass 8.38 20.87 20.70 20.71 20.87 26.81 27.62
5795MHz Pass 8.38 20.94 21.14 20.27 20.92 26.85 27.62
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5210MHz Pass 7.33 19.73 19.81 19.02 19.55 25.56 28.67
5290MHz Pass 7.39 16.04 16.06 16.26 16.31 22.19 22.59
5530MHz Pass 6.71 16.30 17.43 16.26 16.38 22.64 23.27
5610MHz Pass 6.71 17.02 16.85 16.73 16.36 22.77 23.27
5690MHz Straddle 5.47-5.725GHz Pass 6.71 16.70 16.37 16.34 16.49 22,50 23.27
5690MHz Straddle 5.725-5.85GHz Pass 8.38 2.68 2.02 2.68 2.49 8.50 27.62
5775MHz Pass 8.38 21.70 21.73 21.38 20.14 27.30 217.62
DG = Directional Gain; Port X = Port X output power
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz

Ch Freq 10+ i i Portl |
571GHz ! A . Port2 [

Span
E Partd [

GOMH
- Portd [

RBW
1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

30MHz

i ' | i ' ' | ' | i | | |
568G 5.685G 569G 5.605G 576G 5.705G 571G 5.715G 572G 5.725G 573G 5.735G 5.74G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

21.52 15.66 13.57 1616 1615

802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz

Ch Freq

5.735GHz

Span

40MHz

RBW
1MHz
VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

20MHz

e [~ ]
Port2 [
Port3 [
Portd [

L PR

) . | | i ! | , | | | | | | | . .
5.715G 57175G 572G 5.7225G 5.725G 57275G 5.J3G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm]

16.48 10.49 1063 1045 10.25

802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz

Ch Freg 5- : : Portl |/
5.60GHz 07 : : Port2 [~

Span 5
2 5 Portd [

140MHz 40-
Portd

RBW ey

1MH
: -20-

VBW

3MHz o
Sweep Time -30-

2.01ms 35|
Detector Type 40—

RMS 45-

CPBW JI

Ll L
|70MHz | 'Sn'r" B I
| ) =5 :

T ' ' ' ' ' ' ! o | ! |
562G 563G 564G 5656 566G 567G 568G 5696 576G 5716 572G 573G 574G 575G 576G

Sum=Total Power [
PX=Port X

Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4{dBm)
2274 16.69 16.68 1669 1683
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
( Ch Freg |l 57 : ' | Portl W ]
SS.TBSGHZ T | Port2 [/
pan
Port3 [~
40MHz
RBW Portd [
1MHz )
VBW
IMHz
Sweep Time
2.01ms
Detector Type
RMS
CPBW
20MHz '
L J| S0 ' ' ' i ' ' ' ' i ' ' i ' ' i |
5715G 57175G 572G 572256 5.725G 57275G 573G 5.J325G 5735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)]
1143 496 555 5.66 545
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[Tcn Freq | (S : 1 port1 [~ ]
5.65GHz -5- i : Port2 [
,—|Sp“ <15 Portd [~
FESSVMHZ =54 Portd [
1MHz -20-
VBW 25+
IMH
Sweeplerne <5
201ms ==
Detector Type -40-
RMS 45—
P BW N
150MHz 30 : :
¥ < -SS_I I I 1 . 1 1 1 1 1 I 1 1 . 1 1 1 1
55G 552G 554G 556G 558G 556G 562G 564G 566G 568G 57G 572G 574G 576G 578G 5EG
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
22.50 16.70 1637 1634 16.49
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
(TchFreq DR 5 | por1 [~ ]
Ss.?ascHz -5- : : Port2 [~
pan
10- Porta [/
40MH
REW = 15- | Portd |_‘
1MHz 20+
VBW
3MH:z =
Sweep Time 30—
2.01ms
Detector Type =27
RMS -40-
CPBW oz
20MHz : :
\ J S0 | | | i | | | ] | ] | i | | | |
5715G 571756 572G 572256 5.725G 57275G 573G 5.7325G 5.735G 5.7375G 574G 574256 5745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
£.50 268 202 2,68 249
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For set 4 antenna/ 4T1S

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_4TX

5.15-5.25GHz 25.63 0.36559 31.09 1.28529
5.25-5.35GHz 18.66 0.07345 2412 0.25823
5.47-5.725GHz 18.88 0.07727 2434 0.27164
5.725-5.85GHz 29.77 0.94842 35.23 3.33426

802.11ac VHT20_Nss1,(MCS0)_4TX

5.15-5.25GHz 2591 0.38994 31.37 1.37088
5.25-5.35GHz 18.91 0.07780 24.37 0.27353
5.47-5.725GHz 19.12 0.08166 24.58 0.28708
5.725-5.85GHz 29.92 0.98175 35.38 3.45144

802.11ac VHT40_Nss1,(MCS0)_4TX

5.15-5.25GHz 28.55 0.71614 34.01 2.51768
5.25-5.35GHz 21.83 0.15241 21.29 0.53580
5.47-5.725GHz 22.65 0.18408 28.11 0.64714
5.725-5.85GHz 28.88 0.77268 34.34 2.71644

802.11ac VHT80_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.18 0.41495 31.64 1.45881
5.25-5.35GHz 23.68 0.23335 29.14 0.82035
5.47-5.725GHz 23.58 0.22803 29.04 0.80168
5.725-5.85GHz 25.75 0.37584 3121 1.32130

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.84 0.48306 35.48 3.53183
5.25-5.35GHz 20.62 0.11535 29.95 0.98855
5.47-5.725GHz 19.29 0.08492 29.02 0.79799
5.725-5.85GHz 27.14 0.51761 35.84 3.83707

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.71 0.46881 35.35 3.42768
5.25-5.35GHz 20.26 0.10617 29.59 0.90991
5.47-5.725GHz 20.19 0.10447 29.92 0.98175
5.725-5.85GHz 27.28 0.53456 35.98 3.96278

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.86 0.48529 35.50 3.54813
5.25-5.35GHz 20.11 0.10257 29.44 0.87902
5.47-5.725GHz 19.88 0.09727 29,61 0.91411
5.725-5.85GHz 26.98 0.49888 35.68 3.69828
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_4TX
5180MHz Pass 5.46 19.77 19.43 19.55 19.66 25.62 30.00
5200MHz Pass 5.46 19.74 19.29 19.66 19.75 25.63 30.00
5240MHz Pass 5.46 19.64 19.44 19.53 19.8 25.63 30.00
5260MHz Pass 5.46 12.62 12.39 12.9 12.64 18.66 23.83
5300MHz Pass 5.46 11.99 11.76 12.18 12.19 18.05 23.90
5320MHz Pass 5.46 12.49 11.98 12.69 12.79 18.52 23.82
5500MHz Pass 5.46 12.13 12.12 11.95 12.15 18.11 23.85
5580MHz Pass 5.46 12.04 12.39 12.03 12.14 18.17 23.79
5700MHz Pass 5.46 12.22 1221 12.39 12.06 18.24 23.84
5720MHz Straddle 5.47-5.725GHz Pass 5.46 12.75 12.95 13.03 12.71 18.88 22.69
5720MHz Straddle 5.725-5.85GHz Pass 5.46 6.88 6.54 7.14 6.4 12.77 30.00
5745MHz Pass 5.46 23.84 2311 24.04 23.93 29.77 30.00
5785MHz Pass 5.46 2351 23.03 23.6 23.55 29.45 30.00
5825MHz Pass 5.46 23.69 23.12 23.64 23.62 29.54 30.00
802.11ac VHT20 Nss1,(MCS0) 4TX
5180MHz Pass 5.46 19.97 19.54 19.5 20.03 25.79 30.00
5200MHz Pass 5.46 20.05 19.63 19.81 20.04 2591 30.00
5240MHz Pass 5.46 19.66 19.69 19.77 20.06 25.82 30.00
5260MHz Pass 5.46 12.94 12.69 13.03 12.9 18.91 23.98
5300MHz Pass 5.46 12.26 12.16 12.54 12.59 18.41 23.98
5320MHz Pass 5.46 12.83 12.39 12.84 13.27 18.86 23.98
5500MHz Pass 5.46 12.33 12.36 12.28 12.19 18.31 23.98
5580MHz Pass 5.46 12.3 12.58 12.04 12.41 18.36 2398
5700MHz Pass 5.46 12.46 12.48 12.89 12.38 18.58 23.98
5720MHz Straddle 5.47-5.725GHz Pass 5.46 12.94 1321 133 12.93 19.12 22.76
5720MHz Straddle 5.725-5.85GHz Pass 5.46 741 7.27 7.78 6.96 13.39 30.00
5745MHz Pass 5.46 24.03 23.05 24.14 24.28 29.92 30.00
5785MHz Pass 5.46 23.69 23.16 23.85 24 29.71 30.00
5825MHz Pass 5.46 2413 23.23 24.03 23.85 29.84 30.00
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 5.46 20.97 20.56 20.82 21.05 26.87 30.00
5230MHz Pass 5.46 22.67 22.23 2243 22.75 28.55 30.00
5270MHz Pass 5.46 15.93 15.47 16.04 15.77 21.83 23.98
5310MHz Pass 5.46 16.02 15.52 14.86 16.1 21.67 23.98
5510MHz Pass 5.46 15.46 15.03 15.23 1557 21.35 23.98
5550MHz Pass 5.46 15.36 15.31 15.43 15.59 21.44 23.98
5670MHz Pass 5.46 15.52 15.59 15.87 15.39 21.62 23.98
5710MHz Straddle 5.47-5.725GHz Pass 5.46 16.58 16.38 16.94 16.6 22.65 23.98
5710MHz Straddle 5.725-5.85GHz Pass 5.46 5.2 5.08 5.43 5.44 11.31 30.00
5755MHz Pass 5.46 22.09 21.64 22.43 22.26 28.14 30.00
5795MHz Pass 5.46 22.99 22.27 23.06 23.05 28.88 30.00
802.11ac VHT80_Nss1,(MCS0) 4TX
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Mode Result DG Port 1 Port 2 Port 3 Port 4 Jg\:/aelr F;_ci)rv;ﬁr
5210MHz Pass 5.46 20.32 19.85 20.15 20.3 26.18 30.00
5290MHz Pass 5.46 17.77 17.27 17.72 17.86 23.68 23.98
5530MHz Pass 5.46 17.59 17.34 17.69 17.52 23.56 23.98
5610MHz Pass 5.46 17.61 17.52 17.82 17.07 23.53 23.98
5690MHz Straddle 5.47-5.725GHz Pass 5.46 17.42 17.54 17.91 17.34 23.58 23.98
5690MHz Straddle 5.725-5.85GHz Pass 5.46 3.82 4.06 411 391 10.00 30.00
5775MHz Pass 5.46 19.76 19.26 20.06 19.78 25.75 30.00
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5180MHz Pass 8.64 20.88 20.57 20.65 21.14 26.84 27.36
5200MHz Pass 8.64 20.89 20.48 20.48 21.05 26.75 27.36
5240MHz Pass 8.64 19.62 20.18 20.46 20.9 26.34 27.36
5260MHz Pass 9.33 14.85 14.16 14.57 14.8 20.62 20.65
5300MHz Pass 9.33 14.25 13.71 14.31 14.33 20.18 20.65
5320MHz Pass 9.33 13.83 13.55 14.35 14.67 20.14 20.65
5500MHz Pass 9.73 13.23 13.4 13.25 13.19 19.29 20.25
5580MHz Pass 9.73 12.8 13.22 12.52 12.39 18.76 20.25
5700MHz Pass 9.73 12.33 12.42 11.46 12.49 18.21 20.25
5720MHz Straddle 5.47-5.725GHz Pass 9.73 12.4 12.63 12.42 12.55 18.52 19.17
5720MHz Straddle 5.725-5.85GHz Pass 8.70 6.13 6.54 6.28 6.44 12.37 27.30
5745MHz Pass 8.70 20.94 20.75 20.93 20.65 26.84 27.30
5785MHz Pass 8.70 21.09 20.98 21.02 21.28 27.11 27.30
5825MHz Pass 8.70 21.06 21.05 21.26 21.1 27.14 27.30
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5190MHz Pass 8.64 20.67 20.35 20.47 2112 26.68 27.36
5230MHz Pass 8.64 20.67 20.64 20.6 20.84 26.71 27.36
5270MHz Pass 9.33 14.49 13.22 14.29 14.17 20.09 20.65
5310MHz Pass 9.33 14.2 13.94 14.43 14.38 20.26 20.65
5510MHz Pass 9.73 14.16 14.11 14.14 14.05 20.14 20.25
5550MHz Pass 9.73 14.17 14.19 14.25 14.08 20.19 20.25
5670MHz Pass 9.73 14.14 14.21 14.05 14.16 20.16 20.25
5710MHz Straddle 5.47-5.725GHz Pass 9.73 14.06 13.9 13.99 13.97 20.00 20.25
5710MHz Straddle 5.725-5.85GHz Pass 8.70 2.06 2.06 2 1.65 7.97 27.30
5755MHz Pass 8.70 21.01 20.92 21.15 21.34 27.13 27.30
5795MHz Pass 8.70 21.29 21.27 21.64 20.78 27.28 27.30
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5210MHz Pass 8.64 20.81 20.39 20.69 21.42 26.86 27.36
5290MHz Pass 9.33 14.28 14.08 14.05 13.96 20.11 20.65
5530MHz Pass 9.73 13.76 13.79 13.87 13.94 19.86 20.25
5610MHz Pass 9.73 13.76 13.86 13.74 13.59 19.76 20.25
5690MHz Straddle 5.47-5.725GHz Pass 9.73 13.89 13.82 13.82 13.92 19.88 20.25
5690MHz Straddle 5.725-5.85GHz Pass 8.70 1.04 0.8 0.82 0.75 6.87 27.30
5775MHz Pass 8.70 20.94 208 21.08 21.01 26.98 27.30
DG = Directional Gain; Port X = Port X output power
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802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freq I 3 ! -~ == 1 port1 [~ ]
[s7amz | 0- ; i : Port2 [/
Sr:]oan:H N Port3 [~
RBW <= Portd [
[tvez ] 250 i ! ] )
VBW 20-

Si:‘::‘;Time 24

201ms =07

Detector Type -35-

e 5

30MHz 5 i R .

-50-) ' ' i ' ' ! 1 ! i | | '
568G 5.685G 569G 5.605G 576G 5.705G 571G 5.715G 572G 5.725G 573G 5.735G 5.74G

Sums=Total Power [

PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
18.88 12.75 1295 1303 1271
802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s 1 > ! | [ Pt [~ ]
[s7356Hz | o : : Port2 [/
Span 5 Port3 W
40MH
RBW z -10- | Portd ,7 J
1MH <=
VBW : 30—
3MH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS 40~ ! :
CPBW 0
20MHz <57 5 z o 2 .
E J =50 i | | i | | | i | | | i | | i |
5715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5J325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
;;T;J;?IPUWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
1277 6.88 654 714 640
802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freg |l 50 I . : . | Port1 W ]
Ssp.Ta]r;GHz 2: : - Port2 [~/
60MHz 10- :mj [~
RBW 5. —
Vlgf,rl -20-
3MH:z =
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS i
CPBW <5
|20MHz 12
\ 55 | | i ' | | | | i | | |
568G 56856 569G 56056 576 57056 571G 57156 5726 57256 573G 57356 574G
;;T;DTSIPOWH Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
19.12 1294 13.21 12.30 1293
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802.11ac VHT20_Nss1,(MCS0) 4TX AV Power
5720MHz Straddle 5.725-5.85GHz
(renees 1 37 I ” ! | ror2 [~7]
5.735GHz 0- i i Port2 [
S:OEI\:HZ g Port3 [~/
RBW 12: Lo
G

Sweep Time -30-

[20tms || 3s-

Detector Type 40—

| | .

20MHz =09 ; i i B R

] | | | i | | | ] | | | i | | | |
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 5.J3G 5.7J325G 5.735G 5.7375G 574G 57425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [

PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
1339 741 727 778 696
802.11ac VHT40 Nss1,(MCS0) 4TX AV Power
5710MHz Straddle 5.47-5.725GHz
= I 5 : e : ; [ Pt [~ ]
[5.69GH: 0 : ! : Port2 [~/
pan 5|
L40MHz 10+ Port3 [
Rj\:‘; a5- j—
Iz
VBW =9
3MHz =i
Sweep Time =30
2.01ms -35-
Detector Type 40—
RMS i :
P BW 5 ; L
T0MHz = N H
¥ < _SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 5656 566G 567G 558G 560G 57G  S7IG 5726 573G 574G 57156 5766
S?CTEOTS”’”WE' Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
2265 16.58 1638 1694 1660
802.11ac VHT40_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
(TchFreq I 5T R — : | por1 [~ ]
5.735GHz 0 ! : Port2 [~/
,T;;‘Tl 5o Port3 [
RBW 107 | Pota [
1MHz 15-
VBW 30
IMH
Swee:Tirne =
201ms ==
Detector Type 35
RMS -40-
CPEW 0
EX 7
\ | 50 , | , i . \ \ | | | | i , | | |
57156 571756 5726 572256 57256 572756 5736 573256 5.735G 5.7375G 574G 5.74256 5745G 57475G 575G 5.7525G 57556
;;T;Jg?lpower Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
1131 5.20 508 543 544
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802.11ac VHT80_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 57 : [ Portl W ]
SE;].SiGHz 2‘ Port2 [~/
=7 Port3 [~
300MHz 10+
RBW 12_ Portd [
\};‘J\l’,ﬂ 20-
3MH: 257
Sweep Time -30-
201ms -35-
Detector Type 40—
RMS i :
CPBW 3 B ; i
150MHz o '
\ J| 55 | | ! L | ! ] ] | ! » | | | |
556 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 5726 574G 576G 578G 586G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
23.58 1742 17.54 1791 1734
802.11ac VHT80 Nss1,(MCS0) 4TX AV Power
5690MHz Straddle 5.725-5.85GHz
s 1 > ! (a1 [
[57356Hz 0~ it — Port2 [~/
= = i Portd [~
40MH |
e - -10- Portd ,7
1MHz 157 [ i
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS -40-
CPEW 0
20MHz el
E J =50 i | | i | | | i | | | i | | i |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
10.00 3.82 406 411 391
802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[[chfreq 1 57 ; = " o1 W‘
5.71GHz 0 i Port2 [~/
Span 37 Port3 [~
60MH 10+
RBW - 12_ Port 4 |_‘
1MHz -
VBW 40
3MH:z =
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS _
CPEW 4 )
Eaml o
\ J 55 | | i ] ] | | | i | | |
5686 56856 569G 56956 576 57056 5716 57156 5726 57256 573G 57356 574G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
18.52 1240 1263 1242 1255
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
( Ch Freg |l 57 1 ' | Portl W ]
siiTaiSGHz ' : Port2 [~/
Port3 [~
40MHz
REW | Port4 l_ |
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type
RMS - : :
CPBW ! - !
20MHz : ! Ty et o
L J| S0 ' ' ' i ' ' ' ' i ' ' i ' ' i |
5715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5.J325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
;;TEOTSIPUWH Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
12.37 613 654 6.28 6.44
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
[ Ch Freq |l 57 ; ; | Port1 W ]
5.69GHz 04 : Port2 [~
Span 5|
L40MHz 10+ Port3 [
RBW 5 | Portd [ |
1MHz -
VBW -
3MHz =i
Sweep Time =30
2.01ms -35-
Detector Type 40—
RMS i !
CPBW 45 H
T0MHz = v :
¥ < -SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 565G 566G 567G 568G 560G 57G 571G 572G 573G 574G 575G 576G
g;’;ﬂ;ﬁ?lpower Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
20.00 14.06 13.90 1399 1397
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
(TchFreq 1 © . ; 5 | por1 [~ ]
5.735GHz 5 : : Port2 [~
,—lsmn 10- Port3 [
;SxHZ <3 Portd [
1MHz -20- [ i
VBW 25—
3MH
Swee:Tirne =07
201ms =27
Detector Type -40-
RMS 45~ | !
CPBW - : "
20MHz 507 iy
‘ " 5756 571156 5726 572256 57356 572756 575G 573256 57356 573756 574G 574256 57456 574756 575G 575256 57556
g;’;ﬂ;ﬁ?wower Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
797 206 206 200 165
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
(Ten Freq I e ; ; 1 port1 [~ ]
[5.65H: 5- i ; Port2 [~/
pan
10- Port3 [~
300MHz
RBW 45~ | Portd [ ]
1MHz 20-
VBW
3MH: 257
Sweep Time 30-
2.01ms
Detector Type =i
-40- '
5 |
150MHz —_— s . '
\ S0 | ) | '. | | ] ] | ] L ] ] | |
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 57G 572G 574G 576G 578G 58G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)]
19.88 1389 13.82 1382 1397
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
[Tcn Freq | (S . ; ; 1 port1 [~ ]
Ss.BscHz 5 ¥ Port2 [
pan | H
-10- | i Port3 W
40MH | |
REW 15~ | Pomd [
1MHz 20— | |
VBW
3MHz =i
Sweep Time 30
201ms
Detector Type =2
40 -
i || | -
20MHz : : i
\ S0 | | | i | | | 1 | | | i | | | |
5715G 57175G 572G 572256 5.725G 57275G 573G 5.J315G 5735G 5.7375G 574G 574155 5745G 57475G 575G 5.7525G 5.755G
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
6.87 1.04 080 0.2 075
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For set 4 antenna/ 4T2S
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 29.14 0.82035 34.77 2.99916
5.25-5.35GHz 23.20 0.20893 29.54 0.89950
5.47-5.725GHz 23.07 0.20277 29.81 0.95719
5.725-5.85GHz 29.98 0.99541 35.74 3.74973

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 29.61 0.91411 35.24 3.34195
5.25-5.35GHz 23.61 0.22961 29.95 0.98855
5.47-5.725GHz 22.93 0.19634 29.67 0.92683
5.725-5.85GHz 29.67 0.92683 3543 3.49140

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 27.68 0.58614 3331 2.14289
5.25-5.35GHz 23.43 0.22029 29.77 0.94842
5.47-5.725GHz 22.71 0.18923 29.51 0.89331
5.725-5.85GHz 27.30 0.53703 33.06 2.02302
SPORTON INTERNATIONAL INC. Page No. : 551 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5180MHz Pass 5.63 21.98 21.97 21.97 22.02 28.01 30.00
5200MHz Pass 5.63 23.19 23.14 23.05 23.10 29.14 30.00
5240MHz Pass 5.63 2313 22.94 2291 2317 29.06 30.00
5260MHz Pass 6.34 16.92 16.91 16.93 16.93 22.94 23.64
5300MHz Pass 6.34 17.17 17.24 17.01 17.31 23.20 23.64
5320MHz Pass 6.34 17.10 17.19 17.04 17.14 23.14 23.64
5500MHz Pass 6.74 16.94 17.03 16.91 17.04 23.00 23.24
5580MHz Pass 6.74 16.84 17.04 17.17 17.15 23.07 23.24
5700MHz Pass 6.74 16.70 16.58 16.74 16.76 22.72 23.24
5720MHz Straddle 5.47-5.725GHz Pass 6.74 15.66 13.57 16.16 16.15 21.53 22.18
5720MHz Straddle 5.725-5.85GHz Pass 5.76 10.49 10.63 10.45 10.25 16.48 30.00
5745MHz Pass 5.76 24.08 23.70 23.63 24.11 29.91 30.00
5785MHz Pass 5.76 24.05 23.79 2381 2417 29.98 30.00
5825MHz Pass 5.76 23.99 23.81 23.84 23.95 29.92 30.00
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5190MHz Pass 5.63 21.74 21.53 21.18 2159 27.54 30.00
5230MHz Pass 5.63 23.83 23.48 2331 23.72 29.61 30.00
5270MHz Pass 6.34 17.44 17.28 17.43 17,57 23.45 23.64
5310MHz Pass 6.34 17.57 17.52 17.55 17.70 23.61 23.64
5510MHz Pass 6.74 16.92 16.73 16.55 16.37 22.67 23.24
5550MHz Pass 6.74 16.78 16.55 16.42 16.55 22.60 23.24
5670MHz Pass 6.74 16.94 16.71 17.00 16.98 22.93 23.24
5710MHz Straddle 5.47-5.725GHz Pass 6.74 16.69 16.68 16.69 16.83 22.74 23.24
5710MHz Straddle 5.725-5.85GHz Pass 5.76 4.96 5.55 5.66 5.45 11.43 30.00
5755MHz Pass 5.76 24.00 23.41 23.02 23.60 29.54 30.00
5795MHz Pass 5.76 2353 23.43 23.74 23.90 29.67 30.00
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5210MHz Pass 5.63 21.86 21.49 21.54 21.74 27.68 30.00
5290MHz Pass 6.34 17.67 17.26 17.31 17.38 23.43 23.64
5530MHz Pass 6.74 16.30 17.43 16.26 16.38 22.64 23.24
5610MHz Pass 6.74 17.02 16.85 16.73 16.36 22.77 23.24
5690MHz Straddle 5.47-5.725GHz Pass 6.74 16.70 16.37 16.34 16.49 22,50 23.24
5690MHz Straddle 5.725-5.85GHz Pass 5.76 2.68 2.02 2.68 2.49 8.50 30.00
5775MHz Pass 5.76 21.70 21.73 21.38 20.1 27.30 30.00
DG = Directional Gain; Port X = Port X output power
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz

Ch Freq 10+ i i Portl |
571GHz ! A . Port2 [

Span
E Partd [

GOMH
- Portd [

RBW
1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

30MHz

i ' | i ' ' | ' | i | | |
568G 5.685G 569G 5.605G 576G 5.705G 571G 5.715G 572G 5.725G 573G 5.735G 5.74G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

21.52 15.66 13.57 1616 1615

802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz

Ch Freq

5.735GHz

Span

40MHz

RBW
1MHz
VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

20MHz

e [~ ]
Port2 [
Port3 [
Portd [

L PR

) . | | i ! | , | | | | | | | . .
5.715G 57175G 572G 5.7225G 5.725G 57275G 5.J3G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm]

16.48 10.49 1063 1045 10.25

802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz

Ch Freg 5- : : Portl |/
5.60GHz 07 : : Port2 [~

Span 5
2 5 Portd [

140MHz 40-
Portd

RBW ey

1MH
: -20-

VBW

3MHz o
Sweep Time -30-

2.01ms 35|
Detector Type 40—

RMS 45-

CPBW JI

Ll L
|70MHz | 'Sn'r" B I
| ) =5 :

T ' ' ' ' ' ' ! o | ! |
562G 563G 564G 5656 566G 567G 568G 5696 576G 5716 572G 573G 574G 575G 576G

Sum=Total Power [
PX=Port X

Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4{dBm)
2274 16.69 16.68 1669 1683
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
( Ch Freg |l 57 : ' | Portl W ]
SS.TBSGHZ T | Port2 [/
pan
Port3 [~
40MHz
RBW Portd [
1MHz )
VBW
IMHz
Sweep Time
2.01ms
Detector Type
RMS
CPBW
20MHz '
L J| S0 ' ' ' i ' ' ' ' i ' ' i ' ' i |
5715G 57175G 572G 572256 5.725G 57275G 573G 5.J325G 5735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)]
1143 496 555 5.66 545
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[Tcn Freq | (S : 1 port1 [~ ]
5.65GHz -5- i : Port2 [
,—|Sp“ <15 Portd [~
FESSVMHZ =54 Portd [
1MHz -20-
VBW 25+
IMH
Sweeplerne <5
201ms ==
Detector Type -40-
RMS 45—
P BW N
150MHz 30 : :
¥ < -SS_I I I 1 . 1 1 1 1 1 I 1 1 . 1 1 1 1
55G 552G 554G 556G 558G 556G 562G 564G 566G 568G 57G 572G 574G 576G 578G 5EG
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
22.50 16.70 1637 1634 16.49
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
(TchFreq DR 5 | por1 [~ ]
Ss.?ascHz -5- : : Port2 [~
pan
10- Porta [/
40MH
REW = 15- | Portd |_‘
1MHz 20+
VBW
3MH:z =
Sweep Time 30—
2.01ms
Detector Type =27
RMS -40-
CPBW oz
20MHz : :
\ J S0 | | | i | | | ] | ] | i | | | |
5715G 571756 572G 572256 5.725G 57275G 573G 5.7325G 5.735G 5.7375G 574G 574256 5745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
£.50 268 202 2,68 249
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For set 5 antenna/ 4T1S

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_4TX

5.15-5.25GHz 26.70 0.46774 30.63 1.15611
5.25-5.35GHz 20.64 0.11588 2457 0.28642
5.47-5.725GHz 20.94 0.12417 24.87 0.30690
5.725-5.85GHz 29.69 0.93111 33.62 2.30144

802.11ac VHT20_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.99 0.50003 30.92 1.23595
5.25-5.35GHz 20.84 0.12134 2477 0.29992
5.47-5.725GHz 2111 0.12912 25.04 0.31915
5.725-5.85GHz 29.79 0.95280 33.72 2.35505

802.11ac VHT40_Nss1,(MCS0)_4TX

5.15-5.25GHz 28.07 0.64121 32.00 1.58489
5.25-5.35GHz 22.90 0.19498 26.83 0.48195
5.47-5.725GHz 23.66 0.23227 27.59 0.57412
5.725-5.85GHz 29.85 0.96605 33.78 2.38781

802.11ac VHT80_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.20 0.41687 30.13 1.03039
5.25-5.35GHz 23.95 0.24831 27.88 0.61376
5.47-5.725GHz 23.88 0.24434 27.81 0.60395
5.725-5.85GHz 25.67 0.36898 29.60 0.91201

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 27.62 0.57810 35.70 3.71535
5.25-5.35GHz 21.31 0.13521 29.55 0.90157
5.47-5.725GHz 21.70 0.14791 29.90 0.97724
5.725-5.85GHz 28.15 0.65313 35.57 3.60579

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 27.46 0.55719 35.54 3.58096
5.25-5.35GHz 21.73 0.14894 29.97 0.99312
5.47-5.725GHz 21.72 0.14859 29.92 0.98175
5.725-5.85GHz 28.16 0.65464 35.58 3.61410

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 27157 0.57148 35.65 3.67282
5.25-5.35GHz 21.62 0.14521 29.86 0.96828
5.47-5.725GHz 21.36 0.13677 29.56 0.90365
5.725-5.85GHz 27.85 0.60954 35.27 3.36512
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 F,Tg’vtvi'r 'T_‘I’mr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_4TX
5180MHz Pass 3.93 20.55 20.73 20.69 20.51 26.64 30.00
5200MHz Pass 3.93 20.53 20.75 20.55 20.60 26.63 30.00
5240MHz Pass 3.93 20.67 20.62 20.72 20.70 26.70 30.00
5260MHz Pass 3.93 14.66 14.53 1457 14.44 20.57 23.89
5300MHz Pass 3.93 14.46 14.93 14.58 14.49 20.64 23.81
5320MHz Pass 3.93 14.10 15.11 14.49 14.40 20.56 23.84
5500MHz Pass 3.93 14.88 15.14 14.36 14.60 20.78 23.80
5580MHz Pass 3.93 14.75 15.18 14.46 14.74 20.81 23.80
5700MHz Pass 3.93 14.86 15.09 14.89 14.84 20.94 23.83
5720MHz Straddle 5.47-5.725GHz Pass 3.93 14.04 14.27 1391 13.87 20.05 22.66
5720MHz Straddle 5.725-5.85GHz Pass 3.93 8.08 7.89 7.94 7.59 13.90 30.00
5745MHz Pass 3.93 23.68 23.79 23.60 23.61 29.69 30.00
5785MHz Pass 3.93 2384 23.29 23.46 23.63 29.58 30.00
5825MHz Pass 3.93 2342 22.96 23.23 23.36 29.27 30.00
802.11ac VHT20_Nss1,(MCS0)_4TX
5180MHz Pass 3.93 20.81 21.12 2111 20.70 26.96 30.00
5200MHz Pass 3.93 20.75 21.24 20.98 20.73 26.95 30.00
5240MHz Pass 3.93 20.87 21.00 20.98 21.04 26.99 30.00
5260MHz Pass 3.93 14.83 14.83 14.87 14,57 20.80 23.98
5300MHz Pass 3.93 14.56 15.26 14.88 14,54 20.84 23.98
5320MHz Pass 3.93 14.54 15.23 14.68 14.79 20.84 23.98
5500MHz Pass 3.93 15.23 15.34 14.77 14.85 21.07 23.98
5580MHz Pass 3.93 15.25 15.22 14.46 14.89 20.99 23.99
5700MHz Pass 3.93 14.90 15.50 15.02 14.91 2111 23.98
5720MHz Straddle 5.47-5.725GHz Pass 3.93 1451 15.22 14.74 14.59 20.79 22.78
5720MHz Straddle 5.725-5.85GHz Pass 3.93 9.07 9.23 911 8.72 15.06 30.00
5745MHz Pass 3.93 23.19 23.39 2321 23.22 29.27 30.00
5785MHz Pass 3.93 24.06 23.39 23.71 23.87 29.79 30.00
5825MHz Pass 3.93 23.76 2341 23.44 23.65 29.59 30.00
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 3.93 20.26 20.29 20.23 20.04 26.23 30.00
5230MHz Pass 3.93 21.78 221 2215 22.05 28.07 30.00
5270MHz Pass 3.93 16.79 16.98 16.99 16.46 22.83 23.98
5310MHz Pass 3.93 16.86 17.25 16.86 16.51 22.90 23.98
5510MHz Pass 3.93 17.18 17.25 16.76 16.86 23.04 23.98
5550MHz Pass 3.93 16.94 17.21 16.88 16.82 22.99 23.98
5670MHz Pass 3.93 17.14 17.17 16.72 16.66 22.95 23.98
5710MHz Straddle 5.47-5.725GHz Pass 3.93 17.55 18.10 17.54 17.32 23.66 23.98
5710MHz Straddle 5.725-5.85GHz Pass 3.93 6.33 7.04 5.93 6.34 12.45 30.00
5755MHz Pass 3.93 23.16 22.87 23.13 23.06 29.08 30.00
5795MHz Pass 3.93 23.99 24.04 23.72 2355 29.85 30.00
802.11ac VHT80_Nss1,(MCS0)_4TX
SPORTON INTERNATIONAL INC. Page No. : 556 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

Mode Result DG Port 1 Port 2 Port 3 Port 4 F’T;\:/aelr PL‘I"’mvftr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5210MHz Pass 3.93 20.11 20.19 20.26 20.16 26.20 30.00
5290MHz Pass 3.93 17.92 17.89 18.16 17.73 23.95 23.98
5530MHz Pass 3.93 17.82 17.65 17.51 17.58 23.66 23.98
5610MHz Pass 3.93 17.69 17.75 17.81 17.30 23.66 23.98
5690MHz Straddle 5.47-5.725GHz Pass 3.93 18.02 18.07 17.79 17.54 23.88 23.98
5690MHz Straddle 5.725-5.85GHz Pass 3.93 4.29 455 3.74 4,04 10.19 30.00
5775MHz Pass 3.93 19.86 19.54 19.80 19.37 25.67 30.00
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5180MHz Pass 8.08 21.45 21.55 21.43 21.27 27.45 27.92
5200MHz Pass 8.08 21.49 21.50 21.47 21.39 27.48 27.92
5240MHz Pass 8.08 21.50 2161 21.65 21.63 27.62 27.92
5260MHz Pass 8.24 1551 15.33 15.48 14.78 21.31 21.74
5300MHz Pass 8.24 15.36 15.27 15.21 15.31 21.31 21.74
5320MHz Pass 8.24 15.00 15.17 15.37 15.25 21.22 21.74
5500MHz Pass 8.20 1558 15.71 15.65 15.79 21.70 21.78
5580MHz Pass 8.20 15.17 15.81 15.21 15.82 21.53 21.78
5700MHz Pass 8.20 15.06 15.22 15.42 15.38 21.29 21.78
5720MHz Straddle 5.47-5.725GHz Pass 8.20 14.42 14.56 1451 14.34 20.48 20.72
5720MHz Straddle 5.725-5.85GHz Pass 7.42 8.46 8.47 8.38 8.37 14.44 28,58
5745MHz Pass 7.42 21.96 22.09 22.19 22.05 28.09 2858
5785MHz Pass 7.42 21.97 222 22.23 22.12 28.15 28,58
5825MHz Pass 7.42 21.91 2217 22.19 21.99 28.09 28,58
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5190MHz Pass 8.08 21.25 21.69 21.41 21.39 27.46 27.92
5230MHz Pass 8.08 20.87 2157 21.18 21.49 27.31 27.92
5270MHz Pass 8.24 15.64 15.24 15.31 15.29 21.39 21.74
5310MHz Pass 8.24 15.91 15.84 15.85 15.21 21.73 21.74
5510MHz Pass 8.20 15.23 15.25 15.19 15.75 21.38 21.78
5550MHz Pass 8.20 14.95 15.07 15.13 15.12 21.09 21.78
5670MHz Pass 8.20 15.03 15.07 14.94 16.77 21.54 21.78
5710MHz Straddle 5.47-5.725GHz Pass 8.20 16.19 15.93 14.87 15.68 21.72 21.78
5710MHz Straddle 5.725-5.85GHz Pass 7.42 5.02 3.89 4.97 4.96 10.76 28,58
5755MHz Pass 7.42 2211 22.09 2213 2221 28.16 2858
5795MHz Pass 7.42 21.80 21.97 21.29 21.80 27.74 28.58
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5210MHz Pass 8.08 21.50 21.300 21.64 21.76 2157 27.92
5290MHz Pass 8.24 15.66 15.71 15.61 15.43 21.62 21.74
5530MHz Pass 8.20 15.38 14.86 1537 15.26 21.24 21.78
5610MHz Pass 8.20 15.41 15.24 15.35 15.34 21.36 21.78
5690MHz Straddle 5.47-5.725GHz Pass 8.20 15.12 15.23 15.18 15.24 21.21 21.78
5690MHz Straddle 5.725-5.85GHz Pass 7.42 1.70 1.46 1.49 150 7.56 2858
5775MHz Pass 7.42 21.98 21.62 21.93 21.79 27.85 2858
DG = Directional Gain; Port X = Port X output power
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802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ chFreq (s ! ; | Pt [~ ]
[s71GH: 0- ; : Port2 [
= =k Port3 [~
60MHz
REW 107 | pots [
1MHz =54
VEW 20
IMHz
Sweep Time 24
201ms =07
Detector Type -35-
RMS 40 i
CPBW 0 5 o
Ermmlig N — ’
L J| S0 ' ' i ' ' ' ' ' i | i '
563G 56856 569G 56956 5JG 57056 571G 57156 572G 57256 573G 57356 574G
;;TEOTSIPUWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
20.05 14.04 1427 1381 1387
802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s I [ Pt [~ ]
SSp.:iSGHz : ! Port2 [
Portd [~
40MH
RBW : | Portd ,7 J
1MHz
VBW
IMHz
Sweep Time
2.01ms
Detector Type
RMS , ! :
CPEW
20MHz ) ' ' ' 5
E J =50 i | | i | | | i | | | i | | i |
57156 57175G 572G 5.7225G 5.725G 5J275G 573G 5.7325G 5.735G 57375G 574G 574256 5745G 57475G 575G 575256 57556
SionTr??"’w Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
1390 8.8 789 794 759
802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freg 1 10+ | Portl W ]
5.71GHz g‘ ' Port2 [~/
Span -
Port3 [
60MHz -5-
REW 10- | Ports [~ 7]
1MHz 15-
VBW 20
IMHz 25—
Sweep Time e
2.01lms 35
Detector Type -
RMS
CPBW 45-
30MHz =g
\ J 55 ' | i ] \ | ' | i | | ]
563G 56856 569G 56956 5JG 57056 5716 57156 5726 53256 5736 57356 5746
g;’;ﬂ;ﬁt}?power Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
2020 1451 1522 1474 1459
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802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
( Ch Freq [ 10+ ! ! | Portl W ]
5735GHz 5i Ao oniam ; Port2 [/
= ’ ! ! Port3 [~/
o B Reetal™ )
1MHz -15- : :

VEW 30

SaMHzT_ 52,

2.01:15 jg:

Detector Type _

s >

e ]|

] | | | i | | | ] | | | i | | | |
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 5.J3G 5.7J325G 5.735G 5.7375G 574G 57425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [

PX=Port X Sum(dBrm) P1{dBm)  P2(dBm)  P3(dBm) P4(dBm)
15.05 9.07 923 911 872
802.11ac VHT40_Nss1,(MCSO0) 4TX AV Power
5710MHz Straddle 5.47-5.725GHz
s 1 > ' (a1 [
SSp.l:EIGHz 0- Port2 [
v | = Portd [~
ng\(nj\.rl\mZ =15 Portd [
1MHz 157
VBW 20
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
o
T0MHz 57 |——

50— I ) ' ' ' ! | ; ! | ! |
562G 563G 564G 565G 566G 567G 568G 569G 5TG 571G 572G 373G 574G 575G 5.76G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm]

23.66 17.55 1810 17.54 17.32

802.11ac VHT40_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
(TchFreq I 5 T S : | por1 [~ ]
5.735GHz 0- . ; Port2 [~/
,—lsmn 5o Port3 [
;SxHZ <15 Portd [
1MHz 15- )
VBW 30
si:g:': Time =
201ms ==
Detector Type 35
S| *
20MHz 57
\ | 50 , | , i . \ \ | | | | i , . | ,
57156 571756 5726 572256 57256 572756 5736 573256 5.735G 5.7375G 574G 5.74256 5745G 57475G 575G 5.7525G 57556
Sum=Total Power [
PX=Part X Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
1245 6323 704 593 634
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802.11ac VHT80_Nss1,(MCS0) 4TX AV Power
5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 57 : : | Portl W ]
3656k o= ; ; Port2 [
pan 5
300MHz 1 Port3 [~/
RBW 5. Lo
\};‘J\l’,ﬂ 20-
3MH: 257
Sweep Time -30-
2.01ms -35-
Detector Type 40—
RMS i :
CP BW <E L ro——
150MHz 0 '
\ J| 554 | | | '. | | | | | ! . | | | |
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 5JG 572G 574G 576G 578G 548G
;;TEOTSIPUWH Sum(dBm) P1(dBm) | P2(dBm)  P3(dBm) | P4{dBm)
2388 18.02 18.07 1779 1754
802.11ac VHT80 Nss1,(MCS0) 4TX AV Power
5690MHz Straddle 5.725-5.85GHz
s 1 > ! ! [ Pt [~ ]
5.735GHz 0+ S bt O : Port2 [~/
S:;h:HZ . Port3 [/
N -10- | Pomd [
1MHz 157 : :
VBW 20
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS 40- ! :
CPBW 0 )
20MHz 57 : o ! T
E J =50 i | | i | | | i | | | i | | i |
57156 571756 572G 572256 5.725G 57275G 573G 5J325G 5.735G 5.7375G 574G 574256 5745G 57475G 575G 575256 57556
SiTEoTr??'PM' Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
1018 4.9 455 374 404
802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
Ees W 5 . (port [ |
5.711GHz 0- Portz [~
,S:;I;Tl 5= Partd [
_10_
REW/ Portd [
1MHz 13- )
VBWY 30—
3hH
SweepZTime =
201 ==
Detector Type -35-]
RMS -40-
CP EW @
[z || e et
\ J| o -50-, | | i ! ! | | | i | | !
568G 56855 560G 56956 507G 57056 5716 57156 5726 57456 573G 57356 5746
gir:;;:t;wower SumidBrmy PLdBr)  P2(dBm)  P3(dBrm) | P4{dBm)
2048 14.42 14,56 1451 1434
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
[ chFreq (s . ! | P17
SSp.ZiSGHz : : Port2 [~
Port3 [~
40MHz
REM/ | Portt [
1MHz
WBWY
IMHz
Swreep Time
2.01ms
Detector Type
RS
CP BW
20MHz *
\ J| a0 | | ! i ! | ! ! | | | i | | | |
5.715G 571756 572G 572256 57256 572756 5.73G 573256 57356 5.7375G 574G 574255 5.745G 574756 5756 575256 5.755G
E;TEJ;‘;'PM Sum(dBm) P1(dBrm) | P2(dBm)  P3(dBm)  P4(dEm)
14,44 8.46 5.47 8.38 8.37
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
(TchFreq I 5 : R P 1 port1 [ ]
5.69GHz 0 : e Port2 [/
Sf:olﬂHz 1;_ -
RBW ey | pona [ |
1MHz -
VBW -
3MHz =i
Sweep Time =30
201ms -35-
Detector Type 40—
RMS i !
CPBW 5 :
T0MHz =05 i R
¥ < -SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 5656 566G 567G 568G 5606 57G 571G 572G 573G 574G 5756 576G
g;’;ﬂ;ﬁ?wower Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
2172 1619 1593 1487 1568
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
[[chfreq 1 5 e E [ pot1 [~ ]
5.7356Hz 0 R e - Port2 [/
Span 5
A0MHz -10- ::Drtj ”E
RBW ort
15- L J
Vlgf,rl -20-
3MH:z =
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS _
CPBW <5
20MHz =19
) " 57156 571756 5796 572956 57956 572756 575G 573256 57956 573756 574G 574256 57456 574756 556 575256 57556
g;’;ﬂ;ﬁt}?power Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
10.76 5.02 EE] 497 496
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[ chFreq 1 e i " pon1 [~
5.65GHz -5- Port2 [
,—lsmn -10- Port3 [~
;:SVMHZ 157 | Portd [
1MHz =1
VBW 25—
3MHz
Sweep Time £
201ms =2
Detector Type -40-
Sa | =
150MHz =5 i ! .
\ J| 85 | | | '. | | | | | | | | | | |
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 57G 572G 574G 576G 573G 586G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
2.2 1512 15.3 1518 15.24
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
(TchFreq o o [ Port1 W‘
|SS.?BSGH1 | S . Port2 [~/
,:OEI\:IT| -10- Portd [~
RBW 15- Portd [/
Vow ol
3MHz =i
Sweep Time 30
2.01ms
Detector Type =2
40 -
-
20MHz : oA AL
\ S0 | | | i | | | 1 | | | i | | | |
5715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5J325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
7.56 170 146 149 150
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FCC Test Report Report No. : FR760624AB

For set 5 antenna/ 4T2S
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 29.65 0.92257 34.72 2.96483
5.25-5.35GHz 23.71 0.23496 28.94 0.78343
5.47-5.725GHz 23.46 0.22182 28.67 0.73621
5.725-5.85GHz 29.96 0.99083 34.58 2.87078

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 29.83 0.96161 34.90 3.09030
5.25-5.35GHz 23.70 0.23442 28.93 0.78163
5.47-5.725GHz 23.88 0.24434 29.09 0.81096
5.725-5.85GHz 29.78 0.95060 34.40 2.75423

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 27.39 0.54828 32.46 1.76198
5.25-5.35GHz 2351 0.22439 28.74 0.74817
5.47-5.725GHz 23.71 0.23496 28.92 0.77983
5.725-5.85GHz 28.59 0.72277 3321 2.00411
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Result
Mode Resut | DG Port 1 Port2 Port3 Port 4 F,Tg’vtvi'r 'T_‘I’mr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5180MHz Pass 5.07 23.64 23.58 23.46 23.83 29.65 30.00
5200MHz Pass 5.07 23.56 23.31 23.64 23.86 29.62 30.00
5240MHz Pass 5.07 23.37 23.46 23.50 23.79 29.55 30.00
5260MHz Pass 5.23 17.54 17.76 17.30 17.73 23.61 23.98
5300MHz Pass 5.23 17.47 17.72 17.64 17.37 23.57 23.98
5320MHz Pass 5.23 17.39 17.91 17.97 17.45 23.71 23.98
5500MHz Pass 5.21 17.41 17.60 17.55 17.17 23.46 23.98
5580MHz Pass 5.21 17.39 17.26 17.26 17.40 23.35 23.98
5700MHz Pass 5.21 17.09 17.39 17.22 17.12 23.23 23.98
5720MHz Straddle 5.47-5.725GHz Pass 5.21 16.01 16.33 16.43 16.75 2241 22.93
5720MHz Straddle 5.725-5.85GHz Pass 4.62 10.84 10.48 11.14 11.08 16.91 30.00
5745MHz Pass 4.62 23.82 23.69 23.72 23.76 29.77 30.00
5785MHz Pass 4.62 23.50 23.21 23.69 23.51 29.50 30.00
5825MHz Pass 4.62 24.01 23.99 23.84 2391 29.96 30.00
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5190MHz Pass 5.07 21.08 21.76 21.81 21.91 27.67 30.00
5230MHz Pass 5.07 23.88 23.68 23.68 23.99 29.83 30.00
5270MHz Pass 5.23 17.83 17.43 17.65 17.79 23.70 23.98
5310MHz Pass 5.23 17,51 17.78 17.68 17.56 23.65 23.98
5510MHz Pass 5.21 17.87 17.48 17.84 17.47 23.69 23.98
5550MHz Pass 5.21 17.71 17.98 17.84 17.67 23.82 23.98
5670MHz Pass 5.21 17.64 17.50 17.33 17.16 23.43 23.98
5710MHz Straddle 5.47-5.725GHz Pass 5.21 17.71 18.18 18.01 17.52 23.88 23.98
5710MHz Straddle 5.725-5.85GHz Pass 4.62 6.33 5.92 5.99 6.11 12.11 30.00
5755MHz Pass 4.62 23.76 23.81 23.60 23.87 29.78 30.00
5795MHz Pass 4.62 23.14 2354 23.49 23.22 29.37 30.00
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5210MHz Pass 5.07 20.97 21.38 21.56 21.53 27.39 30.00
5290MHz Pass 5.23 17.68 17.41 17.56 17.28 2351 23.98
5530MHz Pass 5.21 17.63 17.51 17.75 17.27 23.56 23.98
5610MHz Pass 5.21 17.69 17.76 17.77 1753 23.71 23.98
5690MHz Straddle 5.47-5.725GHz Pass 5.21 17.64 17.12 17.35 17.23 23.36 23.98
5690MHz Straddle 5.725-5.85GHz Pass 4.62 3.73 313 3.76 3.20 9.49 30.00
5775MHz Pass 4.62 22.65 22.61 2241 22.59 28.59 30.00
DG = Directional Gain; Port X = Port X output power
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ chFreq 1 1e- 5 ! | Pt [~ ]
SS.TlGHz 37 ' Port2 [
I;‘;\:T| 0 Port3 [~
RBWW 1;: Lo
Ltz A5-
3MHz e
Sweep Time -25-
201ms -30-
Detector Type 35|
RMS i
CPBW -0
3AMHz S —— .
. 4 507 1 T i 1 1 1 1 1 i | | 1
568G 56856 569G 56056 576 57056 571G 57156 572G 57256 573G 57356 574G
;;TEOTSIPOWH Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
2241 16.01 16.33 16.43 1675
802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s I ; (a1 [
SSp.:iSGHz Port2 [
Portd [~
40MH
RBW - Portd [
1MHz
VBW
3MHz
Sweep Time
2.01ms
Detector Type
RMS
CPBW
20MHz . .
\ | 57156 571756 5726 572256 57356 572756 573G 573156 57356 573756 574G 574256 57456 ST4TSG 575G 575256 57556
S?CTEOT;?IPOWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
1691 10.84 10.48 1114 11.08
802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
(TchFreq I 3 - [ Pon1 [~ |
5.69GHz 0- Port2 [~/
Span 5
140MHz 10- :mj ,’E
REW ort
15- L J
Vlgf,rl -20-
3MHz ==
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS i
CPBW <2
T0MHz =5
¥ < _SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 5656 5666 567G 568G 560G S57G 571G 572G 513G 5746 575G 576G
g;’;ﬂ;.lft;wower Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
2388 17.71 18.18 1801 17.52
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
[ chFreq I : ! | Pt [~ ]
siiTaiSGHz : : Port2 [~/
Port3 [~
40MHz
RBW Portd [
1MHz )
VEW
IMHz
Sweep Time
201ms
Detector Type
RMS
CPBW
20MHz v
L J| S0 ' ' ' i ' ' ' ' i ' ' i ' ' i |
57156 5.7175G 572G 5.7225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 5.7525G 5755G
;;TEOTSIPOWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
1241 633 592 599 611
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[ Ch Freq |l 57 : : | Port1 W ]
5.656H: 0- : : Port2 [~/
S;oaolﬂHz 1;_ Port3 [
RBW :15_ | Port4 ,7 J
1MHz -
VBW :
3MHz =i
Sweep Time =30
2.01ms -35-
Detector Type 40—
RMS i :
CPBW - I L
150MHz 50— '
¥ < -SS_I I I 1 ' 1 1 1 1 1 I 1 1 ' 1 1 1 1
55G 552G 554G 556G 558G 556G 562G 564G 566G 568G 5JG 5726 574G 576G 578G 586G
S?CTE;??'P”W” Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
2336 1764 1712 1735 173
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
(TchFreq I 3 : : | por1 [~ ]
Ssp.?aiscHz D - iptbmtmd : ; Port2 [/
[owe | 5o Port3 [
;SxHZ <15 Portd [
1MHz 15+ [ i
VBW 30
IMH
Swee:Tirne =
201ms =07
Detector Type 35
RMS -40-
CPEW 0
20MHz 7 '
L J 50 ! | | i | | | ' i | | i | | i |
57156 571756 5726 572256 57256 572756 5736 573256 5.735G 5.7375G 574G 5.74256 5745G 57475G 575G 5.7525G 57556
g;’;ﬂ;ﬁ?wower Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
949 173 213 376 220
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For set 6 antenna/ 4T1S

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_4TX

5.15-5.25GHz 28.74 0.74817 31.22 1.32434
5.25-5.35GHz 22.90 0.19498 25.38 0.34514
5.47-5.725GHz 22.77 0.18923 25.25 0.33497
5.725-5.85GHz 29.60 0.91201 32.08 1.61436

802.11ac VHT20_Nss1,(MCS0)_4TX

5.15-5.25GHz 29.06 0.80538 31.54 1.42561
5.25-5.35GHz 2313 0.20559 25.61 0.36392
5.47-5.725GHz 23.10 0.20417 25.58 0.36141
5.725-5.85GHz 29.79 0.95280 32.27 1.68655

802.11ac VHT40_Nss1,(MCS0)_4TX

5.15-5.25GHz 28.63 0.72946 3111 1.29122
5.25-5.35GHz 23.83 0.24155 26.31 0.42756
5.47-5.725GHz 23.66 0.23227 26.14 0.41115
5.725-5.85GHz 29.35 0.86099 31.83 1.52405

802.11ac VHT80_Nss1,(MCS0)_4TX

5.15-5.25GHz 26.15 0.41210 28.63 0.72946
5.25-5.35GHz 23.95 0.24831 26.43 0.43954
5.47-5.725GHz 23.88 0.24434 26.36 0.43251
5.725-5.85GHz 2571 0.37239 28.19 0.65917

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 28.74 0.74817 32.87 1.93642
5.25-5.35GHz 23.59 0.22856 27.62 0.57810
5.47-5.725GHz 23.53 0.22542 27.48 0.55976
5.725-5.85GHz 29.97 0.99312 35.30 3.38844

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 29.77 0.94842 33.90 245471
5.25-5.35GHz 23.84 0.24210 27.87 0.61235
5.47-5.725GHz 23.97 0.24946 27.92 0.61944
5.725-5.85GHz 29.68 0.92897 35.01 3.16957

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 28.68 0.73790 3281 1.90985
5.25-5.35GHz 23.66 0.23227 27.69 0.58749
5.47-5.725GHz 23.89 0.24491 271.84 0.60814
5.725-5.85GHz 2957 0.90573 34.90 3.09030
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FCC Test Report

Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_4TX
5180MHz Pass 248 2115 21.20 21.28 20.85 27.14 30.00
5200MHz Pass 2.48 23.07 22.78 22.63 22.36 28.74 30.00
5240MHz Pass 248 22.86 22.50 22,61 22.86 28.73 30.00
5260MHz Pass 248 16.68 16.40 16.78 16.07 22.51 23.84
5300MHz Pass 2.48 16.36 16.72 16.55 16.17 22.48 23.92
5320MHz Pass 2.48 16.80 17.18 16.90 16.60 22.90 23.79
5500MHz Pass 248 16.76 16.98 16.76 16.47 22.77 23.85
5580MHz Pass 248 16.59 16.94 16.76 16.68 22.77 23.80
5700MHz Pass 2.48 16.46 16.75 16.29 16.04 2241 23.85
5720MHz Straddle 5.47-5.725GHz Pass 248 16.32 16.73 16.22 16.03 22.35 22.65
5720MHz Straddle 5.725-5.85GHz Pass 248 9.43 9.22 9.32 8.50 15.15 30.00
5745MHz Pass 2.48 2347 2347 23.44 2331 29.44 30.00
5785MHz Pass 2.48 23.95 23.40 23.45 23.50 29.60 30.00
5825MHz Pass 248 2332 23.23 23.06 2317 29.22 30.00
802.11ac VHT20 Nss1,(MCS0) 4TX
5180MHz Pass 248 21.07 21.16 21.39 20.97 21.17 30.00
5200MHz Pass 248 2331 23.06 22.94 22.79 29.05 30.00
5240MHz Pass 248 22.92 22.83 2311 23.30 29.06 30.00
5260MHz Pass 2.48 16.86 16.59 16.96 16.52 22.76 23.98
5300MHz Pass 248 16.64 16.90 16.81 16.53 22.74 23.98
5320MHz Pass 248 16.82 17.46 17.13 17.02 23.13 23.98
5500MHz Pass 2.48 17.09 17.31 17.01 16.89 23.10 23.98
5580MHz Pass 248 16.86 17.18 17.07 17.02 23.05 23.99
5700MHz Pass 248 16.70 16.97 16.47 16.22 22.62 23.98
5720MHz Straddle 5.47-5.725GHz Pass 2.48 16.63 16.92 16.54 16.35 22.64 22.71
5720MHz Straddle 5.725-5.85GHz Pass 248 10.17 10.14 10.21 9.39 16.01 30.00
5745MHz Pass 248 23.60 23.90 23.84 23.70 29.78 30.00
5785MHz Pass 248 24.06 23.39 2371 23.87 29.79 30.00
5825MHz Pass 2.48 23.76 2341 23.44 23.65 29.59 30.00
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 248 21.05 20.86 21.10 2051 26.91 30.00
5230MHz Pass 2.48 22.55 22.64 22.73 2251 28.63 30.00
5270MHz Pass 248 17.90 17.79 18.03 17.42 2381 23.98
5310MHz Pass 248 17.74 18.06 17.97 17.42 23.83 23.98
5510MHz Pass 2.48 17.72 17.91 17.46 17.30 23.62 23.98
5550MHz Pass 248 17.72 17.74 17.53 17.24 23.58 23.98
5670MHz Pass 248 17.73 17.74 17.35 17.26 23.55 23.98
5710MHz Straddle 5.47-5.725GHz Pass 248 17.55 18.10 17.54 17.32 23.66 23.98
5710MHz Straddle 5.725-5.85GHz Pass 2.48 6.33 7.04 5.93 6.34 12.45 30.00
5755MHz Pass 248 22.45 22.64 22.55 22.42 28.54 30.00
5795MHz Pass 248 2359 23.39 23.14 2317 29.35 30.00
802.11ac VHT80_Nss1,(MCS0) 4TX
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Mode Result DG Port 1 Port 2 Port 3 Port 4 Jg\:/aelr F;_ci)rv;ﬁr
5210MHz Pass 2.48 20.23 20.00 20.29 19.98 26.15 30.00
5290MHz Pass 248 17.92 17.89 18.16 17.73 23.95 23.98
5530MHz Pass 2.48 17.82 17.65 17,51 17.58 23.66 23.98
5610MHz Pass 2.48 17.69 17.75 17.81 17.30 23.66 23.98
5690MHz Straddle 5.47-5.725GHz Pass 248 18.02 18.07 17.79 17.54 23.88 23.98
5690MHz Straddle 5.725-5.85GHz Pass 2.48 4.29 4.55 3.74 4.04 10.19 30.00
5775MHz Pass 2.48 19.69 19.88 19.74 19.44 25.71 30.00
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5180MHz Pass 4.13 22.75 22.73 22.65 22.76 28.74 30.00
5200MHz Pass 4.13 22.71 22.80 22.23 2297 28.71 30.00
5240MHz Pass 413 22.78 22.65 22.37 22.86 28.69 30.00
5260MHz Pass 4.03 17.53 17.20 17.67 17.74 23.56 23.98
5300MHz Pass 4.03 16.47 17.78 17.65 17.46 23.39 23.98
5320MHz Pass 4.03 17.18 18.12 17.55 17.38 23.59 23.98
5500MHz Pass 3.95 17.53 17.50 17.54 17.46 23.53 23.98
5580MHz Pass 3.95 17.717 17.79 17.45 16.91 23.51 23.98
5700MHz Pass 3.95 17.24 17.56 17.22 15.76 23.02 23.98
5720MHz Straddle 5.47-5.725GHz Pass 3.95 16.76 16.68 16.79 16.66 22.74 22.94
5720MHz Straddle 5.725-5.85GHz Pass 5.33 10.97 10.78 10.82 10.99 16.91 30.00
5745MHz Pass 5.33 23.98 23.91 23.95 2397 29.97 30.00
5785MHz Pass 5.33 2421 2391 23.72 23.96 29.97 30.00
5825MHz Pass 5.33 24.01 23.99 23.84 2391 29.96 30.00
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5190MHz Pass 4.13 2281 22.65 22.84 22.69 28.77 30.00
5230MHz Pass 4.13 23.79 23.63 23.79 23.80 29.77 30.00
5270MHz Pass 4.03 17.80 17.66 17.95 17.88 23.84 23.98
5310MHz Pass 4.03 17.76 18.04 17.98 16.87 23.71 23.98
5510MHz Pass 3.95 18.10 18.18 17.66 17.72 23.94 23.98
5550MHz Pass 3.95 18.11 18.18 17.69 17.81 23.97 23.98
5670MHz Pass 3.95 18.02 17.74 17.39 17.71 23.74 23.98
5710MHz Straddle 5.47-5.725GHz Pass 3.95 17.93 18.14 17.84 17.86 23.96 23.98
5710MHz Straddle 5.725-5.85GHz Pass 5.33 6.48 6.86 5.68 6.47 12.41 30.00
5755MHz Pass 5.33 22.62 24.18 24.01 22.85 29.49 30.00
5795MHz Pass 5.33 22.81 23.98 23.98 23.78 29.68 30.00
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5210MHz Pass 413 22.40 22.69 22.66 22.88 28.68 30.00
5290MHz Pass 4.03 17.62 17.62 17.79 17,51 23.66 23.98
5530MHz Pass 3.95 17.84 17.45 17.37 17.67 23.61 23.98
5610MHz Pass 3.95 17.98 17.70 17.68 17.70 23.79 23.98
5690MHz Straddle 5.47-5.725GHz Pass 3.95 18.06 17.86 17.55 17.99 23.89 23.98
5690MHz Straddle 5.725-5.85GHz Pass 5.33 3.46 3.95 3.20 4.23 9.75 30.00
5775MHz Pass 5.33 23.87 23.32 23.40 23.60 29.57 30.00
DG = Directional Gain; Port X = Port X output power
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802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ chFreq 1 1e- 5 5 | Pt [~ ]
SE;].Z]r;GHz ;: ; Port2 [~/
Port3 [~
60MHz 5o
RBWW - Lo
1MHz 15
VBW =59
3MHz e
Sweep Time -25-
201ms -30-
Detector Type 35|
RMS .
CPBW -0
3AMHz B . .
\ J 50 I | i ! ! | I | i | | |
568G 56856 569G 56956 57G 57056 571G 5JI56  5J2G 57356 573G 57356 5J4G
;;TEDTSIPUWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
2235 1632 1673 1622 1603
802.11a_(6Mbps)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s [ - ! ! [ Pt [~ ]
oy W - ] '
SSp.:iSGHz ;: it i Port2 [~/
40MHz e Port3 [~
RBW < | Portd [ |
3MHz =
Sweep Time -25-
2.01ms -30-
Detector Type 35—
RMS _ ! !
CPBW =z 5 |
ez 55 ——
| 57156 571756 5726 572256 57356 572756 573G 573156 57356 573756 574G 574256 57456 ST4T5G 575G 575256 57556
S?CTEDTS'PM Sum(dBrm) P1(dBrm) P2(dBm) P3(dBm) P4(dBm)
1515 9.43 922 932 8.50
802.11ac VHT20_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
(TchFreq [ - ; . [ pot1 [~ ]
Ssp.Ta]r;GHz ;: el ! Port2 [/
60MHz 5- Port2 ||E
RBW H H Portd
-10- ! ! L )
\m:cz 154 { {
3MHz =
Sweep Time -25-
2.01ms 30|
Detector Type 35—
RMS i :
CPBW e !
‘ | TseB6 5656 569G 56856 5IG  SASG 576 575G 5726 57356 5736 573G 56
;;T;Jg?lpower Sum(dBm) P1(dBm) P2(dBm) P3(dBm) P4(dBm)
2263 1663 1692 1654 1635
SPORTON INTERNATIONAL INC. Page No. : 570 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

802.11ac VHT20_Nss1,(MCS0) 4TX AV Power
5720MHz Straddle 5.725-5.85GHz
(renees [ 10- 5 5 | por2 [~ ]
W 3 h'w-" .E i : Port 2 W
S:OEI\:HZ U_ 5 : Port3 [~/
REW 1;: | Potd [
e ||| 27
Sweep Time -25-
[200ms || z0-
Detector Type 35|
B ||
20MHz Sl i * .

50, : . , i . . , , | } . i . . | .
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 5.J3G 5.7J325G 5.735G 5.7375G 574G 57425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

16.01 1017 1014 10.21 9.39

802.11ac VHT40_Nss1,(MCSO0)_4TX
5710MHz Straddle 5.47-5.725GHz

Ch Freq 57 ' [ Portl |/ ]
5.69GHz 0- Port2 [/
Span 5-
,W Port3 |
RBW 10 Portd
1MHz <=
VBW 20
3MHz |
Sweep Time =
201ms =09
Detector Type -35-
RMS -40 -
CPBW
T0MHz #3 ki :
L < -SO_I " 1 1 1 ! 1 ] 1 1 ] 1 I ! 1 1 1 1
562G 563G 564G 565G 566G 567G 568G 569G 571G 571G 572G 573G 574G 575G 576G
Sums=Total Power [
PX=Port X Sum(dBrm) P1(dBm)  P2(dBm) P3(dBm) P4{dBm)
23.66 17.55 1810 17.54 1732
802.11ac VHT40_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
[T Freq 1 54 NTSPT S ' 1 b1 [~ |
5.735GHz 0- ! : Port2 [
Span 5 PUrtB [~
40MHz °
REW -10- Port 4
1MHz =4
VBW 20—
3MHz _
Sweep Time =
201ms =09
Detector Type -35-
RMS -40-
CPBW
20MHz Nl :
L |50 1 | | i | | | i | | 1 i 1 | 1 |
5.715G 57175G 572G 5.7225G 5.725G 57275G 573G 57325G 5.735G 5.7375G 574G 5.7425G 5745G 57475G 575G 5.7525G 5.755G
Sum=Total Power |
PH=Port X Sum(dBm) P1(dBm)  P2(dBrm)  P3(dBm) P4{dBm)
1245 633 7.04 593 6.34
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802.11ac VHT80_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 57 : : | Portl W ]
SE;].SiGHz 2: ; Port2 [~/
300MHz 1 Port3 [~/
,RBW—l 15- | Portd |_
1MHz
VBW -20-
3MH: 257
Sweep Time -30-
201ms -35-
Detector Type 40—
RMS i :
CP BW <E L ro——
150MHz 0 '
\ J| 55 | | ! L | ! ] ] | ! » | | | |
556 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 5726 574G 576G 578G 586G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
2388 18.02 18.07 17.79 17.54
802.11ac VHT80 Nss1,(MCS0) 4TX AV Power
5690MHz Straddle 5.725-5.85GHz
s 1 > ! ! [ Pt [~ ]
5.735GHz 0+ S bt O : Port2 [~/
Span 5 Port3 W
40MH | |
RBW 107 | Pora [
1MHz 15- 7 7
VBW 30—
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS 40~ | :
CPEW 0 .
20MHz 57 : o ! T
E J =50 i | | i | | | i | | | i | | i |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
10.18 4.9 455 374 404
802.11ac VHT20-BF_Nss1,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ Ch Freq [ 10- I I ] Port1 W ]
[s71GH: ;‘ i ' Port2 [/~
pan =
Port3 [
50MHz =
RBW -10-] | Portd |_‘
1MHz -15-]
VBW 20~
3MHz 75+
Sweep Time _
201ms 22_
Detector Type 740_
Chow 45
30MHz =14
L J 55 ! | i | | | | | i | ! |
568G 56856 569G 56956 576G 57056 571G 57156 572G 57256 573G 57356 574G
Sum=Total Power [
PX=Port X Sum(dBm) PL(dBm) P2(dBm) P3(dEm) P4(dBm)
2274 16.76 16.68 16.79 16.66
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Sums=Total Power [
PX=Port X

Sum(dBm) P1(dBm) | P2(dBm)
1691 10.97 10.78

P3(dBm) | P4(dBm)
1082 1099

50, , \ \ i , \ \ : | , \ i ) e )
57156 571756 572G 572356 5.725G 572756 573G 5.7325G 5.J35G 5.7375G 574G 574256 5745G 574756 575G 575256 57556

802.11ac VHT20-BF _Nss1,(MCS0) 4TX AV Power
5720MHz Straddle 5.725-5.85GHz
[ chFreq 1 1e- | L | [ pon1 [~ |
[s7356mz | - e ! Port2 [/
RBW 1;: Lo
Ltz 15~
3MHz e
Sweep Time -25-
[200ms || z0-
Detector Type 35|
B || o
20MHz < i + . .

802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5710MHz Straddle 5.47-5.725GHz

Ch Freq 57 [ Portl |/ ]
569GHz 0 Port2 [
Span 5|
140MHz 10 Port3 |
RBW - Portd
1MHz
VBW =
3MHz 85d
Sweep Time =30
201ms -35-
Detector Type 40—
RMS i
CPBW 5 " ;
[70MHz [ =2 :
L -SS_I 1 1 1 ' 1 ] 1 1 ] 1 I ' 1 1 1 1
562G 563G 564G 565G 566G 567G 568G 569G 571G 571G 572G 573G 574G 575G 576G
Sums=Total Power [
PX=Port X Sum(dBrm) P1(dBm)  P2(dBm) P3(dBm) P4{dBm)
2396 17.93 1814 1734 1736
802.11ac VHT40-BF_Nss1,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
[Ten Freq N == rrrrermrrorevomn [ por1 [ |
5.735GHz 0 Port2 [
Span 5-
’W‘ Port3 |
REW 107 Port4
1MHz ===
VBW 30
3MHz i
Sweep Time =
201ms <09
Detector Type 35
RMS -40-
CP BW
20MHz Nl st
. J S0 1 | | i | | | 1 | | 1 i | | i |
5.715G 5.7175G 5.72G 5.7225G 5.725G 5.7275G 5.73G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBr)  P2{dBr) P3(dBm) P4{dBm)]
1241 6.48 6.86 5.68 647
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 57 : [ Portl W ]
3656k 0- ; Port2 [/
pan 5
300MHz 1 Port3 [~/
RBW 5. Lo
1MHz
VBW ==
3MHz =i
Sweep Time -30-
201ms -35-
Detector Type 40—
CPBw . ———
’W‘ _50 — e
\ S | | | C | ' ] ' | ] .' | | | '
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 5726 574G 576G 578G 5EG
Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2{dBm} P3{dBm) P4(dBm)]
23.89 18.06 17.86 17.55 17.99
802.11ac VHT80-BF_Nss1,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
s 1 > ! (a1 [
Ss.BscHz Port2 [
pan
o | Portd [~
;SmHZ Portd [
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type
P )
20MHz iy ':' " Ly
. S0 1 1 | i 1 | | 1 | | 1 i | 1 ' |
5.715G 57175G 572G 5.7225G 5.725G 57275G 5.J3G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G
Sums=Total Power [
PX=Port X Sum(dBm) P1{dBrm) P2(dBm} P3(dBm) P4(dBm)
9.75 346 385 3.20 4.23
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For set 6 antenna/ 4T2S
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 29.65 0.92257 30.90 1.23027
5.25-5.35GHz 23.71 0.23496 24.81 0.30269
5.47-5.725GHz 23.46 0.22182 24.42 0.27669
5.725-5.85GHz 29.96 0.99083 32.36 1.72187

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 29.83 0.96161 31.08 1.28233
5.25-5.35GHz 23.70 0.23442 24.80 0.30200
5.47-5.725GHz 23.88 0.24434 24.84 0.30479
5.725-5.85GHz 29.78 0.95060 32.18 1.65196

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5.15-5.25GHz 28.49 0.70632 29.74 0.94189
5.25-5.35GHz 2351 0.22439 24,61 0.28907
5.47-5.725GHz 23.71 0.23496 24.67 0.29309
5.725-5.85GHz 29.63 0.91833 32.03 159588
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\lilr F;-c:rv;ir
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5180MHz Pass 1.25 23.64 23.58 23.46 23.83 29.65 30.00
5200MHz Pass 1.25 23.56 23.31 23.64 23.86 29.62 30.00
5240MHz Pass 1.25 2337 23.46 23.50 23.79 29.55 30.00
5260MHz Pass 1.10 17.54 17.76 17.30 17.73 23.61 23.98
5300MHz Pass 1.10 17.47 17.72 17.64 17.37 23,57 23.98
5320MHz Pass 1.10 17.39 17.91 17.97 17.45 23.71 23.98
5500MHz Pass 0.96 17.41 17.60 17.55 17.17 23.46 23.98
5580MHz Pass 0.96 17.39 17.26 17.26 17.40 23.35 23.98
5700MHz Pass 0.96 17.09 17.39 17.22 17.12 23.23 23.98
5720MHz Straddle 5.47-5.725GHz Pass 0.96 16.01 16.33 16.43 16.75 22.41 22.93
5720MHz Straddle 5.725-5.85GHz Pass 2.40 10.84 10.48 11.14 11.08 16.91 30.00
5745MHz Pass 2.40 23.82 23.69 23.72 23.76 29.77 30.00
5785MHz Pass 2.40 2350 23.21 23.69 2351 29.50 30.00
5825MHz Pass 2.40 24.01 23.99 23.84 2391 29.96 30.00
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5190MHz Pass 1.25 2251 22.88 22,72 22.42 28.66 30.00
5230MHz Pass 1.25 23.88 23.68 23.68 23.99 29.83 30.00
5270MHz Pass 1.10 17.83 17.43 17.65 17.79 23.70 23.98
5310MHz Pass 1.10 1751 17.78 17.68 17.56 23.65 23.98
5510MHz Pass 0.96 17.87 17.48 17.84 17.47 23.69 23.98
5550MHz Pass 0.96 17.71 17.98 17.84 17.67 23.82 23.98
5670MHz Pass 0.96 17.64 17.50 17.33 17.16 23.43 23.98
5710MHz Straddle 5.47-5.725GHz Pass 0.96 17.71 18.18 18.01 17.52 23.88 2398
5710MHz Straddle 5.725-5.85GHz Pass 240 6.33 5.92 5.99 6.11 12.11 30.00
5755MHz Pass 2.40 23.76 23.81 23.60 23.87 29.78 30.00
5795MHz Pass 2.40 23.14 23.54 23.49 2322 29.37 30.00
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5210MHz Pass 1.25 22.33 22.54 22.59 22.42 28.49 30.00
5290MHz Pass 1.10 17.68 17.41 17.56 17.28 2351 23.98
5530MHz Pass 0.96 17.63 17.51 17.75 17.27 23.56 23.98
5610MHz Pass 0.96 17.69 17.76 17.77 1753 23.71 23.98
5690MHz Straddle 5.47-5.725GHz Pass 0.96 17.64 17.12 17.35 17.23 23.36 23.98
5690MHz Straddle 5.725-5.85GHz Pass 240 3.73 313 3.76 3.20 9.49 30.00
5775MHz Pass 2.40 23.68 23.57 23.48 23.69 29.63 30.00
DG = Directional Gain; Port X = Port X output power
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ chFreq 1 1e- 5 ! | Pt [~ ]
SS.TlGHz 37 ' Port2 [
I;‘;\:T| 0 Port3 [~
RBWW 1;: Lo
Ltz A5-
3MHz e
Sweep Time -25-
201ms -30-
Detector Type 35|
RMS i
CPBW -0
3AMHz S —— .
. 4 507 1 T i 1 1 1 1 1 i | | 1
568G 56856 569G 56056 576 57056 571G 57156 572G 57256 573G 57356 574G
;;TEOTSIPOWH Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
2241 16.01 16.33 16.43 1675
802.11ac VHT20-BF_Nss2,(MCS0)_4TX AV Power
5720MHz Straddle 5.725-5.85GHz
s I ; (a1 [
SSp.:iSGHz Port2 [
Portd [~
40MH
RBW - Portd [
1MHz
VBW
3MHz
Sweep Time
2.01ms
Detector Type
RMS
CPBW
20MHz . .
\ | 57156 571756 5726 572256 57356 572756 573G 573156 57356 573756 574G 574256 57456 ST4TSG 575G 575256 57556
E?CTE;??"’M Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
1691 10.84 10.48 1114 11.08
802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.47-5.725GHz
(TchFreq I 3 - [ Pon1 [~ |
5.69GHz 0- Port2 [~/
Span 5
140MHz 10- :mj ,’E
REW ort
15- L J
Vlgf,rl -20-
3MHz ==
Sweep Time -30-
2.01ms 35|
Detector Type 40—
RMS i
CPBW <2
T0MHz =5
¥ < _SS_I 1 1 1 ' 1 1 1 1 1 1 I ' 1 1 1 1
562G 563G 564G 5656 5666 567G 568G 560G S57G 571G 572G 513G 5746 575G 576G
g;’;ﬂ;.lft;wower Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
2388 17.71 18.18 1801 17.52
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX AV Power
5710MHz Straddle 5.725-5.85GHz
[ chFreq I : ! | Pt [~ ]
siiTaiSGHz : : Port2 [~/
Port3 [~
40MHz
REW Port4 l_
1MHz )
VBW
3MHz
Sweep Time
201ms
Detector Type
RMS
CPBW
20MHz '
L J| S0 ' ' ' i ' ' ' ' i ' ' i ' ' i |
5715G 57175G 572G 5.7225G 5.725G 5.7275G 573G 5.J325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
;;TEOTSIPOWH Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
1211 6.33 592 5.99 611
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.47-5.725GHz
[ Ch Freq |l 57 : : | Port1 W ]
5.656H: 0- : : Port2 [~/
S;oaolﬂHz 1;_ Port3 [
RBW ey | pona [ |
1MHz -
VBW -
3MHz =i
Sweep Time =30
2.01ms -35-
Detector Type 40—
RMS i !
CPBW - I L
[0z ||| S0 sty '
¥ < -SS_I I I 1 ' 1 1 1 1 1 I 1 1 ' 1 1 1 1
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 576G 572G 574G 576G 573G 586
E?CTE;??'P”W” Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
23.36 17.64 1712 1735 1723
802.11ac VHT80-BF_Nss2,(MCS0)_4TX AV Power
5690MHz Straddle 5.725-5.85GHz
(TchFreq I 3 : : | por1 [~ ]
Ssp.?aiscHz D - iptbmtmd : ; Port2 [/
[owe | 5o Port3 [
;SxHZ <15 Portd [
1MHz 15+ [ i
VBW 30—
3MH
Swee:Tirne =
201ms =07
Detector Type 35
RMS 40~
CPBW 0
20MHz 7 '
L J 50 ! | | i | | | ' i | | i | | i |
57156 571756 572G 572256 5.725G 5.7275G 573G 573256 5.735G 5.7375G 5746 5.7425G 5745G 5.7475G 575G 575256 57556
g;’;ﬂ;ﬁ?wower Sum(dBm) P1(dBm) P2(dBm)  P3(dBm)  P4(dBm)
949 ERE] 313 376 3.20
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For Radio 3
For set 2 antenna
Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_1TX
5.15-5.25GHz 22.87 0.19364 29.24 0.83946
5.25-5.35GHz 2313 0.20559 29.50 0.89125
5.47-5.725GHz 22.16 0.16444 28.53 0.71285
5.725-5.85GHz 22.11 0.16255 28.48 0.70469
802.11ac VHT20_Nss1,(MCS0)_1TX
5.15-5.25GHz 22.90 0.19498 29.27 0.84528
5.25-5.35GHz 23.41 0.21928 29.78 0.95060
5.47-5.725GHz 22.22 0.16672 28,59 0.72277
5.725-5.85GHz 22.22 0.16672 28.59 0.72277
802.11ac VHT40_Nss1,(MCS0)_1TX
5.15-5.25GHz 19.43 0.08770 25.80 0.38019
5.25-5.35GHz 21.38 0.13740 21.75 0.59566
5.47-5.725GHz 22.00 0.15849 28.37 0.68707
5.725-5.85GHz 22.02 0.15922 28.39 0.69024
802.11ac VHT80_Nss1,(MCS0)_1TX
5.15-5.25GHz 13.08 0.02032 19.45 0.08810
5.25-5.35GHz 10.31 0.01074 16.68 0.04656
5.47-5.725GHz 21.94 0.15631 28.31 0.67764
5.725-5.85GHz 19.45 0.08810 25.82 0.38194
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Result
Mode Result DG Port 1 Total Power Power Limit
(dBi) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_1TX
5180MHz Pass 6.37 20.01 20.01 29.63
5200MHz Pass 6.37 22.87 22.87 29.63
5240MHz Pass 6.37 19.24 19.24 29.63
5260MHz Pass 6.37 2313 2313 23.61
5300MHz Pass 6.37 22.01 22.01 2361
5320MHz Pass 6.37 19.37 19.37 2361
5500MHz Pass 6.37 18.82 18.82 23.61
5580MHz Pass 6.37 22.16 22.16 23.61
5700MHz Pass 6.37 16.78 16.78 2361
5720MHz Straddle 5.47-5.725GHz Pass 6.37 21.37 21.37 23.61
5720MHz Straddle 5.725-5.85GHz Pass 6.37 15.37 15.37 29.63
5745MHz Pass 6.37 2211 2211 29.63
5785MHz Pass 6.37 22.10 22.10 29.63
5825MHz Pass 6.37 21.98 21.98 29.63
802.11ac VHT20_Nss1,(MCS0)_1TX
5180MHz Pass 6.37 20.05 20.05 29.63
5200MHz Pass 6.37 22.90 22.90 29.63
5240MHz Pass 6.37 19.39 19.39 29.63
5260MHz Pass 6.37 2341 2341 2361
5300MHz Pass 6.37 22.03 22.03 23.61
5320MHz Pass 6.37 19.39 19.39 2361
5500MHz Pass 6.37 18.88 18.88 2361
5580MHz Pass 6.37 2222 22.22 2361
5700MHz Pass 6.37 16.80 16.80 2361
5720MHz Straddle 5.47-5.725GHz Pass 6.37 21.64 21.64 2361
5720MHz Straddle 5.725-5.85GHz Pass 6.37 16.12 16.12 29.63
5745MHz Pass 6.37 22.22 22.22 29.63
5785MHz Pass 6.37 2214 2214 29.63
5825MHz Pass 6.37 22.00 22.00 29.63
802.11ac VHT40_Nss1,(MCS0)_1TX
5190MHz Pass 6.37 13.94 13.94 29.63
5230MHz Pass 6.37 19.43 19.43 29.63
5270MHz Pass 6.37 21.38 21.38 2361
5310MHz Pass 6.37 1358 1358 2361
5510MHz Pass 6.37 14.55 14.55 2361
5550MHz Pass 6.37 20.83 20.83 2361
5670MHz Pass 6.37 18.75 18.75 23.61
5710MHz Straddle 5.47-5.725GHz Pass 6.37 22.00 22.00 23.61
5710MHz Straddle 5.725-5.85GHz Pass 6.37 11.72 11.72 29.63
5755MHz Pass 6.37 20.78 20.78 29.63
5795MHz Pass 6.37 22.02 22.02 29.63
802.11ac VHT80_Nss1,(MCS0)_1TX
5210MHz Pass 6.37 13.08 13.08 29.63
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Mode Result DG Port 1 Total Power Power Limit
5290MHz Pass 6.37 10.31 10.31 2361
5530MHz Pass 6.37 12.36 12.36 23.61
5610MHz Pass 6.37 19.29 19.29 2361
5690MHz Straddle 5.47-5.725GHz Pass 6.37 21.94 21.94 2361
5690MHz Straddle 5.725-5.85GHz Pass 6.37 7.90 7.90 29.63
5775MHz Pass 6.37 19.45 19.45 29.63

DG = Directional Gain; Port X = Port X output power
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802.11a (6Mbps)_1TX
5720MHz Straddle 5.47-5.725GHz

AV Power

Ch Freq

5.71GHz

Span

fillhAHz

REM
1WHz
WEBMY
IMHz
Swreep Time
2.01ms
Detector Type

Rhis

CPBW

30kAHz

15+ T

30, | ' i i
568G 56856 569G 56955 5.7G

Surm=Tatal Power [

PX=Part X Sum{dBm) P1{dBm)

21.37 2137

| pom1 [~

. ' . . i | | |
5.705G 571G 5.715G 572G 57256 5,730 5.735G 5.74G

802.11a_(6Mbps)_1TX
5720MHz Straddle 5.725-5.85GHz

AV Power

Ch Freq 157 ]

5.735GHz

Span

40kAHz

REW
1Hz
WEW

IHz

Sweep Tirne
2.01rms
Detector Type

RMS

CP B

20MHz

Surm=Total Power [

PX=Port ¥ SumidBrn) P1(dBrm)

15.37 15.37

5| ' ' ' i ' ' ' ' | ' ' i ' ' \ !
5.715G 5.7175G 5.72G 5.7225G 5.725G 5.7273G 573G 5.7315G 5.735G 5.7375G 5.74G 574255 5.745G 5.7475G 573G 5.7525G 5.755G

| Pt [~

802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.47-5.725GHz
Ees I = T | forr [~ ]
5.71GHz i ] ’
Span
oz || s
REMY
1MHz -
VB
IMHz 55
Sweep Tirne
01rms 10
Detector Type 15—
e ~
\ N , ' i ] ' | ] | i | | ]
SA9G S.6R5G G696 56956 SG S705G  STI6 STISG 573 57356 573G 57396 574G
Sum=Total Power [
P=Port X SumidBm) P1{dBrm)
2164 2164
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802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.725-5.85GHz

Ch Freq 15- I I Partl [
5,7356Hz ; : ’

Span

40hAHz

REM
1WHz
WEBMY
IMHz
Swreep Time
2.01ms
Detector Type

Rhis

CPBW

20kAHz

25 y ' ' i ' ' ' ' | g ' i | ' | !
5.715G 571756 572G 5,7225G 5.725G 572736 573G 5.7325G 5.735G 5.7375G 574G 574256 5.745G 5.7475G 575G 5.7535G 575506

Surm=Tatal Power [

Px=Port ¥ SumidBr) P1(dBrm)
16.12 16.12
802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
5710MHz Straddle 5.47-5.725GHz
e, I ; ; | pat1 [~
SS.ﬁQGHz 5 : ; ] ’
]ZUMHZ 0-
REY
1MHz -5-
WBYY
DT
Saeep Time o
2.01rms
Detector Type 20—
Chaw -
TOrAHz

== ' ' I ' ' ' ! ! I ! ! |
G626 563G 564G 565G GE6G 567G 568G 560G 576 5716 572G 573G 574G 575G 576G

Surm=Total Power [

PX=Part X Sum{dBrn) P1(dBrm)
22,00 22.00
802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
5710MHz Straddle 5.725-5.85GHz
s [ 1 ; | Pt [~
SS.TBSGHZ i~ ! ! L J
pan 4-
40MHz 5
REWY o
IMHz e
VB
3MHz =
Sweep Tirne -hi—
2.01ms .
Detector Type 10—
|
EX :14'

. . | | i | | | | ‘ | | i | | ‘ .
5.715G 571756 5.72G 5.72206G 5.725G 572756 5.73G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Surm=Tatal Power [

PX=Part X SumidBrm) P1(dBrm)
172 1172
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PH=Port X

Surm=Tatal Power [

-

Sumi{dBim) P1(dBm)
7194 71494

802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5690MHz Straddle 5.47-5.725GHz
[TehFreq 1| R ; | [~ ]
[se56He 5- ) ’
SPDDMHZ 1
REW -5~
MHz -
B
IMHz 13-
Swreep Time 30—
2.01ms
Detector Type 2
B |
150MHz

1 | | ' '| ' ' ' ' | ' i ' ' ' 1
556 5526 554G 556G 558G S6G 562G 5646 S6EG S6BG 576 LTG0 5746 576G 578G LAG

Ch Freg

5.735GHz
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40kAHz

REW

1Hz

WEW

IHz
Saeep Time

2.01rms
Detector Type

RMS

CP B

FX=Port X

20MHz

Surm=Total Power [

802.11ac VHT80 Nss1,(MCS0)_1TX
5690MHz Straddle 5.725-5.85GHz

AV Power

| Pt [~

T | | | i ! | | | | | | i | | } |
5.715G 571756 572G 5.7220G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 574G 574256 5.745G 5.7475G 575G 5.7525G 5.755G

Surn{dBrmy P1{dBrm)
7.90 7.90
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For set 3 antenna

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_1TX

5.15-5.25GHz 18.86 0.07691 28.97 0.78886
5.25-5.35GHz 19.50 0.08913 29.61 0.91411
5.47-5.725GHz 19.48 0.08872 29.59 0.90991
5.725-5.85GHz 2211 0.16255 32.22 1.66725

802.11ac VHT20_Nss1,(MCS0)_1TX

5.15-5.25GHz 23.07 0.20277 33.18 2.07970
5.25-5.35GHz 19.70 0.09333 29.81 0.95719
5.47-5.725GHz 19.63 0.09183 29.74 0.94189
5.725-5.85GHz 22.22 0.16672 32.33 1.71002

802.11ac VHT40_Nss1,(MCS0)_1TX

5.15-5.25GHz 19.43 0.08770 29.54 0.89950
5.25-5.35GHz 19.52 0.08954 29.63 0.91833
5.47-5.725GHz 19.71 0.09354 29.82 0.95940
5.725-5.85GHz 22.02 0.15922 32.13 1.63305

802.11ac VHT80_Nss1,(MCS0)_1TX

5.15-5.25GHz 9.86 0.00968 19.97 0.09931
5.25-5.35GHz 8.38 0.00689 18.49 0.07063
5.47-5.725GHz 19.79 0.09528 29.90 0.97724
5.725-5.85GHz 19.45 0.08810 29.56 0.90365
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Result
Mode Result DG Port 1 Total Power Power Limit
(dBi) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_1TX

5180MHz Pass 10.11 18.17 18.17 25.89

5200MHz Pass 10.11 18.35 18.35 25.89

5240MHz Pass 10.11 18.86 18.86 25.89

5260MHz Pass 10.11 19.46 19.46 19.87

5300MHz Pass 10.11 19.50 19.50 19.87

5320MHz Pass 10.11 18.70 18.70 19.87

5500MHz Pass 10.11 17.13 17.13 19.87

5580MHz Pass 10.11 19.48 19.48 19.87

5700MHz Pass 10.11 16.69 16.69 19.87

5720MHz Straddle 5.47-5.725GHz Pass 10.11 18.69 18.69 19.87
5720MHz Straddle 5.725-5.85GHz Pass 10.11 12.63 12.63 25.89
5745MHz Pass 10.11 2211 2211 25.89

5785MHz Pass 10.11 22.10 22.10 25.89

5825MHz Pass 10.11 21.98 21.98 25.89

802.11ac VHT20_Nss1,(MCS0)_1TX

5180MHz Pass 10.11 18.53 18.53 25.89
5200MHz Pass 10.11 23.07 23.07 25.89
5240MHz Pass 10.11 19.39 19.39 25.89
5260MHz Pass 10.11 19.70 19.70 19.87
5300MHz Pass 10.11 19.69 19.69 19.87
5320MHz Pass 10.11 18.92 18.92 19.87
5500MHz Pass 10.11 17.74 17.74 19.87
5580MHz Pass 10.11 19.63 19.63 19.87
5700MHz Pass 10.11 16.80 16.80 19.87
5720MHz Straddle 5.47-5.725GHz Pass 10.11 18.86 18.86 19.87
5720MHz Straddle 5.725-5.85GHz Pass 10.11 13.38 13.38 25.89
5745MHz Pass 10.11 22.22 22.22 25.89
5785MHz Pass 10.11 2214 2214 25.89
5825MHz Pass 10.11 22.00 22.00 25.89

802.11ac VHT40_Nss1,(MCS0)_1TX

5190MHz Pass 10.11 12.68 12.68 25.89
5230MHz Pass 10.11 19.43 19.43 25.89
5270MHz Pass 10.11 19.52 19.52 19.87
5310MHz Pass 10.11 12.91 12.91 19.87
5510MHz Pass 10.11 13.75 13.75 19.87
5550MHz Pass 10.11 19.58 19.58 19.87
5670MHz Pass 10.11 19.69 19.69 19.87
5710MHz Straddle 5.47-5.725GHz Pass 10.11 19.71 19.71 19.87
5710MHz Straddle 5.725-5.85GHz Pass 10.11 9.18 9.18 25.89
5755MHz Pass 10.11 20.78 20.78 25.89
5795MHz Pass 10.11 22.02 22.02 25.89

802.11ac VHT80_Nss1,(MCS0)_1TX

5210MHz Pass 10.11 9.86 9.86 25.89
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Mode Result DG Port 1 Total Power Power Limit
5290MHz Pass 10.11 8.38 8.38 19.87
5530MHz Pass 10.11 12.12 12.12 19.87
5610MHz Pass 10.11 19.69 19.69 19.87
5690MHz Straddle 5.47-5.725GHz Pass 10.11 19.79 19.79 19.87
5690MHz Straddle 5.725-5.85GHz Pass 10.11 5.72 5.72 25.89
5775MHz Pass 10.11 19.45 19.45 25.89

DG = Directional Gain; Port X = Port X output power
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802.11a_(6Mbps)_1TX AV Power
5720MHz Straddle 5.47-5.725GHz
[ chFreq 1 1e- ! - o | por2 [~/ ]
LSJ]_T‘ 5 : Tow ' . J
e 1| o
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e
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Sums=Total Power [

PX=Port X Sum(dBrm) P1(dBm)
18.69 18.69
802.11a_(6Mbps)_1TX AV Power
5720MHz Straddle 5.725-5.85GHz
s | 10- . P ! [ Pt [~ ]
5735GHz 5+ e : : | ’
Span 0-
40MHz s
REW :
[tz || 20-
VBW 15-
IMH
Sweeplerne o
201ms ==
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-
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B 1 | | i | | | i | | | i | | i |
5.715G 57175G 572G 5.7225G 5.725G 57275G 5.J3G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G

Sums=Total Power [

PX=Port X Sum(dBrm) P1(dBm)
1263 1263
802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.47-5.725GHz
Eos [ : | Pt [~ ]
SS.?lGHz 5+ : : | ’
e 1| o
RBW
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Smg: Time ==
[201ms || #7
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e =
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454 ! ' i ' ' ! 1 ! i | ] |
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Sum=Total Power [

PX=Port X Sum(dBm) P1(dBm)
18.86 18.86
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802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.725-5.85GHz
( Ch Freq 1 0 N ' | Portl W ]
SS.T35GHZ 5+ | ' L J
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e 1l -
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si:‘::'; Tirne '20'
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| =
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45, . . . i ] . . . ‘ . . i . . ‘ .
5.715G 5.7175G 5.72G 5.7225G 5.725G 5.7275G 5.73G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [

PX=Port X Sum{dBm) P1(dBrm)}
13.38 1338
802.11ac VHT40_Nss1,(MCSO0)_1TX AV Power
5710MHz Straddle 5.47-5.725GHz
= [ 10- : : | [~ ]
fooe || = | ' | ‘
]iOMHz 2:
RBW 10-
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VBW
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Sums=Total Power [
PX=Port X Sum({dBm) P1(dBm)

19.71 187

802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
5710MHz Straddle 5.725-5.85GHz

Ch Freg 10 : : Portl |/
5.735GHz : : | ’
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40MHz

REW
1MHz
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3MHz
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-30-, | | | i | | | i | | | i | | | |
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Sum=Total Power [

PX=Port X Sum(dBm) P1(dBm)
9.18 918
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802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ' ' | por2 [~/ ]
SS.SSGHZ 0- : ; | J
:OGMHZ 1;i
RBW
1MHz 15+
VBW 20-
si:‘::'; Tirne 24
201ms ==
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oo—
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Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm)

19.79 18.79

802.11ac VHT80 Nss1,(MCS0)_1TX AV Power
5690MHz Straddle 5.725-5.85GHz
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5.7356Hz - : ] '
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3MHz
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CP BW

20MHz

o . | \ i , \ , . | | , | , , | ,
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Sums=Total Power [

PX=Port X Sum(dBrm) P1(dBm)
572 572
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For set 4 antenna

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_1TX

5.15-5.25GHz 22.87 0.19364 28.97 0.78886
5.25-5.35GHz 2313 0.20559 29.23 0.83753
5.47-5.725GHz 22.16 0.16444 28.26 0.66988
5.725-5.85GHz 2211 0.16255 28.21 0.66222

802.11ac VHT20_Nss1,(MCS0)_1TX

5.15-5.25GHz 22.90 0.19498 29.00 0.79433
5.25-5.35GHz 2341 0.21928 29.51 0.89331
5.47-5.725GHz 22.22 0.16672 28.32 0.67920
5.725-5.85GHz 22.22 0.16672 28.32 0.67920

802.11ac VHT40_Nss1,(MCS0)_1TX

5.15-5.25GHz 19.43 0.08770 25.53 0.35727
5.25-5.35GHz 21.38 0.13740 27.48 0.55976
5.47-5.725GHz 22.00 0.15849 28.10 0.64565
5.725-5.85GHz 22.02 0.15922 28.12 0.64863

802.11ac VHT80_Nss1,(MCS0)_1TX

5.15-5.25GHz 1411 0.02576 20.21 0.10495
5.25-5.35GHz 12.04 0.01600 18.14 0.06516
5.47-5.725GHz 21.94 0.15631 28.04 0.63680
5.725-5.85GHz 19.45 0.08810 25.55 0.35892
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FCC ID:

UDX-60064010

Result
Mode Result DG Port 1 Total Power Power Limit
(dBi) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_1TX
5180MHz Pass 6.10 20.82 20.82 29.90
5200MHz Pass 6.10 22.87 22.87 29.90
5240MHz Pass 6.10 18.86 18.86 29.90
5260MHz Pass 6.10 23.13 2313 23.88
5300MHz Pass 6.10 22.64 22.64 23.88
5320MHz Pass 6.10 18.92 18.92 23.88
5500MHz Pass 6.10 17.91 17.91 23.88
5580MHz Pass 6.10 22.16 22.16 23.88
5700MHz Pass 6.10 16.69 16.69 23.88
5720MHz Straddle 5.47-5.725GHz Pass 6.10 21.37 21.37 23.88
5720MHz Straddle 5.725-5.85GHz Pass 6.10 15.37 15.37 29.90
5745MHz Pass 6.10 2211 2211 29.90
5785MHz Pass 6.10 22.10 22.10 29.90
5825MHz Pass 6.10 21.98 21.98 29.90
802.11ac VHT20_Nss1,(MCS0)_1TX
5180MHz Pass 6.10 20.98 20.98 29.90
5200MHz Pass 6.10 22.90 22.90 29.90
5240MHz Pass 6.10 19.39 19.39 29.90
5260MHz Pass 6.10 2341 2341 23.88
5300MHz Pass 6.10 22.70 22.70 23.88
5320MHz Pass 6.10 19.15 19.15 23.88
5500MHz Pass 6.10 18.14 18.14 23.88
5580MHz Pass 6.10 2222 22.22 23.88
5700MHz Pass 6.10 16.80 16.80 23.88
5720MHz Straddle 5.47-5.725GHz Pass 6.10 21.64 21.64 23.88
5720MHz Straddle 5.725-5.85GHz Pass 6.10 16.12 16.12 29.90
5745MHz Pass 6.10 22.22 22.22 29.90
5785MHz Pass 6.10 22.14 2214 29.90
5825MHz Pass 6.10 22.00 22.00 29.90
802.11ac VHT40_Nss1,(MCS0)_1TX
5190MHz Pass 6.10 14.41 14.41 29.90
5230MHz Pass 6.10 19.43 19.43 29.90
5270MHz Pass 6.10 21.38 21.38 23.88
5310MHz Pass 6.10 14.12 14.12 23.88
5510MHz Pass 6.10 14.55 14.55 23.88
5550MHz Pass 6.10 20.83 20.83 23.88
5670MHz Pass 6.10 19.14 19.14 23.88
5710MHz Straddle 5.47-5.725GHz Pass 6.10 22.00 22.00 23.88
5710MHz Straddle 5.725-5.85GHz Pass 6.10 11.72 11.72 29.90
5755MHz Pass 6.10 20.78 20.78 29.90
5795MHz Pass 6.10 22.02 22.02 29.90
802.11ac VHT80_Nss1,(MCS0)_1TX
5210MHz Pass 6.10 1411 14.11 29.90
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Mode Result DG Port 1 Total Power Power Limit

(dBi) (dBm) (dBm) (dBm)

5290MHz Pass 6.10 12.04 12.04 23.88

5530MHz Pass 6.10 13.30 13.30 23.88

5610MHz Pass 6.10 20.38 20.38 23.88

5690MHz Straddle 5.47-5.725GHz Pass 6.10 21.94 21.94 23.88
5690MHz Straddle 5.725-5.85GHz Pass 6.10 7.90 7.90 29.90
5775MHz Pass 6.10 19.45 19.45 29.90

DG = Directional Gain; Port X = Port X output power
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802.11a (6Mbps)_1TX
5720MHz Straddle 5.47-5.725GHz

AV Power
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5.71GHz
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Surm=Tatal Power [

PX=Part X Sum{dBm) P1{dBm)
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802.11a_(6Mbps)_1TX
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PX=Port ¥ SumidBrn) P1(dBrm)
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802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
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Sum=Total Power [
P=Port X SumidBm) P1{dBrm)
2164 2164
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802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.725-5.85GHz

Ch Freq 15- I I Partl [
5,7356Hz ; : ’

Span

40hAHz

REM
1WHz
WEBMY
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Swreep Time
2.01ms
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5.715G 571756 572G 5,7225G 5.725G 572736 573G 5.7325G 5.735G 5.7375G 574G 574256 5.745G 5.7475G 575G 5.7535G 575506

Surm=Tatal Power [

Px=Port ¥ SumidBr) P1(dBrm)
16.12 16.12
802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
5710MHz Straddle 5.47-5.725GHz
e, I ; ; | pat1 [~
SS.ﬁQGHz 5 : ; ] ’
]ZUMHZ 0-
REY
1MHz -5-
WBYY
DT
Saeep Time o
2.01rms
Detector Type 20—
Chaw -
TOrAHz

== ' ' I ' ' ' ! ! I ! ! |
G626 563G 564G 565G GE6G 567G 568G 560G 576 5716 572G 573G 574G 575G 576G

Surm=Total Power [

PX=Part X Sum{dBrn) P1(dBrm)
22,00 22.00
802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
5710MHz Straddle 5.725-5.85GHz
s [ 1 ; | Pt [~
SS.TBSGHZ i~ ! ! L J
pan 4-
40MHz 5
REWY o
IMHz e
VB
3MHz =
Sweep Tirne -hi—
2.01ms .
Detector Type 10—
|
EX :14'

. . | | i | | | | ‘ | | i | | ‘ .
5.715G 571756 5.72G 5.72206G 5.725G 572756 5.73G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Surm=Tatal Power [

PX=Part X SumidBrm) P1(dBrm)
172 1172
SPORTON INTERNATIONAL INC. Page No. : 595 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

PH=Port X

Surm=Tatal Power [

-

Sumi{dBim) P1(dBm)
7194 71494

802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5690MHz Straddle 5.47-5.725GHz
[TehFreq 1| R ; | [~ ]
[se56He 5- ) ’
SPDDMHZ 1
REW -5~
MHz -
B
IMHz 13-
Swreep Time 30—
2.01ms
Detector Type 2
B |
150MHz

1 | | ' '| ' ' ' ' | ' i ' ' ' 1
556 5526 554G 556G 558G S6G 562G 5646 S6EG S6BG 576 LTG0 5746 576G 578G LAG

Ch Freg

5.735GHz

Span

40kAHz

REW

1Hz

WEW

IHz
Saeep Time

2.01rms
Detector Type

RMS

CP B

FX=Port X

20MHz

Surm=Total Power [

802.11ac VHT80 Nss1,(MCS0)_1TX
5690MHz Straddle 5.725-5.85GHz

AV Power

| Pt [~

T | | | i ! | | | | | | i | | } |
5.715G 571756 572G 5.7220G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 574G 574256 5.745G 5.7475G 575G 5.7525G 5.755G

Surn{dBrmy P1{dBrm)
7.90 7.90
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For set 5 antenna

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_1TX

5.15-5.25GHz 22,77 0.18923 27.34 0.54200
5.25-5.35GHz 23.58 0.22803 28.15 0.65313
5.47-5.725GHz 22.36 0.17219 26.93 0.49317
5.725-5.85GHz 22.68 0.18535 27.25 0.53088

802.11ac VHT20_Nss1,(MCS0)_1TX

5.15-5.25GHz 2291 0.19543 27.48 0.55976
5.25-5.35GHz 23.72 0.23550 28.29 0.67453
5.47-5.725GHz 22.44 0.17539 27.01 0.50234
5.725-5.85GHz 22.80 0.19055 27.37 0.54576

802.11ac VHT40_Nss1,(MCS0)_1TX

5.15-5.25GHz 19.69 0.09311 24.26 0.26669
5.25-5.35GHz 21.84 0.15276 26.41 0.43752
5.47-5.725GHz 22.93 0.19634 27.50 0.56234
5.725-5.85GHz 22.25 0.16788 26.82 0.48084

802.11ac VHT80_Nss1,(MCS0)_1TX

5.15-5.25GHz 13.23 0.02104 17.80 0.06026
5.25-5.35GHz 10.03 0.01007 14.60 0.02884
5.47-5.725GHz 22,67 0.18493 27.24 0.52966
5.725-5.85GHz 19.78 0.09506 24.35 0.27227
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Result
Mode Result DG Port 1 Total Power Power Limit
(dBi) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_1TX
5180MHz Pass 457 19.82 19.82 30.00
5200MHz Pass 457 22.77 2271 30.00
5240MHz Pass 4.57 19.35 19.35 30.00
5260MHz Pass 4.57 23.58 2358 23.98
5300MHz Pass 457 22.69 22.69 23.98
5320MHz Pass 457 19.00 19.00 23.98
5500MHz Pass 4.57 16.04 16.04 23.98
5580MHz Pass 457 22.36 22.36 23.98
5700MHz Pass 4.57 18.40 18.40 23.98
5720MHz Straddle 5.47-5.725GHz Pass 457 22.05 22.05 23.98
5720MHz Straddle 5.725-5.85GHz Pass 457 16.35 16.35 30.00
5745MHz Pass 457 22.68 22.68 30.00
5785MHz Pass 457 22.36 22.36 30.00
5825MHz Pass 457 2227 22.27 30.00
802.11ac VHT20_Nss1,(MCS0)_1TX
5180MHz Pass 4.57 20.11 20.11 30.00
5200MHz Pass 457 2291 2291 30.00
5240MHz Pass 457 19.76 19.76 30.00
5260MHz Pass 457 23.72 23.72 23.98
5300MHz Pass 457 22.82 22.82 23.98
5320MHz Pass 457 19.30 19.30 23.98
5500MHz Pass 457 16.41 16.41 23.98
5580MHz Pass 4.57 22.44 22.44 23.98
5700MHz Pass 457 18.67 18.67 23.98
5720MHz Straddle 5.47-5.725GHz Pass 457 2231 2231 23.98
5720MHz Straddle 5.725-5.85GHz Pass 457 16.88 16.88 30.00
5745MHz Pass 457 22.80 22.80 30.00
5785MHz Pass 457 2248 2248 30.00
5825MHz Pass 457 22.40 22.40 30.00
802.11ac VHT40_Nss1,(MCS0)_1TX
5190MHz Pass 457 15.05 15.05 30.00
5230MHz Pass 457 19.69 19.69 30.00
5270MHz Pass 4.57 21.84 21.84 23.98
5310MHz Pass 457 13.49 13.49 23.98
5510MHz Pass 457 14.97 14.97 23.98
5550MHz Pass 4.57 21.15 21.15 23.98
5670MHz Pass 4.57 21.18 2118 23.98
5710MHz Straddle 5.47-5.725GHz Pass 457 22.93 22.93 23.98
5710MHz Straddle 5.725-5.85GHz Pass 4.57 12.77 12.77 30.00
5755MHz Pass 4.57 21.14 2114 30.00
5795MHz Pass 457 22.25 22.25 30.00
802.11ac VHT80_Nss1,(MCS0)_1TX
5210MHz Pass 457 13.23 13.23 30.00
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Mode Result DG Port 1 Total Power Power Limit
5290MHz Pass 457 10.03 10.03 23.98
5530MHz Pass 4.57 13.00 13.00 23.98
5610MHz Pass 457 20.39 20.39 23.98
5690MHz Straddle 5.47-5.725GHz Pass 457 22.67 22.67 23.98
5690MHz Straddle 5.725-5.85GHz Pass 457 8.76 8.76 30.00
5775MHz Pass 457 19.78 19.78 30.00

DG = Directional Gain; Port X = Port X output power
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5720MHz Straddle 5.47-5.725GHz
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5.71GHz 10-|
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VBW -5
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201ms -15-
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CPEW .

30MHz

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm)

22.05 2205

30, . . i . . . | . i | | }
568G 5.685G 569G 5.605G 576G 5.705G 571G 5.715G 572G 5.725G 573G 5.735G 5.74G

802.11a_(6Mbps)_1TX AV Power

| P [~ ]
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[ Tl 1 15+ |
e -
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-5 | | | i | | | ] | ] | i | | | |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556

Sums=Total Power [
PX=Port X Sum({dBm) P1(dBm)

16.35 16.35

802.11a_(6Mbps)_1TX AV Power

[ Pt [~ ]

5720MHz Straddle 5.47-5.725GHz
(TchFreq 1 15+ T

5.71GHz 10-
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REW
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PX=Port X Sum(dBm) P1(dBm)
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802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.725-5.85GHz

Ch Freq 15+ I I Portl [~
5.735GHz i ' .

Span

40MHz 5-

REW

1MHz 0-
VBW

3MHz =5
Sweep Time

201ms 107

Detector Type 15—

RMS

CPBW 20-

20MHz

25+, | | | i | | | ! | | | i | | | |
5715G 57175G 572G 572256 5.725G 57275G 573G 5.J325G 5735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G

Sums=Total Power [

PX=Port X Sum(dBrm) P1(dBm)
16.88 16.88
802.11ac VHT40_Nss1,(MCS0) 1TX AV Power
5710MHz Straddle 5.47-5.725GHz
[ Ch Freq 1 104 : : | Portl W ]
oo 1| s e - ‘ :
1p40MHz 04
REW =
1MHz
VBW -10-
S_j\‘n\l\f‘:?:Tlme <49
[20ms || 0-
Detector Type 5
e, 1| =
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-ES_I 1 1 1 ' 1 ] 1 1 ] 1 I ' 1 1 1 1
562G 563G 564G 5656 566G 567G 568G 560G 57G 571G 572G 573G 574G 575G 5.76G
Sums=Total Power [

PX=Port X Sum({dBm) P1(dBm)

2293 2293

802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
5710MHz Straddle 5.725-5.85GHz

Ch Freqg

5.735GHz

Span

40MHz

REW
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type

RMS

CPBW

20MHz

| por1 [~ ]

=T ! ! ! i ! ! | ' | | ' i | ! | |
5.715G 571756 5.72G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 57556

Sum=Total Power [

PX=Port X Sum(dBm) P1(dBm)
1277 12.77
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40— | | | C | ' ]
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G

Sums=Total Power [

PX=Port X Sum(dBm) P1(dBm)

22.67 22,67

802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5690MHz Straddle 5.47-5.725GHz
( Ch Freq [ 10+ : | Portl W ]
[s65H: 5- : ] ’
:OGMHZ o
REW -5
1MHz 40-
VBW
3MHz =
Sweep Time 20-
201ms 25
Detector Type
e 3
150MHz

' . ' ' ! '
576G 572G 574G 576G 578G 5.EG

802.11ac VHT80 Nss1,(MCS0)_1TX
5690MHz Straddle 5.725-5.85GHz

AV Power

Ch Freq 6 |
5.735GHz
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40MHz

RBW

1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

20MHz

Sums=Total Power [

PX=Port X Sum({dBm) P1(dBm)

8.76 8.76

[ Pt [~ ]

= 1 | | i | | | i | | | i | | i |
5.715G 57175G 572G 5.7225G 5.725G 57275G 5.J3G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G

802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5775MHz
(TchFreq W = | por1 [~ ]
5.775GHz 5 L J
Span 0-
148.1265MHz ]
RBW -
1MHz 5=
VBW 754
si:g:': Time =0
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|
98.751MHz =H
( J -225- ’ L | | | | |' | |
57009376 572G 574G 5766 578G 536G 5826 5.8465.8490636
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBrm)
2099 2099
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For set 6 antenna

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)
802.11a_(6Mbps)_1TX

5.15-5.25GHz 22,77 0.18923 25.89 0.38815
5.25-5.35GHz 23.58 0.22803 26.70 0.46774
5.47-5.725GHz 22.36 0.17219 25.48 0.35318
5.725-5.85GHz 22.68 0.18535 25.80 0.38019

802.11ac VHT20_Nss1,(MCS0)_1TX

5.15-5.25GHz 2291 0.19543 26.03 0.40087
5.25-5.35GHz 23.72 0.23550 26.84 0.48306
5.47-5.725GHz 22.44 0.17539 25.56 0.35975
5.725-5.85GHz 22.80 0.19055 25,92 0.39084

802.11ac VHT40_Nss1,(MCS0)_1TX

5.15-5.25GHz 19.69 0.09311 2281 0.19099
5.25-5.35GHz 22.19 0.16558 25.31 0.33963
5.47-5.725GHz 22.93 0.19634 26.05 0.40272
5.725-5.85GHz 22.25 0.16788 25.37 0.34435

802.11ac VHT80_Nss1,(MCS0)_1TX

5.15-5.25GHz 1481 0.03027 17.93 0.06209
5.25-5.35GHz 13.46 0.02218 16.58 0.04550
5.47-5.725GHz 2281 0.19099 25.93 0.39174
5.725-5.85GHz 19.78 0.09506 22.90 0.19498
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Result
Mode Result DG Port 1 Total Power Power Limit
(dBi) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_1TX
5180MHz Pass 312 20.39 20.39 30.00
5200MHz Pass 312 22.77 2271 30.00
5240MHz Pass 312 19.35 19.35 30.00
5260MHz Pass 3.12 23.58 2358 23.98
5300MHz Pass 312 22.75 22.75 23.98
5320MHz Pass 312 20.04 20.04 23.98
5500MHz Pass 3.12 19.46 19.46 23.98
5580MHz Pass 312 22.36 22.36 23.98
5700MHz Pass 312 18.40 18.40 23.98
5720MHz Straddle 5.47-5.725GHz Pass 3.12 22.05 22.05 23.98
5720MHz Straddle 5.725-5.85GHz Pass 312 16.35 16.35 30.00
5745MHz Pass 312 22.68 22.68 30.00
5785MHz Pass 312 22.36 22.36 30.00
5825MHz Pass 3.12 2227 22.27 30.00
802.11ac VHT20_Nss1,(MCS0)_1TX
5180MHz Pass 312 20.64 20.64 30.00
5200MHz Pass 3.12 2291 2291 30.00
5240MHz Pass 312 19.76 19.76 30.00
5260MHz Pass 312 23.72 2372 23.98
5300MHz Pass 3.12 22.88 22.88 23.98
5320MHz Pass 3.12 20.41 20.41 23.98
5500MHz Pass 312 19.62 19.62 23.98
5580MHz Pass 312 2244 22.44 23.98
5700MHz Pass 312 18.67 18.67 23.98
5720MHz Straddle 5.47-5.725GHz Pass 312 2231 2231 23.98
5720MHz Straddle 5.725-5.85GHz Pass 312 16.88 16.88 30.00
5745MHz Pass 3.12 22.80 22.80 30.00
5785MHz Pass 312 22.48 22.48 30.00
5825MHz Pass 312 22.40 22.40 30.00
802.11ac VHT40_Nss1,(MCS0)_1TX
5190MHz Pass 312 15.55 15.55 30.00
5230MHz Pass 312 19.69 19.69 30.00
5270MHz Pass 312 22.19 22.19 23.98
5310MHz Pass 312 15.30 15.30 23.98
5510MHz Pass 312 15.87 15.87 23.98
5550MHz Pass 3.12 21.17 2117 23.98
5670MHz Pass 3.12 21.27 21.27 23.98
5710MHz Straddle 5.47-5.725GHz Pass 3.12 22.93 22.93 23.98
5710MHz Straddle 5.725-5.85GHz Pass 312 12.77 12.77 30.00
5755MHz Pass 3.12 21.14 2114 30.00
5795MHz Pass 312 22.25 22.25 30.00
802.11ac VHT80_Nss1,(MCS0)_1TX
5210MHz Pass 3.12 14.81 14.81 30.00
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Mode Result DG Port 1 Total Power Power Limit
5290MHz Pass 312 13.46 13.46 23.98
5530MHz Pass 3.12 1454 14.54 23.98
5610MHz Pass 312 20.98 20.98 23.98
5690MHz Straddle 5.47-5.725GHz Pass 312 22.81 2281 23.98
5690MHz Straddle 5.725-5.85GHz Pass 3.12 8.95 8.95 30.00
5775MHz Pass 312 19.78 19.78 30.00

DG = Directional Gain; Port X = Port X output power
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802.11ac VHT20_Nss1,(MCS0)_1TX AV Power
5720MHz Straddle 5.725-5.85GHz
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PX=Port X Sum(dBrm) P1(dBm)
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802.11ac VHT40_Nss1,(MCS0)_1TX AV Power
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Sum=Total Power [

PX=Port X Sum(dBm) P1(dBm)
1277 12.77
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Report No. : FR760624AB

802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5690MHz Straddle 5.47-5.725GHz
( Ch Freq [ 10+ : | Portl W ]
5.65GHz 5- : L J
Span
fowe || o
RBW .
VBW -10-
Si:‘::‘;Time L8
2.01ms -20-
Detector Type
25
e, 2
150MHz
\ S | | i '. I i I i I L | | | |
55G 552G 554G 556G 558G 56G 562G 564G 566G 576G 572G 574G 576G 578G 5.EG

Sums=Total Power [
PX=Port X

2281

2281

Sum(dBm) P1(dBm)

802.11ac VHT80 Nss1,(MCS0)_1TX
5690MHz Straddle 5.725-5.85GHz

AV Power

Ch Freq 6

5.735GHz

Span

40MHz

RBW

1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

PX=Port X

20MHz

Sums=Total Power [

[ Pt [~ ]

= 1 | | i | | | i | | | i | | i |
5.715G 57175G 572G 5.7225G 5.725G 57275G 5.J3G 5.J325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 5.755G

Sum(dBm) P1(dBm)
895 8.95

PX=Port X

802.11ac VHT80_Nss1,(MCS0)_1TX AV Power
5775MHz
(TchFreq W = : : | por1 [~ ]
5.775GHz 25+ : : | ’
Span i
148.1265MHz 5 2_
RBW 4
1MHz 5=
VBW 75-
Smg: Time =0
201ms 22
Detector Type =15
B |
[o8751MHz | =H

Sum=Total Power [

-22‘5_\ 1 ! 1 1 I 1 1 : 1 1
57009376 5726 574G 576G 5786 586 582G 5.84G5.840063G
Sum(dBm) P1(dBm)

2099 2099

SPORTON INTERNATIONAL INC. Page No. : 608 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

For 80+80 MHz Mode
For set 2 antenna / 4T2S
<For non-beamforming mode>

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) (W) (dBm) (W)
802.11ac VHT80+80_Nss1,(MCS0)_4TX
5.15-5.25GHz 24.41 0.27606 30.14 1.03276
5.25-5.35GHz 23.78 0.23878 29.51 0.89331

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 22.74 0.18793 28.42 0.69502

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.88 0.24434 29.61 0.91411

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 2397 0.24946 29.65 0.92257

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 23.90 0.24547 29.63 0.91833

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 23.69 0.23388 29.37 0.86497

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 23.92 0.24660 29.65 0.92257
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FCC Test Report

Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ;§$2r ﬁﬁmﬁ
(dBi) @Bm | @m) | @Bm | @m | @m | (@Bm)
802.11ac VHT80+80_NssL,(MCS0)_4TX
#5210MHz,5530MHz Pass 5.73 2032 2038 23.36 3000
#5210MHz,5610MHz Pass 5.73 21.35 21.38 24.38 30.00
#5210MHz,5690MHz Pass 573 19.70 1982 277 30.00
#5210MHz,5775MHz Pass 5.73 2137 2142 2041 3000
#5210MHz,5290MHz Pass 5.73 19.90 1984 22.88 30.00
#5200MHz,5530MHz Pass 5.73 10.97 10.73 22.86 2398
#5200MHz,5610MHz Pass 5.73 1983 19.78 22.82 2398
#5200MHz, 5690MHz Pass 5.73 2021 2019 2321 2398
#5200MHz,5775MHz Pass 5.73 2091 2063 23.78 2398
802.11ac VHT80+80_NssL,(MCS0)_4TX
5210MHz #5290MHz Pass 5.68 19.84 1961 2.74 2398
802.11ac VHT80+80_NssL,(MCS0)_4TX
#5530MHz,5775MHz Pass 573 2060 2042 2357 2398
#5610MHz,5775MHz Pass 5.73 2080 2067 2.75 2398
#5690Mgif_%g?g"gjzs"add'e Pass 5.73 2087 2086 23.88 2398
802.11ac VHT80+80_NssL,(MCS0)_4TX
5210MHz#5530MHz Pass 5.68 10.87 2000 22.95 2398
5210MHz,#5610MHz Pass 5.68 20.99 2092 2397 2398
5210MHz#5690MHz Straddle 5.47-5.725GHz |  Pass 5.68 19.35 1895 2216 2398
5290MHz#5530MHz Pass 5.68 19.35 19.22 22.30 2398
5290MHz#56 10MHz Pass 5.68 19.55 1935 22.46 2398
5290MHz#5690MHz Straddle 5.47-5.725GHz |  Pass 5.68 19.82 1945 22.65 2398
802.11ac VHTB0+80_Nss2,(MCS0)_4TX
#5530MHz,#56 10MHz Pass 5.73 17.80 17.44 17.75 17.30 23.60 2398
#5530Mgi'f_??gg"gljzs"add'e Pass 573 1816 18.02 17.99 1732 23.90 23.98
#oIONz #0902 Stradde Pass 5.73 17.70 17.88 17.44 16.87 2351 2398
802.11ac VHTB0+80_NssL,(MCS0)_4TX
5210MHz,#5690MHz Straddle 5.725-5.85GHz |  Pass 5.68 443 38 715 30.00
5210MHz #5775MHz Pass 5.68 20.76 2059 23.60 3000
5290MHz #5690MHz Straddle 5.725-5.85GHz | Pass 5.68 4.86 435 7.62 30.00
5290MHz #5775MHz Pass 5.68 2013 1994 23.05 30.00
5530MHz,#5775MHz Pass 5.68 2023 2012 2319 30.00
5610MHz #5775MHz Pass 5.68 2024 2005 23.16 30.00
#E030NIz 5090z Straddle Pass | 568 321 267 5.96 30,00
#o010MHz #5650MH: Sraddle Pass | 568 201 285 5.89 30.00
802.11ac VHTB0+80_Nss2,(MCS0)_4TX
#5690Mgé;§zzgg21i§nadme Pass 5.73 6.90 729 2081 2063 23.92 30.00
DG = Directional Gain; Port X = Port X output power
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.47-5.725GHz
[ chFreq (s ' " pon1 [~
SSP.S:SGHZ :: | Pore2 [
320MHz .
REW
e ]| -
WEMY 304
ItAHz
Swreep Time i
2.01ms 04
Detector Type -35-
T—
160MHz ]
\ S \ ' ! ! ' | ' ' | ' ] ! ] ] | L
5.485G 556G 5526 554G 556G 558G 566G 5626 564G 566G 568G 576G 5.7IG 574G 576G 578G 5.805G
Surm=Tatal Power [
PH=Port X Sum{dBm) P1(dBm) P2{dBm)
23.88 20.87 20.86
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.47-5.725GHz
e [ : (Far3 [
5.65GHz 0 Port 4 |7
Span 5o - 4
I00kHz -
REY -
MHz 5=
WBYY 20
IMH:
SweepZTlme i
201ms =09
Detector Type -35-
-
150MHz ]
L < 50_I I I 1 ! 1 1 1 1 1 I ] 1 ! 1 1 1 1
5.56 552G 554G 556G 5.58G 5.6G 562G 564G 566G 568G 506 5.725 574G 576G 578G 546G
Surm=Total Power [
Px=Part ¥ SumidBrn) P1{dBrr) | P2(dBm) P3(dBrm) P4{dBm)
22,16 19.35 18,95
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.47-5.725GHz
Ees W 5 : : | fors 7 )
5.65GHz 0 : ; Portd [
Span 5 L J
00MHz 104
REWS -
1MHz =
WBW 30—
31H;
SweepZTime =
2.01ms =09
Detector Type -35-]
-
150MHz 7
L . Sn_l I I 1 ! 1 1 1 1 1 I ] 1 ! 1 1 1 1
556 552G 554G 556G 5.58G S.6G 562G 5646 506G 5.68G 576 5.725 574G 5766 578G 546G
Surm=Tatal Power [
PX=Part X SumidBrmy PLdBr)  P2(dBm)  P3(dBrm) | P4{dBm)
22,65 19.82 19.45
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80 _Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 3 : [ Port1 W ]
5.50756Hz 05 ; Port [
Span 5-
Port3 [
510hHz 10—
REW 712_ | Port 4 l_ |
B ==
3MHz i
Swieep Tirme -30-
2.01ms -35-
Detector Type 40—
CPow )
Er
\ R | | | ' | ' | | "
5.3425G 5.4G 5.430G 550G 5.550G 560G 565G 5.IG 575G 5,806 5.8525G
E;A(TEDTSIPUWH SurnidBrny PL(dBrm) | P2idBrn)  P3(dBr) P4dBrm)
2301 18.16 18.02 17.99 1732
802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.47-5.725GHz
e [ ; Rar1 [
5.645GHz 0- Port2 [
span 29 Port3d [
G || e
RENY <5 | Part 4 ,7 J
1MHz -
WBYY -
IMHz =
Sweeep Time 30—
2.01rms -35-
Detector Type 40—
Chaw I ————
160MHz -0
L < -SS_I | 1 I 1 ' 1 I ] 1 I 1 ] 1 ' 1 1 1 [
5.483G 5.5G 552G 554G 556G 558G S.6G 562G 564G 566G 568G 5YG 572G 574G 576G 578G 5.805G
g;r:;;’;;{alpower Surm(dBrm) P1{dBrr)  P2(dBm] P3{dBm) P4{dBm)
23.51 17.70 17,08 17.44 16.87
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5210MHz, #5690MHz Straddle 5.725-5.85GHz
Ees W 5 - (o3 [ |
5.735GHz Port 4 l_
Span L 4
[owe |
REMY
1MHz
B
IMHz
Sweep Tirne
2.01ms
Detector Type
Pow
20hHz ; !
) ) -S.TiSG 5.?1‘756 S.TIEG 5.?2‘256 5.?2‘56 S‘TZITSG 5.?‘36 5.?3‘256 5.?3‘56 5.?3‘?56 5.?‘46 574‘256 5.?:156 5.?4‘?56 S‘TISG 5.75‘256 57%56
Sif;fi‘)?'pw” Surn(dBrn) PL(dBrm)  P2(dBrm)  P3(dBr)  P4dBrm)
115 4.43 182
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80 _Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.725-5.85GHz
[ chFreq (s - i i | ez [~ ]
SSp.ZiSGHz 0 -f"hee + "i g | Portd [~
AMHz 7 !
REWY 10—
1hiHz 15-
R
MHz il
Swreep Time 35—
2.01ms
Detector Type =i
e |

45 . | | i ! | \ ! | | | i | | | |
5.715G 571756 5.72G 5.7220G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 574G 574250 5.745G 5.7475G 575G 5.7525G 5.755G

Surm=Tatal Power [

PY=Part X Sum(dBm) P1(dBrm) | P2(dBm)  P3(dBm)  P4(dEm)
7.62 4.86 435
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5530MHz #5690MHz Straddle 5.725-5.85GHz
[ Ch Freq N . ErTe—— - ; | ports W‘
5.735GHz -5- Pored [
Span | | - 4
[z ||| ™7 ' '
B -15-
1MHz 30-
VB
Mz i
Saeep Time 30—
2.01ms
Detector Type =5
T i T
20MHz | | "

-0 | | ! i | | | ] | ] | i | | | |
5.715G 571756 5.72G 5.72256 57256 572756 5.73G 573156 5.7356 5.7375G 574G 574250 5.745G 574756 5756 5.75I5G 5.755G

Surm=Total Power [

FX=Port X SumidBm) P1(dBrr)  P2{dBm) P3{dBm) P4{dBm)
5.96 321 267

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5610MHz #5690MHz Straddle 5.725-5.85GHz
[ Ch Freq I uiw ; | | Port 3 W ]
573561z -5 i i Partd [

pan L J
20MHz N

REWS -15-

1MHz -

VB

3MHz i

Sweep Tirne 30—

2.01ms

Detector Type =5

as, | A —

20rAHz : v ” o

50, \ \ | i \ \ \ | \ | | i | \ ‘ |
5.715G 571756 5.72G 5.72206G 5.725G 572756 5.73G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Surm=Tatal Power [

Y —Part ¥ Sum(dBm) P1{dBrm)  P2(dBrm) P3(dBr) P4(dBrm)
5.89 201 285
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz
[ chFreq 1 = ! b1 [~
5.78756Hz - Port2 [
,—lsmn 5= Port3 [~
;;&;MHZ -10- Portd [
hHz =ik )
WEWY 30-
3hHz
Swreep Time i
201rms =
Detector Type -35-
o |
125hHz -7 : ¢
\ S | i | | | ! i | C
5.66256 5.7G 5.7256G 5756 5,7756 5.86 5.8256G 5,856 5.8756 5.6 5.01256
Surn=Total Power [
PX=Port X Sum{dBm) PL(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
7302 £.90 7.1 2081 20,63
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FCC Test Report Report No. : FR760624AB

<For beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 23.48 0.22284 32.13 1.63305

5.25-5.35GHz 21.23 0.13274 29.88 0.97275

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.25-5.35GHz 2113 0.12972 29.73 0.93972

5.47-5.725GHz 21.34 0.13614 29.95 0.98855

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 21.25 0.13335 29.90 0.97724

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.47-5.725GHz 2113 0.12972 29.76 0.94624

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 21.25 0.13335 29.90 0.97724

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 21.34 0.13614 29.95 0.98855

5.725-5.85GHz 23.20 0.20893 3181 1.51705

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.725-5.85GHz 21.34 0.13614 29.97 0.99312
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FCC Test Report Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 F,Tg’vtvi'r 'T_‘I’mr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHTB0+80-BF_Nss1,(MCS0)_4TX
#5210MHz,5530MHz Pass 8.65 18,65 18.15 21.42 27.35
#5210MHz,5610MHz Pass 8.65 18.10 17.86 20.99 27.35
#5210MHz,5690MHz Pass 865 18.36 18.20 21.29 27.35
#5210MHz,5775MHz Pass 8.65 2047 20.46 23.48 27.35
#5210MHz,5290MHz Pass 8.65 17.75 18.18 20,98 27.35
#5290MHz,5530MHz Pass 8.65 18.15 18.00 21.09 21.33
#5290MHz,5610MHz Pass 8.65 18.35 18.08 21.23 21.33
#5290MHz,5690MHz Pass 8.65 18.38 17.90 21.16 21.33
#5290MHz,5775MHz Pass 8.65 18.38 18.05 21.23 21.33
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5210MHz,#5290MHz Pass 8.61 18.19 18.04 21.13 21.37
5210MHz,#5530MHz Pass 8.61 18.05 18.18 2113 21.37
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,5775MHz Pass 8.65 1821 18.25 21.24 21.33
#5610MHz,5775MHz Pass 8.65 18.04 17.96 21.01 21.33
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5530MHz,#5610MHz Pass 8.63 15.16 15.16 15.02 15.10 21.13 21.35
#5530Mgif_?;’gg"g;zs"add'e Pass 863 15.04 1507 1484 14.66 2093 2135
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
#5690Mgif_%g?g"gjzs"a"d'e Pass 865 18.37 1811 2125 2133
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
5210MHz,#5610MHz Pass 8.61 18.23 18.08 2117 21.37
5210MHz,#5690MHz Straddle 5.47-5.725GHz |  Pass 861 17.87 17.95 20.92 21.37
5290MHz,#5530MHz Pass 8.61 18.27 18.39 21.34 21.37
5200MHz,#5610MHz Pass 8.61 18.06 18.08 21.08 21.37
5200MHz,#5600MHz Straddle 5.47-5.725GHz |  Pass 8.61 17.88 17.85 20.88 21.37
5210MHz,#5690MHz Straddle 5.725-5.85GHz |  Pass 861 283 258 572 27.39
5210MHz#5775MHz Pass 8.61 20.25 20.13 23.20 27.39
5200MHz,#5600MHz Straddle 5.725-5.85GHz | Pass 8.61 1.90 2,01 4.97 27.39
5200MHz#5775MHz Pass 861 18.25 18.12 21.20 27.39
5530MHz,#5775MHz Pass 8.61 181 18.28 21.20 27.39
5610MHz#5775MHz Pass 8.61 18.02 18.02 21.03 27.39
#5530Mgé'gg’_%?gygljZSt’add'e Pass 8.61 1.00 0.52 3.78 27.39
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690M;‘gg’_ggg"g;f"add'e Pass 8.63 470 438 17.97 18.32 21.34 27.37
DG = Directional Gain; Port X = Port X output power
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